EAST CEDAR CREEK
FRESH WATER SUPPLY DISTRICT

WATER & WASTEWATER MASTER PLAN

FINAL REPORT

JANUARY 1997

FREESE » NICHOLS

ECC95301



TABLE OF CONTENTS

EXECUTIVE SUMMARY

1.0 INTRODUCTION
1.1  Background
1.2 Master Plan Scope

2.0 CURRENT SYSTEM CONDITION
2.1  Water Treatment Plant Summary
2.2  Wastewater Treatment Plant Summary

3.0 POPULATION AND FLOW PROJECTIONS
3.1  Priority Area Development
3.2  Population Growth and Flow Projections

40 SYSTEM MODELING
41 Water Distribution System Assessment
47  Wastewater Collection System Assessment

50 RECOMMENDED SYSTEM IMPROVEMENTS
5.1  North Water System

5.2  South Water System

5.3  North Wastewater System

54 South Wastewater System

6.0 ESTIMATES OF PROBABLE COSTS

6.1  Preliminary Cost Estimates

6.2  Summary of Master Plan Costs

63  Potential Financing Options

APPENDIX A - TECHNICAL MEMORANDUM #1

APPENDIX B - TECHNICAL MEMORANDUM #2

APPENDIX C - TECHNICAL MEMORANDUM #3

APPENDIX D - CURRENT SYSTEM MAPPING

APPENDIX E - MAPPING OF RECOMMENDED IMPROVEMENTS

APPENDIX F - COST ESTIMATES

e

10
10
12

15
15
16

23
23
23

25
25
30
35
39

44
44
52
54




LIST OF TABLES

Description Page No.
TABLE 1 - Water Treatment Plant Current Conditions Summary 12
TABLE 2 - Wastewater Treatment Plant Current Conditions Summary 14
TABLE 3 - Projected Water Demands 18-19
TABLE 4 - Projected Wastewater Demands 21-22
TABLE 5 - Preliminary Cost Estimates 44
TABLE 6 - Summary of Master Plan Costs 53



EXECUTIVE SUMMARY
BACKGROUND

The East Cedar Creek Fresh Water Supply District (ECCFWSD) consists of two
separate water distribution and wastewater collection systems, the North System and the
South System. Each System is hydraulically independent and has its own water and
wastewater treatment plants, elevated water storage tanks, and distribution and collection
system piping. Both of the wastewater collection systems are primarily pressure systems with
the North System using about half gravity sewers and the South System using mostly force
main piping with a small amount of gravity sewer. Each System was evaluated as to the
current condition of the collection and distributions systems and the ability to meet current
Texas Natural Resource Conservation Commission (TNRCC) State Design Criteria. The
systems were also evaluated as to expected future conditions for water distribution and
wastewater collection.

The North District water system includes a 2.55 million gallon per day (MGD) water
treatment plant, 500,000 gallon elevated storage tank, and water distribution piping. District
records indicate that the North water distribution system served an average of 2,896 water
connections in 1995. The North District wastewater system includes a 0.626 MGD
wastewater treatment plant, 67 wastewater collection lift stations, associated house grinder
pumps, wastewater force mains, and gravity piping. The North wastewater collection system
served an average of 3,075 connections in 1995.

The South District water system includes an existing water treatment plant and

hydropneumatic storage tank. However, a proposed 1.73 MGD water treatment plant and



300,000 gallon elevated storage tank have been designed and are under construction. Upon
completion of the new facility, the existing treatment plant will be abandoned. Therefore, for
the purposes of this study, the evaluation only reviewed the proposed 1.73 MGD water
treatment facility, 300,000 gallon elevated storage tank, and water distribution system piping.
Based on information provided by ECCFWSD, the South water system served an average of
1,960 water connections in 1995, including 200 water connections in Payne Springs that are
no longer served by the District.

The South District wastewater system includes an existing wastewater treatment plant
with a permitted capacity of 40,000 gallons per day (gpd), a single wastewater lift station,
associated house grinder pumps, and pressure collection system piping. A 200,000 gpd
wastewater treatment facility is under design and will be constructed in the near future. Upon
completion of the new wastewater facility, the existing wastewater treatment plant will be
abandoned. The South wastewater system served an average of 528 wastewater connections

in 1995.

FINDINGS

The East Cedar Creek Fresh Water Supply District is largely a rural community with
heavy weekend and seasonal fluctuations in population and corresponding water and
wastewater flows. Populations within the District are projected to steadily increase with a
moderate rate of growth during the 30-year study period. The total population for the
planning area is expected to grow from a current population of 11,575 to a population of

17,780 in 2026. There is also a large contingent of the population that remains unserved by



wastewater systems and a small rural contingent that does not have water service.

The water treatment and distribution systems in the District have been developed by
developers and previous District administrations, with only minimal advanced planning for the
future. TNRCC standards require that water treament plants meet 0.6 gpm per connection
for raw water pumping, high service pumping, and treatment plant capacity. TNRCC has
allowed the District’s water treatment plants to operate on a variance that allows them to
meet 0.45 gpm per connection for these criteria. Under this variance, the distribution and
treatment systems are not capable of delivering fire flows and are not approved as a
“Superior” system by the TNRCC. The District is currently constructing a new water
treatment plant to meet the current and future needs of their existing South water system.

The wastewater treatment and collection systems have a high rate of infiltration and
inflow (II). The District is currently making efforts to repair the system to eliminate these
DT problems. Both wastewater collection systems are primarily pressurized systems with lift
stations and grinder pump installations and individual houses. The use of the pressurized
system has resulted in heavy maintenance requirements due to pump operations. The District
is currently constructing a new wastewater treatment plant to meet the current and future

needs of their existing South wastewater system.

RECOMMENDATIONS
A Water and Wastewater Master Plan has been prepared to assist the District in long
range planning for the defined study area. The study area does include areas currently outside

the District’s boundary. The Master Plan has been developed to provide the District with a



plan of action to serve any part of the study. The Master Plan makes the following general

recomendations:

> Future ‘water distribution linework is planned in anticipation of meeting future flows
including additional capacity for peak and seasonal flows.

> Water treament plant expansions are planned to meet TNRCC standard criteria of 0.6
gpm per connection for raw water pumping, high service pumping, and treatment
plant capacity.

> The District should continue with its ongoing efforts to reduce the effects of I on the
District’s wastewater treatment plants.

> Wastewater collection system linework is planned to use as much gravity flow as
possible to reduce maintenence requirements of pressurized systems.

> Wastewater treament plant expansions are planned to meet future conditions of the
District’s wastewater collections sytems including the addition of unserved
populations.

> Unserved populations are planned to be added on to the system in yearly increments
so that the total population of the study area is provided complete service within the

study period.



1.0 INTRODUCTION

1.1 BACKGROUND

The East Cedar Creek Fresh Water Supply District (ECCFWSD) consists of two
separate water distribution and wastewater collection systems, the North System and the
South System. Each System is hydraulically independent and has its own water and
wastewater treatment plants, elevated water storage tanks, and distribution and collection
system piping. Both of the wastewater collection systems are primarily pressure systems with
the North System using about half gravity sewers and the South System using mostly force
main piping with a small amount of gravity sewer. Each System was evaluated as to the
current condition of the collection and distributions systems and the ability to meet current
Texas Natural Resource Conservation Commission (TNRCC) State Design Criteria. The
systems were also evaluated as to expected future conditions for water distribution and
wastewater collection.

The North District water system includes a 2.55 million gallon per day (MGD) water
treatment plant, 500,000 gallon elevated storage tank, and water distribution piping. District
records indicate that the North water distribution system served an average of 2,896 water
connections in 1995. The North District wastewater system includes a 0.626 MGD
wastewater treatment plant, 67 wastewater collection lift stations, associated house grinder
pumps, wastewater force mains, and gravity piping. The North wastewater collection system

served an average of 3,075 connections in 1995.



The South District water system includes an existing water treatment plant and
hydropneumatic storage tank. However, a proposed 1.73 MGD water treatment plant and
300,000 gallon elevated storage tank have been designed and are under construction. Upon
completion of the new facility, the existing treatment plant will be abandoned. Therefore, for
the purposes of this study, the evaluation only reviewed the proposed 1.73 MGD water
treatment facility, 300,000 gallon elevated storage tank, and water distribution system piping.
Based on information provided by ECCFWSD, the South water system served an average of
1,960 water connections in 1995, including 200 water connections in Payne Springs that are
no longer served by the District.

The South District wastewater system includes an existing wastewater treatment plant
with a permitted capacity of 40,000 gallons per day (gpd), a single wastewater lift station,
associated house grinder pumps, and pressure collection system piping. A 200,000 gpd
wastewater treatment facility is under design and will be constructed in the near future. Upon
completion of the new wastewater facility, the existing wastewater treatment plant will be
abandoned. The South wastewater system served an average of 528 wastewater connections

in 1995.

1.2  MASTER PLAN SCOPE

The project scope for the Water and Wastewater Master Plan includes a review of the
current system conditions, field verification of treatment facilities, field verification of the
collection and distribution systems, computer modeling of the collection and distribution

systems, development of recommendations, development of an implementation plan for the




recommendations, and presentation of a final report. Technical Memorandum #1 discussed
the current system conditions and field verification portions of the project and is included in
Appendix A. Technical Memorandum #2 discussed the results of the computer modeling of
the collection and distribution systems and is included in Appendix B. Technical
Memorandum #3 discussed the recommendations, implementation plan, and cost estimates

for the recommended projects and is included in Appendix C.



2.0 CURRENT SYSTEM CONDITION

The TNRCC publishes criteria for the design of water hygiene and sewerage systems
in Chapters 290 (dated 10/20/95) and 317 (dated 12/19/95) of 30 Texas Administrative Code.
These design criteria provide specific parameters for the design and operation of water and
wastewater systems. Based on these criteria, each water and wastewater system was
reviewed with respect to current regulations to determine the current condition of each
system. This Section will review the results of the current conditions review and field
verification for each of the District’s water and wastewater treatment plants. Review of the
wastewater collection and water distribution systems was conducted during the system
modeling portion of the project and is discussed in Section 3.0. Maps of the District’s

existing water and wastewater systems are provided in Appendix D.

2.1 WATER TREATMENT PLANT SUMMARY
2.1.1 North Water Treatment Plant

The existing North Water Treatment Plant (WTP) is in good condition and currently
produces water meeting or exceeding permitted conditions. The North WTP has historically
produced high quality water and has adequate capacity to meet current system conditions.
Water treatment plants are required by TNRCC design criteria to treat the anticipated
maximum water demand of any day during the year. According to historical plant flow
records, the North WTP treated a maximum day demand of 1.581 MGD in 1995 and is
capable of treating 2.55 MGD. In addition to the criteria for maximum day demand, the

TNRCC has criteria for water treatment facilities, water storage, and pumping requirements.

10



The North WTP is capable of meeting all State Design Criteria with the exception of raw
water pumping capacity, high service pumping capacity, and treatment plant capacity. Under
these criteria the District is required to meet a capacity of 0.6 gpm per water connection.
However, the District has received a variance from this criterion and is allowed by TNRCC
to meet capacity requirements of 0.45 gpm per connection for raw water pumping, high
service pumping, and treatment plant capacity. Under the variance, the North water system
is capable of meeting all TNRCC requirements. However, with the variance in place, the
North District cannot be approved as a “Superior” water system by TNRCC and is not rated
to meet fire flow conditions. Table 1 summarizes current conditions for each water treatment
plant. A more detailed discussion of the current condition of the North WTP can be found

in Technical Memorandum #1 in Appendix A.

2.1.2 South Water Treatment Plant

The existing South WTP was not evaluated for compliance with current TNRCC
criteria, because a new South WTP is under construction and the old plant will be abandoned
upon completion of the new plant. The new South WTP is rated for a maximum day flow of
1.73 MGD and meets state requirements for all treatment, storage and pumping units.
According to the existing South WTP flow records, the maximum day flow for the South
water system was 0.892 MGD in 1995. The South water system operates under the same
variance as the North water system and is allowed by TNRCC to meet capacity requirements
of 0.45 gpm per connection for raw water pumping, high service pumping, and treatment

plant capacity. Under the variance, the South water system meets all TNRCC requirements.

11




However, with the variance in place, the South District cannot be approved as a “Superior”
water system by TNRCC and is not rated to meet fire flow conditions. Table 1 summarizes
current conditions for each water treatment plant. A more detailed discussion of the current

condition of the South WTP can be found in Technical Memorandum #1 in Appendix A.

TABLE 1

WATER TREATMENT PLANT CURRENT CONDITIONS SUMMARY

| mateDPLANT | syspEMDEMANDS o 0 ] MAXIMUM#OF |, ESTIMATED
| capacriy |. 0 0. . | I9%5AVERAGE# |- CONNECTIONS | sERVED
. PWANT [T 0 aveDAY | MAXDAY | OFCONNECTIONS | ALLOWED . | POPULATION
NORTH WTP 255 MGD 0643MGD | 1581MaD 2,896 3.935 £921
PROP. SOUTH WTP 1.75 MGD 0327TMGD | 0892 MGD 1,960 2,701 3,920

2.2 WASTEWATER TREATMENT PLANT SUMMARY
2.2.1 North Wastewater Treatment Plant

The existing North Wastewater Treatment Plant (WWTP) is in good condition and
currently produces effluent meeting or exceeding permitted conditions. The plant is required
to meet effluent conditions of 10 mg/l of Biochemical Oxygen Demand (BOD) and 15 mg/]
of Total Suspended Solids (TSS). In additions, wastewater treatment plants are required to
treat the maximum average monthly flow in any year along with the maximum peak 2-hour
flow in any year. According to historical plant flows at the North WWTP, the maximum
average monthly flow for 1995 was 0.562 MGD and the 2-hour peak flow was 1.77 MGD.

The plant is permitted to treat a maximum monthly average of 0.626 MGD and a 2-hour peak

12




flow of 1.872 MGD.

The North WWTP meets TNRCC design criteria and capacity requirements for all unit
operations at the plant. The wastewater plant currently has permission from TNRCC to
waste sludge to the existing surge storage basin in addition to the plant’s existing sludge
drying beds. A plate and frame sludge press building is under construction and will be
completed shortly. At this time, sludge dewatering operations will be handled by the plate
and frame press. The District is also planning to add final effluent filters to the wastewater
plant to assist in improving plant effluent quality. Table 2 summarizes current conditions for
each wastewater treatment plant. A more detailed discussion of the current condition of the

North WWTP can be found in Technical Memorandum #1 in Appendix A.

222 South Wastewater Treatment Plant

The existing South WWTP is not capable of meeting permitted requirements for flow
or effluent quality. The District is currently designing a new South WWTP to meet the
existing conditions of the South wastewater system. Therefore, the Master Plan only
considered the proposed South WWTP. According to District records, the maximum
monthly flow for the existing South wastewater system for 1995 was 0.17 MGD with an
estimated 2-hour peak flow of 0.595 MGD. The proposed plant will be rated to meet a
maximum monthly flow of 0.2 MGD with a peak flow of 0.8 MGD. Therefore, under current
flow conditions, the proposed South WWTP will be capable of meeting TNRCC requirements
for wastewater treatment plants. Table 2 summarizes current conditions for each wastewater

treatment plant. A more detailed discussion of the current condition of the South wastewater

13




system can be found in Technical Memorandum #1 in Appendix A.

TABLE 2

WASTEWATER TREATMENT PLANT CURRENT CONDITIONS SUMMARY

: 1. -r_m;;
|5 20K D)

o MONTHLY g

. PLANT DESIGN CAPACITY | ' SYSTEM FLOWS. .

1995 AVERAGE#
| OF CONNECTIONS

. ESTIMATED

-{ popULATION

7,349

NORTH WWTP

0.626 MGD

1.872 MGD

0.562 MGD

L77MGD

3,075

1,056

0.2 MGD

0.170 MGD

0.8 MGD

0.595 MGD

528

PROP. SOUTH WWTP

14




3.0 POPULATION AND FLOW PROJECTIONS
31 PRIORITY AREA DEVELOPMENT

In order to determine future water demands and wastewater flows placed on the
North and South systems, an estimate was made of current population in these systems.
These populations were used to calculate estimates of future populations within each system.
This was done by breaking each system into Priority Areas. Priority Areas were established
for the North and South systems to assist in determining the priority of projects for those
areas. Priority Areas were established in a manner that focused on making improvements in
those areas already served by the District before making improvements in unserved areas.

Populations for each Priority Area in both the North and South systems were
calculated using the population density per acre for each of the Priority Areas, as taken from
the 1990 Census. The service population for both systems was established by multiplying the
average number of connections anticipated for each water and wastewater system by the
number of people per housing unit, based on the 1990 census, for that particular Priority
Area. The difference in total population and the served population is the unserved population
for a particular Priority Area. The unserved population includes any persons unserved by
water or wastewater and any persons served by another water utility. For a more detailed
explanation of the development of Priority Areas and estimated populations, see Technical

Memorandum #2 in Appendix B.

15




3.2 POPULATION GROWTH AND FLOW PROJECTIONS
3.2.1 Population Projections

Projected populations for each Priority Area were calculated using yearly growth rates
provided by the Texas Water Development Board (TWDB). The current total population of
each Priority Area was estimated using 1990 census population densities. The current
population of each Priority Area was then multiplied by TWDB yearly growth rates to
calculate the projected population for that area for each year. The estimated population
served by the District, in each Priority Area, was then calculated to establish the water or
wastewater demand for that Priority Area. These served populations were used as a starting
point for water and wastewater demands under current conditions. The remaining unserved
populations were added to projected future populations according the area’s priority ranking.
This allowed for increases in service population based on population growth and the addition
of unserved users to the water and wastewater systems. For a more detailed explanation of

population growth projections, see Technical Memorandum #2 in Appendix B.

3.2.2 Projected Water Demands

Projected water demands were developed for each Priority Area by calculating the
current per-capita water demand for both the North and South systems. The calculated per-
capita demands were 127 gallons-per-capita-per-day (gpcd) for the North System and 115
gped for the South system. The calculated per-capita demands were then multiplied by
estimated future served populations for each Priority Area to determine the future water

demand for that Priority Area. The maximum day water demands for each Priority Area were

16



calculated by multiplying the average water demand by the historical peaking factor for the
system. The historical peaking factor for the North water system is 2.6. The historical
peaking factor for the South water system is 2.7. Water demands for adjacent water utilities
were calculated but were not included in the Districts total water demand. Table 3 shows
projected water demands for the North and South water systems. For more detailed

description of projected water demands, see Technical Memorandum #2 in Appendix B.

17



TABLE 3

PROJECTED WATER DEMANDS

North Water System

AVG DAY MAXDAY
PLAN ACTIVE TOTAL SERVED UNSERVED DEMAND DEMAND

YEAR CONN. POP. POP. POP. MGD) MGD)
1996 2942 6260 4884 430 0.620 1.613
1997 3022 6374 5016 394 0.637 1.656
1998 3101 6489 5148 359 0.654 1.700
1999 3181 6603 5281 323 0.671 1.744
2000 3261 6717 5413 288 0.687 1.787
2001 3333 6817 5533 252 0.703 1.827
2002 3405 6917 5652 217 0.718 1.866
2003 3477 7016 5772 181 0.733 1.906
2004 3549 7115 5892 146 0.748 1.945
2005 3621 7215 6011 110 0.763 1.985
2006 3693 7314 6130 75 0.779 2.024
2007 3747 7413 6220 70 0.790 2.054
2008 3801 7513 6309 64 0.801 2.083
2009 3855 7612 6399 59 0.813 2.113
2010 3909 7712 6488 54 0.824 2.142
2011 3957 7800 6569 48 0.834 2.169
2012 4006 7889 6650 43 0.844 2.196
2013 4054 7977 6730 37 0.855 2222
2014 4103 8066 6810 32 0.865 2.249
2015 4151 8154 6891 26 0.875 2275
2016 4199 8243 6971 21 0.885 2302
2017 4246 8331 7048 19 0.895 2.327
2018 4292 8420 7125 17 0.905 2353
2019 4338 8508 7202 14 0.915 2378
2020 4385 8597 7279 12 0.924 2.403
2021 4413 2650 7325 10 0.930 2.419
2022 4440 8701 7371 8 0.936 2.434
2023 4468 8752 7416 6 0942 2.449
2024 4495 8803 7461 4 0.948 2.464
2025 4522 2855 7507 2 0.953 2.479
2026 4549 8906 7552 1 0.959 2.494

18




TABLE 3 (CONT.)

PROJECTED WATER DEMANDS

South Water System

AVG DAY MAXDAY
PLAN ACTIVE TOTAL SERVED UNSERVED DEMAND DEMAND

YEAR CONN. POP. POP. POP. (MGD) MGD)
1996 1760 5315 2834 562 0.327 0.893
1997 1805 5435 2907 564 0.335 0916
1998 1851 5555 2980 566 0.344 0.939
1999 1896 5675 3053 567 0.352 0.962
2000 1942 5795 3126 569 0.361 0.985
2001 1987 5916 3199 570 0.369 1.008
2002 2032 6035 3272 571 0.378 1.031]
2003 2078 6154 3345 572 0.386 1.054
2004 2123 6274 3418 573 0.394 1.077
2005 2168 6393 3491 573 0.403 1.100
2006 2214 6512 3564 574 0.411 1.123
2007 2259 6632 3637 575 0.420 1.146
2008 2305 6751 3710 576 0.428 1.169
2009 2350 6870 3784 577 0.437 1.192
2010 2395 6990 3857 577 0.445 1.215
2011 244] 7109 3530 578 0.453 1.238
2012 2486 7227 4003 578 0.462 1.261
2013 2532 7346 4076 578 0.470 1.284
2014 2577 7464 4149 578 0.479 1.307
2015 2622 7583 4222 578 0.487 1.330
2016 2667 7702 4295 578 0.496 1.353
2017 2710 7820 4364 582 0.503 1.375
2018 2753 7939 4433 586 0.511 1.396
2019 2796 8057 4502 590 0519 1418
2020 2839 8176 4571 594 0.527 1.440
2021 2882 8294 4640 598 0.535 1.462
2022 2925 8410 4709 599 0.543 1.483
2023 2968 8526 4778 601 0.551 1.505
2024 3011 8642 4847 602 0.559 1.527
2025 3054 8758 4916 603 0.567 1.549
2026 3096 8874 4985 605 0.575 1.570

19



3.23 Projected Wastewater Demands

Projected wastewater demands were developed for each Priority Area by calculating
the current per-capita flow rate for wastewater. This was done by dividing the maximum 30-
day average flow for both North and South systems by the current estimated served
population for that system. Yearly per-capita flowrates, minus Infiltration/Inflow 1)
reductions, were used to calculated the maximum 30-day average flow for each system by
multiplying the per-capita rate by the estimated served population. The estimated per-capita
flowrate for 1996 for the North wastewater system is 108.5 gpcd. The estimated per-capita
flowrate for 1996 for the South wastewater system is 197.0 gped.

Peak 2-hour flow rates were calculated using historical peaking factors and by using
Harmon’s equation for determining peak flows. The historical peaking factor for the North
wastewater system is 3.13. The calculated peaking factor for the South wastewater system
is 3.45. The estimated I/I reduction for each system was calculated by determining the
estimated yearly I/I removal from the repair of gravity lines and manholes in the North system
and repair of home septic tanks and effluent pump installations in the South system. Table
4 shows projected wastewater flows for both the North and South wastewater systems. For
a more detailed explanation of wastewater flow projections see Technical Memorandum #2

in Appendix B.

20




TABLE 4

PROJECTED WASTEWATER FLOWS

North Wastewater System

30 DAY PEAK
PLAN ACTIVE TOTAL SERVED UNSERVED AVG.FLOW FLOW

YEAR CONN. POP. POP. POP. MGD) MGD)
1996 3125 6260 5188 1073 0.563 1.773
1997 3229 6374 5361 1014 0.579 1.823
1998 3334 6489 5534 955 0.594 1.872
1999 3438 6603 5707 896 0.610 1.922
2000 3542 6717 5880 838 0.626 1971
2001 3638 6817 6038 779 0.640 2016
2002 3733 6917 6197 720 0.654 2.061
2003 3829 7016 6355 661 0.669 2.106
2004 3924 7115 6514 601 0.683 2.151
2005 4020 7215 6672 542 0.697 2.1%96
2006 4115 7314 6831 483 0.712 2.241
2007 4196 7413 6965 448 0.723 2279
2008 4276 7513 7099 414 0.735 2316
2009 4357 7612 7232 380 0.747 2.353
2010 4437 7712 7365 346 0.759 2.390
201 4511 7800 7488 312 0.769 2423
2012 4585 7889 7611 278 0.780 2457
2013 4658 7977 7733 245 0.791 2490
2014 4732 8066 7855 211 0.801 2524
2015 4806 8154 7978 177 0.812 2.557
2016 4380 8243 8100 143 0.823 2.591
2017 4942 8331 8203 128 0.831 2618
2018 5003 8420 8306 114 0.840 2.646
2019 5065 8508 8409 100 0.849 2673
2020 5127 8597 8511 86 0.859 2.705
2021 5168 8650 8578 71 0.866 2727
2022 5207 8701 8644 57 0.872 2.748
2023 5246 8752 8709 43 0.879 2.768
2024 5286 8803 8775 29 0.885 2.789
2025 5325 8855 8840 14 0.892 2810
2026 5365 8906 8906 0 0.899 2.831

21



TABLE 4 (CONT.)

PROJECTED WASTEWATER FLOWS

South Wastewater System

PLAN
YEAR

1896
1997
1998
1999
2000
2001
2002
2003
2004
2005
2006
2007
2008
2009
2010
2011
2012
2013
2014
2015
2016
2017
2018
2019
2020
2021
2022
2023
2024
2025
2026

ACTIVE
CONN.

536
698
860
1021
1183
1345
1507
1668
1830
1992
2154
2264
2374
2484
25%4
2703
2813
2923
3033
3143
3253
3345
3436
3528
3620
3712
3803
3895
3987
4079
4170

TOTAL
POP.

5315
5435
5555
5675
5795
5916
6035
6154
6274
6393
6512
6632
6751
6870
6990
7109
7227
7346
7464
7583
7702
7820
7939
8057
8176
8294
8410
8526
8642
8758
8874

SERVED UNSERVED AVG. FLOW FLOW

POP.

863
1123
1384
1644
1905
2165
2426
2686
2947
3207
3468
3645
3822
3999
4176
4353
4530
4706
4883
5060
5237
5385
5533
5680
5828
5976
6123
6271
6419
6566
6714

22

POP.

3543
3381
3219
3057
2895
2734
2571
2408
2246
2083
1920
1841
1762
1683
1603
1524
1444
1364
1284
1204
1124
1073
1023
972
921
871
817
764
711
657
604

30 DAY PEAK
MGD) MGD)
0.170 0.595
0.193 0.676
0216 0.757
0.239 0.838
0.263 0.919
0.286 1.000
0.309 1.081
0.332 1.162
0.355 1.243
0378 1.324
0.401 1.405
0.416 1.456
0.434 1.517
0.452 1.578
0.470 1.640
0.488 1.701
0.505 1.763
0.523 1.824
0.541 1.886
0.559 1.947
0.577 2.008
0.592 2.059
0.607 2111
0622 2162
0.636 2213
0.651 2.264
0.666 2315
0.681 2.366
0.6%96 2.417
0.711 2.468
0.726 2.519



4.0 SYSTEM MODELING
4.1 'WATER DISTRIBUTION SYSTEM ASSESSMENT

The North and South water distribution systems were modeled using the
CYBERNET computer modeling program. The program accepts input from the AutoCAD
computer drafting program in the form of water distribution system mapping and is
capable of providing a theoretical simulation of the water distribution system and it’s
capabilities. Based on distributed demands for current and future conditions, the program
can aid in determining the future distribution system projects needed to provide adequate
water distribution to the District’s customers. The program can determine the location of
low pressure areas in the system and can simulate elevated tank conditions, pump stations,
and distribution piping pressures.

Based on current and projected water demands, the computer model was developed
to simulate conditions for the years 1996, 2006, 2016, and 2026. For each time period,
weaknesses in the system were located based on TNRCC design criteria. The linework
in the system was then augmented to eliminate these weaknesses. For a more detailed
explanation of the water system modeling, see Technical Memorandum #2 in Appendix

B.

4.2  WASTEWATER COLLECTION SYSTEM ASSESSMENT
The North wastewater collection system was modeled using the HYDRA computer
modeling program. This program is very similar to CYBERNET with the exception that

it is capable of modeling gravity sewer lines. Since about half of the North System is

23



gravity sewer, it was determined that HYDRA would provide a better simulation of that
system. The CYBERNET program was used for the South wastewater collection system,
since this system has a very small amount of gravity sewer. Both programs are capable
of providing theoretical simulations of each system and their capabilities. Based on the
distributed wastewater flows for current and future conditions, both programs were able
to determine future collection system projects needed to provide adequate wastewater
collection and treatment to the District's customers. Both programs were able to determine
areas with low and high pressure conditions which would indicate pumping problems
within each system. The programs were also able to determine inadequacies in collection
system piping.

Based on current and projected wastewater flows, the computer models were
developed to simulate conditions for the years 1996, 2006, 2016, and 2026. For each time
period, the systems were analyzed based on TNRCC design criteria and weaknesses in the
systems were located. The linework and pumping capacities of the systems were then
augmented to eliminate the weaknesses. For a more detailed explanation of wastewater

system modeling, see Technical Memorandum #2 in Appendix B.

24




5.0 RECOMMENDED SYSTEM IMPROVEMENTS

System improvements identified in the water and wastewater system models and
plant reviews have been identified and prioritized based on their anticipated
implementation dates. Each project was evaluated using a prioritization matrix based on
the project’s relative technical importance, regulatory importance, and economic
importance. Projects were then ranked based on these evaluations and prioritized based
on implementation date and ranked value. The following is the prioritized list of water
and wastewater projects for each system. A brief description of each project is provided
along with a project identification number which describes the project location and
priority. Each project is dated with a time period in which the project should be
constructed. The Master Plan projects, priorities, and construction dates may change with
changing system conditions and should be updated periodically. Mapping of the

recommended improvements is provided in Appendix E.

5.1 NORTH WATER SYSTEM

The following improvements are recommended for the North Water System:

Construction Project
Date No.
1997 NW1

To supply adequate water to the various general areas within the system,
it is recommended that the 12-inch loop around Legendary Lane, Hwy.
334, the Bozeman Easement, and Thunderbird Streets be completed. This
will require the construction of a new 12-inch water line from the elevated
tank to Hwy. 334 and then along Hwy. 334 to an existing 12-inch water
line. A new 12-inch water line will also need to be constructed from Hwy
334 southward down the Bozeman Fasement between Pleasureland and
Welch Streets to Thunderbird Street. The project will also consist of

25



1997

1997

1997

1996-2006

NwW2

Nw3

NW4

NWS5

constructing a 10-inch water line from Hwy 334 to the new elementary
school, including an 8-inch line ending in a fire hydrant behind the new
school. Design of this item has been completed and construction will begin
soon.

North WTP Expansion

The North Water Treatment Plant is not capable of meeting the
requirements of 0.6 gpm per connection for treatment plant capacity.
Currently the District operates under a variance which allows them to meet
0.45 gpm per connection. Under this variance the District cannot be
approved as a “Superior” water system and cannot provide fire flow
capability. In order to meet the 0.6 gpm per connection criteria, the
District will need to expand the North WTP by approximately 1 MGD to
give the plant a total capacity of 3.6 MGD. Since the District is operating
under the 0.45 gpm per connection variance, there is some leeway in the
time frame for this project. If the District decides to remain on the 0.45
gpm per connection variance, the plant should be expanded to a capacity
of 3.0 MGD and the expansion would not be necessary until the year 2010.

w i ice

The North WTP high service pumps are not capable of providing 0.6 gpm
per connection of pumping capacity. Currently, the District operates under
a variance of 0.45 gpm per connection. Expansion of the pumps to meet
the 0.6 gpm per connection criteria would require the addition of a 1,100
gpm pump to expand the firm capacity to 3.6 MGD. Since the District is
operating under the (.45 gpm per connection variance, there is some
leeway in the time frame for this project. If the District decides to remain
on the 0.45 gpm per connection variance, the pumps do not need expansion
until 2001, at which time they should be expanded to a firm capacity of 3.0
MGD.

North WTP Raw Water Pump Expansion
The North WTP raw water pumps are not capable of providing 0.6 gpm

per connection of pumping capacity. Currently, the District operates under
a variance of 0.45 gpm per connection. Expansion of the pumps to meet
the 0.6 gpm per connection criteria would require the replacement of the
two existing 700 gpm pumps with new 1250 gpm pumps to expand the firm
capacity to 3.6 MGD. Since the District is operating under the 0.45 gpm
per connection variance, there is some leeway in the time frame for this
project. If the District decides to remain on the 0.45 gpm per connection
variance, the pumps do not need expansion until 1999, at which time they
should be expanded to a firm capacity of 3.0 MGD.

w 8 ioch Wateri i . - s o
the East Side of the Hwy, 334 Bridge.

The area on the east side of the Hwy. 334 Bridge cannot currently provide
peak hour summer demands. It is recommended that an 8-inch water line
be constructed from the east side of the East Cedar Creek Reservoir to the

26



1996-2006

1996-2006

1996-2006

1996-2006

1996-2006

NW6

NwW7

Nw8§

NW9

NW10

HillCrest Subdivision. A 6-inch waterline will need to be constructed
southward through the Oak Ridge Area and then eastward along Lago
Drive in the Bonita Point Subdivision.

New 8-inch Waterlines to the Tamarack Area,

The Tamarack Area will not be capable of supplying peak summer
demands to the area East of the Hwy. 334 Bridge. It is recommended that
a new 8-inch water line be constructed from the existing 8-inch water line
at Trailwind Street and Hwy. 334 to the west side of the bridge at the
Cedar Creek Reservoir. It is also recommended that an 8-inch water line
be constructed from Hwy. 334 and Wildwind Street to Beaver Brush
Street.

w 10 8-inch Waterlines to Je) int Area in the west
of the Wate tem.

The small existing water lines in the far north part of the Harbor Point
Area are unable to supply peak summer demands. It is recommended that
an 8-inch water line be constructed northward from an existing 6-inch
water line at Commodore and Harbor Point Streets to First Mate and
Harbor Point Streets. It is also recommended that a 10-inch water line be
constructed from the new 12-inch water line on Hwy. 334 northward along
Lakeview Street to an existing 4-inch water line on Commander Street.

The area along the Cedar Creek in the Tanglewood Shores Area and the
Sherwood Shores and Southwind Estates Area cannot provide any
significant demand to these areas. It is recommended that new 6-inch
water lines be constructed in these areas. For the Sherwood Shores and
Southwind Estates Areas, a 6-inch water line should be constructed from
the end of the existing 8-inch water line at Clear Fork Street to the
intersection of Autumn Trail and Legendary Lane. For the Tanglewood
Shores Area, a 6-inch water line will be constructed from an existing 6-
inch waterline at Guadalupe Street going southward along Spanish Trail to
a 4-inch water line at Palo Blanco Street.

ew 6-inch Waterline ugh Sandy Shores and Eastwo s
Most of the existing waterlines within these areas are 3-inch and smaller
in size, and are not capable of supplying any significant demand. It is
recommended that a 6-inch waterline be constructed beginning at the 12-
inch waterline at [egendary Lane and Hwy. 334 and going west and south
along Southland Street. From Southland Street the 6-inch waterline should
be extended down to Lost Forest Street, From Lost Forest Street, it is
recommended that a 6-inch waterline be looped around Ocean Street to an
existing 4-inch waterline located on Lakeway Street.

ew 6-inch W ine from W. St to on Street
To meet any significant demands in the Northern Shores and Lakeview
Acre Areas, it is recommended that a new 6-inch waterline be constructed
from the intersection of Welch and Sundrift Streets to an existing 4-inch

27



2006

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

Nw11

Nw12

NWI13

Nw14

NW15

NwWié

waterline at the intersection of Victor and Harmon Streets.

TNRCC criteria require that the District have a total storage capacity equal
to 200 gallons of storage per connection. Based on this criterion the North
system will not have adequate total storage in the year 2006. The District
does have adequate elevated tank storage to last through the end of the
Master Plan study period. Therefore, expansion of the elevated tanks is
not required. It is therefore recommended that the tota! storage capacity
of the system be expanded by adding a new 182,000 gallon clearwell at the
North WTP. This additional storage will allow the District to meet total
storage requirements beyond the Master Plan study period.

i d 8-inch Waterlines to Serve Pri .
To provide service to the Priority Area #3 along Hwy 334, toward Hwy.
175, it is recommended that an 8-inch waterline be constructed from the
end of the existing 8-inch eastward approximately 4,200 linear feet, It is
also recommended that a 6-inch water line be constructed southward to
loop in the Hillcrest Shore subdivision and Osk Ridge Subdivision into an
existing 6-inch waterline on Lago Drive.

w 6-inch Waterline 98 is .
Under 2016 Peak Flow Conditions, the southern part of the Tamarack area
will have low pressures under peak hour demands during the summer. It
is recommended that a 6-inch water line be constructed from Hwy. 198
along Spring Valley Road to an existing 8-inch water line at Beaver Brush
Street. This will provide a loaped connection for this general area,

w 6-inch Waterline in the a ivisj
The Oak Harbor Area is unable to provide adequate pressures for the 2016
planning period. It is recommended that a 6-inch waterline be constructed
along Lake Shore Drive beginning at Spanish Trail and ending at an
existing 6-inch waterline on QOak Harbor Street.

New 6-inch Waterlines in the Mantle Mapors and Sherwood Shores
Subdivisi

The Mantle Manor and Southwind Estates Areas will not be capable of
providing adequate pressures under a peak 2016 demand condition. It is
recommended that a new 6-inch waterline be constructed along Autumn
Trail from Lost Forest Street to the existing 8-inch on Legendary Lane.
It is also recommended that a new 6-inch waterline be constructed along
Colleen Street to the existing 12-inch line on Willowwood. This will
provide a 6-inch and larger looped waterline for this area.

w 6-i oped Waterline for the Harbor Point Subdivisi
The far north part of the Harbor Point Subdivision will not be capable of
supplying adequate demand under peak 2016 conditions. It is
recommended that a new looped 6-inch waterline be constructed from the
end of the existing 10-inch waterline up around Sea Breeze Road and down
along First Mate Street to an existing 8-inch waterline on Harbor Point
Street.

28



2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

Nw17

NW18

Nw19

Nw20

Nw21

Nw22

Nw23

Nw24

w_]O-inch Waterlj [e) 8
To increase the water supply to the Tamarack Area, it is recommended that
a new 10-inch waterline be constructed from the 12-inch water line shown
on Hwy. 334 to the existing 8-inch and 10-inch waterline at Tamarack
Street and Hwy 334.

New 6-inch Waterline Along Hwy. 334 in Priority Area #3
To provide adequate demands along Hwy. 334, it is recommended that a

6-inch water line be constructed in Priority Area #3 from the end of the
existing 8-inch waterline toward Hwy 175.

w 6-inch Waterline in the Siesta s Area.
Under 2026 peak flow conditions, the existing waterline in this area will
not be capable of meeting adequate demands. It is recommended that a
new 6-inch waterline be constructed from Welch Street to an existing 6-
inch waterline at Guadalipe Street.

ew G- in ¢ arbor Point Subdjvision.
To meet the 2026 demand conditions in the middle of the Harbor Point
Subdivision, it is recommended that a 6-inch waterline be constructed
along Backlash Street down to Commodore Street.

New 6-inch Waterline Along Luther Street.
To meet future demands along Luther Street, it is recommended that a new

6-inch water line be constructed and tied into the system at an existing 12-
inch waterline near Lakeview Airfield and an existing 6-inch waterline on
the north side of Luther Street.

ew 6-inch Waterlines in the tle s and the Southwind Fstates
Subdivisions.
The Mantle Manor and Southwind Estates Areas will not be capable of
providing adequate demands under the 2026 demand conditions. It is
recommended that new 6-inch waterlines will be constructed along Autumn
Trail and Lake View Streets.

w O-inch Waterlj isper] il (<]
To complete a looped system in the Tamarack Area to meet peak hour
summer demand, it is recommended that a new 6-inch waterline be
constructed from Whispering Trail and Beaver Brush Street to Hwy 334.

w 0-1 Waterline i i ivisi
To meet the 2026 demand condition, it is recommended that a new 6-inch
looped waterline be constructed along Lake Shores Drive in the Bonita
Subdivision.

29



5.2 SOUTH WATER SYSTEM

The following improvements are recommended for the South Water System:

Year
2002

1996-2006

1996-2006

1996-2006

1996-2006

Project
No.
SW1

Sw2

SW3

SwW4

SW5

outh M : Y ] DS f]

Based on TNRCC requirements of 0.6 gpm per connection for treatment
plant capacity, raw water pump capacity and high service pump capacity,
the new South WTP will be capable of meeting system conditions until the
year 2002. At this time the treatment plant, high service pumps, and raw
water pumps will need to be expanded to a capacity of 2.6 MGD. At this
capacity the plant should be capable of meeting system requirements until
the end of the Master Plan study period. Currently, the District operates
the South system under a 0.45 gpm per connection variance. Under this
variance the District cannot be approved as a “Superior” water system and
cannot provide fire flow capability. Since the District is operating under
the variance there is some leeway in the time frame for South WTP
expansion. If the District decides to remain on the variance, the plan, high
service pumps and raw water pumps would not require expansion until
2016, at which time they should be expanded to a capacity of 2.0 MGD.

w ]2-i - Waterdine to_Golden O

1diti
To supply peak summer demands to the northern portion of the system, it
is recommended that a 12-inch waterline be constructed from the end of the
new 12-inch waterline along Hwy. 198 to Leisureland Drive. From
Leisure Land Drive it is recommended that a 10-inch waterline be
constructed north along Hwy 198 to the Golden Oaks and Bandera Bay
Subdivisions.

w 12-inch Waterline Alo chagted Drjve 98 and Southw
toward Cedar Branch Park
Under Existing Conditions, the South Water System cannot adequately
supply peak summer demands to most of the remote areas within the
system. It is reccommended that a new 12-inch waterline be constructed
from the water treatment plant northward along Enchanted Drive to Hwy.
198 and southward to Cedar Branch Park.

w 12+ inch Waterl: ugh ¢ a jvisio
To provide adequate demands for Cedar Branch Park for the 2006
condition and to provide supply for the area east and south of Cedar
Branch Park, it is recommended that 8 12-inch waterline be constructed
from the end of the new 12-inch waterline through Cedar Branch Park. It
is recommended that the southern part of the waterline within Cedar
Branch Park be 8-inch in size.

ew 10-1 8-inch Waterline throu orgott res to d

Road.
To supply peak demands to the west side of the system it is recommended

that a 10-inch waterline be constructed from the New 12-inch waterline on
Hwy 198 through Forgotten Acres. It is recommended that an 8-inch

30



1956-2006

1996-2006

1996-2006

1996-2006

1996-2006

2006-2016

SWo6

sSw7

Swg

SW9

SW10

Swil

waterline be constructed from the west side of Forgotten Acres to the Del
Mar Subdivision and up to Lakeland Road.

-i 6- w ine W jve t

Enchanted Oaks.

To provide adequate demands to Enchanted Oaks and Indian Harbor, it is
recommended that an 8-inch waterline be constructed from the water
treatment plant southward along Enchanted Drive to Cedarwood Drive.
It is recommended that the 8-inch waterline be connected into two separate
6-inch waterlines at the north and south parts of the Indian Harbor
Subdivisions. From Cedarwood Drive it is recommended that a 6-inch
water line be constructed from the end of the 8-inch waterline down into
Enchanted Oaks to an existing 6-inch waterline.

w 8-i 6-inch W ine t den O Southw ore
0] ea d Oak Shores Subdivisj
To provide adequate peak summer demands to these northern subdivisions,
it is recommended that an 8inch waterline be constructed from the 10-inch
waterline at Hwy 198 eastward along the southern part of the Golden Oaks
Subdivision. It is recommended that a 6-inch water line be constructed
northward through the Golden Oaks Subdivisions along Cartwright Street
to the three remaining subdivisions within the northern Priority #1 and #2
Areas.

w 8-inch and 6-inch Waterline to Baywo tes Area
To provide adequate demand to the Baywood FEstates Area, it is
recommended that a new 8-inch waterline be constructed from the end of
the 10-inch waterline along Hwy 198 to the Baywood Estates Area. It is
also recommended that a 6-inch waterline be constructed along the
northern side of the Baywood Estates Area.

To provide adequate demands for the 2006 condmon it is recommended
that a 6-inch looped water line be constructed from the end of the 10-inch
waterline on Hwy. 198 westward through Bandera Bay and then southward
through the Oakwood Shores Subdivision to Leisureland Drive.

w 6-1 Waterli 0 jsure Subdjvisi d t
Three Harbors Subdijvisions,

To provide adequate demands for the 2006 condition it is recommended
that a 6-inch looped water line be comstructed from the new 8-inch
waterline at the southeast corner of the Leisureland Subdivision along
Lakeland Drive and around Shady Shores Road. At the southwest part of
the Leisureland Subdiviston, it is also recommended that a 6-inch waterline
be constructed down into the Three Harbors Subdivision.

w 6 inch W, ine vide S e
Southwood Shores, Bo eac O ores Subdivisions.
To provide peak hour demands during the summer for the 2016 time period
to these subdivisions, it is recommended that a 6-inch waterline be
constructed from the 12-inch waterline on Hwy 198 up to the Golden Oaks
Subdivision. It is recommended that an 8-inch waterline be constructed

31



2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

SWi2

SW13

SWi14

SW15

Swie

SW17

SW18

SW19

around Golden Oaks and up along the eastern side of the Oak Shores
Subdivision,

w 6-inch Waterl: . i
To provide adequate demand on Enchanted Isles for the 2016 condition, it
will be necessary to construct a parallel 6-inch waterline from Cedarwood
Drive to Enchanted Isles.

w 6-inch Waterli s Subdivisi
To provide adequate demands for the 2016 condition, it is recommended
that a 6-inch water line be constructed along Hwy 198 through Baywood
Estates to the Cherokee Hills Subdivision.

w _6-inch Waterlj oL o0od Shores Subdijvision.
To provide adequate demands along the shoreline around the Oakwood
Shores Subdivision it is recommended that a 6-inch waterline be
constructed Payne Springs Road to an existing 6-inch waterline on Shady
Shores Drive.

ew 6-inch Waterline e ubdjvjsion.
To provide adequate demands along the shoreline around the Del Mar
Subdivision it is recommended that a 6-inch waterline be constructed
through the Del Mar Subdivision to an existing 6-inch waterline in the
Three Harbors Subdivision.

w 6-inch Waterline ough the Ti Spillview Estates and
ond O ivisions.
To provide adequate demands for the 2016 condition, it is recommended
that a parallel 6-inch waterline be constructed along an existing 4-inch
waterline through these subdivisions.

el 12-inch Waterline ive to
To provide adequate water supply to the Priority #3 Area, it is
recommended that a 12-inch waterline be connected to the elevated storage
tank and run parallel to the existing 12-inch waterline (2006 condition)
from the treatment plant along Enchanted Drive to Hwy. 198.

w_ 12-i -i Waterlipe W, e
Springs.
To provide adequate water supply to the Priority #3 Area it is
recommended that a 12-inch water line be extended east along Hwy 198
approximately 3,000 feet. From the end of the 12-inch waterline, a 10-
inch waterline should be constructed for approximately another 1,000 ft.

ew 8-j 6-inch Waterline: the Southern Portion of the
Resort Service Area.
To provide service to the Resort Area immediately to the east of the Cedar
Branch Park Area, it is recommended that an 8-inch and 6-inch looped
waterline be constructed through Cedar Branch Park and eastward to the
new 8-inch waterline supplying the Payne Springs Area.

32



2006-2016

2006-2016

2006-2016

2016-2026

2016-2026

SW20

Sw21

sSw22

Sw23

sSw24

To provide adequate supply to meet peak summer demands to the
Lakeshore and Carolynn CCN Areas it is recommended that an 8-inch
waterline be constructed from the existing 8-inch looped waterline eastward
and around Cedar Creek Lake to these remaining areas. Because of the
distance from the water treatment plant, it will be necessary to construct
a dedicated hydropneumatic booster pump station to provide adequate
pressure for the Lakeshore and Carolynn Areas. The hydropneumatic
booster pump station shall contain 2 200 gpm pumps at a rated head of
200 ft. It is recommended that a 200,000 gallon ground storage tank be
constructed at the booster pump station site, so that the remaining system
will not have to supply the pump station flow during a peak summer
demand condition. A 200,000 gallon tank will allow the pumps to operate
for approximately 16 hours without an additional supply from the water
treatment plant. The ground storage tank can be filled in the same manner
as the elevated tank, during off peak times such as at night time. It is also
recommended that a 6-inch line be constructed from the main 8-inch water
line into each of the populated service areas along the east bank of the
Cedar Creek Lake. Initially, these 6-inch waterlines will be tied into the
existing water systems within these areas.

ew 8- oped Waterline to Priori ea,
To provide water to Payne Springs and to supply water to the far south
eastern part of the Priority #3 area, it is recommended that an 8-inch
waterline be constructed beginning at the end of the 10-inch waterline on
Hwy 198, going south through the current Payne Springs supply point and
around to an existing 12-inch waterline in the Cedar Branch Park
Subdivision,

ew 6-inch Water]j the East Sjde of the Re i jority #3
Area.
To provide adequate demands throughout the Resort Area, it is
recommended that a 6-inch waterline be constructed from Hwy 198 along
the east side of the Resort Area.

ew 6-inch Waterline in the Southwood Shores Subdivision.
To provide adequate demand to the Southwood Shores Subdivision, it is
recommended that a 6-inch waterline be constructed from an existing 4-
inch waterline along Hwy 198 along the shoreline of Southwood Shores to
an existing 6-inch waterline on the north side of the Golden Oaks
Subdivision.

w 6-i Waterline i Ay WO states Subdivisi

To provide a significant looped connection throughout the Baywood Estates
Subdivision for adequate demands, it is recommended that a 6-inch

33



2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

SW25

SW26

Sw27

SW28

Sw29

Sw30

SwW3l1

waterline be constructed along the west side of the Baywood Estates
Subdivision.

w G-inch Waterline t] oreli
To provide adequate demand to the southwestern portion of the Del Mar
shoreline under 2026 condition, it is recommended that a new 6-inch
waterline be constructed from the existing 6-inch waterline in the Del Mar
Subdivision to an existing 4-inch waterline in the Three Harbors
Subdivision.

ew 6-inch Waterli the W Waters Subdivisio
To provide adequate demands through the Wood Canyon Waters and Deer
Island Estates Area for the 2026 condition, it is recommended that a 6-inch
waterline be constructed parallel to an existing 3-inch waterline.

ew 6-inch Waterline a the Side of the Golde
To provide adequate peak demands to the Bonanza Beach, Oak Shores and
Golden Osaks Subdivisions, it will be necessary to construct a 6-inch
waterline along the north side of the Golden Oaks Subdivision. It is also
recommended that a 6-inch waterline be extended from this waterline to the
existing 4-inch waterline within the Golden Oaks Area.

ew 8- 6-i oped Waterline Alc 198,
To provide water system service to the remaining Payne Springs Area
within the Priority #3 Area, it is recommended that an 8-inch waterline be
constructed along Hwy. 198 eastward to the Priority #3 Boundary. From
the end of the 8-inch waterline, it is recommended that a 6-inch waterline
be constructed down to an existing 8-inch waterline along the Priority #3

Boundary.

ew 6-inch Waterline ugh the Reso ea ¢ Western Side o
Payne Springs.
To provide adequate demands for the 2026 condition to the Resort Area
and to the western side of Payne Springs, it is recommended that a 6-inch
waterline be constructed from an existing 12-inch waterline at the Northern
Part of Cedar Branch Park eastward across the Resort Area and to an
existing 8-inch waterline on the west side of Payne Springs.

ew 6-inch Waterline ip the castern part of the Priority #3 Area.
To provide adequate service to the nertheastern part of the Priority #3
Area, it is recommended that a 6-inch looped waterline be constructed
beginning at Hwy 198 going upward and over to the east side of the
Golden Oaks Subdivision.

w - Waterline in t a e Shore outhe
Resort Service Area.
To provide adequate summer peak demands throughout these areas, it is
recommended that 6-inch looped water lines be constructed around the
Hidden Hills Road, Osk Hills Road, and around the Lake Shore and
Carolynn shoreline.

34




5.3 NORTH WASTEWATER SYSTEM

The following improvements are recommended for the North Wastewater System:

Year
1997

2000

1996-2006

1996-2006

1996-2006

Project
No.
NwWw1

NWWwW2

NWW3

NwWw4

NWW5

Description
i Statj 8 and .

Lift Stations #38, and #39 pump more than 90% of the total wastewater
flow in the North System to the wastewater treatment plant. These lift
stations are currently overloaded under peak flow conditions. It is
recommended that Lift Station #38 be expanded to have a firm pumping
capacity of 930 gpm. It is recommended that Lift Station #39 be expanded
to have a firm pumping capacity of 990 gpm. These capacities are based
on the projected flow to these twao lift stations in the year 2016. It is
recommended that the existing 8" line running from LS #38 to the WWTP
be replaced with a 10" line. It is also recommended that the existing surge
basin at the North WWTP be brought back to full capacity to handle the
increase in peak flows from these two lift stations.

North WWTP Expansion
Based on the projected increases in plant flows, it is recommended that the
North WWTP be expanded 0.275 MGD to a total capacity of 0.9 MGD
with a peak flowrate of 3.0 MGD. At this capacity the plant will be
capable of handling sewage flows beyond the end of the study period.

e i apacity of Lift Stations #60 and d Construction
of a Gravity Sewer to Lift Statjon #38.
Under existing conditions, Lift Stations #61 and #60 show to be
overloaded. It is recommended that the pumping capacity of Lift Stations
#61 and #60 be increased to 65 gpm and 165 gpm respectively. It is also
recommended that & 4-inch force main be constructed from Lift Station #60
to Harbor Street. An 8-inch/10-inch gravity sewer line will need to be
constructed from Harbor Street along an existing creek to Lift Station #38.
Once this gravity sewer line is constructed, Lift Station #59 can be
abandoned.

in ity of Lift Stations #25, and #33.
Presently, the upstream Lift Stations #24 and #32 pump at a higher
capacity than Lift Stations #25, and #33. Increased growth will increase
the likelihood of overflow conditions at these downstream lift stations.
Therefore it is recommended that the firm pumping capacities of these lift
stations be increased in capacity. Lift Stations #25 and #33 will need to be
expanded to have a capacity of 80 gpm and 58 gpm respectively.

iversion o W ] rack Area to Lift Statj 56 and 1870}
vity Sewer Line 8 to Li i 3
Under the existing wastewater system layout, a series of lift stations in the
Tamarack area will be overloaded by the year 2006. It is recommended
that a 6-inch diversion line be constructed from Trailwind Street to
Wildwind Street and then to Spring Valley Street. It is also recommended
that an 8-inch force main be constructed from the force mains at the end

35



1996-2006

1996-2006

2006-2016

2006-2016

NWW6

NWW7

NwWwg

NwWWw9

of Spring Valley to Lift Station #56. This will divert much of the flow in
the Tamarack area to Lift Station #56. Lift Station #56 will need to be
expanded to have a firm pumping capacity of 170 gpm. A 6-inch force
main will be constructed from the end of an existing 4-inch force main at
Bay View Street to Highway 198, From Highway 198 a 10-inch gravity
sewer line will be constructed to Welch Street. The force mains from Lift
Stations #33 and #35 will be tied into the 10-inch gravity sewer line. This
will reduce the high discharge head of these lift stations, which is currently
a problem with Lift Station #35. From Welch Street the sewer line will
need to be increased in size to a 12-inch sewer line and connected to Lift
Station #39.

iversi W ift Statj ift Statio d io
Statj

Lift Station #19 and Lift Station #29 show to be overloaded under 2006
flow conditions. It is recommended that flow be diverted from Lift Station
#19 to Lift Station #29, and that Lift Station #29 be expanded. The
diversion line will be a 6-inch gravity sewer line from the Spanish Trail
area to Redbird Street. It is recommended that Lift Station #29 be
expanded to have a firm pumping capacity of 110 gpm.

ew_8-j d 6-i avity Sewer Li d Lj tiogs to e

eriaing D " ack.
Currently there exists no wastewater service to the area east of Tamarack
Across the Hwy. 334 Bridge. New sewer facilities are described here to
serve the remaining Priority Area #2 within the 2006 planning period.
These facilities would include a 6-inch and 8-inch gravity sewer line along
the Lakeview Drive to the east side of the Hwy. 334 Bridge. There will
also need to be a new 50 gpm Lift Station and 4-inch force main along the
east side of the Bonita Point Subdivision. This 4-inch force main will tie-in
to the 8-inch gravity sewer line at the Oak Ridge Subdivision. On the east
side of the Hwy. 334 bridge, a new 120 gpm Lift Station will need to be
built to convey this area wastewater flow. It is recommended that flow
from this Lift station be pumped to Lift Station #36 using a 4-inch force
main.

ew &-inc Vi wer Line fro view Street to Exjsting 10-in

Gravity Sewer Line East of Harbor Street,

Under the 2016 conditions, Lift Stations #3 and #4 show to be overloaded.
It is recommended that an 8-inch gravity sewer line be constructed to divert
all of the flow from this area to the existing 10-inch gravity sewer line that
feeds into Lift Station #38. This can be done by tieing in the main 6-inch
lines along Lakeview Street and by pumping a reduced quantity of flow
from Lift Stations #3 and #4 to the new 8-inch gravity sewer line.

E ion of Lift Stations #19 and #44
Lift Stations #19 and #44 show to be overloaded for the 2016 flow
condition. It is recommended that Lift Station #19 and #44 be expanded

to 115 gpm and 65 gpm respectively.

36



2006-2016

2006-2016

2006-2016

2006-2016

2016-2026

2016-2026

NWW10

NWWI1

NWwIi2

NwWw13

NwWwi4

NwWw15

Lift Station #5 at the intersection of Lakeview and Bayview Streets shows
to be overloaded under peak 2016 flow conditions. It is recommended that
this Lift Station be expanded to & capacity of 65 gpm. It is also
recommended at this titne that a new 4-inch force main be constructed from
Lift Station #61 to Lift Station #60.

ti to Li i 1

Lift Stations #7 and #21 are overloaded under 2016 peak flow conditions.
It is recommended that an 8-inch gravity sewer interceptor be constructed
along Lost Forrest Street to Sunset Street and then to Lift Station #7. It is
also recommended that a 6-inch interceptor be constructed from Lift
Station #46 at Lynn Street to Lift Station #10 and then to Lift Station #7.
These two gravity sewer lines will allow Lift Station #21, #46 and #10 to
be abandoned. Lift Station #7 will need to be expanded to a capacity of
120 gpm. It is also recommended that a new 4-inch force main be
constructed from Lift Station #7 to the 8-inch gravity sewer line on Hwy.
334.

ew 6-i avity Sewer Line to Serve Priori 3.
A new 6-inch gravity sewer line will need to be constructed along Hwy
334 to convey wastewater flow from Priority Area #3 to the New Lift
Station on the east side of the Hwy. 334 Bridge.

E ion of Lift Stati 36 and #40
With the additional flow from new growth and the new wastewater service
area on the east side of Hwy. 334, Lift Station #36 and #40 will be
overloaded in the 2016 flow condition. Therefore it is recommended that
Lift Station #36 and #40 be expanded to 230 gpm and 260 gpm capacities
respectively.

ew 6-inch Gravity Sewer Line Al . 198 .

It is recommended that a 6-inch gravity sewer line be constructed along
Hwy. 198 tc handle additional flow from the area. If significant growth
occurs along Hwy. 198 prior to this time period, it may be necessary to
accelerate this project. This sewer line could also be used to relieve some
flow from Lift Station #40, if required at this time. Currently, system
analysis at this time, does not show that it will be necessary to divert flow
under the 2026 flow conditions from the expanded Lift Station #40.

ew 8-f d 6-inch gravity sewer line ther Street to Li

Statjon #39,

Under the 2026 flow condition, the gravity sewer line along Welch Street
shows to be overloaded in the analysis. It is recommended that a diversion
gravity sewer line be constructed beginning at the end of Lift Station #40
6-inch force southward along Luther Street and then over to Lift Station
#39. It is also recommended that a new 6-inch sewer line be tie-in to the
proposed 8-inch sewer line along Luther Street. A diversion box will need
to be constructed at the beginning of this project that will allow the splitting
of flow in two directions to Lift Station #39.

37



2016-2026

2016-2026

2016-2026

NWW16

Nww17

NWWI18

The analysis shows that Lift Station #24 and the existing force main along
Legendary Lane will be overloaded under 2026 flow conditions. It is
recommended that a new 6-inch gravity sewer line be constructed to divert
flow from Lift Station #13 and the existing force main along Legendary
Lane, to Lift Station #24. The firm pumping capacity of Lift Station #24
will need to be expanded to a capacity of 95 gpm. It is recommended that
a 4-inch force main be constructed from Lift Station #24 directly to the
existing 12-inch gravity sewer line along Hwy 334.

Lift Station #37 will be overloaded under 2026 peak flow conditions. It is
recommended that Lift Station #37 firm pumping capacity be increased to
310 gpm. The current capacity of Lift Station #37 is rated at 140 gpm at
100 ft of head. From our analysis, it appears that the discharge head may
be significantly lower than 100 fi. Our analysis shows that the existing
pumps will operate at a point along their pump curve that will currently
produce about 220 gpm.

w &-inc vi wer Line a int Roa
Our analysis showed that some of the 2-inch force mains in the
Northwestern Harbor Point Area, will become overloaded under peak flow
conditions. It is recommended that an 8-inch gravity sewer line be
constructed along Harbor Point Road down to the existing 8-inch gravity
sewer line.

38



5.4 SOUTH WASTEWATER SYSTEM

The following improvements are recommended for the South Wastewater System:

Year
1997

1996-2006

1996-2006

1996-2006

1996-2006

Project
No.
SWwi

SWWw2

SWw3

SWw4

SWWS

Description

WW vement:
Currently, the District is designing a new 0.2 MGD South WWTP and will
begin construction shortly. It is recommended that the District continue
with these plans. Upon completion of the new plant, the existing 0.04
MGD South WWTP should be sbandoned. It is recommended that the
design of the new plant include adequate land for future expansion needs.

w 154

\d w 2 the Wastewater Syste

To transport wastewater flow from the Oakwood Shores and Golden Oak
Subdivisions and Subdivisions further north, it will be necessary to
construct a gravity sewer line beginning at the southwest corner of the
Golden Osaks Subdivision and proceeding along Cedar Creek Branch
toward the wastewater treatment plant. It is recommended that the gravity
sewer line begin as a 10-inch sewer line and increase in size to a 12-inch
ard finally a 15-inch as the line draws nearer to the plant. Because of the
Hydraulics of the wastewater plant, it will be necessary to construct a lift
station near the wastewater plant. It is recommended that this lift station
have an initial firm capacity of 400 gpm, and expandable to a total capacity
of 1400 gpm.

w 0-1 -] ce Main to the Golde; Subdivision.

To provide adequate service to the Golden QOaks Subdivision, it is
recommended that a 6-inch force main be constructed parallel to the
existing 4-inch force main from the 10-inch gravity sewer line to the
golden Oaks Subdivision. It is recommended that a 4-inch force main be
constructed down the middle of the Golden Oaks Subdivision. It is
recommended that 3-inch lateral force mains be constructed down each of
the major streets in the subdivision.

w 6] in to ive to the Mac O
Subdivisjon.
To prevent the grinder pump stations from operating at shut-off head under
peak flow conditions, it is recommended that a 6-inch force main be
constructed parallel to an existing 4-inch force main from the wastewater
treatment plant to Enchanted Drive and northward to the Mac Qaks
Subdivision.

w 6-f ce Main and Lift Station to Serve t eda ch Pa
Area.
To provide adequate service to the Cedar Branch Park Area, it is
recommended that a 6-inch force main be constructed from the beginning
of the new 15-inch gravity sewer line around Cedar Creek Branch and
down to the Cedar Branch Park Area. It is also recommended that a lift
station be constructed at the south end of the Cedar Branch Park Area to

39



1996-2006

1996-2006

1996-2006

1996-2006

1996-2006

1996-2006

SWW6

SWwW7

SWwW§

SWWwW9

SWW10

SWwI11

received and repump wastewater flow from grinder stations in the Timber
Bay, Spillview, Diamond Oaks, Wood Canyon and Deer Island
Subdivisions.

w 4-] e Main to the Shores Subdivisio
To provide adequate service to the Oakwood Shores Subdivision, it is
recommended that a 4-inch force main be constructed from the new 10-
inch gravity sewer at the southwest corner of the Golden Oaks Subdivision
on Hwy 198 to the Oakwood Shores Subdivision. It is recommended that
3-inch lateral force mains be constructed down the major streets of the
subdivision.

w 4-| in to t ayw ivisi
To provide adequate service to the Baywood Estates Subdivision, it is
recommended that a 4-inch force main be constructed from the existing 4-
inch force main on Hwy 198 to Baywood Estates and that 3-inch lateral
force mains be constructed down the major streets of the subdivision.

W 4 orce Main to ut es, Bo d
Qakshores Estates Subdivisions,
To provide adequate service to the far north subdivisions within the south
system, it is recommended that a 4-inch force main be constructed from the
existing 4-inch force main on Hwy 198 northeast through each of these
subdivisions. It is recommended that 3-inch lateral force mains be
constructed down the major streets within each of these subdivisions. It is
also recommended that a 6-inch gravity line be constructed to the south of
these subdivisions.

w 4-] e Mai isure ive and Associated Latera
e Mains to Se isureland Subdivision.

To provide adequate service to the Leisureland Subdivision, it is
recommended that a 4-inch force main be constructed along Leisureland
Drive beginning at Enchanted Drive. The 4-inch force main would be
extended along Lakeland Drive. It is recommended that 3-inch lateral
force mains be extended into each of the major streets in the subdivisions
as shown in the mapping. It is also recommended that grinder pumps with
shutoff heads of approximately 120 ft. be used in this subdivision.

w 4 e Mai orgotte; d ocj a
i

To provide adequate service to the Del Mar and Three Harbors
Subdivisions, it is recommended that a 4-inch force main be constructed
along Forgotten Lane beginning at Enchanted Drive. The 4-inch force main
would be extended along the south side of Lakeland Drive to King Arthur
Street. It is recommended that 3-inch lateral force mains be extended into
each of the major streets in the subdivisions as shown in the mapping. It
is also recommended that grinder pumps with shutoff heads of
approximately 120 f. be used in theses two subdivisions.

ew 4-] -1 in to Serve the Ti a i d

view W, Subdivisi
To provide service to these subdivisions, it is recommended that a 4-inch

40



1998-2006

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

SWwW12

SWWwW13

SwWwi4

SWW15

SWW16

SWwW17

SWW18

force main be constructed from the lift station at the south end of the Cedar
Branch Park Subdivision scuthward through to the end of the Wood
Canyon Subdivision. From the end of the 4-inch force main it is
reconunended that a 3-inch force main be constructed through Deer Island
Estates. It is also recommended that 3-inch lateral force mains be
constructed into each of these subdivisions.

South WWTP Expansion
Assuming expansion of the South Wastewater System occurs as laid out in
the Master Plan, there wiil be additional need placed on the South WWTP
due to expansion into previously unserved areas. It is therefore
recommerded that the 0.2 MGD South WWTP be expanded to a capacity
of 0.5 MGD based on need and expansion of the South collection system.
The timing of this expansion should be based on system growth.

New 8-inch Gravity Sewer Line to serve the southwestern part of Payne
Springs.

To convey flow from the southwestern part of Payne Springs, it is
recommended that an 8-inch gravity sewer line be constructed down to an
existing lift station at Lynn Creek.

w 8- avity Sewe ines 8 the
Subdivisio

To convey flow from the northwestern part of Payne Springs, it is

recommended that these 8-inch gravity sewer lines be constructed and tied

into an existing 10-inch and 12-inch gravity sewer line respectively. It is

also recommended that the small lateral sewer lines be 6-inch gravity lines.

W el 6-inch Force Main to the Indi arbo
To convey the 2016 peak flow from the Indian Harbor and Del Mar
Subdivisions, it will be necessary to construct a parallel 6-inch force main
along the existing 4-inch force main that currently exists.

W el 6-inch Force Main alon chanted Drive
To convey the 2016 peak flow from the Leisureland and Forgotten Acres
Subdivisions, it will be necessary to construct a parallel 6-inch force main
along the existing 4-inch force main that currently exists.

New Paralle] 4-inch Force Main along Lakeland Drive.

To convey the 2016 peak flow from the Leisureland Subdivision, it will be
necessary to construct a parallel 4-inch force main along the existing 3-inch
force main that currently exists. This 4-inch force main will extend the
entire length of the Leisureland Subdivision.

w 6-1 i i Serve the Southeastern Portion o
the Priority #3 Area.
To provide service to the area on the south side of Lynn Creek, it is
recommended that a grinder system be installed with a 6-inch running from
Lynn Creek southward to Lake View Street. From Lake View Street, the
force main will need to be 4-inch in size and extended southward to the end
of the Priority #3 service area. A 120 gpm lift station will need to be
constructed roughly in the middle of the force main route to reduce the

41



2006-2016

2006-2016

2016-2026

2016-2026

2016-2026

2016-2026

SWW19

SWw20

Sww2l

SWw22

SWw23

SWw24

total pumping head of the grinder stations in the far south part of the
Priority #3 Area. It is recommended that 3-inch lateral force mains be
constructed to each of the major streets within each of the subdivisions in
this area.

6 r . CN within ¢
#3 Area.

To provide service to the Resort CCN, it is recommended that a 6-inch and
4-inch force main be constructed from along the shoreline with 3-inch
Iateral force mains. These force mains will feed into an existing lift station
at the southern end of the Cedar Branch Park Subdivision.

w ift Station and 6-inc rce Main at
To convey flow from the southeastern part of the Priority #3 Area to the
wastewater treatment plant, it is recommended that a 250 gpm lift station
and 6-inch force main be constructed. The 6-inch force main will begin at
Lynn Creek and end at an existing 6-inch force main near Cedar Branch.

ew 6-] 8-inch and ]10-inch Gravity Sewe i the
Centra] Part of Payne Springs.
To convey flows from the central part of Payne Springs, it is recommended
that a 6-inch, 8-inch and 10-inch gravity sewer line be constructed down
to the existing lift station at Lynn Creek. It is recommended that lateral
lines on this sewer interceptor all be 6-inch in size.

w 6 arallel Force Maj Forgotten Lane.
To convey peak 2026 flows from the Del Mar Subdivision, it is
recommended that a 6-inch force be constructed along an existing 4-inch
force main along Forgotten Lane.

w 6-1 arallel Force Main to serve the Resort CC ea.
To convey 2026 peak flows from the Resort Area, it is recommended that
a 6-inch force main be constructed from the lift station at Cedar Branch
Creek to the northern part of the Cedar Branch Park Area.

ew 6- aralle e Main in the the jority #3 Area.
To convey 2026 peak flows from the southern part of the Priority #3 Area,
it is recommended that a parallel 6-inch force main be constructed from the
middle ift station to the 6-inch force main at Hidden Hills.

Each of the Master Plan projects should be evaluated for cost and environmental

impact at the time of design. At this time there are no foreseen environmental problems

that may hinder construction of any of the recommended projects. For more information

on individual projects, environmental assessment of the Master Plan, and project

prioritization, refer to Technical Memorandum #2 in Appendix B and Technical

42



Memorandum #3 in Appendix C. Mapping of the recommended improvements is provided

in Appendix E. Layouts of the projects are preliminary and should be updated with

changing system conditions.

43




6.0 ESTIMATES OF PROBABLE COSTS
6.1 PRELIMINARY COST ESTIMATES

Preliminary cost estimates have been provided for each recommended project. The
estimates include probable construction costs, engineering fees, and contingencies. The
preliminary estimates are based on the estimated quantities of linework, pumps, or
treatment units for each project. The estimates showing individual costs for each project
are provided in Table 5. Preliminary estimates are shown in 1996 dollars.

TABLE §
PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# Date Description Cost

NORTH WATER SYSTEM

NW 1 1997 New 12" loop around Legendary Lane, $830,000
Hwy 334, and the Bozeman Easement

NwW 2 1997/2010 North WTP Expansion $1,663,000
NWwW 3 1997/1999 North WTP High Service Pump Expansion $31,000
NW 4 1997/2001 North WTP Raw Water Pump Expansion $36,000
NW 5 1996-2006 New 8" and 6" Waterlines for the remaining $234,000

Pricrity #2 Area on the East Side of the
Hwy 334 Bridge

NW 6 1996-2006 New 8" Waterlines to the Tamarack Area $186,000
NW 7 1996-2006 New 10" and 8" Waterlines to Harbor Point $290,000
NW 3 1996-2006 New 6" Waterline along Spanish Trail ' $179,000

44



Project Construction Project Estimated
ID# Date Description Cost

NW 9 1996-2006 New 6" Waterlines through Sandy Shores $235,000
and Eastwood Island Areas

NW 10 1996-2006 New 6" Waterline from Welch Street $78,000
to Harmon Street

Nw 11 2006 Total Storage Capacity Expansion $206,000

NW 12 2006-2016 New 6" and 8" Waterlines to serve Priority $279,000
Area #3

NW 13 2006-2016 New 6" Waterline from Hwy 198 to $128,000
‘Whispering Trail

NW 14 2006-2016 New 6" Waterline in the Oak Harbor $170,000
Subdivision

NW 15 2006-2016 New 6" Waterlines in the Mantle Manors $268,000
and Sherwood Shores Subdivisions

NW 16 2006-2016 New 6" Looped Waterline for the Harbor $246,000
Point Subdivision

NwW 17 2016-2026 New 10" Waterline Along Hwy 334 to $307,000
Hwy 198

NW 18 2016-2026 New 6" Waterline along Hwy 334 in $117,000
Priority Area #3

NW 19 2016-2026 New 6" Waterline in the Siesta Shores $148,000
Area

NW 20 2016-2026 New 6" Waterline in the Harbor Point $67,000
Subdivision

Nw 21 2016-2026 New 6" Waterline along Luther Street $165,000

NW 22 2016-2026 New 6" Waterlines in the Mantle Manors $168,000

and the Southwind Estates Subdivisions

45



Project Construction Project Estimated
ID# Date Description Cost
NW 23 2016-2026 New 6" Waterline along Whispering Trail $140,000
in the Tamarack Area
NW 24 2016-2026 New 6" Looped Waterline in Bonita $128,000
Subdivision
SOUTH WATER SYSTEM
SwW1 2002/2016 South WTP, High Service & Raw Water $1,724,000
Pumps Expansion
Sw2 1996-2006 New 12" and 10" Waterline along Hwy 198 $230,000
to Golden Oaks Addition
Sw 3 1996-2006 New 12" Waterline along Enchanted $528,000
Drive, Hwy 198, and Southward toward
Cedar Branch Park
SW 4 1996-2006 New 12" and 8" Waterline through the $268,000
Cedar Branch Subdivision
SwWSs5 1996-2006 New 10" and 8" Waterline through $205,000
Forgotten Acres to Lakeland Road
SWo6 1996-2006 New 8" and 6" Waterline Southward along $130,000
Enchanted Drive to Enchanted Oaks
Sw 7 1996-2006 New 8" and 6" Waterline to Golden Oaks, $396,000
Southwood Shores, Bonanza Beach, and
Qak Shores Subdivisions
Sw g 1996-2006 New 8" and 6" Waterline to Baywood $68,000
Estates Area
Sw o 1996-2006 New 6" Looped Waterline through Bandera $145,000
Bay and Oakwood Shores
Sw 10 1996-2006 New 6" Looped Waterline around Leisure- $223,000

land and to Three Harbors Subdivisions

46



Project Construction Project Estimated
ID# Date Description Cost

Sw 11 2006-2016 New 6" and 8" Waterline to provide looped $524,000
system for the Golden Oaks, Southwood
Shores, Bonanza Beach, and Oak Shores
Subdivisions

Sw 12 2006-2016 New 6" Waterline to Enchanted Isles $112,000
Subdivision

SW 13 2006-2016 New 6" Waterline to Cherokee Hills $28,000
Subdivision

SW 14 2006-2016 New 6" Waterline through Qakwood Shores $84,000
Subdivision

SW 15 2006-2016 New 6" Waterline through Del Mar $115,000
Subdivision

SW 16 2006-2016 New 6" Waterline through the Timber Bay, $73,000
Spillview Estates, and Diamond Oaks
Subdivisions

SW 17 2006-2016 Parallel 2" Waterline along Enchanted $123,000
Drive to Hwy 198

SW 18 2006-2016 New 12" and 10" Waterline along Hwy 198 $229,000
toward Payne Springs

SW 19 2006-2016 New 8" and 6" Waterlines through the $341,000
Southern Portion of the Resort Area

SW 20 2006-2016 New 8" Waterline and Booster Pump $1,375,000
Station to supply water to the Southeast
parts of Priority #3 Area including the
Lakeshore and Carolynn CCN areas

SW 21 2006-2016 New 8" Looped Waterline to Priority #3 $603,000
Area

Sw 22 2006-2016 New 6" Waterline on the East Side of the $170,000

Resort Area in Priority #3 Area

47



Project Construction Project Estimated
ID# Date Description Cost
SW 23 2016-2026 New 6" Waterline in the Southwood Shores $162,000
Subdivision
SW 24 2016-2026 New 6" Waterline in the Baywood Estates $47,000
Subdivision
SW 25 2016-2026 New 6" Waterline along Del Mar Shoreline $59,000
SW 26 2016-2026 New 6" Waterline through the Wood $75,000
Canyon Waters Subdivision
Sw 27 2016-2026 New 6" Waterline along the North Side of $173,000
the Golden Oaks Subdivision
Sw 28 2016-2026 New 8" and 6" Looped Waterline along $389,000
Hwy 198
Sw 29 2016-2026 New 6" Waterline through the Resort area $112,000
and the Western Side of Payne Springs
SW 30 2016-2026 New 6" Waterline in the Northeastern $290,000
part of the Priority #3 Area
SW 31 2016-2026 New 6" Looped Waterline in the Carolynn, $564,000
Lake Shore, and Southern Resort Service
Area
NORTH WASTEWATER SYSTEM
NWW 1 1997 Expansion of L$38 and LS39 $544,000
NWW 2 2000 North WWTP Expansion $640,000
NWW 3 1996-2006 Increase pumping capacity of LS60, LS61, $285,000

& construction of a gravity sewer to LS38

48



Project Construction Project Estimated
ID# Date Description Cost

NWW 4 1996-2006 Increase pumping capacity of LS25 and $20,000
and LS33

NWW 5 1996-2006 Diversion of flow in Tamarack Area to $383,000
1.856 and construction of a gravity sewer
line from Hwy 198 to LS39

NWW 6 1996-2006 Diversion of flow from LS19 to L829 and $26,000
expansion of LS29

NWwW 7 1996-2006 New 8" and 6" gravity sewer lines and $438,000
Lift Stations to serve remaining area in
Priority Area #2, East of Tamarack

NWW 8 2006-2016 New 8" gravity sewer line from Lakeview $127,000
Street to existing 10" gravity sewer line
East of Harbor Street

NWW 9 2006-2016 Expansion of LS19 and L.S44 $23,000

NWW 10 2006-2016 Expansion of LS5 and construction of new $64,000
force main from L.S61 to LS60

NWW 11 2006-2016 Expansion of LS7 and new gravity sewer $184,000
line from LS21 and 1§46 to LS7

NWW 12 2006-2016 New 6" gravity sewer line to serve $140,000
Priority Area #3

NWW 13 2006-2016 Expansion of LS36 and LS 40 $69,000

NWW 14 2016-2026 New 6" gravity sewer line along Hwy 198 $92,000

NWW 15 2016-2026 New 8" and 6" gravity sewer line along $227,000
Luther Street to LS39

NWW 16 2016-2026 New gravity sewer line along Arbolado $177,000

Street to LS24, expansion of LS24, and
new 4" force main from 1524 to Hwy 334

49



Project Construction Project Estimated
1D# Date Description Cost
NWW 17 2016-2026 Expansion of LS37 $40,000
NWW 18 2016-2026 New 8" gravity sewer line along Harbor $102,000
Point Road
SOUTH WASTEWATER SYSTEM
SWW 1 1997 South WWTP Improvements $399,000
SWW 2 1996-2006 New 15", 12", and 10" gravity sewer line $619,000
and Lift Station to convey flow from the
North part of the wastewater system
SWW 3 1996-2006 New 6" and 4" force main to the Golden $125,000
Oaks Subdivision
SWW 4 1996-2006 New 6" force main to Enchanted Drive and $67,000
North to the Mac Qaks Subdivision
SWW 5 1996-2006 New 6" force main and Lift Station to serve $325,000
the Cedar Branch Park Area
SWW 6 1996-2006 New 4" force main to the Qakwood Shores $89,000
Subdivision
SWW 7 1996-2006 New 4" force main to the Baywood Estates $88,000
Subdivision
SWW 8 1996-2006 New 4" force main to the Southland $417,000
Shores, Bonanza Beach, and Oakshores
SWW 9 1996-2006 New 4" force main along Leisureland Drive $168,000

and associated lateral force mains to serve

Leisureland Subdivision

50



Project Construction Project Estimated
ID# Date Description Cost

SWW 10 1996-2006 New 4" force main along Forgotten Lane $274,000
and associated lateral force mains to serve
Del Mar and Three Harbors Subdivisions

SWW 11 1996-2006 New 4" and 3" force main to serve the $245,000
Timber Bay, Diamond Oaks, Spillview,
Wood Canyon, and Deer Island Subdivisions

SWW 12 1998-2006 South WWTP Expansion $698,000

SWW 13 2006-2016 New 8" gravity sewer line to serve the $204,000
Southwestern part of Payne Springs

SWW 14 20006-2016 New 8" gravity sewer trunk lines along $681,000
Hwy 198 and along the Golden Qaks
Subdivision

SWW 15 2006-2016 New parzllel 6" force main to the Indian $46,000
Harbor Area

SWW 16 2006-2016 New parallel 6" force main along Enchanted $61,000
Drive

SWW 17 2006-2016 New parallel 4" force main along Lakeland $45,000
Drive

SWW 18 2006-2016 New 6" and 4" force main to serve the $600,000
Southeastern portion of Priority #3 Area

SwWw 19 2006-2016 New 6" and 4" force main for the Resort $272,000
CCN within the Priority #3 Area

SWW 20 2006-2016 New 250 gpm Lift Station and 6" force $350,000
main at Lynn Creek

SWW 21 2016-2026 New 6", 8", and 10" gravity sewer trunk $1,258,000
line through the Central part of Payne
Springs

SWWw 22 2016-2026 New 6" parallel force main on Forgotten Ln. $47,000

51



Project Construction Project Estimated
ID# Date Description Cost
SWW 23 2016-2026 New 6" parallel force main to serve the $78,000
Resort CCN Area

SWW 24 2016-2026 New 6" parallel force main in the Southern $142,000
Priority #3 Area

6.2 SUMMARY OF MASTER PLAN COSTS

Estimated costs for each system and the Master Plan totals have been summarized
in Table 6. This summary shows the total cost of the Master Plan projects in 1996 dollars
for each ten year period of the Master Plan for both water and wastewater systems. The
costs for each system have been broken into costs per connection and costs per 1000
gallons of billed water use or wastewater treated. Both cost per connection and cost per
1000 gallons were then amortized at an interest rate of 5% over 20 years. These amortized
costs show the required increase in the District’s revenue to repay a 20-year loan with a
5% interest rate. For example, to pay for water system improvements totaling $6,849,000
for the period of 1996-2006, the District would need to eamn an additional $1.65 in
revenue for every 1,000 gallons of billed water use for a 20-year périod. Wastewater costs
per 1,000 gallons represent the additional revenue the District would need to earn per
1,000 gallons of wastewater treated at the District’s wastewater plants to repay a 20-year
loan at 5% interest. For more information regarding estimated costs, refer to Technical

Memorandum #3 in Appendix C.

52



TABLE 6

SUMMARY OF MASTER PLAN COSTS

1996-2006 2006-2016 2016-2026 TOTALS

NORTH WATER

Total Costs $2,932,000 $1,297,000 $1 ,240,000H $5,469,000

Amortized Cost per Connection $711 $26 $23 $1 13L

Amortized Cost per 1000 Gallons $1.08 $0.40 $0.34] $1.73
SOUTH WATER L

Total Costs $3,917,000w $3,777,000 $1,871,000] $9,565,000

Amortized Cost per Connection $156 $123 $s51 $315

Amortized Cost per 1000 Gallons 2.7 $2.13 $0.89H $5.47
WATER TOTALS

Total Costs $6,349,000H $5,074,000] $3,111,000] $15,034,000)

Amortized Cost per Connection $103 $63 $34 $191
L — Amortized Cost per 1000 G 31 % %
NORTH WASTEWATER

Total Costs $1,792,000 $606,000] $639,000i $3,037,000

Amortized Cost per Connection $40 $11 $10 $55

Amortized Cost per 1000 Gallons $0.83 $0.23 $0.22 $1.19
SOUTH WASTEWATER

Total Costs $3,115,000 sz,zeo,oooW $1,526,000 $6,901,000

Amortized Cost per Connection $175 $66 $32 $215

Amortized Cost per 1000 Gallons $4.95 $2.11 $1.09] $6.74
WASTEWATER TOTALS

Total Costs $4,907,000A $2,866,000( $2,165,000 $9,938,000,

Amortized Cost per Connection $78 $31 $19 $114
= Amadized Cost per 1000 Gallons $2.77
MASTER PLAN TOTALS

Total Costs ﬂhlﬁm_‘ﬁ7-940 0001 $35.276,0001  $24.972,000

Note: Costs per connection and Cost per 1,000 gallons have been amortized over a 20-

year period at an interest rate of 5%.

All amounts are in 1996 dollars.

33



6.3 POTENTIAL FINANCING OPTIONS

There are several potential financing options the District can pursue to assist in the
implementation of projects laid out in the Master Plan. These options include user service
charges, taxes, Community Development Block Grants (CDBG's), Rural Utilities Service
(Formerly Farmers Home Administration) grants and loans, Texas Water Development
Board State Revolving Fund (SRF) programs, bond issues, EPA hardship grants, and
Economic Development Administration grants. Specific funding vehicles should be
determined prior to design and construction of a specific project(s). If the District
qualifies, the use of grant monies would reduce the burden of payment for the
improvements placed on the District. For more information regarding potential financing

options, refer to Technical Memorandum #3 in Appendix C.

54




APPENDIX A

TECHNICAL MEMORANDUM #1

CURRENT CONDITIONS AND FIELD VERIFICATION SUMMARY



EAST CEDAR CREEK
FRESH WATER SUPPLY DISTRICT

WATER & WASTEWATER MASTER PLAN

TECHNICAL MEMORANDUM #1
SUMMARY OF TASKS B & C -
CURRENT CONDITIONS AND FIELD VERIFICATION

JUNE 1996

FREESE = NICHOLS

ECC95301



4.0

5.0

ATTACHMENT 1-A - Water and Wastewater Quality, Flows and Projections

TABLE OF CONTENTS

INTRODUCTION
ECCFWSD Background
Project Scope

CURRENT CONDITIONS REVIEW

Summary of Current Regulatory Requirements
Summary of Existing Service Demands

2.2.1 Water Treatment and Distribution System
2.2.2 Wastewater Collection and Treatment System

FACILITIES EXAMINATION

Treatment Plant Condition

3.1.1 Water Treatment Plants

3.1.2 Wastewater Treatment Plants

Compliance with TNRCC Standard Design Criteria
3.2.1 Water Treatment Plants

3.2.2 Wastewater Treatment Plants

SCHEDULED SYSTEM IMPROVEMENTS

SYSTEM MAPPING AND HYDRAULIC MODEL

ATTACHMENT 1-B - Facilities Review Calculations

ATTACHMENT 1-C - System Mapping

TABLE 1 - Water Treatment Plant Current Conditions Summary
TABLE 2 - Wastewater Treatment Plant Current Conditions Summary

LIST OF TABLES

TABLE 3 - Water Treatment Plant Design Criteria Summary

TABLE 4 - Wastewater Treatment Plant Design Criteria Summary

TM#1-2



1.0 INTRODUCTION
1.1 ECCFWSD BACKGROUND

The East Cedar Creek Fresh Water Supply District (ECCFWSD) consists of two separate
water distribution and wastewater collection systems, the North System and the South System.
Each System is hydraulically independent and has it’s own water and wastewater treatment
plants, elevated water storage tanks, and distribution and collection system piping. Both of the
wastewater collection systems are primarily pressure systems with the North System using some
gravity sewers and the South System using all force main piping. Each System was evaluated
as to the current condition of the collection or distribution system and treatment facilities, and
ability to meet current TNRCC State Design Criteria. In each case, the existing system and
improvements implemented in 1996 were evaluated by this study.

The North District water system includes a 2.55 MGD water treatment plant, 500,000
gallon elevated storage tank, and water distribution piping system. The North water distribution
system served an average of 2,896 water connections in 1995, based on information provided
by ECCFWSD. The North District wastewater system includes a 0.626 MGD wastewater
treatment plant, 67 wastewater lift stations, and associated house grinder pumps, wastewater
force mains and gravity piping. The North wastewater collection system served an average of
3,075 wastewater connections in 1995, based on information provided by ECCFWSD.

The South District water system includes an existing water treatment plant and
hydroneumatic storage tank. However, a proposed 1.73 MGD water treatment plant and
300,000 gallon elevated storage tank are under design and planned to be under construction in

the near future. Upon completion of the new facility, the existing treatment plant will be

TM#1-3



abandoned. Therefore, for the purposes of this study, the evaluation only reviewed the proposed
1.73 MGD water treatment facility and 300,000 gallon elevated storage tank. Based on
information provided by ECCFWSD, the South water system served an average of 1,960 water
connections in 1995 including 200 water connections in Payne Springs that are currently
unserved. Since this demand may return to the system in the future, it is assumed on-line for
the purposes of the evaluation. The South District wastewater system includes an existing
40,000 gpd wastewater treatment plant, a single duplex lift station, and associated house grinder
pumps and pressure collection system piping. This evaluation looked at the capacity and
performance of the existing plant and the capacity of the proposed 200,000 gpd South
wastewater treatment plant. The South wastewater system served an average of 528 wastewater

connections in 1995, based on information provided by ECCFWSD.

1.2 PROJECT SCOPE

The project scope for the Water and Wastewater Master Plan includes a review of the
current system conditions, field verification of treatment facilities, field verification of the
collection and distribution systems, computer modeling of the collection and distribution systems,
development of recommendations, development of an implementation plan for the
recommendations, and presentation of a final report. This Technical Memorandum will review
the status of the current conditions review and the field examination portions of the scope.

The scope for the current conditions review included review of current regulatory
requirements, flow conditions, projected population, and flow demands for the District’'s water

and wastewater treatment and collections systems. Population estimates were obtained from the

TM#1-4




Texas Water Development Board (TWDB). Projections were provided for the period 1995 to
2025. The evaluation also included a review of documents available from ECCFWSD on the
existing systems, studies, mapping and design data for the District’'s water and wastewater
treatment and collection systems.

The scope for the field verification included an examination of the existing collection and
distribution systems and an examination of the existing and proposed water and wastewater
treatment facilities. The system field verification consisted of taking pressure and flow
measurements at various locations in the collection and distribution systems for use with the
system modeling task. The facilities examination included review of existing construction record
drawings, performance and regulatory reports, maintenance records, a comparison of these
records with current State Design Criteria, staff interviews, and a field examination of the
facility conditions.

This Technical Memorandum will discuss the results of the current conditions review and
field verification portions of the Water and Wastewater Master Plan Study. It should be noted
that the review of these items is in relation to the present situation in the District. Furthermore,
since this is a review of present conditions, future system requirements have not been evaluated.
A discussion of future requirements and recommendations will be included in Technical
Memorandums 2 and 3 and in the final Master Plan report. In addition, some of the project
assumptions, estimated flows, demands and resulting analysis could change as a result of the
developing hydraulic model and developing 1996 flow and demand data. These changes will

also be included in the final Master Plan report.

TM#1-5



2.0 CURRENT CONDITIONS REVIEW
2.1 SUMMARY OF CURRENT REGULATORY REQUIREMENTS
TNRCC Design Criteria for sewerage systems requires that the wastewater collection
system be capable of handling peak flows. Design Criteria for water distribution systems require
the ability to maintain 20 psi pressures under fire flows during a maximum day condition.
Analysis of the collection and distribution systems will be conducted during the hydraulic
modeling stage (Task D) of the Master Plan Study. A discussion of the results of the hydraulic

model will be given in Technical Memorandum #2 and in the final Master Plan report.

2.2  SUMMARY OF EXISTING SERVICE DEMANDS
2.2.1 Water Treatment and Distribution System

The water demands for the North and South water systems were obtained from plant flow
records for the North and South System water treatment plants. The average demand for 1994
and 1995 was obtained for both plants, as well as a maximum day demand for both systems.
The maximum day demand for the North System occurred in 1995 and was found to be 1.581
MGD. The maximum day demand for the South System also occurred in 1995 and was found
to be 0.892. The maximum day and average day demands were divided by the total number of
water connections for the North and South Systems to get the gallons per connection per day
(gcd) for each district. A summary of current water treatment capacities, connections, and flow
data is provided in Table 1. Copies of the calculations for average, maximum day flows,
population projections, connection projections, and flow projections are included in Attachment

A,

TM#1-6




The population served by the North and South water distribution systems were estimated
based on the number of connections in each system and the estimated number of people per
household, taken from 1990 census data. Data obtained from the 1990 Census indicates that the
North System has approximately 2.39 people per household and the South System has
approximately 2.06 people per household. These numbers were taken from the average number
of people per household for Gun Barrel City and Enchanted Oaks, respectively. Based on these
numbers the estimated service populations for the water distribution systems for each system
were calculated by multiplying the estimated number of people per household by the number of
connections in that system. The resulting estimated population served by the North water
distribution system is 6,921. The resulting estimated population served by the South water
distribution system is 4,037. These service populations were also projected for future years
based on TWDB population projections. The North System population covers portions of Gun
Barrel City and some additional rural population. The South System population includes all of

Enchanted Oaks and some additional populations in Payne Springs and rural areas.

2.2.2 Wastewater Collection and Treatment System

The North and South wastewater treatment and collection systems were evaluated for
historical and projected average daily and 2-hour peak flows. Average daily flows were taken
from historical monthly and daily flow data. The 2-hour peak flow was calculated by
multiplying the maximum average 30-day flow for 1995 by a 2-hour peaking factor. The 2-hour
peaking factor for the North System was developed from historical peak flow data for 1994 and

1995. The 2-hour wet weather peak flow for the North System is 1.77 MGD.

TM#1-7



Since the highest recorded peak in the South System exceeded the chart recorder’s
maximum reading, the peak 2-hour flow was analyzed using three different methods. The first
used Harmon’s equation for determining peak flows, the second used historical plant data, and
the third used historical data from the North System. Since historical flow data at the South
WWTP was limited and historical flows from the North System may not be representative of the
South System flows, it was determined that the 2-hour peak should be calculated using Harmon’s
equation. Harmon’s equation is an empirical formula commonly used to develop wet weather
peak flows from average flow data when peak flow data is unavailable. The 2-hour peak wet
weather flow for the South System using Harmon's equation was calculated to be 0.595 MGD.

The 2-hour peak wet weather flows mentioned above are system peaks that would be
expected based on flows entering the wastewater collection systems by gravity. Since the
wastewater collection systems for both Systems are pressurized systems, the actual peak flows
seen at the plants is based on the influent pumping capacity of the system. Therefore there are
two peaks, the estimated 2-hour peak wet weather flow for the collection system and the 2-hour
peak flow based on the collection system pumping capacity. The 2-hour peak pumping flow for
the North System is 1.79 MGD based on the capacity of the existing system and proposed lift
station improvements to stations delivering flows to the North Wastewater Treatment Plant.
Since the South System is primarily a parallel system as opposed to the series system used in
the North, the estimated 2-hour peak pumping flow for the South System is difficult to predict.
Since the peak 2-hour flows seen at the SWWTP are comparable to the peak flow calculated by
Harmon’s equation, it is reasonable to assume that the pumping peak for the South System is

the same as the peak flow calculated from Harmon’s equation. Therefore, the pumping peak

TM#1-8




for the South System is assumed to be 0.595 MGD.

A summary of current wastewater treatment capacities, connections, and flow data is
provided in Table 2. Copies of calculations for determining average flows, peak flows,

population projections, and connection and flow projections are included in Attachment A.

TM#1-9




-aourLIEA UOaUU0d/wdE ¢H() Y Uo paseq
Aroedes uBisap 1v saey wes PLISI( A7) STONSOUTOD JO I9QUINY WNWIXRUI 37) ST POMO[[E SUONOIUU0D JO # WNWIXEUL AG], - T

“SUOIIPUOD JHSIIND J0J PAALDS PALUNSSE d1¢ PUE ISP oY) AQ paales Arsnooid usag 9ABY OYm

NUIP 13 suofer) — WdD
Ke( Iod ende)) 194 suojen — DD
Ae( 194 suol[en uoIN — ADW

s10mwo1snd 191em sTuridg ouked 10J SHOTDOUUOI ()7 SIPNIUI WaSAS YINOS Y1 Tl SUOIO2WUOD JO Ioqunu afe10ae oYL ~ 1:SALON

026¢ T0LT 0961 82¢ £8 768°0 LZE0 ann sLl dLm HLNOS 'dOYd
0Z6¢ 0961 87T £8 7680 LZE0 e/u dLm HLNOS "LSIXH
1269 SE6E 9687 87C £6 18¢°1 £79°0 DN §5T dIM HLYON
adAdds | :aamoTiv | 1DdNNOD andon addo [(admw) XV [ (GOW) HAV | ALIDVIVD INVId

dOd | 'NNODJAO | = dO# XVIN DAV |  SAONVWHA WHISAS | INVId _
oasa | #xvN | DAV S66T | WHISAS = JNHLS, i _ 1 ddi1vH

XIVINNNS SNOLLIANOD LNFYHND
INVId LINFWLVAUL ddLVA

1 'TdV.L




"2)2P MO[J ATIEp pUR AJqiuow

o8eI0A® U0 paseq e mof] 9TeI0AY IUO ¢ WNUIIXRA PUE ‘MO[,] ,u_mom Moy -7 ‘Mo a8elaay Ae(] (¢ WNWIXe Y], — 7
"D $6'T ST B UH1sa(] 21215 Uo paseq Apeded
yeod pojemotes oy, yuerd o1 Jo Ayoededs yead payruarad 913 s1 7297 JO L LA YHON 911 Jo foedes yeod oy ], — 1 :SHILON

9501 §7¢ 081°0 %99 IE00 6650 |OLIO 80 0 dLMM HLNOS 'dO¥d
9501 87¢ 9£0°0 %8T¢ I£1'0 650 |0LIO 1'o $0'0 dLMM HINOS ISTXT
6YEL SL0¢ £96°0 Y opLL $8p0 LLT 2950 U1 9290 dLMM HIYON
THAYTS [IDANNOO | (GDW) MO LI | IVD LINTAd | (GDW) DAV | (GOW) [(@DW) DAV [AOW) AVAd (D) DAV] INVId

d0d | do# INVId | J0% "OW € XVI | MVAd [AVA 0 XVIW|  "ALDVAVO INVId B

153 |-oavsest|oaviao %06] DAv-one | :SMOTIWAISAS | NOISUA ® gALLINYAL

AYVINANS SNOLLIANOD LNHAAND
LNVTd LNHALLVHUL dHLVMHLSVM

ZHIdVL




3.0 FACILITIES EXAMINATION
3.1 TREATMENT PLANT CONDITION

The existing water and wastewater treatment plants were evaluated for their existing
conditions based on historical plant performance data and visual inspection of each plant site.
Historical performance data was provided by the District and includes influent and effluent water

quality data and historical flow data.

3.1.1 Water Treatment Plants

The existing North Water Treatment Plant (WTP) is in good condition and currently
.produces water meeting or exceeding permitted conditions. The plant is a conventional treatment
plant with a solids contact clarifier, dual media filters, clearwell and ground storage, chemical
feed facilities and chlorination facilities. The North WTP has historically produced high quality
water and has adequate capacity to meet current system needs.

The existing South WTP has historically had problems meeting required turbidity limits
for water treatment and consistently breaks permitted turbidity limits. The average effluent
turbidity for 1995 was 0.7 ntu. The permitted effluent turbidity limit according to State Criteria
is 0.5 ntu, however the District has been granted an exception to this rule which allows the
South WTP to meet 1 ntu turbidity limits. This exception is in place until construction of the
new South WTP is complete. The turbidity levels appear to be due to the operation of the
existing plant sedimentation tank. The sedimentation tank has limited sludge removal capability
which prevents full use of the hydraulic capacity and detention time in the tank. Interviews with

the plant’s operations staff indicate that the filter media in the four operating filters has recently

TM#1-12



been replaced. The District has also added two additional filters to augment the filter capacity
of the plant. The plant includes an influent sedimentation tank, filters, chlorination and chemical
feed, and a hydroneumatic storage tank.

Copies of historical plant flow data, influent water quality, and effluent water quality are

included in Attachment A.

3.1.2 Wastewater Treatment Plants

The existing North Wastewater Treatment Plant (WWTP) is in good overall service
condition and is capable of meeting permitted effluent requirements for BOD and TSS. The
plant failed to meet TSS effluent concentrations as average monthly values on five occasions in
1994 and 1995. This has historically been a problem with TNRCC compliance reviews,
however 1995 data indicates the plant is doing a much better job meeting effluent TSS
requirements after improvements were made to remove a hydraulic restriction in the plant. The
RAS return to the ditch is located adjacent to the clarifier influent line. This could result in
some short circuiting of the RAS flow. The clarifier sludge rake may be having difficulty in
fully removing solids from the clarifier. The effluent weirs on the clarifiers do not have scum
baffles to prevent overflow of floatable solids into the effluent trough. Solids were visible in
the troughs on the day of the visual inspection. All of these problems may have contributed to
past problems with meeting effluent TSS requirements by allowing solids to escape into the plant
effluent.

The existing South WWTP has had historical problems meeting BOD and 7-day average

BOD effluent requirements. The plant has been cited in TNRCC compliance reviews for

TM#1-13




exceeding the 75/90 rule, indicating that design of a new facility should begin. A new 200,000
gpd plant is currently under design. The plant has also been cited for heavy I/I conditions in
addition to noncompliant flows during dry weather conditions. During inspection the plant had
noticeable corrosion on the plant walls and equipment. The plant clarifier had a considerable
amount of solids deposition and algal growth in the effluent trough.

Copies of plant historical flow data, influent quality data, and effluent quality data are

included in Attachment A.

3.2 COMPLIANCE WITH TNRCC STANDARD DESIGN CRITERIA
Each water and wastewater treatment plant was evaluated with respect to current TNRCC
Design Criteria for treatment plants. Major treatment units for each plant were evaluated

regarding adequate size and capability to meet current demands.

3.2.1 Water Treatment Plants

The existing North WTP has adequate capacity for the following unit operations to meet
current State Design Criteria for water treatment facilities for sedimentation basins, filter area,
backwash rate of flow, clearwell storage and elevated tank storage capacity. The State Criteria
for water facilities storage capacity requires that the raw water pumps, high service pumps, and
water treatment plant capacity meet a capacity of 0.6 gpm per water connection. Each of these
facilities currently meets a capacity of 0.5 gpm per water connection based on the average
number of connections in 1995. The District has obtained a variance which allows the district

to meet a capacity requirement of 0.45 gpm per connection for raw water pump, high service

TM#1-14



pump, and treatment plant capacity. The plant does meet the state requirements for elevated
storage and has adequate capacity to meet maximum day demands based on historical plant
flows.

The existing South WTP was not evaluated for compliance with State Criteria, because
this plant is to be abandoned upon completion of the proposed 1.73 MGD water treatment plant
in the South District. The proposed 1.73 MGD water treatment plant was analyzed for
compliance with current design criteria. It meets state capacity requirements for the following
unit operations: sedimentation basins, filter area, backwash rate of flow, clearwell storage and
elevated tank storage capacity. The State Criteria for storage capacity requires that the plant
capacity, raw water pumps, and high service pumps meet a minimum of 0.6 gpm per
connection. There were 1960 water connections on average in 1995 in the South District. The
proposed plant is capable of meeting the State Criteria of 0.6 gpm per connection based on the
average number of connections in 1995. The District also has a variance for this criteria for the
South System which allows them to meet a capacity of 0.45 gpm per connection for raw water
pumping, high service pumping and treatment plant capacity. The proposed plant is capable of
meeting state requirements for storage capacity and has adequate treatment capacity to meet
maximum day demands based on historical demands for the South District.

A summary of water treatment plant design capacities and TNRCC criteria for each unit
operation is provided in Table 3. Copies of calculations for State Criteria sizing of water

treatment plant unit operations are provided in Attachment B.

TM#1-15



3.2.2 Wastewater Treatment Plants

The existing North WWTP meets the State Criteria and capacity requirements for all unit
operations at the plant (Surge Basin Storage, Grit Removal, Bar Screens, Oxidation Ditch,
Clarifiers, Chlorine Contact Basins, Sludge Drying Beds, Aeration Requirements, and
Chlorinator capacity). The wastewater treatment plant currently has permission from TNRCC
to waste sludge to the surge storage basin and, in recent months, has begun to augment this
practice with the use of the existing sludge drying beds. The capacity of the proposed District
plate and frame press for dewatering of waste sludge has been calculated at 352,000 Ibs. of
waste solids per year. The existing sludge drying beds at the plant are capable of dewatering
approximately 276,000 lbs. of solids each year as calculated using TNRCC Design Criteria.
Therefore, since the press has a greater capacity than the design capacity of the plant drying
beds, use of the plate and frame press should provide adequate waste sludge dewatering capacity
for the treatment plant, once operational.

The existing South WWTP was evaluated for compliance with the State Criteria based
on assumed side water depths for the package treatment plant. Since there are no plans available
for this plant it was assumed that the plant had a side water depth of 10 feet and operated as an
extended aeration activated sludge treatment plant. Based on state criteria for aeration basin and
clarifier volumes and loadings, the plant has been calculated as capable of meeting the permitted
flow of 40,000 gpd. However, historical effluent data from the plant indicate that the plant has
problems meeting effluent permit requirements for BOD at present flow demands. The plant
also has historically had problems meeting design flows during dry weather conditions. Since

a complete evaluation of the plant is not possible without plans, it is difficult to determine the

TM#1-16



cause of these problems. Based on noticeable solids deposition in the clarifier and the fact that
the aeration piping has been replaced, it is possible that the plant aeration requirements are not
being met or that the clarifier is not operating as it should.

The District is currently in the design phase of a new WWTP to be located at a new 177
acre site north of the existing South WWTP plant. The proposed South WWTP was reviewed
for compliance with State Criteria and is capable of meeting effluent and flow requirements for
all unit operations (extended air basins, clarifiers, and sludge digestion) for the design flow of
200,000 gpd. A good portion of the peak flows entering the existing South WWTP appear to
be I/I related. Substantial I/I work is planned in the system to reduce loadings and flow
demands on the plant, increasing it’s effectiveness.

A summary of wastewater treatment plant design capacities and TNRCC criteria for each
unit operation is provided in Table 4. Copies of calculations for State Criteria sizing of

wastewater treatment plant unit operations are provided in Attachment B.

TM#1-17



TABLE 3

WATER TREATMENT PLANT
DESIGN CRITERIA SUMMARY

B ~ TOTAL LIMITING | -

o PLANT UNIT OPERATION | CAPACITY | CAPACITY |TNRCC CRITERIA

North WTP Sedimentation Basin 2.55MGD 2.355MGD 2—hr detention time
Filters 2.55MGD 5 gpm per sq. ft.
Backwash 15.8 gpm/sf 12.5-18.7 gpm/sf
Raw Water Pump Capacity |0.5 gpm/conn 0.6 gpm per connect. !
Treatment Plant Capacity 0.5 gpm/conn 0.6 gpm per connect. !
High Service Pump Capacity ]0.5 gpm/conn 0.6 gpm per connect. !
Clearwell Storage 11% 5% of plant capacity
Total Storage 251 gal/conn 200 gal/connection
Elevated Tank Capacity 172 gal/conn 100 gal/connection

South WTP Sedimentation Basin 1.75MGD 1.75MGD 2~-hr detention time
Filters 217MGD 5 gpm per sq, ft.
Raw Water Pump Capacity |0.6 gal/conn 0.6 gpm per connect. !
Treatment Plant Capacity 0.6 gal/conn 0.6 gpm per connect. !
High Service Pump Capacity 0.6 gal/conn 0.6 gpm per connect. !
Clearwell Storage 19% 5% of plant capacity
Total Storage 325 gal/conn 200 gal/connection
Elevated Tank Capacity 153 gal/conn 100 gal/connection

Notes: 1 — The District currently has an variance which allows them to meet a minimum requirement of 0.45 gpm/connection

TABLE 4

WASTEWATER TREATMENT PLANT
DESIGN CRITERIA SUMMARY

G e Lo ~TOTAL - LIMITING | oo :
. PLANT. UNIT OPERATION : | CAPACITY | CAPACITY |TNRCC CRITERIA
North WWTP |Surge Basin 5.7MGD 10-20% of Plant Vol.
Oxidation Ditch 0.626 MGD 0.626 MGD Loading Rate of 151b BOD/day/1000 cu ft
Minimum HRT = 20 hours
Minimum of 2 rotors per ditch
Minimum channel velocity of 1 fps
Brush Aerators 0.6 MGD Min 100 hp per 1 MG of Aeration Basin Vol
Clarifiers 2.145 MGD Qp Qp Surface Loading 1000 gal/day/sq ft
Peak Detention Time = 1.8 hrs
1.072 MGD Qd Average Surface Loading 500 gal/day/sq ft
Average Detention Time = 3.6 hrs
Weir Loading Rate = 20,000 gal/d/If (Qp)
Chlorine Contact 1.94 MGD 1.94 MGD Qp |20 min detention time @ peak
Sludge Drying Beds 0.773 MGD 9.75sf per # of BOD
Chlorinators 160% 150% of highest expected dose
South WWTP | Aeration Basin 0.2 MGD 0.2 MGD Qd Loading Rate of 15 # BOD/day/1000 cu.ft.
Minimum HRT of 20 hours
Clarifter 1.336 MGD Qp Qp Surface Loading 1000 gal/day/sq ft
Peak Detention Time = 1.8 hrs
0.668 MGD Qd Average Surface Loading 500 gal/day/sq ft
Average Detention Time = 3.6 hrs
Weir Loading Rate = 20,000 gal/d/f (Qp)
Sludge Digester 0.3MGD Minimum SRT of 15 days
Chlorine Contact 0.8 MGD 0.8 MGD Qp |20 min detention time @ peak




4.0 SCHEDULED SYSTEM IMPROVEMENTS

Prior to review of the current conditions and field verification portions of the Master Plan
study, the District implemented programs to repair several system and treatment plant
inadequacies to help the District provide adequate service and maintain the system in compliance
with State requirements. Most of the problems discussed in Section 3.0 are scheduled to be
repaired. Deficiencies noted during the field investigation that have been declared by the
District staff as rectified in more recent times are noted in this section. The following items are
already scheduled for completion or have been completed by the District.

As mentioned, the existing South WTP has historically had problems meeting effluent
quality for turbidity. To help eliminate these problems the District staff has implemented repairs
for several items at the existing plant. These repairs included the addition of two filters to the
plant to increase the plants filtration capability, installation of a static mixer in the raw water line
to achieve better coagulation, removal of sheet flow drainage from the backwash pit to help
eliminate storm flow to the pit, addition of baffles to aid in prevention of short circuiting in the
clarifier, and relocation of turbidimeters to the filter discharge to better monitor and control filter
runs. In addition to the repair items at the existing plant, the District currently has a new 1.73
MGD treatment plant under design which will be capable of meeting the South System water
needs.

The District has recently repaired a construction joint leak in one aeration basin at the
North WWTP, and has plans to replace the clarifier weirs and add scum removal capabilities.
Also, the plate and frame press will soon be added to increase sludge handling capacity. A new

South WWTP is under design that will be capable of meeting existing and future requirements

TM#1-19



for the South System. In addition to this work, the District is currently rehabilitating home
grinder pump installations to reduce infiltration/inflow into the wastewater collection systems.
The District also has performed rehabilitation to several wastewater lift stations in the North

System and has several lift stations scheduled for rehabilitation in the near future.

TM#1-20



5.0 SYSTEM MAPPING AND HYDRAULIC MODEL

The system mapping for the hydraulic model has been completed for the North and South
water distribution and wastewater collection systems. The system Cybernet and Hydra hydraulic
models for modeling of current and future flow conditions have been initiated. A copy of the
system maps to be modeled are included in Attachment C. The hydraulic model will be
evaluated for existing and future flow conditions and a summary of the modeling results will be

presented in Technical Memorandum #2.

TM#1-21



ATTACHMENT 1-A

(WATER & WASTEWATER QUALITY, FLOWS AND PROJECTIONS)



CI Simon W. Freese, P.E. 19001990
Marvin C. Nichols, P.E. 1896-1969

FREESE « NICHOLS

Title: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTER PLAN Date:  04/24/96
Daily Water Quality Influent and Effiuent Data — North WP By: DRJ
[ECCS5301]VANWTPDATA.WK1 Chkd:

NORTH WATER TREATMENT PLANT 1994

DATE RAW WATER ANALYSES FINISHED WATER ANALYSES
MONTH | DAY NTU pH ALK NTU pH ALK

JANUARY 1 8 7.6 55 x| 7.9 54
2 8 7.9 51 0.1 8 53
3 9 7.7 48 0.1 7.9 53
4 8 7.7] 51 0.1 7.9 54
5 9 7.7 51 0.1 8 54
6 11 7.7 47 0.1 8 54
7 8 8 50 0.1 8.6 53
8 9 7.9 48 0.1 7.9 51
9 6 77 50 0.2 7.9 54
10 7 7.3 50 0.1 8.1 54
19 11 7.2 52 0.1 8.1 54
12 8 7.8 50 0.1 7.9 53
13 11 7.6 51 0.1 7.7 55
14 12 7.8 53 0.1 7.9 53
15 8 7.9 49 0 7.8 53
16 9 7.4 48 0.1 8 53
17 7 7.6 47 0.1 ] 55
18 8 8 49 0.1 8.3 53
19 9 8 49 0.1 8.1 54
20 8 7.8 51 0.1 8.1 53
21 8 7.8 49 0.1 8.3 51
22 9 8 52 0.23 8 51
23 7 7.8 52 0.15 B 54
24 8 7.7 51 0.1 7.9 53
25 9 7.6 51 0.1 7.7 52
26 10 7.7 48 0.1 7.7 52
27 9 7.7 50 0.1 8 51
28 9 7.9 50 0.1 8 51
29 9 7.7 49 0.1 8.1 50
30 11 7.8 48 0.1 8 51
31 10 _7.7 51 0.1 7.8 53]
FEBRUARY 1 11 7.8 48 0.1 8 £0
2 10 7.9 52 0.1 8.1 52
3 12 7.8 53 0.1 8.1 53
4 11 7.8 49 0.1 8 51
5 9 7.8 50 0.1 8 51
6 8 7.7 51 0.1 8 51
7 11 7.6 48 0.1 7.7 53
8 10 8 52 0.1 7.9 51
9 11 7.6 49 0.1 8.4 53
10 11 7.7 39 0.1 8.6 51
11 14 7.8 48 0.1 8 51
12 9 7.8 48 0.26 8.1 52
13 9 7.8 49 0.3 8.1 49
14 14 7.8 49 0.2 8.1 52
15 10 7.8 52 0.26 7.8 53
16 18 7.4 51 03 7.7 53
17 13 7.4 51 0.33 7.8 53
18 1 7.7 47 0.33 7.8 53
19 10 7.7 47 0.35 7.9 48
20 14 7.8 52 0.15 8.1 51
21 12 8 51 0.33 8 49
22 14 7.5 47 0.15 7.7 51
23 12 7.8 51 0.1 7.5 50
24 12 7.4 49 0.1 8 52

Attachment A—1




Attachmeant A—2

25 15 7.7 41 0.1 8 52
26 18 7.5 48 0.1 7.8 54
27 12 7.8 54 0.28 7.7 46
28 _18 7.3 48 0.12 7.8 50
MARCH 1 17 8.6 50 0.1 8.1 44
2 15 87 51 0.1 8.1 46
3 15 7.7 43 0.2 8.2 48
4 26 7.8 43 0.2 8.4 45
5 14 7.8 52 0.1 8.1 53
6 14 7.6 46 0.1 8.1 54
7 17 7.2 47 0.1 7.5 46
8 26 7.1 46 0.1 7.7 51
g 23 7.1 52 0.1 8.5 55
10 14 6.9 43 0.1 7.9 49
1 23 7.5 45 0.1 8 48
12 17 7.2 43 0.1 8 48
18 16 7.3 46 0.1 8 51
14 20 7.3 46 0.1 7.7 52
15 19 7.4 42 0.1 7.8 48
16 18 7.7 40 0.1 8 48
17 26 7.2 44 0.1 7.6 52
18 17 7.2 45 0.4 8 52
19 22 7.5 44 0.1 7.8 48
20 19 7.8 47 0.1 8 53
21 16 7.6 48 0.1 8 51
22 19 7.2 43 0.1 7.6 50
23 19 7.4 46 0.1 8.3 52
24 18 7.4 49 0.13 85 53
25 14 7.4 45 0.1 8.1 49
26 21 7.4 45 0.1 7.7 50
27 22 7.5 50 0.1 8.2 55
28 24 7.5 54 0.1 7.9 50
29 19 7.5 45 0.1 7.8 50
30 12 7.4 43 0.1 7.7 50
31 15 7.6 43 0.1 7.7 46|
APRIL 1 20 7.7 43 0.1 8.6 1
2 15 7.8 43 0.1 85 48
3 21 8.4 57 0.1 8 51
4 17 7.6 53 0.18 7.8 51
5 15 7.3 43 0.15 8.4 51
6 8 7 45 0.1 8.6 49
7 11 7.2 43 0.1 8 44
8 20 7.3 48 0.1 7.6 50
9 19 8.1 43 0.1 8.3 51
10 17 7.4 51 0.1 8.2 52
11 14 7.1 46 0.1 8 52
12 19 7.1 52 0.1 7.8 51
13 10 7.2 45 0.1 7.7 49
14 18 7 45 Q.1 7.3 48
5 11 8.2 46 0.1 8.1 50
16 8 7.4 46 0.1 7.8 49
17 37 7.3 51 0.15 8.1 51
18 20 7.5 47 0.1 7.8 53
19 21 7.3 45 0.1 8.1 50
20 21 7.1 49 0.1 7.9 50
21 23 7.3 50 0.1 7.8 50
22 20 7.3 48 0.1 8 50
23 24 7.2 50 0.1 7.1 51
24 20 7.4 51 0.1 7.7 51
25 17 7.4 49 0.1 8.1 51
26 11 7.5 49 0.1 8.1 50
27 7 7.8 48 0.1 7.8 51
28 15 7.6 50 0.1 7.9 49
29 19 7.2 48 0.1 8.4 53
30 18 7.4 47 0.1 8.1 53
MAY 1 17 7.4 51 0.1 8.1 51
2 15 7 49 0.1 8.1 51
3 17 7.5 51 0.1 7.8 49
4 17 7.3 47 0.1 7.6 54
5 15 7.2 49 0.2 7.9 53




Attachment A—3

6 13 75 51 0.1 8.2 52
7 15 7.9 50 0.1 8.1 50
8 8 7 49 0.1 B.2 50
9 15 7.2 46 0.1 7.7 52

10 18 7.4 51 0.13 7.6 56
11 27 7.6 54 0.13 B 49
12 13 7.1 50 0.1 7.8 54
13 16 7.6 50 0.1 8.2 52
14 14 7.8 50 0.1 8.1 51
15 13 7.6 50 0.1 8.4 53
16 15 7.3 50 0.1 8 52
17 15 7.1 50 0.1 75 52
18 13 7.3 45 0.1 76 53
19 18 7.3 45 0.1 8.5 48
20 16 7.2 46 0.1 8.3 51
21 10 7.4 51 0.1 8.2 56
22 12 75 49 0.1 8.1 56
23 7 7.4 44 0.1 7.9 51
24 5 7.3 49 0.1 7.6 54
25 5 75 47 0.1 8.3 50
26 8 7.5 47 0.43 7.7 50
27 5 7.1 45 0.2 75 46
28 10 7.2 40 0.2 7.7 38
29 6 7 44 0.13 75 34
30 7 7.2 44 0.1 7.9 41
31 8 75 49 0.1 7.8 51

JUNE 1 B 75 47 0.1 8.1 51
2 7 7.4 48 0.1 7.8 54
3 7 7.4 47 0.1 7.8 51
4 7 7.2 47 0.1 7.7 48
5 10 7 48 0.1 76 57
6 7 75 48 0.1 76 52
7 7 7.3 53 0.1 8.1 51
8 4 78 48 0.1 8.3 55
9 5 75 49 0.2 8.1 50

10 13 7 49 0.2 8.3 67
11 8 7.4 49 0.1 8.3 54
12 10 7.4 47 0.26 8.3 53
13 16 7.1 46 0.31 8.6 45
14 6 7.3 46 0.13 8.8 86
15 6 7.4 52 0.56 75 59
16 5 7 45 0.31 8.4 47
17 7 7 46 0.2 8.8 56
18 5 7 45 0.23 8 54
19 6 6.8 46 0.2 7.4 55
20 7 7 48 0.15 8.8 54
21 6 7.2 45 0.1 7.9 53
22 5 7.6 48 0.1 78 50
23 5 7.8 51 0.1 76 50
24 7 7.7 46 0.1 7.4 50
25 5 7.2 55 0.1 7.2 51
26 6 71 55 0.15 78 54
27 6 7.5 48 0.2 8.1 54
28 4 7.9 45 0.1 7.7 51
29 5 7.6 48 0.1 79 55
30 6 7.2 46 0.1 8.3 50

JOLY 1 5 74 ) 01 8.3 50
2 7 7.1 53 0.1 7.7 60
3 6 6.4 31 0.1 7.8 71
4 6 7.7 45 0.15 76 51
5 5 7.7 43 0.1 75 57
8 6 7.3 48 0.2 8.8 58
7 6 7.4 49 0.1 8.3 53
8 7 7.5 51 0.1 8.4 51
9 7 7.3 47 0.1 7.7 56

10 7 7.8 47 0.2 7.9 59
11 8 7.8 50 0.3 7.6 51
12 6 7 52 0.13 7.7 51
13 3 7 55 0.1 7.7 54
14 4 7.2 51 0.1 8.1 55




Attachment A—4

15 3 7.1 53 0.1 8 51
16 4 7.3 54 0.1 8.1 49
17 4 7.4 52 0.13 8.2 53
18 7 7.2 45 0.2 7.6 64
19 4 6.7 50 0.15 8.4 65
20 3 7.3 48 0.1 8.1 53
21 3 7.4 48 0.15 8 50
22 10 7.4 50 0.13 8.1 51
23 9 75 49 0.1 8.1 51
24 4 7.1 51 0.1 77 51
25 5 7 47 0.1 7.9 55
26 4 7.3 49 0.1 8.1 51
27 3 7.4 48 0.1 8.2 53
28 5 7.5 47 0.1 8.7 59
29 4 7.4 49 0.1 7.8 52
30 5 7.4 51 0.1 8.1 52
31 4 7.4 48 0.1 8.1 52
AUGUST 1 6 7.3 a7 0.1 7.6 61
2 5 7.4 48 0.1 8.4 56
3 5 7.4 48 0.1 8.8 62
4 4 7.4 50 0.1 8.4 56
5 4 7.4 48 0.1 75 54
6 4 7.4 50 0.13 8.2 48
7 5 7.5 48 0.2 7.9 50
8 4 7.5 48 0.2 8.3 56
9 3 7.4 48 0.2 8.2 56
10 5 7.3 48 0.1 8.2 60
11 4 7.4 49 0.15 7.9 66
12 6 7.3 50 0.2 8.9 68
13 5 7.4 51 0.1 8.5 56
14 6 75 50 0.1 8 51
15 5 7.4 47 0.1 8 54
16 4 7.4 50 0.13 8.3 61
17 6 7.6 51 0.1 7.9 51
18 5 7.4 50 0.1 7.9 50
19 3 7.5 50 0.1 7.1 48
20 4 7.5 49 0.1 8.9 56
21 12 7.5 49 0.17 B.5 55
22 3 7.4 48 0.15 87 62
23 4 7.3 49 0.1 8.7 59
24 3 7.2 49 0.1 86 64
25 4 7.3 50 0.1 8 64
26 4 7.4 50 0.1 8 65
27 3 7.4 48 0.1 8.2 53
28 4 7.3 48 0.1 8.2 52
29 6 7.4 49 0.1 7.9 57
30 5 7.3 49 0.1 8.2 63
a1 4 7.1 48 0.1 8.6 57
SEPTEMBER 1 6 75 50 0.13 8.7 68
2 5 7.3 50 0.15 8.4 64
3 5 7.4 49 0.2 8.4 60
4 4 7.6 51 0.15 8.4 51
5 5 7.6 51 0.1 8.6 57
6 6 7.3 49 0.1 8.2 55
7 6 7.4 50 0.18 8.2 61
8 3 7.3 50 0.2 8.5 62
9 4 7.3 47 0.1 8.6 54
10 5 7.4 50 0.1 7.9 49
11 5 7.5 48 0.1 8.3 54
12 5 7.4 45 0.1 8.4 57
13 6 7.4 49 0.1 8.4 58
14 6 7.5 53 0.1 8.3 53
15 6 7.7 49 0.1 7.4 50
16 13 7.1 54 0.1 8.3 51
17 10 7.4 51 0.1 8.3 51
18 9 7.5 50 0.1 8.3 52
19 5 75 44 0.1 8.1 63
20 5 7.6 48 0.2 8.5 55
21 10 7.3 45 0.15 8.6 74
22 6 7.1 51 0.3 8.3 56




Attachment A-5

23 5 7.2 50 0.4 8.4 54
24 8 7.6 48 0.36 8.6 61
25 12 7.4 48 0.33 8.4 54
26 7 7.4 44 0.2 8.6 65
27 6 7.4 47 0.2 8.4 58
28 & 7.4 48 0.2 8.4 57
29 8 7.3 49 0.2 85 55
30 7 7.6 49 0.4 8.1 51

OCTOBER 1 7 7.6 52 0.26 8.7 57
2 6 7.4 49 0.23 8.5 55
3 6 7.3 51 0.25 8.6 57
4 6 7.4 49 0.16 8.8 75
5 6 76 52 0.15 8.4 &1
6 3 76 51 0.1 8.1 81
7 4 76 51 0.1 8.1 80
8 8 75 47 0.1 8.4 57
9 10 76 48 0.13 8.3 55

10 6 7.4 54 0.2 8.1 53
11 4 76 55 0.2 8.2 54
12 5 7.4 55 0.2 8.3 67
13 6 7.1 53 0.2 8.1 55
14 3 7.4 60 0.3 8.6 65
15 3 7.4 51 0.2 8.5 60
16 3 7.5 53 0.2 8.4 56
17 & 7.2 61 0.2 8.6 53
18 3 7.3 45 0.2 8 58
19 2 7.3 51 0.1 8.3 52
20 2 7 83 0.1 7.9 60
21 2 7.1 59 0.2 7.8 66
22 5 7.3 52 0.16 8.2 50
23 3 7.4 53 0.2 8.3 57
24 ) 76 47 0.2 7.9 49
25 8 7.3 53 0.2 8.2 55
26 6 7.3 53 0.2 7.7 55
27 6 7.4 50 0.2 8.3 53
28 6 75 53 0.13 8.3 52
29 4 7.4 53 0.1 8 51
30 4 7.5 46 0.2 8 52
31 1 8.3 66 0.2 76 54

NOVEMBER 1 3 7.7 59 0.1 79 53
2 2 6.6 55 0.1 7.9 53
3 3 7.2 55 0.2 7.8 46
4 4 7.8 51 0.33 7.8 49
5 7 7.5 49 0.16 7.9 50
6 6 7.5 48 0.13 7.9 52
7 2 7.2 51 0.23 7.6 52
8 2 7.2 48 0.3 7.8 50
9 3 7.5 53 0.3 7.9 49

10 3 6.8 38 0.2 7.4 51
1 4 7.2 48 0.2 8.1 53
12 4 7.3 49 0.3 8 52
13 3 7.3 48 0.4 8 53
14 2 6.9 53 0.43 7.6 54
15 9 7.1 48 0.5 7.9 53
16 6 7.3 a7 0.4 7.9 51
17 7 7.7 47 0.25 7.9 51
18 7 7.6 50 0.2 8.1 51
19 6 7.5 48 0.2 8 52
20 9 77 52 0.15 78 48
21 7 7.4 51 0.1 8.1 54
22 4 75 55 0.15 76 51
23 5 7.5 50 0.2 8 51
24 9 7.6 55 0.2 7.7 58
25 7 7.9 55 0.2 7.7 51
26 7 7.6 52 0.2 8 55
27 5 7.6 51 0.1 8 53
28 4 7.4 51 0.1 7.9 49
29 7 7.3 44 0.1 7.6 44
30 7 7.6 51 0.1 7.7 47
DECEMBER T 2 71 61 0.1 7.4 a3




Attachment A—4

15 3 7.1 53 0.1 8 51
16 4 7.3 54 0.1 8.1 49
17 4 7.4 52 0.13 8.2 53
18 7 7.2 45 0.2 7.6 64
19 4 6.7 50 0.15 8.4 65
20 3 7.3 48 0.1 8.1 53
21 3 7.4 48 0.15 8 50
22 10 7.4 50 0.13 8.1 51
23 9 7.5 49 0.1 8.1 51
24 4 7.1 51 0.1 77 51
25 5 7 47 0.1 7.9 55
26 4 7.3 49 0.1 8.1 51
27 3 7.4 48 0.1 8.2 53
28 5 75 47 0.1 8.7 59
29 4 7.4 49 0.1 7.8 52
30 5 7.4 51 0.1 8.1 52
31 4 7.4 48 0.1 _81 52

AUGUST 1 6 7.3 47 0.1 7.6 61
2 5 7.4 48 0.1 8.4 56
3 5 7.4 48 0.1 8.8 62
4 4 7.4 50 0.1 8.4 56
5 4 7.4 48 0.1 7.5 54
6 4 7.4 50 0.13 8.2 48
7 5 7.5 48 0.2 7.9 50
8 4 7.5 48 0.2 8.3 56
9 3 7.4 48 0.2 8.2 56

10 5 7.3 48 0.1 8.2 60
11 4 7.4 49 0.15 7.9 66
12 6 7.3 50 0.2 8.9 68
13 5 7.4 51 0.1 85 56
14 6 7.5 50 0.1 8 51
15 5 7.4 47 0.1 8 54
16 4 7.4 50 0.13 8.3 81
17 6 7.6 51 0.1 7.9 51
18 5 7.4 50 0.1 7.9 50
19 3 7.5 50 0.1 7.1 48
20 4 7.5 49 0.1 8.9 56
21 12 7.5 49 0.17 8.5 55
22 8 7.4 48 0.15 87 62
23 4 7.3 49 0.1 8.7 59
24 3 7.2 49 0.1 8.6 64
25 4 7.3 50 0.1 8 64
26 4 7.4 50 0.1 8 65
27 3 7.4 48 0.1 8.2 53
28 4 7.3 48 0.1 8.2 52
29 6 7.4 49 0.1 7.9 57
30 5 7.3 49 0.1 8.2 63
31 4 7.1 48 0.1 8.6 57

SEPTEMBER 1 6 7.5 50 0.13 8.7 68
2 5 7.3 50 0.15 8.4 64
3 5 7.4 49 0.2 8.4 60
4 4 7.6 51 0.15 8.4 51
5 5 7.6 51 0.1 8.6 57
6 6 7.3 49 0.1 8.2 55
7 6 7.4 50 0.13 8.2 81
8 3 7.3 50 0.2 8.5 62
9 4 7.3 47 0.1 8.6 54

10 5 7.4 50 0.1 7.9 49
11 5 75 48 0.1 8.3 54
12 5 7.4 45 0.1 8.4 57
13 6 7.4 49 0.1 8.4 58
14 6 7.5 53 0.1 8.3 53
15 6 7.7 49 0.1 7.4 50
16 13 7.1 54 0.1 8.3 51
17 10 7.4 51 0.1 8.3 51
18 9 7.5 50 0.1 8.3 52
19 5 7.5 44 0.1 8.1 63
20 5 7.6 48 0.2 8.5 55
21 10 7.3 45 0.15 8.6 74
22 6 7. 51 0.3 8.3 56




Simon W. Freese, P.E.
C] D Marvin C. Nichols, P.E.

FREESE « NICHOLS

Title: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTER PLAN Date:
Daily Water Quality Influent and Effluent Data — North WTP By:
[ECCO5301]VANWTPDATA.WKI1 Chkd:

NORTH WATER TREATMENT PLANT 1995

DATE RAW WATER ANALYSES FINISHED WATER ANALYSES
MONTH | DAY NTU pH ALK NTU pH ALK

JANUARY 1 S S ; T ; e -
2
3
4
5
5l
7
8l -

9.
10
11
12
13
14} : . R L U
15| ~ | DATA UNAYVAILABLE
16 : L
170
18]
19
20/
21
22
23
24
25
26| !
27 ‘
28
29
a0
31 S .

FEBRUARY 1 18 7.4 a9 0.33 7.6 48
2 30 7.2 43 0.3 7.4 40
3 23 7.5 40 0.3 7.8 49
4 31 7.6 41 0.35 7.4 41
5 21 76 38 0.63 7.6 51
6 20 76 40 0.33 7.5 40
7 28 7.6 39 0.3 8.1 46
8 18 7.3 31 0.5 7.1 38
9 12 7.3 39 0.53 7.4 38

10 27 7.6 36 0.53 7.1 36
1 25 7.6 34 05 7.2 35
12 30 7.4 25 0.4 7.3 32
13 21 7.4 39 0.23 8.1 54
14 26 7.2 32 0.4 7.7 46
15 20 7.6 36 0.35 7.8 52
16 26 7.5 44 0.48 7.2 41
17 32 7.2 40 0.6 7.7 45
18 a3 7.7 41 0.3 7.4 40
19 26 7.4 a7 03 7.4 41
20 33 7.1 37 0.23 7.3 46
21 23 7.2 36 0.33 7.3 36
22 32 7.6 39 0.2 7.4 45
23 28 7.4 36 0.3 7.3 42
24 17 6.9 38 0.46 8.2 a8

Attachment A—7

1900-1990
13961969

04/24/96

DRJ



Attachment A-8

25 34 7.5 36 0.3 7.6 40
26 29 7.6 41 0.3 7.4 ag
27 17 7.2 42 0.2 7.6 48
28 22 7.6 43 0.16 7.6 43
MARCH 1 17 7.2 36 0.23 7.7 42
2 23 7.7 39 0.33 8.2 48
3 24 7.8 39 0.35 8.4 a8
4 23 7.7 46 0.2 7.5 49
5 26 7.6 41 0.2 7.4 40
6 24 7.3 ag 0.1 7.3 43
7 25 7.7 41 0.1 7.5 48
8 23 7.7 41 0.15 7.4 44
9 22 7.7 39 0.16 7.4 44
10 24| 7. 43 0.1 7.4 47
11 23 7.4 36 0.1 7.5 46
12 19 7.3 33 0.1 7.4 43
13 18 7.2 46 0.2 7.7 41
14 33 7.1 31 0.33 7.6 46
15 19 75 36 0.16 7.7 48
16 20 7.2 40 0.26 8.1 48
17 26 7 41 0.1 7.6 45
18 30 7.2 42 0.1 7.5 43
19 23 7.2 40 0.1 7.8 48
20 23 7.3 40 0.1 7.3 46
21 21 7.2 38 0.13 7.8 a7
22 29 7.2 41 0.1 7.9 60
23 29 7.9 43 0.13 7.8 50
24 24 7.4 39 0.15 7.6 47
25 31 7.1 42 0.1 75 48
26 25 7.5 a7 0.15 8.3 46
27 28 7.1 44 0.16 7.4 48
28 23 7.2 41 0.15 7.7 51
29 26 7.6 46 0.15 7.6 53
30 26 7.7 49 0.2 7.8 50
31 16 7.2 42 0.2 7.7 39
APRIL 1 T : —
2
3
il
5t
6
70
8
)
1000 fs
14
13| PR
14} 'DATA UNAVAILABLE
16
17
18|
19
20
21
22
23|
24}
25
26|
27
28
29
307 ] el - A
MAY 7 ) 6.7 43 01 75 57
2 12 7.5 42 0.16 7.7 54
3 11 7.2 41 0.16 8 56
4 8.4 7.5 43 0.2 7.9 58
5 8.5 7.3 a6 0.15 7.5 45




Attachment A—-9

6 10 7.4 43 0.1 8 56
7 9 7.3 39 0.1 8.1 54
8 17 7.1 49 0.16 7.7 46
9 g 7.2 35 0.15 7.7 40

10 11 7.1 38 0.15 8.2 56
11 12 6.8 36 0.2 7.6 53
12 15 7 40 0.2 77 53
13 21 7.2 44 0.2 7.7 54
14 16 7.3 39 0.25 8 67
15 14 7.1 38 0.3 7.8 63
16 14 7.1 38 0.41 7.8 62
17 8.8 8.3 40 0.23 8 54
18 14.5 6.7 40 0.1 8 56
19 14 7 36 0.2 7.5 49
20 14 7.1 39 0.25 7.9 50
21 12 7.3 36 0.2 7.7 58
22 11 7.2 a7 0.2 7.8 60
23 19 7 a7 0.2 7.5 55
24 18 7.2 35 0.21 8 58
25 18 7.4 38 0.11 7.4 58
26 14 7.4 37 0.1 8.4 50
27 13 7.7 51 0.2 7.7 80
28 14 7.9 53 0.3 8 64
29 15 7.5 44 0.33 7.4 66
30 15 7.6 46 0.28 7.7 59
31 11.5 7.3 44 0.43 7.3 44
JUNE 1 11.9 7.6 39 0.2 7.2 58
2 11.6 7.3 33 0.2 7.6 59
3 7.3 7.6 25 0.2 8.6 58
4 6.4 7.4 42 0.2 8.7 57
5 7.4 7.5 44 0.1 8.7 87
6 16 7.4 a2 0.15 8.3 65
7 16 7.6 39 0.1 8.4 64
8 8 7.8 52 0.33 8.7 70
9 12 77 52 0.16 8.1 64
10 12 7.7 48 0.1 8.2 67
11 19 7.1 53 0.2 8.6 70
12 9.5 7.6 32 0.2 8.6 80
13 11 7.3 49 0.16 8.6/ 64
14 1.2 9.3 47 0.1 75 52
15 11 7.4 42 0.1 8.5 71
16 22 6.2 17 0.16 8.7 66
17 8 7.3 38 0.15 8.3 63
18 10 7.2 40 0.1 8.4 68
19 66 7.6 62 0.15 87 65
20 18 7.5 52 0.1 8.6 68
21 g 7 42 0.13 8.5 69
22 9 7.1 43 0.15 8.4 62
23 12 7 40 0.15 8.4 67
24 12 7.2 38 0.15 8.5 67
25 15 6.5 41 0.2 8.4 70
26 5.5 7.2 a9 0.28 8.3 50
27 19 7.2 45 0.15 8.8 68
28 18 7.4 42 0.35 8.6 66
29 18 7.8 28 0.2 8.7 70
30 27 7.7 48 0.2 8.8 72
JULY 1 10 7.6 46 0.36 8.6 68
2 14 7.5 44 0.16 8.6 &5
3 15 7.6 42 0.1 8.5 63
4 12 7.5 43 0.1 8.2 60
5 8 7.2 38 0.1 7.7 58
6 10 7.4 41 0.2 8.6 68
7 7 6.2 66 0.4 8.2 70
8 8 7.2 55 0.5 7.6 67
9 15 7.2 63 0.5 9 70
10 5 7.2 44 0.2 8.8 49
11 5 7.1 42 0.35 7.4 45
12 4 71 48 0.4 6.3 28
13 4 3.2 52 0.3 6.9 36
14 4 7 60 0.15 7 56




Attachment A—10

15 4 7 46 0.3 7.6 53
16 7 7.4 44 0.1 7.7 60
17 5 7.3 48 0.2 7.3 80
18 7 6.6 56 0.35 7.4 56
19 13 6.7 60 0.25 9 70
20 6 7.2 48 0.2 8 68
21 10 7.2 62 0.4 8.2 68
22 11 7.7 60 0.23 8.1 59
23 13 8.3 48 0.2 7.2 60
24 9 8.6 48 0.25 8.5 60
25 12 8.4 50 0.2 7.9 60
26 4 8.3 44 0.1 9.7 80
27 4 8 45 0.1 9.6 78
28 8 8.3 44 0.25 8.8 70
29 2 7.6 54 0.35 7.8 56
30 2 7.7 60 0.35 8.5 68
31 7 7.4 48 0.16 7.2 48|
AUGUST 1 46 7.4 48 0.1 9 76
2 5.2 7.2 48 0.3 8.3 68
3 6.3 7.9 44 0.15 8.4 56
4 9 7.2 48 0.1 9 85
5 6 7.6 53 0.1 8.7 80
6 7 7.6 51 0.15 8.4 58
7 5 7.2 48 0.1 9.3 72
] 4 7.9 44 0.1 9.4 72
9 5 7.8 44 0.1 9.2 72
10 9 8.2 48 0.3 8.6 68
11 5 7.3 52 0.2 8.8 60
12 3 75 48 0.15 8.6 56
13 3 75 48 0.2 8.6 64
14 3 7.5 48 0.2 8.6 64
15 3 7.7 48 0.1 8.2 56
16 26 7.7 44 0.15 7.7 48
17 28 7.7 48 0.25 8.4 48
18 6 8 48 0.1 7.4 44
19 6 7.9 53 0.23 7.6 56
20 6.3 7.2 60 1.1 7.4 60
21 2.2 7.3 30 0.55 8.5 70
22 3.4 7.3 48 0.3 7.8 64
23 2.6 7.4 52 0.13 7.8 60
24 3 7.4 51 0.075 8 70
25 48 7.5 48 0.075 ) 52
26 5 7.9 63 0.1 8.1 57
27 5 7.8 59 0.18 7.8 58
28 3 7.6 44 0.1 8.6 68
29 4 7.4 52 0.1 8.7 46
30 3 7.5 51 0.1 8.5 54
31 3 7.3 44 0.16 7.3 48
SEPTEMBER 1 2.7 7.9 52 0.1 7.1 40
2 35 7.3 52 0.13 8.4 56
3 4 7.4 48 0.1 8.4 60
4 a5 8.2 48 0.1 8.7 60
5 2.8 8.1 52 0.1 8.7 60
6 3.2 8.1 52 0.1 85 60
7 4 7.4 52 0.1 8.8 75
8 37 77 52 0.1 7.7 44
9 5.1 7.4 61 0.1 7.9 63
10 3 7.5 54 0.13 7.5 54
11 3.9 7.5 52 0.13 7.3 44
12 4.4 7.4 52 0.1 6.5 52
13 6 7.8 52 0.15 7.9 60
14 4 7.7 48 0.13 8.8 72
15 7 7.4 48 0.15 8.9 80
16 9 7.5 56 0.1 9.2 %0
17 8 7.6 54 0.1 8.9 76
18 8 7.8 52 0.16 7.9 52
19 4 7.4 48 0.1 77 52
20 2 7.4 32 0.13 87 64
21 2 7.5 34 0.1 8.6 62
22 5 7.3 52 0.1 77 56



Attachment A—11

23 5 7.2 48 0.1 8.9 64
24 6 7.3 48 0.1 85 56
25 6 7.4 52 0.1 85 54
26 6 7.1 56 0.1 8.8 70
27 6 7.4 52 0.1 7.8 64
28 5 8 56 0.1 8.6 60
20 15 7.7 56 0.13 76 61
30 5 7.2 51 0.13 9 80
OCTOBER 1 12 7.6 50 0.1 8.2 — 57
2 13 7.5 56 0.1 7.9 66
3 5 7.5 56 0.1 8 64
4 3 7.5 57 0.1 8.6 66
5 4 7.6 54 0.1 8.6 65
& 5 7.3 52 0.1 8.7 66
7 16 7.4 56 0.1 8.7 71
8 2 7.1 48 0.1 8.3 60
9 4 7 56 0.1 8 66
10 5 7.3 56 0.2 8.5 63
1 5 7.4 60 0.2 89 80
12 4 7.4 58 0.16 8.8 68
13 4 7.3 54 0.1 8.7 66
14 3 7 60 0.1 8.4 64
15 4 7.3 60 0.1 8.7 68
16 5 7.3 52 0.1 8.3 67
17 7 7.4 56 0.1 8.3 66
18 4 7.3 51 0.1 8.4 65
19 4 7.3 52 0.1 8.1 63
20 4 7.4 52 0.15 8.4 86
21 4 7.6 56 0.13 8.4 68
22 4 7.6 54 0.1 8 56
23 3 7.5 44 0.1 8.1 65
24 4 7.6 50 0.1 7.9 66
25 4 7.2 56 0.1 7.9 60
26 4 7.1 57 0.1 8.4 67
27 3 7.6 54 0.1 8 65
28 3 7.8 52 0.1 8.2 63
20 4 8.8 46 0.1 8.3 68
30 4 7.2 60 0.1 8 68
31 5 7.2 56 0.1 8.6 72
NOVEMBER 7 5.4 6.9 56 0.1 8.3, 64
2 4 6.6 50 0.08 7.9 66
3 52 7.1 57 0.34 7.9 64
4 4.8 7.1 52 0.14 7.9 63
5 5.1 7 54 0.14 8.2 65
6 5 6.9 53 0.19 8.3 66
7 4.4 6.9 48 0.16 8 65
8 55 6.8 48 0.16 8 64
) 6.3 7.1 49 0.1 7.6 58
10 7.5 6.9 48 0.16 7.5 61
11 11 7.2 51 0.2 75 51
12 10 6.9 46 0.16 7.9 53
13 5 6.9 48 0.1 8 63
14 5.5 7.2 54 0.16 7.9 62
16 6.3 6.9 a9 0.16 7.9 61
16 6.5 6.9 48 0.16 7.8 62
17 7 7.4 50 0.2 8.2 63
18 13 7 49 0.2 8.1 56
19 8 7.6 56 0.2 8.1 50
20 11 67 43 0.2 8.1 65
21 10 7.3 54 0.23 8.3 83
22 8.4 7.3 48 0.2 8 58
23 7.6 7.3 45 0.2 7.9 60
24 8 7.4 49 0.2 8.3 65
25 15 7.1 a6 0.1 8.2 63
26 10 7.2 48 0.1 8.2 63
27 10 7.3 46 0.1 8.3 65
28 11 7.7 51 0.2 8.5 66
29 12 7.9 51 0.2 7.7 52
30 11 7.5 35 0.2 7.7 58
[DECEMBER 9 K] 7.6 37 02 8 63




2 10 7.5 40 0.26 8 60
3 14 7.6 49 0.45 7.8 54
4 10 7.2 40 0.45 8.1 64
5 11 7.3 43 0.35 8 51
6 12 7.2 39 0.3 8.2 64
7 11 7.4 ag 0.31 8.5 68
8 9 7.4 41 0.36 8.1 63
9 8.4 7.4 38 0.4 7.8 58
10 10 7.3 39 0.45 7.8 62
1 11 7.4 41 0.28 8.1 64
12 ) 76 52 0.2 8.3 65
13 9.4 75 48 0.2 7.7 59
14 14 7.3 29 0.15 75 50
15 12 7.4 26 0.1 8.4 66
16 9 8 39 0.1 8.2 63
17 11 7 48 0.15 8.3 64
18 9 7.7 41 0.26 8.2 &1
19 11 7.8 41 0.1 8.3 64
20 12 7.6 43 0.1 7.7 54
21 11 7.4 40 0.1 8.6 68
22 10 7.7 44 0.1 8.8 80
23 5 7.8 ag 0.1 8.6 80
24 3 7.6 41 0.1 8.7 62
25 2 6.9 35 0.15 8.5 66
26 13 6.9 33 0.36 8 58
27 12 7.5 38 0.1 8.4 65
28 10 7.7 43 0.1 85 64
29 11 7.8 40 0.18 8.1 59
30 12 7.4 64 0.1 8 60
31 12 7.5 _49 0.1 7.9 51
[YEARLY AVERAGE 11.6 7.4 453 0.2 8.1 58.5
MINIMUM 1.2 3.2 0.0 0.1 6.3 58.0
MAXIMUM 66.0 9.3 66.0 1.1 9.7 90.0

Values for Raw and Finished Water Turbidity, pH, and Alkalinity were taken from Texas Water Commission
monthly operating reports. Finished water turbidity is an average of the six turbidity measurements
taken for sach day.

The average, minimum, and maximum values for the year are provided.

Attachment A-12



]

Simon W. Freese, P.E. 1500-1990

Marvin C. Nichols, P.E. 18961969
FREESE « NICHOLS
Title: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTER PLAN Date:  04/24/96
Daily Water Quality Infiuent and Effluent Data — South WTP By: DRJ
[ECCO5301]V\SWTPDATA WK1 Chkd:

SOUTH WATER TREATMENT PLANT 1994

Attachment B—1

DATE RAW WATER ANALYSES FINISHED WATER ANALYSES
MONTH_ | DAY NTU pH ALK NTU pH ALK
OCTOBER 1 1 8.5 54 0.3 7.9 53
2 12 8.5 52 0.35 8.1 52
3 14 83 b4 0.3 7.8 51
4 11 8.7 55 0.26 8.1 70
5 6 88 53 0.3 7.9 57
6 7 8.8 57 0.3 8.2 55
7 14 8.9 66 0.45 7.4 57
8 21 8.4 46 0.25 7.9 52
9 19 8.5 48 02 & 53
10 13 8.7 61 0.2 7.7 53
11 12 8.6 62 03 7.7 19
12 10 87 50 0.4 8.4 66
13 13 8.9 66 0.3 8.1 55
14 10 8.2 53 0.15 7.6 49
15 15 8.6 55 0.56 7.9 50
16 14 8.3 58 0.55 7.9 53
17 12 8.2 58 0.46 7.8 53
18 13 8.2 54 0.3 8.2 54
19 1 8.2 48 0.3 7.8 52
20 13 8.6 61 0.4 7.6 61
21 12 83 51 0.3 7.8 50
22 i0 83 50 0.4 8.1 56
23 14 8.4 52 03 8 48
24 13 8.3 49 0.3 7.6 62
25 16 7.8 57 0.2 8 67
26 14 7.9 55 0.25 7.9 53
27 14 7.5 46 0.3 7.4 51
28 8 8.2 58 0.2 7.8 51
29 8 8.2 53 0.23 8 50
30 11 8.2 52 0.3 8.2 57
31 11 B.4 47 0.3 7.9 91
NOVEMBER 1 12 8.1 49 0.26 8 52
2 10 7.7 50 0.28 7.7 68
3 10 7.5 60 0.2 8.1 69
4 11 7.7 54 0.2 7.8 79
5 18 7.9 56 0.23 8.3 51
6 15 8.1 54 0.38 8 42
7 10 71 48 0.4 7.7 58
8 11 7.6 53 0.26 7.6 56
9 15 7.3 51 0.2 7.8 53
10 15 7.6 61 02 7.4 72
1 9 7.8 46 0.28 7.8 63
12 9 7.8 49 0.33 7.9 53
13 9 7.9 52 0.46 8 49
14 12 7.6 50 0.26 7.7 60
15 13 8.3 53 0.28 8 63
16 9 8.4 49 0.2 8 63
17 9 8.4 48 0.23 8.1 81
| 18 11 8.1 56 0.2 8.2 56
’ 19 11 8.3 52 0.1 8 53
20 13 85 52 0.38 8.1 57
21 9 8 48 0.35 7.7 55
22 10 8 48 0.25 7.9 55
23 9 7.8 61 0.3 7.7 59
24 11 7.9 56 0.35 7.8 50




25 10 7.9 55 0.31 7.7 48

26 10 7.9 50 0.28 7.8 53

27 ] 8.1 54 0.31 8 51

28 8 7.8 47 0.35 8.5 58

29 9 7.7 52 0.35 7.7 51

30 7 8 45 0.38 7.7 51

[DECEMBER 1 7 8.3 49 0.4 74 0

2 6 8 54 0.45 7.5 55

3 10 8 52 0.45 7.8 53

4 g 8.1 49 0.41 7.8 51

5 8 8 50 0.45 7.7 54

6 9 8.1 43 0.35 7.7 55

7 13 7.3 46 0.45 7.6 51

8 12 7.7 49 1.23 8 65

9 11 7.7 49 0.81 79 53

10 14 7.8 48 1.75 7.6 52

11 14 7.9 50 1.7 7.5 49

12 7 8.3 56 0.68 7.5 45

13 7 7.8 63 0.61 8.3 55

14 12 8 49 0.75 7.8 50

15 11 8 49 0.7 8.1 59

16 10 8.2 44 0.46 8 60

17 12 7.9 53 0.7 8.3 56

18 12 7.9 61 0.83 7.6 46

19 13 8.1 45 0.56 82 51

20 14 7.8 854 0.93 8.1 53

21 11 7.9 48 1.15 7.5 54

22 15 7.9 44 0.98 7.4 57

23 14 8.1 57 0.43 7.8 49

24 14 7.6 49 0.31 7.8 50

25 14 7.8 56 0.3 7.6 50

26 13 76 50 0.6 7.8 50

27 12 7.9 49 0.46 7.5 45

28 14 7.9 54 0.35 7.6 48

29 15 7.6 43 0.4 7.4 30

30 13 7.3 46 0.41 7.4 4€

31 14 7.6 4 0.41 7.4 _ac]

[VEARLY _ AVERAGE 11.6 8.1 521 0.4 7.0 54.2

MINIMUM 6 7.1 41 0.15 7.4 19

MAXIMUM 21 8.9 66 1.75 8.5 91

SOUTH WATER TREATMENT PLANT 1995

DATE RAW WATER ANALYSES FINISHED WATER ANALYSES
MONTH | DAY NTU pH ALK NTU pH ALK

JANUARY 1 12 7.9 43 0.45 7.4 40

2 11 7.6 36 0.21 7.5 36

3 12 7.6 43 0.28 7.6 52

4 14 7.8 40 0.28 7.7 40

5 13 7.9 43 0.33 7.5 46

6 13 75 44 0.35 7.7 51

7 13 7.6 43 0.4 7.6 a1

8 13 7.8 35 0.51 7.4 41

g 14 76 39 0.43 7.6 49

10 13 7.8 47 0.45 7.6 64

11 14 7.8 41 0.41 7.4 41

12 15 8.1 45 0.33 7.4 53

13 14 7.6 41 0.33 75 41

14 17 7.4 41 0.31 7.5 41

15 18 7.5 32 0.28 7.3 46

16 18 7.7 43 0.5 7.6 45

17 20 77 38 0.28 8 58

18 33 7.6 a7 0.21 8 &1

19 20 7.5 a4 0.43 7.6 48

20 19 7.8 33 0.45 7.7 63

21 22 7.7 30 0.31 7.9 63

22 23 7.5 40 0.28 7.5 51

23 23 7.6 39 0.3 7.3 40

24 20 7.7 38 05 7.6 49

Attachment B—2




Attachment B-3

25 20 7.8 32 0.35 85 49
26 17 7.6 36 05 7.5 62
27 14 7.8 34 0.48 7.4 61
28 15 7.8 44 0.68 7.3 57
29 16 7.7 40 1.05 7.3 59
30 15 8.3 33 1.36 7.5 62
31 16 7.9 40 2.48 7.4 40
FEBRUARY 1 16 7.8 36 0.7 7.2 36
2 17 7.9 43 0.58 7.4 41
3 15 7.4 35 0.53 7.4 41
4 16 7.7 40 0.56 7.4 36
5 17 7.5 40 0.66 7.4 39
6 20 7.4 39 0.68 7.4 39
7 20 7.5 41 0.8 7.6 43
8 19 7.4 36 0.85 7.5 39
9 20 7.6 39 1.1 7.3 53
10 20 7.7 34 0.68 8.2 46
11 19 8 39 093 7.4 45
12 19 8.1 40 0.88 7.2 44
13 20 7.7 38 1.05 7.1 44
14 21 7.8 42 0.96 7.1 42
15 21 7.9 42 0.83 7.1 48
16 22 7.9 46 1.1 7.1 47
17 22 7.8 35 1.06 7.1 46
18 23 7.6 39 2.08 7.2 a4
19 23 7.6 a7 1.03 7.4 40
20 23 7.4 41 0.41 6.9 44
21 23 7.3 a2 0.68 7.6 61
22 21 7.6 43 0.58 7.5 53
23 20 8.1 41 07 7.6 58
24 21 8.4 46 0.58 7.5 43
25 25 7.9 51 0.8 7.2 40
26 26 7.6 41 0.75 7.4 42
27 20 8.1 42 06 7.9 61
28 21 7.6 46 0.46 7.9 62
MARCH 1 20 7.7 39 053 7.6 62
2 18 7.8 40 0.66 7.6 51
3 19 7.6 43 0.68 7.2 48
4 18 7.8 49 0.68 7.4 50
5 20 7.8 46 0.6 7.4 51
6 19 7.7 52 0.68 7.5 56
7 21 7.6 41 0.63 7.4 36
8 21 7.7 33 0.76 7.5 53
9 18 7.9 30 0.76 7.4 46
10 19 8 42 0.98 7.5 43
11 17 7.9 50 0.7 7.5 51
12 22 7.8 40 1.11 76 50
13 20 7.5 38 1.81 7.1 49
14 20 7.7 43 1.51 74 58
15 20 7.6 45 0.93 7.4 48
16 19 7.8 46 0.71 7.5 60
17 22 7.6 44 0.8 7.3 50
18 23 7.9 35 0.96 7.9 43
19 20 7.5 32 1.3 7.4 60
20 23 7.9 34 0.96 7.9 43
21 26 7.9 49 0.71 8.3 60
22 20 8.4 a7 1.3 8 36
23 19 7.9 51 0.56 7.5 46
24 20 74 40 0.6 7.6 46
25 18 7.4 a4 0.63 7.5 48
26 22 8.1 42 0.35 7.2 48
27 30 7.5 41 0.66 7.3 58
28 21 7.4 41 0.91 7.3 41
29 22 7.7 45 0.68 8.5 70
30 22 7.7 35 0.58 8 53
31 26 7.7 37 0.41 8.7 58
APRIL 1 22 B 45 05 7.7 62
2 21 7.8 43 0.93 7.9 66
3 22 7.6 45 1.1 7.8 53
4 a2 7.3 39 0.7 8 70




Attachment B—4

5 23 7.2 31 0.51 7.4 50
6 20 7.6 49 0.48 7.8 46
7 21 7.9 56 0.68 7.9 53
8 21 7.8 43 0.88 7 52
g9 22 7.8 48 0.45 7.7 59

10 20 8 40 0.45 7.6 52
1 23 7.6 41 0.45 7.8 49
12 18 85 42 0.96 7.7 59
13 26 7.2 39 1.01 7.4 51
14 24 7.9 41 0.61 7.4 46
15 19 8 80 0.61 7.4 46
16 21 7.6 46 0.51 8.6 72
17 19 85 36 0.46 7.9 54
18 19 8 36 0.36 7.3 48
19 19 8 49 0.3 7.5 41
20 17 8.3 a4 0.31 7.2 40
21 17 8.3 44 0.35 7.3 44
22 17 7.7 38 0.36 7.5 45
23 19 77 46 0.33 7.7 49
24 15 7.8 49 0.38 8 55
25 16 8.4 34 0.73 7.6 47
26 17 8.6 34 0.45 7.6 46
27 15 7.6 43 0.28 7.5 63
28 17 7.9 49 0.71 7.9 56
29 14 7.9 53 0.7 7.8 50
30 17 7.6 49 0.5 7.4 40

MAY 1 15 7.7 36 0.75 8 57|
2 17 7.6 39 0.26 7.8 62
3 27 8 42 0.28 7.4 54
4 19 7.8 38 0.18 76 58
5 17 7.3 37 0.18 7.4 24
6 23 7.7 36 0.2 7.8 59
7 24 7.6 38 0.28 7.8 57
8 19 7.8 49 0.28 7.4 49
9 16 7.6 31 0.31 7.4 25

10 18 7.7 51 0.19 7.7 69
11 10 7.6 32 0.21 7.8 69
12 9.8 8 42 0.2 8 71
13 11 7.7 46 0.23 7.9 68
14 8 7.4 38 0.26 7.9 64
15 11.3 8.6 30 0.6 8.2 61
16 14.7 8.4 38.4 0.28 87 68
17 16 8.3 44 0.2 75 58
18 16 7.6 42 0.33 7.4 42
19 18 75 37 0.7 7.2 43
20 12 7.6 32 0.48 7.3 51
21 4 7.3 42 0.65 7.2 40
22 15 7.2 42 1.35 7 38
23 13 8.5 46 0.93 7 44
24 12 7.3 40 1.85 87 62
25 18 7.5 41 1.36 8.2 60
26 19 7.4 45 1.51 8.8 58
27 15 8.1 38 1.26 8.8 72
28 16 8.3 40 0.56 8.2 64
29 15 7.9 48 0.31 8.4 65
30 16 7.9 49 0.7 8.4 65
31 15 7.7 46 2.21 8.8 71

JUNE 1 o : R ' ;
2|
3
4
5
6
7
8l
g

10|
11}
12
13




Attachment B-5

14 .
15 DATA UNAVAILABLE
16 ' :
17
18}
19
20
21
22
23
24
25
26
27
28
29|

JULY 1 14 75 a7 1.78 8.2 59
2 16 7.4 42 1.35 8.5 68
3 17 7.6 48 1.36 7.7 60
4 16 7.6 43 1.63 7.9 59
5 13 7 35 15 77 69
6 8.5 7.2 37 1.31 8.6 70
7 0.8 7.1 34 1.33 8.6 72
8 7 7 30 2 8.5 70
9 16 7.1 26 0.56 8.8 63
10 14 7.2 3t 0.63 7.7 56
11 16 7.4 38 0.71 8.3 64
12 14 7.2 34 0.91 7.6 52
13 16 7.3 a9 0.56 7.8 61
14 18 7.4 32 0.81 8.3 66
15 17 7.1 34 13 7.8 67
16 15 7.2 33 1.88 7.7 63
17 16 7.3 35 1.93 7.9 65
18 17 7.2 a7 1.35 7.8 62
19 18 7.3 36 4.3 8.2 66
20 15 7.4 a7 1.66 7.9 64
21 13 7.2 35 2.23 8.2 68
22 9.8 ) 48 2.66 7.1 52
23 10 8.5 48 2.48 7.8 56
24 10 8.2 46 1.9 8.1 60
25 9.5 7.9 44 1.25 8.5 65
26 10 7.9 48 0.76 8.6 70
27 9.5 7.8 47 2.48 8.4 64
28 10 7.6 44 1.11 8.3 60
29 13 7.8 38 1.71 85 70
a0 9 7.8 53 1.28 8.5 68
31 7.4 7.3 48 0.5 7.6 53

AUGUST 1 6.4 7.6 26 0.3 7.6 59
2 9.8 8.6 54 0.86 7.7 52
3 7.6 9.2 62 0.8 7.5 54
4 2.8 7.7 54 0.78 7.8 59
5 2.5 7.8 63 0.5 7.9 60
6 5 9.6 58 0.4 7.5 51
7 5 7.5 54 0.4 7.6 49
8 4.5 75 51 0.31 8.1 61
9 4.8 7.5 47 0.38 8.4 65
10 9.9 9.2 58 0.41 8.7 68
11 7.6 8.6 52 0.35 8.2 63
12 7.2 8.4 50 0.36 8.3 65
13 8 8.7 54 0.48 8.3 68
14 6.5 8.4 49 0.26 8.3 62
15 35 8.2 58 0.4 8.3 60
16 38 8 56 0.43 7.9 66
17 36 7.9 54 0.65 7.7 57
18 4.9 8.1 56 1.3 8.8 72
19 6 7.4 61 0.7 7.6 54
20 6 7.8 61 0.51 7.5 50
21 5.5 7.9 60 0.8 7.6 52
22 5.8 7.8 58 0.38 7.9 62




23 5.2 7.7 52 0.33 8.2 64
24 5.6 7.9 56 0.25 8.3 65
25 5.5 7.7 53 0.2 8.5 68
% 6 7.8 53 0.2 8 80
27 6 7.7 51 0.3 8 60
28 48 7.7 50 0.38 8.2 60
29 5.4 7.8 51 0.23 8.1 58
30 5.1 7.6 48 0.2 8.2 59
31 4.8 7.6 49 0.2 8.1 58
SEPTEMBER 1 48 7.7 53 0.36 85 66
2 11 8.7 49 0.3 8.7 75
a 10 8.5 49 0.5 8.1 59
4 10 B.4 51 0.61 8.4 66
5 9.5 8.4 50 0.5 8.2 63
6 8.1 8.3 46 0.36 8.1 60
7 13 85 49 1.98 8.4 64
8 12 8.3 48 0.91 8.3 62
9 6 8 a3 1.2 8.6 70
10 8 7.4 53 24 7.6 58
14 9 7.8 56 0.9 7.8 56
12 10 8.4 53 0.75 B.1 60
13 9 8.2 51 0.38 8.3 64
14 9 78 50 0.15 8.3 65
15 8 7.6 46 0.23 B.2 61
16 8 7.6 52 0.41 8.1 57
17 9 7.9 56 0.25 8 54
18 9 8.1 52 0.2 8.1 56
19 8 8 53 0.2 8.2 57
20 6 75 37 0.25 8 54
21 6 7.6 34 0.3 8.1 54
22 5 7.2 38 0.61 8.1 56
23 6 8.9 47 0.5 8.2 58
24 9 8 52 0.35 73 52
25 9 7.8 49 0.46 77 56
26 8.4 7.8 48 0.48 7.8 59
27 8.3 7.7 44 0.41 8 59
28 27 8 56 0.6 87 78
29 20 7.9 54 0.75 8.1 61
30 12 7.6 51 0.73 8.3 60
[OCTOBER 1 74 79 59 0.71 83 63
2 12 7.8 54 1 8.4 66
3 13 7.8 51 0.75 8 62
4 14 7.7 53 0.58 8.1 63
5 17 7.8 53 0.73 8.3 66
6 19 8 50 0.95 8.5 69
7 24 46 16 1.21 8.4 60
8 20 7.2 49 1.13 8.4 63
9 21 7.1 39 0.26 8.2 58
10 23 7.3 43 0.48 8.2 58
11 18 7.6 46 0.53 8 56
12 11 7.8 43 0.36 8.4 67
13 10 7.7 43 0.75 8.6 70
14 15 7.5 48 1.8 7.9 68
15 8.7 87 52 1.26 7.7 70
16 4 8.4 48 0.66 7.7 67
17 9 8.9 64 05 8.3 72
18 10 87 56 0.38 8.6 74
19 10 8.6 58 08 8.2 55
20 11 8.3 58 0.68 7.6 73
21 12 8.2 63 0.6 8.5 60
22 15 7.9 63 0.61 8.4 60
23 11 8.2 61 0.53 8.4 62
24 10 8.9 a7 0.81 7.8 a4
25 11 8.7 48 1.2 8.5 68
26 10 8.7 49 0.5 8.4 64
27 9 8.6 52 0.38 8.3 62
28 8.5 8.5 51 0.41 8.4 64
29 10 8 52 0.65 76 66
30 11 8.7 51 0.91 8.4 64
31 12 8.4 50 0.86 7.6 54

Attachment B—6




NOVEMBER 1 10 8.3 43 0.26 8.5 69
2 17 7.3 32 03 8 63

3 16 7.8 40 0.86 83 65

4 12 7.2 &1 0.51 8.4 64

5 16 7.8 42 0.75 8 63

6 18 8.1 57 0.41 85 68

7 14 7.9 49 0.38 8 59

B 14 8.4 54 0.35 8.6 70

9 15 B.2 52 o.41 8.5 58

10 12 8 43 0.45 8.6 58

11 13 7.6 56 0.5 8.4 71

12 14 7.4 53 0.46 8.6 67

13 13 8.3 56 0.41 8.5 68

14 14 8.4 54 0.4 8.4 65

15 13 8.2 49 0.48 8.3 64

16 13 83 48 o.41 B.7 72

17 14 83 51 0.51 8.4 65

18 14 81 53 043 8.6 64

19 14 7.9 49 0.45 8.5 63

20 14 8.1 50 0.65 7.8 54

21 14 76 57 1.2 7.9 58

22 14 7.8 58 0.76 7.8 56

23 13 7.6 58 0.48 7.9 56

24 9 7.6 58 0.41 8.4 62

25 12 7.4 44 0.5 7.9 58

26 11 7.1 42 0.93 7.2 56

27 13 8.1 48 0.75 7.8 58

28 12 7.9 51 0.46 7.6 56

29 10 8 52 0.4 7.8 58

30 11 8.3 61 0.4 8 62
YEARLY AVERAGE 14.7 7.8 44.7 0.7 7.9 56.6
MINIMUM 2.5 4.6 o 0.15 6.9 24
MAXIMUM 33 9.6 64 4.3 8.8 78

Values for Raw and Finished Water Turbidity, pH, and Alkalinity were taken from Texas Water Commission
monthly operating reports. Finished water tubidity is an average of the six turbidity measurements
taken for each day.

The average, minimum, and maximum values for the year are provided.

Attachment B-7




L —0) JuswyoeRy

‘spiodas funelsdo AILUOLW UCISSILLLLIOD) I18JBA SBXS |
Wioy uaxe) alam |enpisal supolys pue Alpigin} jo s)insel jeanfjeue sy pue sbeduing soiuag YbiH pue mey wnwiuiy pue ‘wnwixepy ‘obesoay

0 S0 L 0EE0 698°0 0650 9/£°0 vOL'L S89°0 lagwaoe(
0 S0 } 88€°0 5260 869°0 2svo 8SO'} 0180 JaquIBAON
0 0 0 G50 18S°L 9v9'0 6ES0 Szp'lL 2LL0 lagejoQ
0 0 0 8250 1660 $BL°0 2150 Z61'1 £68°0 lequisideg
0 [ 4 L0 ove'l 2180 ¥6E°0 ¥68 1 150"k 1snBny
0 0 0 1£9°0 TZrA 9640 1870 0512 AN Ainp
0 90 b S0 L £65°0 2.0 860 1090 aunp
0 2 £ S¥S0 £95°0 gss0 8r¥S 0 8BS0 Brs0 >M_>_
: . |y
0 0 0 €00 ¥85°0 €840 €00 ¥85°0 £8%°0 yolep
0 £8 el 8520 8220 29%°0 8520 8220 290 Areniga4
_ : , : e Atenuer G661
0 0 0 £9€°0 828°0 8550 91£°0 1v80 €870 laquadeq
0 b1 2 vEE0 2180 ¥¥S0 £82°0 £06°0 0650 t8quaroN
0 0 0 0SE0 950°L 1650 #9€°0 025’1 0840 laqoQ
0 0 0 69€°0 80€'| 5990 6EP0 £s2'1 $08°0 1equiadeg
0 0 0 S0 S51°L 6.0 18%°0 z8e’|L 9880 1snbny
0 0 0 oL¥0 T4 ivL0 o Ainp
0 A 2 6820 998'0 av9°'0 €SP0 G68'0 5890 aunp
0 S0 i 8220 8040 16%0 1BE0 00Z°0 881’0 Aepy
0 0 0 €50 8120 2050 LOE'0 FAVA 5050 dy
0 0 0 9820 0590 £8Y°0 1020 1210 8.0 yosew
0 0 0 SOE0 6£8°0 28v0 0020 9190 66€°0 Areniga4
0 0 0 182°0 0850 08¥°0 gov 0 162°0 #2580 Arenuer 661
I/BWZ0>T NING < | NING < [(ADW) MO 14 [{aDWI MG [{QDW) MO 13 | {ADW) MO 14| [DN) MO 14 | [GOW) MO 13 31va
WNAISTH | STIHWVS | STIdNVS ‘NIW XYW DAY ‘NIW XVIN ‘DAY
210d40# | 40% _do# JOVANNG IOINHIS HOIH ATIVG IDVINNG HILYM MVH ATV
INVId INJWLVIH1 HA1VYM HIHON
PHYD MM LYAHILYMVATL0e56003]
rHO Ag eje(] Juan|)jg 3 MO|{ |BOLIOISIH JUe|d JOTRA AJLIUCW
a6/ve/vd  &leQ NV1d HALSYIN MAWM Y33HD HvA3D 1Sv3 @il
STOHDIN « 3s33u4
6961 ~9681 “Hd 'SIOYAN D BIAIEY ﬁ EE ¥
0661 —0061 H'd 95991 ‘M UouIg




LU0} Ua)e] atam |enpisal sutiojyo pue Aipliqim jo sinse jeanAjeue sy pue sBedwny sol

20 ewyoepy

‘siodal Bupelado Ajyiuow UoISSILWIOT) Jajep SEXS |
Alg YBiH pue mey wnuyuipy pue ‘wnwixep ‘ebelaay

. _ , . B ST s Jaquiadtaq
0 £e 1914 ¢clo €850 9220 ccl0 €850 9/2'0 18quisacN
0] 99 ccl 0ego 900 962’0 0gg0 900 9620 4840100
0 8e 89 lego ¥89°0 9/8°0 LSO ¥89°0 9/€0 Jaqusdag
0 €e 214 8420 €850 L6E0 8/2°0 €850 I6€°0 snBny
0 06 891 1£2°0 2680 b0 1620 2680 L2¥°0 Anp
4] Ve €9 4510 4020 8le0 4510 L0470 6lE0 Aep
0 6€ 0L G610 BEE'0 €820 G610 8ee'0 £82°0 [Hdy
0 08 6v 1 0020 oo 0Ze'0 0020 o0 020 yose
0 8L el 0220 vero €620 0220 1<AAY £62°0 Aseniqag
0 SPl £€ 0810 8v£°0 Lv20 0810 eveE'0 Lv20 Alenuer 5661
0 2 8 €120 £25°0 90€'0 e12'0 €250 90£'0 laquiaoa(
0 90 1 1910 8E€°0 1920 1910 8E£°0 1920 JaquianoN
0 £Y 8 G610 66¢°0 2ieo G610 66¥°0 ZIe0 18qoy0
. lsquisydag
1snbny
Ainp
aunp
Aepy
judy
yotepw
Aleniga
. : L SRS ST VR T C : . Alenuer v661
IBWe0 >T NINS < [ NINS < [(GOW) MO 4] {COW) MO | ([OW) MO (@OW) MO (@OW) MOT | [ADW) MO 1S 3Jiva
VNAISIH | STIdWVS | STTdNWYS ‘NI AV ‘OAY ‘NIW AW ‘OAY
¢10 40 # 40 % Jo# FOVdNG IDIAKITS HOIH ATIVQ JOVdWNNd HILVM MVYH Aliva
INVId INJW1V3IH1L HIIVM HLNOS
YYD IIM LVAH3LVYMVALL0ESEDD3]
rHa  Ag Ble Jusniyg @ Mol [e0LO}SIH jueld Jojep AjjUuon
96/v2/P0  :eleq NVd H3LSYIN MMWM Y3340 Hva3D LSY3 o]
STOHOIN » 35334
6961 —9681 "H'd ‘SIOYIN "D Utarey h EG
0661 —0061 "H'd 95921 "M UONg




Simon W. Freese, P.E. 1900- 1990

D Marvin C. Nichols, P.E. 1896-1969
FREESE « NICHOLS
Title: EAST CEDAR CREEK W/WW MASTER PLAN Date:  04/24/96
Monthly Wastewater Historical Flow & Effluent Data By: DRJ
[ECC95301]VAWASTEDAT. WK1 Chkd:
NORTH WASTEWATER TREATMENT PLANT
INFLUENT EFFLUENT
DAILY AVG. | DAILY MAX. AVG. AVG AVG. MAX. AVG. MAX. MIN. MIN. MAX.
DATE FLOW (MGD) | FLOW {MGD) | BOD (mg/l) [TSS (mg/l} | BOD (mg/l}l BOD {mg/l) | TSS (mg/l) | TSS {mg/} | CL2 (mgfl) pH pH
Permitted 0.626 1.256|  -nfa - | " “nla 10.0 25.0 15.0 40.0 1.0 6.0 8.0
1994  January 0.561 0.826| : e 4.8 6.0 14.8 21.0 1.3 7.2 7.6
February 0.621 1.214 17.3 36.0 208 52.0 1.3 7.0 7.6
March 0.654 0.910 5.0 10.0 58 17.0 1.0 6.8 7.6
April 0.648 0.827 6.0 8.0 5.3 9.0 1.0 6.6 7.6
May 0.652 0.908 9.0 17.0 7.3 16.0 1.2 6.9 7.4
June 0.551 0.736 SR : 10.4 24.0 666 240.0 2.0 6.9 7.4
July 0.612 0.744 220.25 185.75 5.8 13,7 32.1 126.0 1.0 6.7 7.4
August 0614 0.850 284.82 220.40 4.1 7.7 27 5.5 1.0 6.6 7.4
September 0.635 0.764 253.93 201.50 2.2 23 3.8 11.0 1.2 6.4 7.4
October 0.715 1.177 184.50 254.00 3.3 6.2 10.5 22.0 0.2 6.5 7.4
November 0.692 0.967 226.20 268.00 24 33 6.8 13.0 1.5 6.7 71
December 0.698 1.087 260.78 259.00 105.5 214.6 390.8 824.0 1.6 6.6 7.4
AVERAGE 0.638 0.918 238.41 231.44 14.6 29.1 47.3 113.0 1.2 6.7 7.4
MINIMUM 0.551 0.736 184.50 185.75 2.2 2.3 2.7 5.5 0.2 6.4 7.1
MAXIMUM 0.715 1.214 284.82 268.00 105.5 214.6 390.8 824.0 2.0 7.2 7.6
1995  January 0.555 0.967 243.38 171.50 37 6.8 438 10.0 1.1 6.5 7.1
February 0.347 0.438 220.12 169.20 2.9 4.3 4.4 10.0 1.1 6.2 7.2
March 0.381 0.484 205.53 143.50 6.1 11.2 17.0 44.0 1.1 6.6 7.3
April 0.400 0.627 155.88 122.00 4.3 7.4 8.1 18.0 1.1 6.9 74
May 0.510 1.351 191.92 128.40 3.0 4.5 6.8 18.0 1.2 7.0 7.5
June 0.496 1.055 203.30 132.00 5.8 11.0 5.6 12.0 1.1 6.6 7.5
July 0.447 0.771 207.25 211.50 29 5.2 4.5 10.0 08 6.9 75
August 0.416 0.578 220.60 212.00 59 10.2 8.2 14.0 1.0 57 7.5
September 0.416 0579 171.88 229.00 2.7 3.8 5.2 8.0 1.2 7.0 76
October 0.341 0.485 1965.00 209.50 5.0 10.6 5.9 12.0 1.9 6.9 74
November 0.305 0.450 234.20 192.40 7.4 15.2 2.8 5.0 7.0 72
December : L 185.00 181.50 37 5.7 4.0 9.0 2.0 7.1 7.2
AVERAGE 0.419 0.708 202.84 176.04 4.4 8.0 6.4 14.2 1.2 6.7 7.4
MINIMUM 0.305 0.438 155.88 122.00 27 3.8 2.8 5.0 0.8 5.7 7.1
MAXIMUM 0.555 1.351 243.38 229.00 7.4 15.2 17.0 44.0 2.0 7.1 7.6

Daily Average and Maximum Flows and Effluent Wastewater Quality Data were taken from TNRCC monthly effluent reports. Values for Influent BOD and TSS were
taken from monthly lab reports for influent wastewater and averaged for each month.

The average, minimum, and maximum values for the year are provided.

Attachment D -1



D Simon W, Freese, P.E. 1900-1990
\ ﬁ — Marvin C. Nichols, P.E. 18961969
FREESE » NICHOLS
Title: EAST CEDAR CREEK W/WW MASTER PLAN Date:  04/24/96
Monthly Wastewater Historical Flow & Effluent Data By: DRJ
[ECC95301]VA\WASTEDAT.WK1 Chkd:
SOUTH WASTEWATER TREATMENT PLANT
INFLUENT EFFLUENT
DAILY AVG. | DAILY MAX. AVG, AVG AVG. |7-DAYAVG| AVG. MAX. MIN. MIN. MAX.
DATE FLOW (MGD) [ FLOW (MGD) [ BOD (mg/l) | TSS (mg/) [BOD (mg/l)) BOD (mg/l) | TSS (mg/) [TSS (mgfl) | CL2 (mg/l) pH pH
Permitted 0.04 01} nfa T nfa 20.0 3001 nfa. . “nfa 1.0]" nfa - nja
1995 January 0.0810 0.2290¢+ ) 9.2 20.0 10.8 20.0 0.0 6.8 6.9
February 0.1083 0.1480¢ 11.4 35.7 25.6 74.0 0.0 6.6 7.2
March 0.1296 0.6000 23.4 75.0 67.4 264.0 0.0 6.7 6.8
April 0.1241 0.2090 12.8 30.0 43.0 120.0 0.0 6.7 7.4
May 0.0480 0.3000 354 62.4 30,0 62.0 1.0 6.6 6.9
June 0.0761 0.2110 323 115.5 27.0 66.0 1.2 6.6 6.9
July 0.0806 0.1954 16.7 221 253 48.0 1.8 6.6 7.4
August 0.0560 0.0840 16.6 60.0 28.4 84.0 1.5 6.6 6.9
September 0.0510 0.0920 5.0 89 83 9.0 2.6 6.7 7.4
October 0.0403 0.0604 5.2 8.7 7.8 14,0 1.5 6.7 6.8
November o ) :
December Lo : - ]
AVERAGE 0.079 0.213 16.8 438 27.4 76.1 1.0 8.7 74
MINIMUM 0.040 0.060 5.0 8.7 78 9.0 0.0 6.6 6.8
MAXIMUM 0.130 0.600( 35.4 1156.5 67.4 264.0 2.6 6.8 7.4

Daily Average, and Maximum Flows and Effluent Wastewater Quality Data were taken from TNRCC monthly effluent reports. Values for Influent BOD and TSS were
not available. The most recent data for South Wastewater Influent BOD and TSS showed a BOD of 191 and a TSS of 140 for the sampling date of Jan 23, 1996.
Since these numbers compare favorably with average BOD and TSS for the North District in 1995, those values will be used for analyzing the SWWTP unit processes.

The average, minimum, and maximum values for the year are provided.

AttachmentD-2




C] Simon W. Freese, PE. 19001990
[ D Marvin C. Nichols, PE. 1896-1969
FREESE = NICHOLS
Title: EAST CEDAR CREEK FRESH WATER SUPPLY DISTRICT Date:  06/20/96
Water and Wastewater Max Day and Peak 2 —Hour Flows By: DRJ
[ECC95301]V:\PEAKDAY.WK1 Chkd:
WASTEWATER TREATMENT PLANT FLOWS
NORTH WWTP SOUTHWWTP
AVG. DAILY 3 Mo.Roll | PEAK2—-HR | PEAKING AVG. DAILY 3 Mo. Roll | PEAK 2—-HR | PEAKING
YEAR MONTH [FLOW (MGD)| AVG (MGD) |FLOW {MGD) RATIO FLOW (MGD) | AVG (MGD) |FLOW (MGD)| RATIO
1995 Januaty INACCURATE FLOW MEASUREMENT 00810
February 0.347 1.18 3.40 0.1053
March 0.381 1.12 2.94 0.1296 0.1053 0.50 3.86
April 0.400 0376 1.26 315 0.1241 0.1197
May 0.510 0.430 1.35 265 0.0490 0.1009
June 0.496 0.469 1.38 2.78 0.0761 0.0831 C
July 0.447 D.484 1.24 277 0.0806 0.0686 0.15 1.86
August 0D.416 0.453 1.38 3.32 0.0560 0.0709 016 2.66
September 0.416 0.426 1.34 3.23 0.0510 0.0625 0.17 333
October 0.341 0.361 1.08 317 0.0403 0.0491 0.13 323
November 0.305 0.354 1.26 4.14
December 0.381 0.342 1.20 3.15
TOTALS AVERAGE 0.404 0.414 1.25 3.15 0.0793 0.0825 0.22 3.03
- MINIMUM 0.305 0.342 1.08 2.65 0.0403 0.04901 0.13 1.86
MAXIMUM 0.510 0.484 1.38 414 0.1296 0.1197 0.50 3.86
* —— Note: The 2~hr peak for the South WWTP in March 1995 exceeded the recorded level of the chart of 0.5 MGD. The actual
2—hr peak seen at the plant is unknown.
Average Daily and 3 month rolling averages are based on monthly flow records. The 30 day average and 3 month rolling
averages used for system projections will be developed from the daily flow records in Attachment H.
WATER TREATMENT PLANT FLOWS
NORTH WTP SOUTH WTP
AVG. DAY MAX. DAY # of MAX DAY AVG. DAY MAX. DAY # of MAX DAY
YEAR MONTH JFLOW (MGD)} | FLOW (MGD} | CONNECT GPCPD FLOW (MGD) |FLOW (MGD)! CONNECT | GPCPD
1994 January 0.480 0.580 2,865 202) - . .
February 0.482 0.83¢9 2,857 294
March 0.483 0.650 2,846 228
April 0.502 0.718 2,865 251
May 0.497 0.708 2,993 237
June 0.646 0.866 2,866 302
July 0.741 1121 2,866 391
August 0.794 1.155 2,851 405
September 0.655 1.308 2859 458 o
October 0.597 1.056 2,881 367 0.312 0.499 1,764 283
November 0.544 0.877 2,875 305 0.261 0.338 1,764 192
December 0.558 0.828 3,014 275 0.306 0.523 1,625 322
TOTALS AVERAGE 0.582 0.892 2887 309 0.293 0.453 1718 265
MINIMUM 0.480 0.580 2846 202 0.261 0.338 1625 192
MAXIMUM 0.794 1.308 3014 458 0.312 0.523 1764 322
1995 January 0.247 0.348
February 0.467 0.728 2,869 254 0.203 0.424 1,624 261
March 0.483 0.584 3,018 194 0.320 0.445 1,626 274
April 0.283 0.338 1,624 208
May 0.552 0.563 2,885 195 0.319 0.707 1,755 403
June 0.592 1.404 2,755 510 : :
July 0.796 1274 2,916 437 0.471 0.892 1,775 503
August 0.817 1.240 2,923 424 0.391 0.583 1,770 329
September 0.785 0.997 2,905 343 0.376 0.684 1,775 385
October 0.646 1.581 2,892 547 0.296 0.406 1,780 228
November 0.698 0.925 2,898 318 0.276 0.583 1,780 328
December 0.590 0.869 2,901 300} - .
TOTALS AVERAGE 0.643 1.017 2896 352 0.327 0.541 1723 324
MINIMUM 0.467 0.563 2755 194 0.247 0.333 1624 208
MAXIMUM 0.817 1.581 3018 547 0.471 0.892 1780 503

The average daily and maximum daily flows and number of connections were taken frem monthly operations reports and summaries. The
average daily flow and max day flows are treated water flows coming from the high service pumps at each plant. GPCPD is the gallons per
connection per day of flow for the max day.

The average day and max day fiows will be used to project the future average and max days for both systems.

Attachment E—1




L —o Wewyaey

‘auy swes sy ye Buidwnd s) uoms ) yaes pue duind suo Kuo yym Buneiedo sl jueld reyeme)sem ayy Buipea) Anoalp uones i yoee

1L SaWnsse Mo} Y-z yead ay ) SuonEls Y| WajsAs uolse)|oo ayy Aq We)sAs i} o) pasanliep Butaq jo siqedea Moy 1y—z yeed el

sI oy ay—gjead dwnd oy “voy yead aimny v dofsap o} sieak @soy) Jo} Aep sbvsoaw pajosfosd s Aq padyinui s) pue smeed

2Ingn} Joj Jueysuos pawnsse sj oges Bupjead ay) oipes Bupjeed v dofeAsp o} Moy Ajrep aBrieaw auy Ag papiAlp 5 ~oy yeed SIUL ‘GG6L B PG 40}
$MoJ) yead jured reanoysiy woy pedogpeasp si Moy 1Y—2yead weisAs ey “wssiuo ublsep noyN] Aq panbal se Nojj efieisar Aep 0g wWnwiew ey st
pasn ~ojp Aep ebeieap oy “smoy Ajep aBeiase 8Ininy 2fE[No|ed o} pasn s| puB SIeeA 8iNjny Jo} LS SUY) peLINSSE 8t Aep/uuca/B eBriare oyl
“Aep/uolpeunco/suci|ed eBuiene ue 198 &) SUOfO3UUOD O Jequunu Juaiing ay) Aq papiaip s1 moj Ajtep eBeisae panno ey

"Ajunog uosiepusH [Biny pue Auo [aureg uny io} suonaalod voneindod gL uo paseq pejelod s

suoge|ndod [einy ey pue Aug [eireg ung sof suoneindod 8y] ‘fesn. aq o) pawnsse sy uonendod Bunrewa) sy pue g sireg ung Jo v apnoul

0} pawinsse si paAles uogeindod ay| a14sIp 8y) Aq panses uonejndod oL} ajELURse 0} 101LSHT YLON 34} Ul SUORDBULIOD JOJBMIISEM JO JBGIUNU g0}

s Aq paidiynw st uonoauuos ed ajdoad jo Bquinu 1Y) “ejep SNSUBD 0BE | WOL UBYE S¥ LORIBUUOD Jajema)sem Jod suosied 6£°C PajeWilsa uw uo paseq eJe suonoslold uoyeindoy

6L'L Sk'E oye aLe8l 8L'0 1414 S50 v [FAS 8966 82ty 0v9s o4
6L} s1'e 6e'e 92°281 8.0 g5 850 2vo %18 4 G266 13> 4 L09S 202
6L} Si'e 8eeT 827281 9.0 ) ¥S'o o SEiv <886 60E¥ €169 €202
6L'L Ske PN 94728} SL0 1 ¥S'0 [ 0] Lity 6E86 662y orss 2202
BL°1 Si'e 8ge 9.°281 SL'0 ) +¥5°0 cr'0 660 96.6 ol F4 4 0065 1202
6.1 Si'e s€'2 9,728} 7] 59 +S°0 evo 180¢% £646 [¢):14 £L¥S 0202
6474 SL'e €22 9.'281 v.'0 S5 €50 r'o SO 8996 25ck 18 4 6102
6171 Si'e €2 94281 €40 GS €50 o 600 £866 L 444 BSES gLo2
6.1 sSh'e 62¢ 0428} €L°0 <SS 250 ero | 711 L6¥6 961 c0Es Llog
6L} Si'e dze 9,28} gL'o i) g0 (444 8L6t clve L91¥ S¥es 9102
64°1L SL'E 5¢e el'esl Lo G5 150 [ 0] 206e 9Ze6 6ELY egls G102
64'1 S1¢ €ge P A4 120 SS 150 sF0 198¢ 3] 3934 ogls rLoe
6L Si'e ice 8Legl 0L0 b1 050 evo lese 9516 Z80¥ €208 €102
6L} She 612 9.°284 69°0 4] 0s'0 ev'o 568 0206 tsor 9105 4014
6Lt Si'e e 9,281 690 5§ 6¥'0 cr'o 654 5868 920y 656¢ 102
6.1 Si'e Sie 9,284 890 S5 60 o v2Lle 6688 1668 06y olg2
6.1 SIL'E [4 x4 9.7e8t 490 5§ 8¥0 [y £89¢ 1088 £96¢€ b:in:14 6002
64} SI'E oLe 98,281 190 frit] et'o [4 4] croe €048 626€ vily 8002
6L SL'e L0 9.'281 99°0 &S L0 2y0 Lo9ge 5099 G68¢ OLLY £002
64°1 §1¢€ =1 4 aL28l 59°0 1 A X1] 2P0 6652 10G8 3:1:13 ovob 2002
6L'1 Sie €0'T 9228k ¥9'0 g ot'n 2v0 -1 315 608 LzZ88 4:174 s002
8Lt Si'e 00'Z 8L281 ¥g°0 GS or'0 0 LLVE lieg €6.¢ 215t 002
6L slI'e 86°L 9.7281 £9°0 Ss S¥'0 ct’0 9EPE clce 65.€ 14°144 €002
6471 St 6L 9.'281 290 &5 Svo o G6EE Sihig §zlie 06EY 2002
6L4 St'e €6°1 9.7281 19’0 a5 (4] Zro L 4108 160¢ 9zey Logz
6Lt Sk'e 16} 94728} 18’0 i) 0 o £IEC 6162 i59¢ T4 4 0002
6471 GSLe 8g’t 927281 09°0 S5 £¥°0 [A:A] 99z¢ G082 919¢ 88l 6661
6471 Sie 1 S 9.°281 650 SG 44" ev’o 8ige 169 9.¢¢ Skip g661
6474 s1'e €8l 9.'zat 250 55 ko v'o oLle F73-73 9£s¢e 8014 2661
641 SHE 08l 9.'281 S0 56 144 cr'o €21 £obL 96t¢ 996¢ 9661
841 SL'E L4 9.281 ___1960 g5 0p'0 o S.0€ 6rEL SGpe $68¢€ £661
[(@5W uH-2 OLLvH (09N MY3d | AeQ/uuod/D [([aowW) BAY AeQ/dec/® [GDWI AVQ | dvO B3d L1DO3NNOD [ Q3AH3S dOd | @3AU3S dOd d0d HY3A
A¥3d WO | MVId SAS [HH-2 WILSAS | AvQ 0 XvIN_AvQ oe Xyw! 3 EVHIAY | IDHIAY | 10INNOD L JEVUIAY | S Y153 289
LNV INIAIVIH] HIIVMILSYM LD SIa HIMON

SNOLLDO3roHd LOIH1S1Ia HIHON

DIMNLOarodd\Al10gs6003]
rda jemalsem pue Jajep lo} suogasioid mojd pue uopeindoy
©6/02/90 NVId HALSYIW W3 1vMILSYM ? HILYM ASMJ YE3H0 Yvaa s L1Sva ep

S8TOHJIN = 38T

6961 -9681 SIOGIIN "D Ujatep D
06610061 ‘aseazd ‘p, TOmIS




[K-[1]

96/02/90

6961 —9681
0661 —0061

SIOPIAN "D B
'ssean] 'p, UOW|S

24 pewyoryy

"SIE9A @1niNy 10} SAO|) ABP WIMLIXBL 810{NO[BS O PASN §) ABP/UUY/|eB Xew sy
"Aepjuuoo/jel Aep xew e jeB 0} G661 Ul SUORIBULISD JO JaquunL ayy Aq PePIAIP SI MOY AlTep wnwiXew 8y G651 10} MO} Ajrep winwpaaw ey
twoy pado|aAsp 5| pue foeden jueld Jueuneen Jojem a21s 0} pasn sl MO} AlBp WNWIXeW 8y] ‘G661 40} dLMN 2 10} Mol Ajrep eBuiaae ey 5|
pesn soy Ajlep eesese ey ‘smoj) Ajrep efvieAE 81njn; 6PENDLES O} PBSN S| PUE SIEEA BINJN) 10} BLUES 8y} pawnsse | Aup/uuod/B ebesere ey
"Aepiogosuuod/suciied aBeiask ue Jef o suonosuLOD JO JaquINU WaLING 8y} Aq peplAIp §) oY Allep abeeae uenno sy

"AuUnos uosispusy jeiny pue QD j9.1eg Uny Joj suonoefoid uogejndod gAML uo paseq pajsalosd e
suoneindod einy sy puk A4Q [a1ieg Uny Jof suogeindod ey ‘N aq o} pawnsse s1 uogendod Burewe. 84} pue 4415 [4ieg UNL) JO |8 epniaul
0} peLunsse 5) paaas uoendod oy | JoIgsip iy Ag peases uonendod Su 9jeNSa 0] J014SIQ YHON U} LY SUOJOSULIOD JOJEM JO JequInu |ejo]

ey Aq peijdninw si UoNRsUUCY Jad ejdoed Jo sequinu syl UOKIBUUOD Jejem sad suossed 2 pejewgse ue Uo paseq ese sucpoalod uoneindod

t65PS Sle 1§11z 80 200 1v6e Zeh6 Z6.8 ov0g S202
£6'6YS vz 18112 €80 o 626 06£6 v8.8 208 202
£6'GYS vre 19112 £80 zv'o zZ16¢ 6vE6 SLE €456 £202
£6'CS £he 18412 290 2o 685 £0£6 9.8 0¥5S 2202
£6°GHS zve 18E1E 280 20 Li8g 5076 65.¢ 0055 1202
£6'GS e I8z 290 o 6o8e £226 0sle £L¥S 0202
£6'5S 602 1g'LLe 180 b0 528t Zrie 0248 oLvg 6102
£6'GPS 102 e 090 250 168 0906 10L€ 6ges 8102
£6'SPS 502 18112 080 zv0 0018 8268 0.0¢ zogs 1102
eSS 802 18’12 620 Zro zzi8 0688 159€ sv2g 8t0z
£6'5KS o2 1812 8L'0 2ro 980¢ vig8 9zo¢ 28l s102
£6°6YS 65°1 19112 120 2r0 ¥69¢ zeL8 zooe 0ELS 102
£6°GPS 96'} 181z Lo 20 6tog 0598 LiSe £206 £102
£6'5hY 961 L 8.0 2ro s86e 8og8 zZgge 9tos zioz
£6'5PS 6'L 111z 520 zvo 1sse 98¥8 1288 656Y LHOZ
£6'G¥S 261 g1z 20 2Zv'o 1158 vObR zose 2064 0402
£6°GbS 08’} 1812 $2°0 cr'o LLVE Lieg €LPE 2114 6002
£6°GHS 891 18112 £L0 Zro 8EvE Liz8 ) vLLy 8002
£6'SHS 09'L 18°11e 220 o BGET £z18 Eibe oLy £002
£6'GHS £a'l 18°L12 120 Zro 658 6208 £eee ovap 9002
£6'5PS 181 18'112 oLo 20 ozee SE6L £5ee zZegy 5002
£6'GYS CY 18112 600 o 1828 LveL szee ISt 002
£6'GYS & 811z 690 2o Zree srLL ¥62e varE £002
£6'GHG 5L 18112 800 zv'0 zoze ¥50. voze g 2002
€6'GPS 7 18112 290 F4 ] £91E 096L yece azZey ooz
£6'5YS bl ie'112 99°0 o vZIE osbL $0Ze 02 0002
£6'G¥S 89} [3: 9 ¥ G990 2vo 8.40¢ L8EL 691¢ :::184 6661
£6'cye 99'1 18412 ¥9'0 zr'0 ££08 8vs SEIE Sty 2861
£6'6PS o'y 18112 £9'0 2¥'0 1862 681LL 960€ 0¥ L1661
£6'SHS 19'1 18112 290 zr'0 zv62 OE0L 908 896¢ 9661
£6'G¥S sl £0'222 ¥9°0 o 2682 1269 1208 ¥68C 5661
L0°ESP £} 65'102 250 20 2882 0069 ogog 0z8e 661
Aeq/uuoo/s [TODW) AV | ABQ/UUSO/S [GOW) AVA | J¥O H3d |LOINNOD| 03ABAS dOd | 0SAH3S dOd | dOd HV3A
WOWDYW | WOWIXYW | IDWHIAY | ID0U3AY |JOINNOD | owHaAY [ Tvioilsa | Tvunu s 089
ANVId INFAL VM LOJHIS] N

SNOILLOArOHd LOIH1S1d HIHON

DIMNLDIroddvAl1oese 03]

JojemeiSeM pue 1ajepm 1o} suonoelolg Mol pue uogseindog

NYId HILSVYN H3EVMILSVM 7 HALYM OSMd Y3340 Hvdao Lsva epit

ST70HIIN = 383NId

a:l




G661 10} Aep/uuoo/jeb oBeleae ey sjenojes o) pesn 1 MO} BERIDAR SIL | BLGYR DY

£—d powydeyy

"sNoj) 1Y —2 yeed Bugewnse Jo uofenba s uowireH woy padojessp sojoe) Bupjeed
a3 uo paseq s/ yjeed Jy—z Wajshs eyl “Jequinu siy) Uo pesbq payeNolEo aIe s~vojy A|tep eBesae eininy pue 81884 BINYNY 10} BWES BU 8 O} pBLINSSE s1 Aeppuuoo/ef abuiese sy

N1 Aq peiinbe. se gag | 10} Moy eBesene Aep op wnunxew ay s Asp eBelese ayjl

RSIJ YInog ayj ul peasss uonendod pejewnsa
OU} BN I O} Pash s 3014sI YHON 2y} Joj pepeindjed ajdoad Jod UCHILUUOS (0 jequinu swes ay) ‘uonejndod pein) ey pue ‘sBujdg auked ‘syeg
PajuByaLZ Ul PajEa0| sUoIeULOI Jo laquinuy Bupsixe sy Woy pajewnsa 5| paAks uogeindod 8y|  UAMOWY JOU St IBIASIP Yinog aly u) paases uonejndod ey}

05°¢ 0£8°0 28°12e 2820 Si LLEOD 050 L8 vivl [§X] o £9% $20¢

05t 6280 26°L2e 1S€2°0 j+74 oLLO 080 2eL 91 608 0 gss +e0z

05'c 61870 16'12¢2 e20 Ss 60L°0 0sQ Las 12148 206 0 Va4 £202

05t viao L6'12e S2e2°0 SL 8010 060 22l bl S06 ] ors 2202

os'e 808°0 l6'Ice 60£2°0 QL 8010 080 LLL veEbL €06 0 F4 14 120¢

0s't €080 L6'lee £622'0 473 L0010 050 gLl gebi 106 0 v2s 0202

0s'e S61°0 L6°12¢E 1L22'0 73 g0L’¢ 0SS0 G0L Livi G6e (4] 18 6102

0s'e L8L°0 26°L28 6v220 172 S0L°0 050 669 16EL 688 0 80% glLoeg

0S5t 8220 i6'Lee L2220 72 ¥olL'0 050 269 £ee} €88 0 (X04] 2102

0s'e 2420 FA:y N> S02C'0 72 €040 0S'0 G890 OLEL Lig8 0 £6¥ aloz

0s'e $9.°0 26712 €8ieo Gl 2010 05’0 8.9 g9sel g o} [+1:1 4 gi0Z

og'e 9840 L1612 19120 S 010 0g'0 ¥4 2pel qog L] P34 102

(4,20 4 21 FA ) 16712¢ BELZQ L7 0010 050 +99 h: 40 658 4] a89¢ €102

05°¢ el'0 16°12¢ glizo 174 6600 050 199 Siel €58 0 (4214 cloe

08t £E€L°0 16°L2e +602°0 ql 8600 080 0S8 oE} Fa 4] 0 1414 L102

0s'e 6220 LB6L2E 22020 Si L60'0 080 9 29821 e 4] :14 4 0L02

0sE 2140 L6'12E 8¥02'0 17 9600 05’0 [=15°] ciel 4% a F:13 4 6002

05’ 80L°0 16°L2e ¥c020 (72 $60°0 050 629 192) 228 0 oty 800

0S'e 00L0 L6°lCE 00020 [+72 £60°0 050 129 chelL 1]4:4 0 e2v L00¢

0s'e 169°0 L6712 92610 74 ¢60°0 050 19 122l 2l ¢} 154 9002

0s'e £89°0 L6°12¢C 26610 GL 160°0 050 909 FA¥4N So8 0 200 c002

0s't §/9°0 F1.9 ¥ L2610 Gl 0600 050 665 611 86. ] 66€ v0o0e

0s'e 9680 6'12e £061°0 T A 680°0 050 185 cgll 3:74 0 162 €002

0s'e 8G90 16°Lee 6481°0 72 880°0 050 8% 2911 v8l 0 45 c002

0s'e 6990 L6°12e GS81°0 Gl 48070 050 9GS (4148 LLl o] o.¢ 1002

08¢ L¥9°0 26°1eE 1810 [*72 G800 050 689G 2841 69/ (1] 89g 0002

05t 2E9°0 26°12¢ <080 172 $30°0 0S50 188 124 X272 4] 41 6661

0s'e €290 167128 8LL40 GL €90°C 050 [4°1] SoLL 25L 0 P4 B661

0g'e c19'0 L6°12¢ 25240 Sl 2800 050 L4 6801 vl 0 Sre 2661

0g't +09°0 FA- N Y45 82.1t'0 174 180°C 0S50 SES 2.0 Sel 1] LE8 9661

05'¢C 6850 i6°12¢ 0410 52 6200 0460 8c% 9601 L2l (V] 62¢ g661

Ollvy (09w Hv3ad Aeq/uucd/fo T (OS] DAY | Aeg/den/o [ {AONYAVA [ dv0 Had [IO3NNOD | G3AH3S 'AHIS 'd0Od | 'AH3S 'dOd d0d HY3A
Avdd SAS [YH_2 WALSAS [ AVQ0E Xy | AvQ oeXyN ] JOWHIAY_ | JOvHIAY |IDINNOD | JowHaAY | dod 1s3| Tvuny | 'ds 3NAVd | MvO HONI
IELTT HIIVMILSVM 1DIHLSIA HINOS
SNOILO3rodd 1014 1s1a HLNOS
LM NLDAroYd\ Al ogs6003]
r'Ha JOLEMIISEAN pue lajBpp Jo) Eo_uow_o._n_ MO| 4 pue Co_uﬂ_znom
96/02/90 NYId HALSVYIN HILYMILSYM B H2LYM OSM XETHD Uva3d 1Sva spLL
STOHJIN = 3533

6961 —9681 ‘H°d SIOQIIN D mAIEW — QG
0661 ~0061 “A'd ‘aseslq s UOUNS




a1 e)E|nofEo O} pasn s 1RI4SIA Y
pelUeydUT Ul pejEco] SUOoaULOD Jo JBquny BUlsIXe sy} WOy pajewnsa s) peases uogeindod sy UMOW Jou s!

—d mewydeRy

-s1eak 91NN} 10} SMO ABP LUNWIYEW BEINOED 0} Pesh | Aep/uuod/jed xew syl
‘Aepuos/fied Adp xew e 3aB 0} g6 Ul SUCHOBUUOS JO JIqUINU 8L} AG PapIAID S| MOY Allep wnuixew 8y) 'S661 10} MoU Ajfep winwiew sy}
woly pedojanap s pue Ajdedes jue|d juaugeaq Jojem 92)s O} pesnh s| Moy Afrep wnwixew 8yl ‘GG 40} JIMS Lt Joy Moy Ajnep ebeiene oy s!
pash moy Arep efesear 8y} “smo| Allep sBelenr a.niny apR|ND|ED Of pasn i pue s/eak 21NN} 10} BWIES BY) peuinsse | Aepjuuco/B afviere e\l
‘Aepjuonoeuuoafsucied ebesoae ue Jeb 0] SUONIBUUOS JO RGUINU UALIND ALY Aq peplalp s1 Moy Ajrep aBreae Jeand eyl

LS WPNOS oy} Uj paas uoneindod pajewunse

MON 8y} 10} paeino[es ejdoad sad SUOIOSULIOS JO JBQUINU BWeS 3y ‘uogeindod feuny e pue ‘sBuiklg suled ‘seo
I8P YINOS ai Ul paases uopendod ey

ol'ssy 1021 209L2 8240 050 BE9Z 0.5 L66€ ol £95 SZ02

oL'ssy 6171 20942 $2L0 090 5292 6b2s gast 002 [ vz02

04'S5¥ 88L'L 2092 k220 050 L9z 2zzs 6.6€ S69 1vS €202

IR zeLlL 20922 LI 050 1662 $81S LL6E 589 ovs 2202

oL'ssy oL1'L 209.2 ELLO 050 ¥ase 8014 za6¢ vi9 2€S 1202

(11887 oLV} 20'942 600 050 082 [3:48] £66¢ 99 ¥2s 0202

olL'ssy 0oLt 20942 €0L0 0560 1114 9605 126t £69 ols 6102

0LgsY 051’y 20922 1690 050 9252 2605 L06E £r9 805 8102

0L'SSYH 6ELt 209/2 1690 050 $052 2005 SL8¢ 289 10§ 2102

04'SSH 6211 zZooL2 5890 050 1892 £06¢ 6v8E 129 £6¥ 2102

ol'ssy 6111 20'0L2 690 090 85t2 gL6p zz8e L9 =1 5102

olL'gsy &ol'l z09L2 BL9°0 050 Leve visy 06.¢ 009 Ly #102

oL'SS¥ 660 | 20042 999°0 050 gLe 628¥ 0LLE 06S 69% £102

ol'ssy 680°L 20'9.2 0990 05’0 26¢€2 i 744 bie 6.8 29 claz

oL'ss¥ 620'} z09L2 ¥59°0 050 olc2 oviy 8Li¢ 695 413 L2

oL'gst 690°1 20'0.2 8v9°0 050 8¥ET 269 269€ 855 ord 00z

oLv'ssh L80°L 20922 o0 050 €262 ovoy 089¢ 8rc 8ck 6002

olL'sst oro’L zo9L2 $£9°0 050 8622 065 &20¢€ LES oth 8002

olL'sst SE0') 209.2 1290 050 €22 ot Lege 226 g2t 1002

ol'ggy £20't 2092 1290 050 8vze 26¥¥ 996¢ 915 Siy 9002

0L zwo'L 20022 yi0°0 050 £2ze Lvty ¥ESE 505 0t 5002

o1'sst 100°L 20'9.2 2090 050 6612 L6EF €05€ S6t 66¢ 002

olL'ssy 6860 z09.2 0090 050 vLlZ LbEY 2Lve ver L6€ £002

oL'es B.6°0 20'9.2 £65°0 050 14t 182y opve vt vec 2002

01’55t 1960 2092 9850 080 ¥2iz sy 60T gov 0.8 1002

ol'gsy 5560 2092 650 0S80 6602 861 Lige £gt 808 0002

oL'ssy P60 20'9L2 z.8°0 050 102 vy obee Fias 09€ 6661

ol'ssy 0£6°0 z0'9.2 $95°0 0s'0 £+02 80t £0Ee A2 zse 266

ol'5sY L16°0 z0'9.2 9550 050 9102 160¥ sgze 12t SYE 2661

0)'65¥ 5060 20'9.2 650 050 8861 9/6€ 8zee Lt 188 066

oLgeY 268°0 20942 LYG0 050 0961 026¢ 1618 00F 82¢ 5661

feq/uueo/o | (GOW) Ava | Aea/uuod]s [ ([ADW Avd | dvd Had [LOANNCO| QIAYIS |'AHIS 'dOd| 'AY3S 'd0d dod HY3A
WOWDAYW | WNWDOYW | DSWHIAY | JowHIAY |LOINNOD | IWHAAY | dod 'As3 | Tvdny | dS JNAV | AVO HON3
d LN HALY, Sia
SNOILD3Aro"d 10i41s1d HLNOS
DIMNLOZroddvAlloge6a03]
rda eMaIseM PUE selep 10} suonoeloid Mol4 pue uogeindog
96/02/90 NYd HALSVIN H3IvMILSVM B HALYM QSMd YF3HO HvG30 LSV efll
_ STOHDIN = 3834

6961 — 9681 A S[OYAIN D TAse G
0661 —0061 "A'd ‘esaalg ‘pm womis ” M



@@ Stmon W. Freess, P.E. 1500~ 1990

D Marvin C. Nichok, P.E. 1896—1969

FREESE « NICHOLS
Title: EAST CEDAR CREEK FWSD WATER & WASTEWATER MASTER PLAN Date; 04/24/96

Projected Populations By: DRJ
[ECCO5301]V\POPPROJ. WK1 Chkd:
Henderson| Kaufman County County Enchanted Payne
YEAR | Gun Barrel| % Growth | Mabank | % Growth | Mabank | % Growth Rural % Growth Tota! % Growth Qaks % Growth | Springs | % Growth

1890 3526 281 1458 37318 58543 290 606
1891 3588.6| 2.087351 288.7| 2740213 1554.5| B.618655 37780.3| 1.238812 59238.9( 1.168698 297.8| 2.689655 624 4| 3.036303
1892 3673.2| 2.0448671 206 4| 2667128 1651 | 6.207783 38242.6| 1.223653 59934.8| 1.174734 305.6| 2619207 642.8( 2.946828
1893 3746.8| 2.003702 304.1| 2597840 1747.5| 5.844942 38704.9 1.208861 60630.7 | 1.161095 313.4] 2.552356 661.2| 2.862476
1994 3820.4{ 1.964342 311.8] 2532061 1844 | 5.522174] 39167.2) 1.194422] 613266 1.147768 321.2| 2488832 679.6| 2.782819
1895 3894 | 1.926499 316.5| 2469531 1940.5] 5233188| 396295| 1.180324] 620225 1.134744 329| 2428383 698! 2707474
1996 3967.6| 1.890087 327.2| 2410015 2037 | 4972945 40091.8| 1.166555 62718.4 1.122012 336.8| 2.370820 716.4} 2.636103
1987 4041.2| 1.855025 334.9| 2353300 2133.5| 4.737358] 40554.1| 1.153103| 63414.3]| 1.100562 344.6| 2315914 734.8] 2568397
1668 4114.8| 1.821241 342.6| 2299193 2230| 4.523084 41016.4| 1.139958 64110.2| 1.087386 352.4| 2.263493 753.2] 2504082
1989 4188.4| 1.788665 350.3| 2247518 2326.5| 4327354 41478.7 | 1127110 64806.1 | 1.085474 360.2| 2.213383 771.6| 2442310
2000 4262 1.757234 358! 2.198115 2423 4147861 41941 | 1.114547 65502 | 1.073818 368 | 2185483 790 2384655
2001 4326 1.501642 387 2513966 2478.9| 2348328 42331.7 | 0.931545 66152.1 | 0.992488 375.8| 2.119565 808.4| 2329113
2002 4390 1.479426 378| 2.452316 2536.8| 2.204447) 42722.4 0.922948| 66802.2| 0.982735 383.61 2075572 826.8| 2.276100
2003 4454 1.457858 385 2.393617 2563.7 | 2242083 43113.1| 0.914508 67452.3| 0.873171 381.4]1 2033368 845.2| 2.225447
2004 4518 1.436910 394! 2337662 2650.6| 2193777 43503.8 | 0.906221 68102.4| 0.863792 399.21 1.992846 863.6| 2.176989
2005 4582 1.416555 403 | 2.284263 2707.51 2.146683| 43894.5| 0.898082 68752.5| 0.954591 407 | 1.953907 882| 2130616
2006 4646 | 1.3967689 412| 2233250 2764.41 2101569 44285.2( 0.800088 68402.6| 0.945565 4148| 1.916461 800.4| 2.086167
2007 4710 1.377529 4211 2184468 2821.3| 2.058312 44675.9| 0.882236 700%52.7 | 0.936708 422 6| 1.880424 918.8! 2.043536
2008 4774} 1.358811 430| 2137767 2878.21 2.018800 45066.6( 0.874520 70702.8| 0.928015 430.4| 1.845716 837.2| 2.002612
2009 4838 | 1.340534 439| 2093023 2835.1| 1.876930 45457.3 | 0.866938 71352.9| 0919482 438.2| 1.812267 955.6| 1.863284
2010 4902 | 1.322860 443 | 2050113 2882 | 1.838605 45848 | 0.859487 72003 | 0911105 446 | 1.780009 974 1.925491
2011 4959.1| 1.164830 456.7I 1.941964 3050.3( 1.848529 45172.6; 0.707981 72579.4 0.800522 453.8| 1.748978 992.4| 1.888117
2012 5016.2| 1.151418 485.4, 1,804970 3108.6( 1.911287 45497.2| 0.703014 73155.8| 0.794164 461.6| 1.718818 1010.8| 1.854091
2013 5073.3] 1.138311 474.1| 1.869358 3166.9( 1.875442 45821.8| 0.698106 737322 0.787907 469.4| 1.689774 1029.2| 1.82034C
2014 5130.4| 1.125500 482.8| 1.835055 3225.2| 1.840916 47145.4| 0693266 74308.6| 0.781748 477.2| 1.661695 1047.6| 1.787796
2015 5187.5| 1.112973 491.5| 1.801888 3283.5| 1.807839 47471 | 0688493 74885 | 0.775684 485 | 1.634534 1066 | 1.756395
2016 S244.6| 1.100722 500.2| 1.770091 3341.8) 1.775544 477856 | 0.683785| 75461.4] 0.769713 462.6| 1.608247 10B4.4| 1.726078
2017 5§301.7! 1.088738 508.8| 1.738304 3400.1| 1.744568 48120.2| 0.679142 76037.8| 0.763834 S00.6| 1582792 1102.8| 1.696790
2018 5358.8| 1.077018 517.6| 1.709568 3458.4[ 1.714855 48444.8 | 0.674560 766142 | 0.758044 508.4| 1.558130 1121.2] 1.663480
201¢ 54159 1.065537 526.3] 1.680834 3516.7 | 1685750 48768.4 | 0.670040 77180.6 | 0.752340 516.2| 1.534225 1130.6| 1.641098
2020 5473 1.054303 535! 1.653048 3575 | 1.657804 48094 | 0.665581 77767 | 0.748723 524 | 1.511042 11581 1.614601
2021 5506.4| 0.610268 542.6| 1.420860 3625.4| 1.409790 49203.2| 0.222430 78040.5| 0.351681 531.8| 1.488549 1176.4| 1.588946
2022 5589.8| 0.606566 550.2] 1.400663 3675.8| 1.390191 49312.4| 0.221936 78314 0.350459 539.6] 1.46€718 1184.8| 1.564093
2023 6§573.2| 0.602902 557.8| 1.381315 3726.2| 1.371130} 49421.6| 0.221445| 78587.5| 0.349235 547.4] 1.445515 1213.2| 1.540006
2024 5606.6| 0.599296 565.4| 1.362495 3776.6 | 1.352584 49530.8| 0.220956 78861 | 0.348018 555.2| 1.424817 1231.6| 1.516650
2025 5640| 0.595726 573 1.344181 3827 | 1.334533 49640 0.220468] 79134.5| 0.3465812 S563| 1.404889 1250 | 1.493991
2030 807 811 4079 50188 80802

Gun Barrel City, Mabank populations for Henderson and Kaufman Countes, County rural, and County totals were projected based on TWDB projected populations.
Populations for Payne Springs and Enchanted Oaks are projected based census data from 1980 and 1990 and assume a linear growth rate.

% Growth is the calculated percent growth in population for the previous year to the current year shown.

Attachment G- 1




C] Simon W. Freese, P.E. 1900—-1990

Marvin C. Nichols, P.E. 1896—1969
FREESE e NICHOLS
Title: EAST CEDAR CREEK FWSD MASTER PLAN Date: 06/20/96
DAILY WASTEWATER FLOW DATA By: DRJ
[ECC95301]V:\DAYWASTE.WK1 Chkd:
NORTH WWTP SOUTH WWTP
30 DAY 90 DAY 30 DAY 90 DAY
MONTH DAY FLOW AVERAGE | AVERAGE | FLOW | AVERAGE | AVERAGE
JANUARY 1 789 T 50
2 556 = 46
3 668 ) 64
4 685 , : 31
5 711 : 74
6 308 _ o 33
7 796 : : 83
B 804 , 48
g 619 . 56
10 582 s 46
11 612 : 31 _
12 967 I 229 .
13 821 ' 152
14 850 S EE 63
15 748 . 77
16 446 : _ 52
17 372 . - 202
18 547 106
19 427 - Rl 100
20 418 _ 62
21 378 EE N A : 62
22 409 r : 124
23 386 . _ : 54
24 379 o : 46
25 352 : _ 127 |
26 598 IS 105
27 488 i : 81
28 4321 ' 90
29 272 . 66
30 352 562 82 81
31 336 547 . 95 82
FEBRUARY 1 438 543 95 84|
2 348 532} 62 84}
3 315 520 . 94 86
4 412 5101 85 86
5 350 508 - 137 90
6 421 496 | - 126 92
7 397 482 138 95
8 285 471 98 96
9 376 464 77 97
10 313 454 105 100
11 315 433 . 101 95
12 319 46| 128 95|
13 321 398 | : 97 96 |
14 306 as4q | 108 97|
15 ars 381 108 99
16 302 379 116 96
17 as7 374 113 96

Attachment H — 1



Attachment H — 2

18 325 370 102 g6
19 315 367 112 98
20 313 365 148 1014
21 417 365 97 100 | it
22 372 364 58 100
23 374 364 120 102
24 3114 363 110 102
25 336 354 114 102
26 343 349 107 103
27 341 346 122 104
28 273 346 L 74 104
MARCH 1 377 347 | o 207 108
2 377 349 | - 172 111
3 284 343 113 112
4 406 345 142 114
5 242 843| - 105 115
6 343 341 o7 115
7 465 3441 97 114
8 293 340| 100 113
) 334 338| 138 113}
10 477 345 192 116
11 294 342 96 117
12 482 347 360 125§
13 484 353 . 167 127
14 ag7 356 | 171 129
15 339 356 162 131
16 349 358 148 132!
17 452 360 148 134
18 365 362 112 138
19 468 35 147 135
20 356 366 136 136
21 428 370} 167 138
22 249 368 107 136
23 361 366 150 138
24 412 367 122 140"
25 290 364 138 141
26 413 368 130 141
27 361 370 400 151 |~
28 409 372 128 152
29 367 373 158 153
30 452 379 600 170
31 457 381} o 121 167 |
APRIL 1 422 383 430 o8 165 119
2 329 384 426 115 165 119
3 408 384 424 229 168 120
4 480 392 421 91 168 122
5 486 397 418 150 169 123
J 413 ags 416 83 169 124
7 205 395 416 99 169 124
8 279 393 410 121 168 124
9 464 393 405 68 164 125
10 441 398 408 163 166 125
11 368 394 401 98 158 127
12 310 388 399 107 156 127
13 334 386 391 49 152 126
14 302 385 386 96 149 125
15 428 388 380 129 149 125
16 235 380 376 136 148 126
17 422 382 374 81 147 127
18 373 379 375 B4 145 126
19 433 382 373 104 144 125
20 627 388 373 106 142 125




AttachmentH — 3

21 406 394 375 80 141 126
22 600 402 a7s 209 143 126
23 379 400 377 124 143 127
24 382 404 377 87 141 128
25 307 400 377 87 140 128
26 409 401 377 75 129 128
27 342 398 375 80 128 127
28 329 397 373 87 125 127
29 376 395 372 68 108 127
30 528 397 373 68 106 127
MAY 1 101 106 127
2 66 104 127
3] 93 100 127
4 100 100 127
5 300 105 127
6 97 105 130
7 222 110 129
8 200 112 130
) 100 113 131
10 112 112 131
11 66 110 131
12 58 109 131
13 78 110 131
14 70 109 130
15 a7 106 130
16 40 108 129
17 47 102 128
18 44 100 127
19 40 98 127
20 61 o7 126
21 40 95 125
22 60 90 124
23 a2 88 124
24 40 86 124
25 40 84 123
26 27 83 122
27 105 84 121
28 48 82 121
29 15 81 120
30 15 79 119
31 15 76 117
JUNE 1 557 84 77 116
2 550 84 76 115
3 555 84 76 115
4 277 84 69 114
5 1055 84 68 114
6 80 84 63 114
7 476 56 59 114
8 287 74 58 113
9 649 211 61 112
10 615 46 60 113
11 807 106 62 109
12 294 48 61 109
13 445 48 60 107
14 560 50 61 106
15 501 50 61 105
16 675 50 61 104
17 675 35 61 103
18 297 79 62 102
19 434 46 62 101
20 549 46 62 100
21 304 87 63 99




AttachmentH - 4

22 594 56 63 99
23 37 40 63 o8
24 560 117 66 g7
25 392 104 68 97
26 430 76 67 93
27 705 81 69 a3
28 198 86 71 92
29 547 g5 74 86
30 509 496 93 76 86
JULY 1 383 489 93 76 86
2 177 476 67 76 84
3 596 487 195 79 84
4 483 467 | 174 83 84
5 475 480 123 84 8BS
6 495 481 40 83 g6
7 st 489 61 83 85
8 340 478 82 78 885
9 480 473 30 78 84
10 358 458 H 75 83
11 427 462 38 75 82
12 467 463 57 75 82
13 473 460 78 76 82
14 247 451 108 78 B1
15 493 445 88 80 B1
16 605 443 41 80 81
17 290 442 39 78 80
18 512 445 153 82 80
19 445 441 61 83 80
20 304 444 72 82 8o
21 395 435 78 83 78
22 419 438 108 85 78
23 405 433 88 84 78
24 474 436 4 -7 78
25 469 437 39 81 78
26 711 437 61 80 77
27 331 442 61 79 77
28 480 439 82 79 77
29 460 438 82 78 77
30 502 440 97 79 77
31 463 443 131 80 77
AUGUST 1 463 452 70 80 78
2 322 443 48 75 77
3 374 439 40 71 74
4 204 430 61 69 74
5 422 428 58 69 72
6 405 425 69 70 70
7 477 429 35 68 70
8 416 427 80O 70 69
2] 439 430 63 gl 69
10 370 428 60 72 69
11 361 424 66 72 69
12 459 424 64 71 69
13 388 429 63 70 69
14 521 430 34 68 70
15 524 427 42 68 70
16 495 434 66 69 69
17 486 433 B4 67 70
18 364 430 19 65 70
19 533 438 27 64 70
20 420 439 85 64 69
21 371 437 59 63 70
22 324 434 78 62 70




AttachmentH — 5

23 436 433 64 63 71
24 510 434 48 63 71
25 368 423 51 63 70
26 418 426 51 63 70
27 321 421 62 62 71
28 578 424 68 61 71
29 462 423 453 47 60 72
30 102 411 448 50 57 71
31 356 408 446 85 57 7
SEPTEMBEH 1 237 405 442 52 57 71
2 226 400 442 65 58 70
3 357 405 434 58 57 70
4 312 401 437 93 59 70
5 277 ag7 434 59 58 70
6 330 392 435 53 59 70
7 345 380 432 47 cB 68
8 126 379 426 67 58 68
9 195 373 419 33 57 68
10 313 372 420 68 57 €8
11 398 370 419 30 56 68
12 415 371 417 76 56 68
13 378 366 416 23 56 68
14 410 362 413 43 56 68
15 218 353 408 30 55 68
16 407 350 409 32 53 67
17 3N 348 408 52 54 67
18 352 342 406 68 56 67
18 391 341 407 46 54 67
20 311 339 404 47 54 67
21 408 342 408 60 53 67
22 383 341 403 45 53 66
23 443 338 403 54 53 66
24 546 344 404 29 52 65
25 452 345 402 48 52 65
26 579 354 406 50 52 64
27 419 349 404 57 51 64
28 476 349 404 31 51 63
29 321 356 403 63 51 63
30 453 360 404 61 51 63
OCTOBER 1 479 368 407 11 50 63
2 369 872 405 46 49 61
3 412 374 404 56 49 59
4 308 374 402 33 47 59
5 325 376 400 38 47 58
6 485 381 400 40 46 58
7 400 383 401 40 45 58
8 432 393 400 36 45 58
9 288 396 399 40 45 58
10 357 398 399 39 44 58
11 381 397 398 43 45 58
12 397 396 397 44 44 57
13 260 382 397 53 45 57
14 251 387 394 33 44 56
15 323 391 391 43 45 56
16 290 387 391 60 46 56
17 275 386 389 35 45 55
18 283 383 387 40 44 55
19 317 381 387 a7 44 55
20 343 382 386 29 43 54
21 329 379 385 33 42 53
22 363 379 385 39 42 53
23 328 375 383 51 42 53




AftachmentH — 6

24 222 364 381 38 42 53
25 274 358 376 53 42 52
26 346 350 376 52 42 52
27 428 351 375 49 42 52
28 353 346 374 27 42 52
29 343 347 a73 43 41 51
30 266 341 370 36 41 50
31 359 337 369 33 41 49
NOVEMBER 1 359 337 370 69 42 49
2 2ag 331 368 21 41 50
3 331 332 370 26 41 49
4 269 330 368 29 40 49
5 318 324 367 54 a1 48
6 204 321 365 37 41 49
7 254 315 363 37 41 48
8 312 315 362 34 41 48
9 240 312 360 34 40 48
10 428 313 361 35 40 47
11 356 312 360 66 41 a7
12 383 316 360 66 41 47
13 321 318 358 78 43 47
14 300 317 855 39 43 48
15 332 319 353 46 a2 47
16 314 320 352 48 43 a7
17 311 321 351 57 43 47
18 316 321 349 35 43 48
19 266 318 347 32 43 47
20 256 816 346 55 44 47
21 257 313 345 35 a4 46
22 364 314 344 43 44 46
23 247 315 341 60 44 46
24 335 317 341 54 44 46
25 263 314 339 54 a4 46
26 289 309 339 57 45 46
27 133 302 334 56 46 46
28 292 300 332 56 46 46
29 312 302 834 36 46 46
30 450 305 a3s 32 46 46
DECEMBER 1 415 307 337 46 45 46
2 285 308 338 42 46 46
3 329 308 338 42 a7 a5
4 a31 310 338 31 47 45
5 231 307 337 49 46 45
6 322 308 337 43 47 44
7 457 315 338 62 47 a4
8 302 315 340 43 48 44
9 324 317 342 48 48 44
10 as4 315 342 25 48 44
11 333 314 342 31 47 44
12 287 311 340 54 46 44
13 380 313 340 51 45 44
14 363 315 340 50 46 44
15 333 315 341 49 46 44
16 392 318 341 48 46 45
17 401 321 342 48 46 44
18 449 825 343 73 a7 44
19 375 329 343 38 a7 45
20 363 332 343 42 a7 44
21 331 335 342 42 47 44
22 391 336 342 43 47 44
23 210 334 340 27 46 44
24 333 334 338 51 46 44




AttachmentH — 7

25 314 336 336 43 45 44
26 327 337 333 55 45 44
27 314 343 332 44 45 44
28 604 354 334 45 44 44
29 413 357 335 55 45 44
30 397 855 334 55 46 44
31 441 356 334 67 47 44
JANUARY 1 401 360 334 33 46 45
2 392 362 334 39 48 a4
3 373 364 334 32 46 44
4 429 370 335 32 46 a4
5 471 a7s 335 33 45 44
6 437 374 336 45 45 44
7 438 379 336 45 45 44
8 322 379 386 45 45 44
9 408 381 337 a7 45 44
10 408 383 337 43 45 a4
11 319 384 336 44 45 44
12 325 382 337 43 45 44
13 361 382 338 42 a5 44
14 503 388 340 30 44 44
15 302 385 340 57 44 44
16 314 382 341 39 44 44
17 508 384 343 44 43 44
18 381 384 344 39 43 44
19 238 380 343 40 43 44
20 458 384 344 41 43 45
21 345 383 344 41 43 45
22 352 388 344 41 43 44
23 378 389 346 42 43 44
24 318 389 346 45 43 44
25 349 390 346 49 43 44
26 413 393 346 36 43 44
27 341 385 346 39 42 44
28 350 382 346 39 42 44
29 350 381 347 43 42 a4
30 361 378 347 42 41 44
31 363 377 347 55 41 44
FEBRUARY 1 376 376 349 i

2 349 376 349

3 308 372 349

4 426 370 350

5 342 367 351

6 325 363 352

7 338 364 352

8 354 362 353

9 375 361 353
10 383 363 353
11 812 362 352
12 355 362 353
13 321 356 353
14 379 359 353
15 346 360 354
16 342 354 354
17 408 355 355
18 384 360 356
19 245 353 356
20 411 355 358
21 334 355 358
22 289 352 358
23 321 352 358
24 454 355 360




The 30 day average flow is the average of the previous 30 days. The 3 month rolling average is
the average of the previous 20 days. The maximum flows for 30 and 90 days will be used to
calculate peak flows and to determine permit compliance, respectively.

AttachmentH — 8

25 377 354 361
26 249 351 362
27 451 354 364
28 az2 353 364
29 496 358 365
MARCH 1 249 354 363
2 346 353 363
3 440 356 365
4 211 353 363
5 293 348 364] -
6 389 350 365
7 237 347 362
8 357 348 363
9 296 346 363
10 229 341 361 |
11 223 336 360
12 364 337 361
13 197 332 359
14 333 332 359
15 695 343 363}
16 261 340 361
17 408 342 361
18 302 339 360
19 312 336 359
20 242 336 358
21 346 334 358
22 364 335 357
23 375 338 359
24 326 338 359
25 370 335 360}
26 287 332 359
27 378 337 360
28 ‘306 332 357
29 333 332 356
30 220 323 354
31 342 326 353
MAXIMUM 1055 562 453 600 170 131




ATTACHMENT 1-B

FACILITIES REVIEW CALCULATIONS



v

-

Title : _East Cadac Creex i<t - Moz¥ec Plan Date: _4U-22-9¢
Nochn WP Syadecn Reviewd By: ORTJ
v

Notrn Woker Teeod et Pyao Lesign Flow =z ZMaD

Sedimenoon aswt :

* Okesion b Z-nes Goe 2ovas CotRocY LRSS
S4' @ OocKer = 2,290 &g &
L300 B Floceulotrion Cone

| (ooom dia) = 108 5
\' @ LTop ) Fie Cone - 204§y 2
A2 S3de Wokeo Deghn

Vi =(2,290- DS = \q 530 Fd

= 1l IZy
Vz = Qiovg - 2s4) ©S5L = 8,0D% &2 = 29,48k opd
Vg = (\D\Ts- 2%.2) 0.5 = q)u'{)g Q3= 55) 2\ OC)O“\
Yt = 206,030ga\ | | |

200,030%k | acp L
DLetearion Yime 8, = 2,000,000 g7d 2474 =

Br = 2.4d7 wee.
Bicoxed = 2,072 MGD
Duial Medial Filkess

. N [y . (8] — .
° CriYerias Midnumn 28 oF crediel

Minimasn 127 of %ﬂ‘cwe\
Provided. 20" of media = 2 o1 asave |
* Cr\-\-er?cx\\' Moximunm Ylow of 50\\‘;&‘(\. oev S% 1.
2-\9'P Tiltecs Acea= \T7 =q.+t. ea.
\ZW3RE E\_Pﬁ\/\77 =9 ?-b/z = 3,92 g\?m,Sq\:@b.
Qeaxed = 2.3U% MGD
Bacx wosw (axe of Plous .
. ka\ec‘\o_\ Miawauen V2.5 % M/B% {1,
Maximus VS 88N /g £y
Bacxsasn PUuTp T LIDD Qo apm
2800/177 =" \5.R /g ee.

Page of




Title : _EcoswsD Masiec Plan Date: _4y-22-4¢
Nockn WIP Susdern Reviewd By: _ DRI
’ v

Sucfoase Woker FaciWhtes Copacity = 2,2 conteckions

* Cideca- , _ :
> Raw waker guerp COCOCHy D-(g%s;m Pec Contechon
T Tread moenk Plaot Cogociny Do AP per  Comecthion

T Tcansfer Pusng Capacity O o apm pec connection
T Qlearwen sxocane Flo o plant CapacHy

- Total 5\-00:1%2_ Copocity -ZDDGQQ ves onnecton
- Blevoted Taax CQJPCLC;.“:\( \ODO ag® gcec  conrection

Raw wates SEELTY C,Q;cxc_l-\:;‘ = YWACO ol \o,\-%es‘f Pud Aowh

», O~

\ A0 /o 2,323 Ctonnections
T Ceodment 9\0,“\ QO.@O;:L%-\/ = \‘ 2R9Q ACc
., Al

0\
\, 3% /7
Do 7  2Z,323\T commectons

. . Pu&v\gs = , VAKD aer wl \o.cae,b% TN o o5 =efvic
\L\%D/O/‘t-o - 2,0 \o Loncecnons

Qleaswel w¥ocaae = 212,000apk * \b,000 agll = ZIF,4Z00pd

zood,cen ™ W

Tova\ Thocage Copacdy = 22F,49D 00,000 aek

arA LD
o = 5692 Congectionms

Blevoded. Toal lagaciry = SOO,00 aall

peefivl=tel
AD =  S500C Conceckions

Page of




/

Title ;

('

ECCFwSD Date: _#/22/%¢
aurd  brer §/V€7‘¢o”7 Imlaca_m:df_ By: D4 S
ﬁ’of{)o({’ﬁ/ Uﬂz‘f‘ Ea 'ff‘o/ C%Mc‘ rres v

. CLARIEERS

_DIAMETER . 3GFET

. Swp 4 FT
 TOTAL VOLUME (PER CLARIFIER) 106592 GAC )

 VOLUME UNDER FLoc SKIRT

. SETTLING CcHamBEE VOLUME

Ve m(l6s)r 4y ..ﬁa,g____cz) 260% nlis) . o5 /nted

LB5S3hC ~ [)BRSKR =~ 2970, 7K

b

W

45/3,743 = 33762 95/

105, 592~ 3376294/

"

72, 8304/
" PrO'D HRT FOR SC CLARIFIER = 2 HRS

Qen= 72.83094], 22hes . 873 960 g0

reRH - -

2 hrs dq/ dﬂ/ - C/mu‘/‘}f‘

QF:::Q - 875) ?.Gaq-plx 2 C/énlffr:_- /J 747, 720 9‘?/ > ok
chy - hor Free oy

m—mm = 1748 FD]

,.'.,E. ' Page _/ Of >




Title : Date:

P By: _DMS
4 Rﬁpaseo/ &n:’f Pﬂr\’o/ (;?’0061%"51 font, v
Fly 7ERS _(DUAL MEDIA)
WEDIA DEPTH REQD = 24" ok
MEDIA DEPTH PPOVIDED= 30"
SesvE, DEPTH REQ'D < 12" < gk
CPAVEL DEPTH PegviDED= 12"
MUMBER ©OF FILTERS - &
DIAMETEL EACH - et
APEA EACH - sv.3RT
DESI FILTRATIOV PATE ~ 5 gpm /52T

PATED CAPACITH (EACH)=  Sypm . 50 ke 25/ 7 3pmm
| g Un - ( 0. 36 M@ D)
TOTAL BATED (APRCITY = Sspm 0.3 bunivsz /597 3pm
fx? V- (2.7 MC—:D)

r?ATED CAPACITY OF FILTERS = 1509 gpm of Z.17MGD)
A

L] : Page _ 2 Of _>




Title: __ £

. Date : 4/22//%
o o L s‘/‘:bﬂﬂ By _ A8
Rﬂrﬁa*""-/ lrim  raved] Ca e oo v
CLEAR WELL SToRAGE
7 ot= / 5"’:?/93jc’ Pro v,;'réo/ - oo z - e/n fro/
Z/Z > Fla i g
/o5 K @C/cc?:w//_g
; . éfz oz j‘e /Jng
Vo, c£ Compmze Tro s

-/ TEO
ClITERIA -

COVEEFL  (7£A0 wEry STORAGE AT IYAp/

CF 5O & ALLALS Hop foﬂr:¢g¢7/a,u

CR S.o ¥ DAy PLawT CARAe j7i
Rler™ CofaPupr, T CASE PLQD=

50 5. /Or 7eCs g wog. | - ok
—

L O.EF 730540 = 86 500 545/~ ok
y7300ce = 1A%

ToTAC SToPAcr FEQ D = 2@0/69.//

TS LT Cormecsis,,
op — Zaojc// IT6o s BGs IO 95//0ms ~ oK
L3O o = 7

= 31V contections
Eﬁg(/ATED gTOEAGE CAPA_C/ 7-}/ ’P—"CQ/D = /&)_90//(?»40(:1'&\
OR = /o0 x /FG0< /72200 9ollns ~ oF

oot/ o = 500D coareat pne

3370000k

Raws Wasee Pusee C!D.'pad\-\‘ =

20D
('.\“&eﬂ o= be 39"\

0D AP 2eo.
arm Wl ooe Fuenp out-
[ econaecsi on Y% = 2,00D Conneckions
L . ' 1204 g P -
Plany CO.QO_Q.‘\'\{ = Oup %ij Connecrion — Ode = 202 man,
S
RS, Pume Copacinyg = O ? /aonmd-m - 7
]

Page > of 5 |

;e




. )

=

-

0

Title : Sost Codey Crek FSD/Norh Dkt (TP Date: 4/13/1¢

t&zﬁu._&ﬁa_&ammw \/b/um ‘ By: _Ham

ﬁfl/ /ﬁfoﬁ//,é v
T/
+ S’urzc_ Basin
o
[ 25;" . L
1 A
—F ) l » ”
. - .. ‘ . zz2% . )
, d Mot
\F Le Ve 7 Ad L M
I B
¥ - Seal
\ L
N S
& \>\ ) [4 — [l
) Q‘ V4 /= SYo ou”

5‘/’
—
7 7"’ Le "ﬁ”f -
’ | % =T +

- J_v\,[- a/ﬁ/u./ f{*’ )D/'”a -5{‘(’4% 4#’_3 - Tc:f O{" b sram zéVJ:"';: IS¢ ".

"%ou ta r}aé “/147/ ZVAY_ S /A »54.5/;‘ ‘f//u'ﬂée?é-

L ASuke 0w amum #cc,/aar/ 2 2= Max  lWato ﬂlf/% = K'-2"= /-’7’"

Page of




Al a ey @2 355", e oy dene

/P cf e
Svle baosr g a5 fofhus ¥

L
4 i
>

L

Fese Henshe  we Ot e e sha p ot oo Sk

hick e /_(5///3‘/40/ | |
un -
C v 355! [ U+ 24 AR
3

s

o= ZVsz/’i/, /05”
4

e v /QVW?w Prea_ W atn 4@72

]
— (ququ /7315 ) y M = 52,208 Vo

= /131 M

-—_—

pemerefly’ o Vokpe  f e Suse  bass

FREESEHICHOLS




Hie

e : Gact Codoe Covk jurso /)ord Bt . pate i/

L (%ﬂdalé . .’,/v“,/il‘" '/’x/ W,V/ZLLM/\ By o 24l

O¥defim Litet

' 8..
-~ T e mee—ma s
h--
S

-~
wwuf’; 7'5/’.,/357
“ * ¥ M g ¥ - ¥ v 4
/ 59500'- 6' CHAIN Link FENCE f
" 2]
GE of bt~ 349, @y »
—_ - . : { p‘f’
WSE = 353y, =D Wef o 47 et Thes
// &7[ Voone. = Ares x 5(/07/b~ dj/ﬂ
Vobre [ (2f’>'/’22)xz+Zx (777* 341—7/‘}(_?“)
Aitel I
¢ = %32+ 3995= 107902

Vorwe )1 = H2,308 47 D, 2200 mes
- M

Page of




Mitle -

Date :
By:
v

O vide [{'a.. oAk ‘w} ) based v TNRCe State  cride yin

— 77\//2 T~ C//%I.L S'/QZ(’/’""J

a dc’-s'/ » 0(}4”/'; /OW/7 fﬂ_‘/L_

o]t Ay A(é 600“-/6@//@ Cv. )41 Q'A/ o M1 itvon
@ A &/fu/fc re Lék/ﬂ | Are ‘)}[ 20 hes (a# a.é;‘;/h //’ﬁ
X — /4550/447 an ';'///ua‘/ 6040‘_)’ QWCM%Q/L =

= B0 w1 whicd
I « ?ﬁx}«/ (/a/p((j %a “The Ccyﬂaé —‘/ Cac ,;/,74/
B 2B08 Mip 4 A g Copretl = O L\o w

.f-/ “/‘lw, ’;‘)[/Mét / s O@r Conrey 744/{}7 /;r aSSuvmrersd Q/Z

Combine,)
O?OO 4:/'//[} m OU”Q// Vfﬁ/da’é O/ ‘-/bx.L %4)0
O'W‘J/QA« 0’/5[6&; wou be 0. 170 msp
e

e |
Concedy B3Yxp- B,
3 ' G e /f)a%/ o /&-'/tafﬁn- 74}?& %
< <G/, T LEER L osruzmg
7 2 e

A0/
Tl b Copach = .68 (6D

Tew twe Yabe Should b solichad

Page of




g
4 o

itle : Date:

-

/\/0'/&,5 Fn orsler A b= cfﬂg,r/:g/ ’v% e
fade Cé/oez/& 7/ e wwTp ,  an Jntleend  1BOD
CoracenFaflan O/ 2 YLe rv\t7/l— Chould b GsSured .

_7/:; Concen 74’1 ﬁm L}JOU—[J (7 Ib// ~ C@Mé P4
Cq/dr:z/é Of/ 462—67 MED,

'.n Page

FREESENICNOLS

of




- SR s :~,‘e§, e . _ BN S T T
Est_Lode Lucle FioSD fugh Bided top)77 Date: _¢/s/9¢ =
-, ',;/ C A/I{;ﬂ -./ic;ﬂa £ // Al r,/m?' By: //J m o

koo T
Clircubnr

Laside Diapetor - 37

Side wdo D M= JO

wer /JM = / (75
2 e fors

® A~ - /o754
&'/&f’f;w )

- Vol [ .- 0752 # 2 BGHZS gt

THNECC  has  sewerd  coidew £ 55;'7 Aol Clufiors +
o f o et K kg
Apim 574'—'§~ Each  Gpp i (ol b
Arsgossod S?n/% - Tie  amire crbed  palus
Areg 5!’/!67/"‘/ |

K T recper) Ao Sutfren /oo</7 aw/ Atehor Krs s A

ipf  Hd At 7&:// [/ﬂ/f/!fr > Q”“L/"“
o iy | "

. .
mll-l!mu ) } Pagﬂ Of




1

TABLE 10-3

F- (continued)

Process or

- process modification

Description

Extended aeration

(A

High-rate aeration

Kraus process /

-

High-purity oxygen

Extended aeration process is similar to the
conventional plug-flow process except that it
operates in the endogenous respiration phase
of the growth curve, which requires a low
organic loading and long aeration time. Process
is used extensively for prefabricated package
plants for small communities (see Chap. 14),

High-rate aeration is a process modification in
which high MLSS concentrations are combined
with high volumetric loadings. This combination
allows high F/M ratios and long mean cell-
residence times with relatively short hydraulic
detention times. Adequate mixing is very
important.

Kraus process is a variation of the step aeration
process used to treat wastewater with low
nitrogen levels. Digester supernatant is added
as a nutrient source to a portion of the return
sludge in a separate aeration tank designed to
nitrify. The resulting mixed liquor is then added
to the main plug-flow aeration system.

High-purity oxygen is used instead of air in the
activated-sludge process. Oxygen is diffused
into covered aeration tanks and is recirculated,
A portion of the gas is wasted to reduce the
concentration of carbon dioxide. pH adjustment
may also be required. The amount of oxygen
added is about four times greater than the
amount that can be added by conventional

e geration-sys!

( Oxidation ditch

* .most applications,

The oxidation ditch consists of a ring=or
oval-shaped channel and is equipped wih\
mechanical aeration devices. Screened N\
wastewater enters the ditch, is aerated, and =~ ™
circulales at about 0.8 to 1.2 fi/s (0.25 \
to 0.35 m/s). Oxidation ditches typically
operate in an extended aeration mode with
long detention and solids retention times,
Secondary sedimentation tanks are used for

The sequencing batch reacter is a fill-and-draw
type reactor system involving a single complete-
mix reactor in which all steps of the activated-
sludge process occur. Mixed liquor remains in
the reactor during all cycles, thereby eliminating
the need for separate secondary sedimentation
tanks.

PR

L AR e it Lo

h.._._.____.
i ir

da
e

T g
bl i

>
=

R e

W WY,

I @t 1= R -

ok s
E crrnackmew a4

T = hin

L TEr vy

—iis




Date :

By:

v
p{mj( Capout(b = /65 M &D (low M c{awm 41“/4
’\—’_\—/—\_,\_k

u@ﬂa§ pe- Clarfip = [-0F. ey

oc,
c_/) Averag. Cguué bowerd  Sui. Vréz;é = bso Js//

TSy Lo
- A co, = 2 c b ‘o =yle X -
% ﬁ fomr K197 £ A x Dpo e -,
y |
G = _/;M_D (@(/K‘?"« Cﬁ'?otc.'g)

‘4\/% Cafad,c,f /O(/\ C,/ﬁ/.'/g,_ = ﬁfé—é/ /V'JD

C—Z> Ao (cya,uf b’ T Dahnte A of 26 |,

) Cﬂ‘?auf _— lf‘/ﬂr’:%:/r.a‘ « Joyzs 74//;21 . _IML ;L/Zf;
Clor fre (0% s . d <

36 4o

[r0 3 MCD

‘—-_.—\__‘/—\__

p

Copacts pee Ghi £ = 05 Mo

EI‘
FREESE-MOHOLS

Page __ of _




 Date:

B/ o0 The  oprdt/ Vaftes

- Peak ca,maﬁ /J Vo (loiifizea = M5 Mep
— /AVZi;%c» Cf%yanszf }2/. A Clocheri= (1012 MzD

I”'L SAou«é/ /35' /16'7/&/ ’/Za/ ‘%Zu_ /pa/y, /‘a/e., qJ,/
ﬁ{b/&ﬂﬂ/ﬂ 74% 7[/1 e c/,_/,/u:r Wwee. poase, o

€)<7/l‘1/1/ arr o ._S-C(Oy/? C/a,//'ju, Vaﬁﬁ .

© Values G wer fo Chance] -Sccow.c/7 s extded  Qir Secmclss,
G- Scend s/-;k Ak S wer exe leeod
S
T ke ttoen S wo Oonped extindd A [s bprm.. of
T bl Zpfpoho Ao and He gy a2 //%/ ety
wpcfan fom d/?@/Wf”

Page of




Title : _Eo=x Cedac Creey =waD - Masdec Plan Date: _u—2-9L

Ex\&»\c\% o WWTE Svacon Beuteo By: __ DR

4

BecoXxoa Tazsin

No D\ou\s ovailalble So ossume 1D SwWD

4 Y. \Z\ Sacin

Volume = By 350 o L. = loloy 427
Assume extrended oo, Df\ giay Ll eluent 5000&: 0“5/2
Use & /2 /\co0o e Sk ag design Critedi a

DAooo * REXO T O« 230w 200
R= 0 O79% AGD

Clac Cec Ve exvended. Mir  Leondacy CS\—reci o

May SucSoce \ooding © PR Flow = \000 3‘7&/6?
Sucface Area = 1274 = W3 xq. FL

= O.\WS MGO

Mia dderd o Yixce & ceal = \\¥ W

Lelo, ”27%&/ - DTS MGD
T s

Mose sucfoce \oadveg @ deqaﬂ = S00 gpd[<f
= OT0Z L Meh

S P Aedevkrion Fime @ desh\q\x\ ngu_) = 3.(_9\/‘\'_3
olo, L1277 S2d = g7 MeD
/éélp U

Wier \ocadiaa = ZD\OODo@QId&j(\:MQr feer @ pear
..‘ \0\35‘ B wac = 2T = 3 Xicear Feer = O, 5% MG D
Page of

FREESE-NICHOLY




M LNOS—dVONAIHN ml10£56003]

/3w o7 = UOHEIUAOUOD (JOF IUINFUI 3] Jey} PIUINSSE SI 3]
70 = mo[j udisop Aep—Qg "Xe\ sjue[] :9JON

£0 S70'0 € s1935931(] 93pn|S
X | 899°0 0zZ1'0 9¢€l I sIafyrre))
70 L9T°0 1 Jug ], uoney
(aow) &wede) | (aow) Aivedey |~ (yoeq) (yoeq)
jead re1o], aderaay [e10], | (ON) swnjoA |(33—bs) eary| roquiny

B 9181S DDYUNLL U paseq Apede)) juaunear],
jue[J JUSUWIRII [Id}eMaIse \ JOLIISI(] YHON

ue[d I9ISR 191EMIISEM 2 I91EM DM 291D Iepa) iseq

~r



TIM Yo\ IWITH M T0€5600]

Lepi1ad gog o I/ —02 oz Bursn pajemopes oq Lewr sumiop uBiso(g—

skep ¢1 Jo auwm uonuayar 28pn(s WU — | 7070 € I91sa81(q °8pnjg
(w01 Yvag) 100y zesurykep/[e8 0p0'07 = o1ey Butpro s1apm —
SI 9°¢ = W], uonuIN] dfersay —

1y bsyfep/[e8 gps = 218y Fuiproq soeying aferoay — L¥T = o Iopm
SIY '] = 9WIL] UONUIIO(] NeaJ— ZI=AMS
Y bs/kep/1e8 0001 = s1ey Buipeo sseying yead— |ozi0 TE0'91 9¢E] 1 1pwel( £ 1 1aguen
SINOY ()7 = SWIL], WO}y SNNeIpA] Wnmmjy — (uonersy papuapy)
Y 120001/4°P/AOM 91 §1 = 1%y Suipeo omedip udsaqr— | 29170 1 jue], uonesoy
POy JUIWEIL]
_ (4aeqg) (yoegy) (goeyy)
eUOILD DOUNL (D) sum[op (-no) swmjop (1 ~bs) eary lequmpy |suojsuawng

ArewruIng ersy1r) 2 syiun) jusunEaly,

1wE] JTSWIEAL], I9jeMdlSEN odexord 1O1SI(] YInog

f

UT[J INSEW I21EMISEM P IMEM (DM 1291 Tepar) Jsesy



Title: =¢c« WS Date :

® ot Dickied i) 7,2 By:

l%?@:gziﬂkf'

d(/[/ﬁx /-’/f/tm/ 74 Ar 5?6,7/ ,,]/ S/u%c 4‘.({,_5—1% , % cn'-/a\..;
‘gl—éﬂ/;ed b/Z«{ ﬂé_j/jk c/O/cm-L ]é éf— C%MQ/U/ W'j’
do ¢ {4 // A4 Bop

7;74,_/ [/a/ﬂwé% C@M: Sk lS/oOD ja_QQaw - 73,/000\54&1.-
;Jooza7H7

,{(gg % BOD Hhad e a(tf“—fﬂlcl—; Cun haurle = S0 1-3 ,&m@(gg

Pr&;uwﬁa < Cﬂ“cewkwfm}'cw- 6’£ me/(fh"ﬁ“’ BODr/ e

i

D‘Bf*“k"js WOU\Q_J [Ort vCaFa.'olc %{\ L\m{,‘ !\\:‘Jc ‘mw 147%4 o

’LHM!@ 4 —&TNM— ("{\}b—- Cctfac.w£7

@ Qy 334)( o - S‘O,S

'[@.: SIS Y\/\LDW _—

FRERsEsmCNOLS ' Page of




[
A
"y

Title :

y Date :
6 , By:

39 Doy Sukee bedy e
Soo | EJ/J‘U—STH

-wa’@u“{u = 133 ¢ #Z_x Soeo = o4ty M

~
S-b) Dtorc, baud A pveme diheuh fon
(?7 ‘AL— :¢>Cbﬂw§:’ /323G xl2x 2dgK LY

ZL
3.6 hr x [0°

= 08 M

P Gty f A b ot m

L PeakK wchy = 33 D
L-_._;fii_ 612270 Zéf /334 M #_”///

Page of




Title ; Date:

. | By:

l- Peal< Capa boed or wlic loadyy vafe

_SE ~ “(JL)‘O-E A N .:'\(V)I
L .

G—. DQD/ODD)( Qq7-’ L/tﬂ'—f Mﬁh/

2-a}  Pelt  Svdface loady (ode
ok~ [ooo 8"%{«4_37‘&
Q:: Preax 1000 e&aﬁ/ = 336 f‘lﬁ'% (ooo sof = [ 236 Mab
A
Restf<

(ocpecd m di__ebqkuk A e

@: @:____Z_ B V= /BBQHE /Z,)Z‘f‘? %(zf—/

z A7
= 727 st
CP — //?7/7 jaﬂ/;ykll-/ - /. éf /Mﬂb'
/rg A/J‘ X /06

FREESENCHOLS " Page Of




Title: &o Cdee Lot ug)

Date: 4///7/14
. et Didued )7 By: __ tzu
' 22_2;%/ ﬂM v

;7_»\4»/ C/c_r»%?ar
WPCC /ma C/,"/&Wb- Rprn‘é/ni'f’ —yé :ch7 c/a.,ffcy:- .

For 24&/&4«4(2/ Qua/t{}»_ 5\7_;'74:144: o he 74/@(7 /ﬂﬂ/(/’ "“7[44

V.
Pove e /oaalir/ Peek Surfa o Pez’{/l‘ ﬁﬂ('j" SU,A"( ﬁ@’jﬂ oletent.,
Reufe |cJaJ':r fﬂ{L Rg‘ll'ﬂ-“tl%r Fnve /aafg//*/ rade ;
(000
20,000 N
D000 gry il 4 [ L
dﬁ/ﬁ#

— R ofrenne Ao % e c/Cr{ﬁ._v = L//’S'“ (P/mu)
= A el = /330 A
— D&/m"k gﬂ ﬂm/ C/a/;{(ﬁ ~ /Z‘/’(S/a&/?/ /—/' |

!
¥ Tawe weir ‘u\'f'Hk:— 0 v 12= 120

/

S T:L.p Ul (‘%o{’(a: 247

Page of




Ve

Title . & 2t Crek FW oD Date: 7/”/75
47

(\ ‘ Spufd Distyed LHOTP ) By .

E&L.%é" V@/mr/ : v,

Lt e
_ Perstn Volowe = /67,000 oy ffes
— C'JL ~ /4//

7{};,_,7 Ctended  qevafion

For  awlasled A0 Ra, , He cridems cpeefres | ~

&éo(/f/ﬂn or&/ﬁ,,,‘, /ga,/,‘(y fq;/¢ / /5 A £Ob,- /{; //m ., 'ﬂ,,?
'ASSU'”J’ Toe jaffeeat  RODe Creafefm (/ 220 o/l Flu
Cﬁf"{ﬁ 0% \TL&L PdCé}z, /0/4..3/ UJoi/Jﬁ*/ ée 5

-

G2« 58“{)( 220> 1S 2 1677, 000 4 |
T3 [=00

o o325 M b

/

= 3TV

I arde~ Ho aclkiav & O L M oD C(/Lfﬁ,ﬂﬂjf Fae

EI\AC(U@J BoD,- cane ek radd o o bal 2'00”:!’/}2,
p——

FMEEsEsucHOLS Page

of




a Z‘SO T5‘Z, o Countries poPuRicn
Freese

AND

NIhOlS .. Clnigioid

COMSUL TG TNCINERRS

DAVID JACKSON
45.9 e

expardaple o 1A\ £y Capacidy

% w\ids ® 70&/ Cu,




66'C = 10108 Juryes  sjuel]
CL8'T = mol Usisa(q Yead I -7 suelq

Im-Aroedes:Al1oes600a] raq

DN 929°0 = mopy udsap Aep— (g ‘xepy sjue|d 910N

€LLO TST1 1 spag duiki(y 93pn[s
¥6'1 Yov'El 008‘T 00¢ 4 Taqureqn jorjuo)) aulro[y))
SPI'C o1 6LST09 STYo8 SLOT 4 sTagLre[
9790 1 rAirS 808 70L0T 4 S9N uonepx)
(wrseq ~DF mofg)
LS 91G'8ET‘T 80Z°TST I Jue], 28Ing
(@ow) fiwedey | (qoW) foede) (yoeg) (yoeg) (yoeg)
yeaq [e10], dderaay [e10L | (DW)owmop | (3—no) sumiop |(3—bs) eory| roqum N |

BLALD 93818 DDUNLL UQ paseq Aiwede)) jusuesr],

TUB[J JUSWIEIL] IOJRMIISE M 1OLIISI(] YJION

UEld I9ISEN Tajemalse | @ Ialep DM Y9910 Jepa)) iseq




Divwialioscsndalmia

map a8 e1aae Lep—o¢ Joqieam £1p paredionue Ay} Jo 9507 0

"patidde aq o) 5¥esop paroadis 12431y 51 vey) Jojealld Aoeden =

“wnwiune d1/5q] 7 sates 1ajsues; rajem uBl)—
SWNOA utseq uoleIsY jo o T 1ad dH 001 Wnwrupy—

funo) uoszapusy lojqoaqimbsgsg = eory pambay -

MOL XB2d @ s 07 = sw ], uonusyor —

(mol3 yeaq) 1005 seouy/hepes pogioz = 1wy SuipeoT Mam —

$1y 9'¢ = aun], uonuaraqy oferoay —

1 bs/kepped ppg = ey Juipeo] soejing 3esory -

SIY g = suny wonuse(g yea -

uane1ae papusiya Jurinsse 15 bsfepqed 0001 = =12y Suipro soepng yeag—

sdj 1 Jo firo0joa [PueyD wnwiuipy —

YoHp 12d 510101 Z Jo wnwrpy —

$IN0Y (7 = auwity, uoNUN9Y oNneIpA WRUI P —

1} 12 0001/AEP/QOH a1 51 = 21ey Suipeo oruedin ugisoq —

%01 = Wn|oa ‘Ajferauan —
0d jo 18w 1 uriuew 0 LIRS 3q 1snw &jddns ne ‘pannbor uaym—
[0NU02 10po 103 pasinbar aq Lepy uonerIy —

mog udissp @ sdj ¢ > s3uuado vasios yTnonp LHioopo —
sdjz = < susazg Teg O [2Utey) ul iDOjap —

o /£ U] ssaf 1ou Supuadg —

adoys 3op g9 ~ Fop pg—

FquIel punose ssed{q € aaey |reys 1aqureyo 03 o1FuIs & yim spure -
Paplaoad aq jeys jeacway 1112 10} sueopy —

2090

0ze0

6ET'1

BLOII) DDUNL

(yoeq)

(o) awn

o)

egz pdd poz Aioedey SIOTRULIOJ)
dH oz ‘wdx gz
£ 1sd £9 @ wyo gpg s1oMmO]g
(4210 vonepxo 10,9)
yonp sed 7 |wdiggy g ‘dy ¢ SIOTRIAY ysnug adeing
Jusuidinbg
4941 A SPXM T spag Buikiy o8pnig
' Suaremac oSpnyg
W9 =gms
6o8'1t 00¢ Z 3uoT,51 xFuo] g7 Toquiey) joetH0r) suLo(y)
eary quantiealy Areniag
90T = qiuay mmap
OT=ams
STH08 $L0T T 131oWenT ,LE SIaqLreD
wP.Z21 = snipey o1 snipey
808‘cY 70L0T [4 HA.Z1 "aOMS b 'epim.ZL [sagong uonepixo
valy juanmealy
(viseg —oH moy)
80Z°ZST I yuey, a8ing
3uadQ /1 1% 9pIm /1 | (jenuepy) suasiog tegg
V/N [€€ U0T,9-91 XYopim 7 J2quieyD) o
1} Janitealf frennmypasrg
(qoer) (yoeg)
- no) awnfo [(1—bs) Baly [JaquinN  |suoisuswiy L

Arewung ety SYupY JusunesIy,

VB[] JUSTIRII] JOJEMD)ISEAL JOLIISI(] MIoN

WEL] I0)SEW I0jemaisep 3 10jep DM X321 xepar) ysesg




-
[

. 4Tltle st Ceodo Creg&. /A//ﬂ% DIJICI&/ 227% .
O, " ZL G D T v Y12

77
v

TRis Seehom o 20 TAE CR 2D pdeis Ay A Aok,

Lo e v avws asagy Maseb\ D} umuas laciuy upelagoll.
$§317.6. Disinfection.
(a)  General policy. Facilities for disinfection shall be provided to protect the public
health and as 2n aid to plant operation. ’
(t)  Chlorination facilities.

(1) Chlorination equipment. Chlorination equipment shall be selected and
installed which is capable of applying desired amounts of chlorine
continuously to the effluent. Chlorination equipment may also be installed
to control cdors and generally assist treatment. To accomplish these objec-
tives, points of chlorine application may be established at the head of the
plant for prechlorination, in the effluent chlorine contact chamber or other
suitable locations.

(A) Capacity. Chlorination equipment shall have a capacity greater than
the highest expected dosage to be applied. Chlorination systems
shall be capable of operating under all design hydraulic conditions.
“Dupticate—cquipnent—with—automatc switch over should be —

. considered for standby service, so that continuous chiorination can
be provided.

(B) Controls, Means for automatic proportioning of the chlorine amount
to be applied in accordance with the rate of effluent being treated is
encouraged for all plants and may be required if a maximum
chlorine residual is required in the applicable discharge permit.
Manual control will be permitted where the rate of effluent flow is
relatively constant and for pre-chlorination applications. Con-
sideration shall also be given to controlling chlorine feed by use of
demand.

(C) Measurements. A scale for determining the amount of chlorine used
daily, as well as the amount of chlorine remaining in the container,
shall be provided.

(D) Safety equipment. Self contained breathing apparatus shall be
available for use by plant personnel. The equipment should be
located at a safe distance from the chlorine facilities to insure
accessibility. Self-contained breathing apparatus shall be located
outside the entrance to the chlorine facility.

(E) Housing. Housing of chlorination equipment and cylinders of
chlorine shall be in separate rooms above ground level, with the
door opening to the outside, as a measure of safety. Dcors should

Printed: 12/19/95 69

S o™ S .,M){Q
MG % T34x Q= (gl Assumne SR C, comentiakiom

Z- QDDPM ANoC noders oce orovided.
- (apaciry needed = R x83¢4x 1L$I) 30 = \R7ppk

Crllorminodors Ose Odequate . Page of

FREESE-MICHOLS




Alitle s St Clie Cock Fiasd Mook yih plod vate: Y09t
eia 9”[{4 A,/V- (;,- ~r ' By. #Jm
v

M b S Oxicuk e Diloh

TNRCC  Cride,. 5}446 Tt Gt fim ﬁg%@ shaf/
e Allyl b maintars G vinwin  drasolid o pspon
Coneendion jﬂ 2:0 wm /L “hnph of Al baoin o
Fre ayimnn Astnat Olgent /oa{/;w Fofe and o

D ide %%&Yojﬂ( /)‘17/)((7/ f e taixgd /’7MJ)/

M’;’) )4 Vo ,475’ /
vt \/ ”/"’ 0’//& £ °ﬁ)
-~ Xidabie.  Aild o —

C,; O{!/’/»’v 74/’12‘4# ¢ q;(.;&’y ﬁ/ Z/’&Z

t

~for mwcéam'cﬁ/jﬁ Qﬁi/@m Sj-f/&.*u s & (/e @,J;IL /00
Amjfpdw/“\ po amilfim da//mf O/L acra fio Méo\r;'ﬁ lVOA)V‘V‘-k
Skaff  be  Frnisted.

Vol ~’/ dach O)fé/a/n. Al = O 23202 M G

o He
ot Teqyired H7 = Z gl
ol dede

H\Jallq}a(c_ Hr A%L = 32D ‘f-}(a/c\u

Te

FREEsE athoLe Page of



T e N 2 e R R e e e imm e -,

,,_ . e — Ty =
(_',mc.f;‘ L .

_ REQUIRED AREA (ft /1s, 20D)
FOR SLUDGE DRYING BEDS WITH AEROBIC sSLupges
(REDUCE 3Y 1/57. FOR ANAEROBIC S.UDGES)

13.5

14.0
13.5

7.5

8.0

10.5 12.0

SHADED AREA SHOULD HAVE COVERAGE OF DRYING BEDS
OR OTHER MEANS COF ACCELERATED DEWATERING

N



po——— i

s maii

e = ct ok sus Lect zp/.,a/ Ly 77

7,
= p ,,/: Da;; _’{///%

TArCe rephs s 5/({/§ Tt A Gree of
S/M% 0////(7 é(é o ée /Dr;/wOQ/ 9927/4 Uaﬁ

w"‘/‘z Flus- oLwr/cez/ /’a/rv{// Y, Cil/f/;c Aum/a/ﬁ ol éﬂ %
790(/91«0/ P Uen,

A
‘N ac Cwq/amk.

T bed cen Séf'f rtpvirewa.
e gV n agpopdiv ) -
For @M”é) S /’7”74/ arta 6,?,73’77
T B0
(& e ore 2 N2 a/// bt - Lot siof 2y /¢,
Eack a/r(f bod  Sioae QW vés

/}m//: /152 50 B = ToM arue 3529 44"

5 /Qawwff?/ B Fhat w;éa pracoss 419 [, J

N

v 20‘
Flow (M) v934x BorE _ 18 A o T T o

%‘5"\ @™

%O
.
[f)@u{u% = 0'773 m /\(@.X_//I/

U 7 hswed b acadido ’}y/f;

~

FREESE-WICHOLY

[ o LN nr




M S e Cele fuoh 3ibt o p Date: 4//5/ 7

M’y b"”' %ﬂﬂé’ TNRCC Cf’r/Mo- By_
’ ' v

e Contoef  Chuntm

51% ©aosn /5 20, / xr /_f/
ey WL = &’
2 Vfone = /P00 #1364 st

4D/ /1

Totd Vitowe= 3boo fF = 26,729 s

O Pk Cpeds 2,728 gl x 2ln = [TTHED
% hew {oy »

CA S prﬂlad[ basins =

/7% p6D

Geixr Opaonmec MOWw Velocry ak Dac sere@ny = 3fes @ oo

Flowtate RV £¢3 : 3
BBy \w Croane\ = 2% /5/4 = 0‘72%/5
Acea o Craneel = g%-(;’:,

Mox Velocty = 072Fes &

[ ] .
FREESE-HICHOLS Page ﬂf




40" % x 37 26+ R 2 = \%tw

AWK WA T —setdne AnifS
. O _—
1 1
.
v
G IR
O
4
;
r
| 1 v 3
=
QA&Q\M_LACQ_NE%;;\O o~ &B’M\«\g v
N N N T AR TS
L Q=xs -

APR-17-1996 16:43 1 983 887 4299 6% pgp — T



PLY p1g

sox v TRICT
MABANK, TEXAS 15147

PHONE ; (%503) g 7-7103

FAX ¢ 903-887~4299

N
DATE FAXED‘—4£¥%;ﬂ=5-Qr~[:lr~C952§3

NUMBER CALLED

STIRS—7495
ATTN'___;;X::;;heq:EéS:;—ﬂA53-_‘-_-_h_&“—-hh‘—_h‘———b‘—_‘—

FROM:

TOTAL # ¢ PAGES E}—--- Con
INCLUDING THIS oEET"““"“‘“"“‘*“““““““‘*“"-*-*-—~

REMARKS ;

ST

. : P.21
= <4
9% 16:43 1 993 g87 4299
APR-17-1 :




Date :

By:

v

Q- Pk _rapac boted o Wt foly  pede

(OLP - QOJOOO ?/4{7—-/;«,74‘,/-

0; /D&L/‘ 7[)/\4/ Céfﬂzf Pe C/i/,éy:: Q?O/OOO X /04

- 24h M &)
* -/(—_7%,,/ P{a/é Cdijgzé 9[ /[/,m/ C/g‘/‘-/{';y,r? 4’22 M

'S é‘d Pg&/f Qfﬁcr§ buss/ o Pek surd. /Wﬁ rote.
1020
T et s
C Acs —_ arifrers 0 S 2
% féy’ 2 clartie x/7Y;.;4X@0;:%£/_9{7

= 5 MCD —— Bl 4 2 ki,

-_\———'—‘_q

& Prut< Cf?,wf P Cé—fﬁ:ﬁ\: /:-075/ M p

b*l) ﬁéq/\/ @ifatcwé éﬂ%(/ o @1147{5,4/)/}., /)N d7[-' /I{ Ar'j.

Cofdc"é: o() C/ﬁiiﬁv.r X XOJL]?_"S Pﬂpr N / MG— P 24 ko
C/&—V;ﬁb- \Oe’gu@w
[f -

o

d o

EESE-MNCHOLS

Page of




|
!
\
|

et
|

!
il !

.\IF-.__..—!







W3LSAS NONNBIEISIO
ALV HINOS




p— 4

1808

SOUTH WASTEWATER
COLLECTION SYSTEM




APPENDIX B

TECHNICAL MEMORANDUM #2

SYSTEM MODELING SUMMARY



EAST CEDAR CREEK
FRESH WATER SUPPLY DISTRICT

WATER & WASTEWATER MASTER PLAN

TECHNICAL MEMORANDUM #2
SUMMARY OF TASK D - SYSTEM MODELING

AUGUST 1996

FREESE = NICHOLS

ECC95301



1.0
1.1
1.2

2.0
2.1
2.2
23

3.0
3.1
32

4.0

TABLE OF CONTENTS

INTRODUCTION
Background
Modeling Scope

POPULATION AND GROWTH PROJECTIONS
Historical Growth and System Demands
Development of Priority Areas

Projected Growth and System Demands

23.1 Population Growth Projections

2.3.2 Projected Water Demands

233 Projected Wastewater Flows

WATER AND WASTEWATER SYSTEM EVALUATION
Water Distribution System Assessment
Wastewater Collection System Assessment

RECOMMENDATIONS AND IMPLEMENTATION

ATTACHMENT 2-A - Priority and Service Area Mapping

ATTACHMENT 2-B - Population and Flow Projections

ATTACHMENT 2-C - Modeling and System Mapping

LIST OF TABLES

TABLE 1 - Population and Growth Projections
TABLE 2 - Projected Water Demands
TABLE 3 - Projected Wastewater Flows

TM#2-1

Page No.

10
13



1.0 INTRODUCTION
1.1 BACKGROUND

The East Cedar Creek Fresh Water Supply District (ECCFWSD) consists of two
separate water distribution and wastewater collection systems, the North System and the
South System, Each System is hydraulically independent and has it's own water and
wastewater treatment plants, elevated water storage tanks, and distribution and collection
system piping. Both of the wastewater collection systems are primarily pressure systems with
the North System using about half gravity sewers and the South System using mostly force
main piping with a small amount of gravity sewer. Each System was evaluated as to the
current condition of the collection and distributions systems and the ability to meet current
TNRCC State Design Criteria. The systems were also evaluated as to expected future
conditions for water distribution and wastewater collection.

The North District water system includes a 2.55 million gallon per day (MGD) water
treatment plant, 500,000 gallon elevated storage tank, and water distribution piping. District
records indicate that the North water distribution system served an average of 2,896 water
connections in 1995. The North District wastewater system includes a 0.626 MGD
wastewater treatment plant, 67 wastewater collection lift stations, associated house grinder
pumps, wastewater force mains, and gravity piping. The North wastewater collection system
served an average of 3,075 connections in 1995,

The South District water system includes an existing water treatment plant and
hydropneumatic storage tank. However, a proposed 1.73 MGD water treatment plant and

300,000 gallon elevated storage tank have been designed and are under construction. Upon

TM#2-2



compietion of the new facility, the existing treatment plant will be abandoned. Therefore,
for the purposes of this study, the evaluation only reviewed the proposed 1.73 MGD water
treatment facility, 300,000 gallon elevated storage tank, and water distribution system piping.
Based on information provided by ECCFWSD, the South water system served an average
of 1,960 water connections in 1995, including 200 water connections in Payne Springs that
are no longer served by the District. The South District wastewater system includes an
existing wastewater treatment plant with a permitted capacity of 40,000 gallons per day
(gpd), a single wastewater lift station, associated house grinder pumps, and pressure
collection system piping. A 200,000 gpd wastewater treatment facility is under design and
will be constructed in the near future. Upon completion of the new wastewater facility, the
existing wastewater treatment plant will be abandoned. The South wastewater system served

-

an average of 528 wastewater connections in 1995.

12 MODELING SCOPE

The project scope for the Water and Wastewater Master Plan includes a review of
the current system conditions, field verification of treatment facilities, field verification of
the collection and distribution systems, computer modeling of the collection and distribution
systems, development of recommendations, development of an implementation plan for the
recommendations, and presentation of a final report. Technical Memorandum #1 reviewed
the results of the current conditions review and field verification portions of the project.
This Technical Memorandum will review the computer modeling portion of the scope.

The scope for the computer modeling portion of the Master Plan included utilization

TM#2-3



of the CYBERNET computer modeling program to perform a hydraulic analysis of the
major water and wastewater lines in the North and South Systems. The model used existing
mapping available from ECCFWSD to create a theoretical simulation of the systems. The
computer models were used to predict the potential response of the systems to projected
future demands. The scope has been amended to utilize the HYDRA modeling program
for the modeling of the North wastewater system. HYDRA was used for the North
wastewater collection system due to the presence of a substantial portion of existing gravity
lines. Theoretical demands were determined based on projected populations and imposed
on the system to determine the future needs of the water distribution and wastewater
collection systems for the years 1996 through 2026. The model was run on ten year intervals
for the years 1996, 2006, 2016, and 2026.

This Technical Memorandum will discuss the results of the computer modeling
portion of the Water and Wastewater Master Plan Study. This review includes the
requirements for anticipated future conditions for the water distribution and wastewater
collection systems in the North and South Districts. This review does not include the
requirements for anticipated future conditions for the District’s water and wastewater
treatment plants. A discussion of the recommendations and implementation plan, including
recommendations for the treatment plants, will be included in Technical Memorandum #3

and in the final Master Plan report.

TM#2-4



20 POPULATION AND GROWTH PROJECTIONS
2.1  HISTORICAL GROWTH AND SYSTEM DEMANDS

Historically, all of the cities within the District’s boundary have seen lower than 3%
growth each year since 1990. Corresponding water and wastewater flows for the District’s
treatment plants have increased proportionally to this growth. The calculated maximum day
water demand for the District’s North water treatment plant (WTP) was 1.613 MGD for
1996. The calculated maximum day water demand for the District’s South WTP was 0.893
MGD for 1996. The maximum day water demands were calculated based on projected
populations and historical per capita water demands. The maximum day water demands are
used to determine the capability of the treatment and distribution system to meet current
and future needs. According to the Texas Natural Resource Conservation Commission
(TNRCQC) criteria for water distribution systems, the system must be capable of providing
a minimum pressure of 35 pounds per square inch (psi) and 1.5 gallons per minute at all
points within the distribution network. In addition to these criteria, the District’s water
treatment plants must be capable of providing treated water in excess of the anticipated
maximum day demand for any year. A discussion of the capacities and capabilities of the
water treatment plants can be found in Technical Memorandum #1.

The calculated peak 2-hour flow for the District’s North wastewater treatment plant
(WWTP) was 1.77 MGD for 1996. The calculated peak 2-hour flow for the District’s South
WWTP was 0.595 MGD for 1996. These peak flows were calculated base on historical plant
flows and calculated peaking factors. TNRCC design criteria for sewerage systems requires

that sewer lines be designed for estimated future service populations, plus adequate

TM#2-5



allowance for institutional and commercial flows. In addition, the system design should
provide a minimum structural life of 50 years. Typically, wastewater collection systems are
designed to handle peak 2-hour flow conditions. A discussion of the capacities and

capabilities of the wastewater treatment plants can be found in Technical Memorandum #1.

22  DEVELOPMENT OF PRIORITY AREAS

Priority Areas were developed for both the North and South Systems to establish
priority of any necessary improvements to the systems. Priority Areas were ranked 1
through 3 for the North System and 1 through 4 for the South System. Priority Area 1 was
established for the more heavily populated locations in the system with the greatest
anticipated and most immediate need for water and wastewater system improvements.
Priority Area 2 was established at locations in the system with the second highest anticipated
water and wastewater need and growth. Priority Areas 3 and 4 were established as the
locations in the study area with the lowest anticipated need and potential for growth,
typically the outlying rural areas. It was then determined that services for each Priority
Area would be staged in a manner in which the areas with highest priority would be
provided complete and adequate service prior to those areas with lower priority. Based on
this determination it was decided that Priority Area 1 would describe service needed within
the first 10 years of the 30 year study period. Priority Area 2 would describe service needed
within the first 20 years of the study period. Priority Area 3 would describe service needed
beyond the first 20 years of the 30 year study period. Priority Area 4 would describe service

in the South System needed beyond the 30 year study period.

TM#2-6



Populations for each Priority Area in both the North and South Systems were
calculated using the population density per acre for each of the Priority Areas, as taken
from the 1990 Census. The service population for both systems was established by
multiplying the average number of connections anticipated for each water and wastewater
system by the number of people per housing unit, based on the 1990 census, for that
particular Priority Area. The difference in the total population and the served population
is the unserved population for a particular Priority Area. This unserved population includes
any population served by another water utility’s Certificate of Convenience and Necessity
(CCN) and any potential users unserved by water or wastewater. A map of the Priority

Areas and adjacent water and wastewater CCN’s is included in Attachment 2-A.

2.3 PROJECTED GROWTH AND SYSTEM DEMANDS
2.3.1 Population Growth Projections

Projected populations for each Priority Area were calculated using yearly growth
rates provided by the Texas Water Development Board (TWDB). The current total
population of each Priority Area was estimated using the 1990 census population densities,
as mentioned in the previous section. The current population for the Priority Area was then
multiplied by the TWDB yearly growth rates to calculate the projected population for that
area for each year. In the North District, the population growth rate used for Priority Areas
1 and 2 coincides with the TWDB population growth rate for Gun Barrel City. The
population growth rate for Priority Area 3 coincides with the TWDB growth rate for
Henderson County. This is because Priority Areas 1 and 2 include all of Gun Barrel City

and Priority Area 3 is the rural area east of Gun Barrel City. In the South District, the

TM#2-7



population growth rate for Priority Areas 1, 2, and 3 coincide with the TWDB growth rate
for Enchanted Oaks. The population growth rate for Priority Area 4 coincides with the
TWDB growth rate for Henderson County. This is because Priority Areas 1, 2, and 3
include well developed lakeshore properties, including the City of Enchanted Oaks, and
Priority Area 4 is the undeveloped rural area to the east of the South District. The
projected total populations for each priority area for the years 1996, 2006, 2016, and 2026
are provided in Table 1.

TABLE 1
POPULATION AND GROWTH PROJECTIONS

Population Projections

Priority Priority Priority Priority L
Area . System:

System Year 4

2006 3,036 725 2,217 534 6,512 -
2016 3,618 864 2,642 578 7,702 - l
2026 4,199 1,003 3,067 604 8873 -

The estimated population served by the District, in each Priority Area, was then
calculated to establish the water or wastewater demand for that Priority Area. These served
populations were used as a starting point for water and wastewater demands under current

conditions. The remaining unserved populations for each Priority Area were then added to

TM#2-8



the served population according to the area’s priority ranking. Unserved populations for
Priority Area 1 were eliminated in the first ten years of the study period. Unserved
populations for Priority Area 2 were eliminated in the first 20 years of the study period.
Unserved populations for Priority Area 3 were eliminated beginning in year 11 of the study
period and ending in the year 30 of the study period. This was done to reduce capital
expenditures in the first ten years of the study period. Priority Area 4 was eliminated after
the 30 year study period. Populations inside other water and wastewater CCN’s were
assumed to be served by those CCN’s. Projected populations, water demands, and waste-
water flows in those CCN’s were calculated separately from areas served by the District. A

detailed copy of the population and flow projections is provided in Attachment 2-B.

2.3.2 Projected Water Demands

Projected water demands were developed for each priority area by calculating the
current per-capita water demand for both the North and South Systems. The calculated per-
capita demands were then multiplied by the estimated future served population for each
Priority Area to determine the future water demand for that Priority Area. The maximum
day demands for each Priority Area were calculated by multiplying the average water
demand by the historical peaking factor for the system. Water demands for adjacent water
utility CCN’s were calculated separately and were not included in the District water
demands. The projected water demands for each priority area for the years 1996, 2006,
2016, and 2026 are provided in Table 2. A detailed copy of water demand projections is

provided in Attachment 2-B.

TM#2-9



O1-T#N.L

S|e0,
woshg

4
eIy
Alotig

€
eIy
fiouyg

A
ey
fitong

1
Bory
furond

S0,
w1848

14

vy
Asotig

€
By
fmong

[4
B3Iy
Alonng

1
QY
fuond

[HEITIAN

(AOW) puewag 19em e xep

SUONIUUOD JNBM

SANVINAQ YALVM qALOIT0Ud

7 A'19VL



2.3.3 Projected Wastewater Flows

Projected wastewater demands were developed for each Priority Area by calculating
the current per-capita flow rate for wastewater. This was done by dividing the maximum
30-day average flow for both North and South Systems by the current estimated served
population for that system. Yearly per-capita flowrates, minus Infiltration/Inflow (I/I)
reductions, were used to calculate the maximum 30-day average flow for each system by
multiplying the per-capita rate by the estimated served population. Peak 2-hour flow rates
were calculated using historical peaking factors and by using Harmon’s equation for
determining peak flows.

The estimated I/I reduction for each system was calculated by determining the
estimated yearly I/I removal from repair of gravity lines and manholes in the North System
and repair of home septic tanks and effluent pump installations in the South System. The
District has indicated that it will attempt to complete 100 repairs each year. It was assumed
that there would be 50 repairs in the North District and 50 repairs in the South District.
Based on information provided in the Guitierrez, Smouse & Wilmut I/I reports of 1994 and
1995 and substantiating data in Water Pollution Control Federation Manual of Practice FD-
6, it was estimated that point repairs to the gravity lines, manholes, home septic tanks, and
effluent pump installations could remove approximately 50% of the total I /1 in the system.
This I/I reduction was converted to a per-capita basis and subtracted from the previous
year’s per-capita flowrate. The yearly per-capita flowrate was then multiplied by the original
base population (1996 population) in each system to get a base wastewater flow.

Annual population growth and unserved populations brought on-line each year were

TM#2-11



multiplied by a per-capita wastewater rate of 101 gallons per-capita per day. This value of
101 gpcd was developed from historical flow data provided by the District and meets
TNRCC minimum design requirements. This per-capita rate was then multiplied by the
growth in population and added unserved population for each Priority Area to get yearly
growth flowrates. The growth flowrates were added to the base flowrate to get the total
estimated flows for each Priority Area for each year of the study period. The projected
wastewater demands for each priority area for the years 1996, 2006, 2016, and 2026 are
provided in Table 3. A detailed copy of wastewater flow projections is provided in

Attachment 2-B.

TM#2-12



t1-CT#NL

s{e10],
wNshs

BIIY
Auong

€
Bl
Auoug

z
BaIy
Auoud

1
oIy
fioud

Baly
Aoud

¢
BaIy
&uoud

[4
BRIy
fuoug

I
BOIYy
fiuong

Jeax

washg

(AOW) Mol 191emolsep TH-Z Jead

SUONIIULOD) IFIBMIISEM

SMOTd YALVMALSVAM qaLDAf0dd

t I'TdV.L




30 WATER AND WASTEWATER SYSTEM EVALUATION
3.1 WATER DISTRIBUTION SYSTEM ASSESSMENT

The North and South water distribution systems were modeled using the
CYBERNET computer modeling program. The program accepts input from the AutoCadd
computer drafting program in the form of water distribution system mapping and is capable
of providing a theoretical simulation of the water distribution system and its capabilities.
Based on the distributed demands for current and future conditions, the program can aid
in determining the future distribution system projects needed to provide adequate water
distribution to the District’s customers. The program can determine the location of low
pressure areas in the system and can simulate elevated tank conditions, pump stations, and
distribution piping pressures.

Based on current and projected water demands, the computer model was developed
to simulate conditions for the years 1996, 2006, 2016, and 2026. For each time period,
weaknesses in the system were located in accordance with TNRCC design criteria and the
linework in the system was augmented to eliminate system weaknesses. Where new lines
parallel existing lines smaller than 4-inches in size, the existing lines may be abandoned at
the time of construction at the District’s discretion. The system model is designed to run
on the lines proposed in the Master Plan with existing parallel lines abandoned. However,
the District should consider the advantage of the operational advantage of leaving the
existing lines in place, in the event that future linework dictates a necessary short-term
rerouting of water or wastewater flow. All new water and wastewater connections should

be connected to the new, larger lines. A list of the anticipated projects needed to meet

TM#2-14




water demand conditions for each time period is provided below, along with an explanation

of each project. The projects are not listed in any particular order.

North Water System

2006 Condition

1.

New_ 12-inch Loop around Legendary Lane, Hwy, 334 and the Bozeman

Easement,

To supply adequate water to the various general areas within the system, it
is recommended that the 12-inch loop around Legendary Lane, Hwy. 334, the
Bozeman Easement, and Thunderbird Streets be completed. This will require
the construction of a new 12-inch water line from the elevated tank to Hwy.
334 and then along Hwy. 334 to an existing 12-inch water line. A new 12-inch
water line will also need to be constructed from Hwy 334 southward down the
Bozeman Easement between Pleasureland and Welch Streets to Thunderbird
Street. The project will also consist of constructing a 10-inch water line from
Hwy 334 to the new elementary school, including an 8-inch line ending in a
fire hydrant behind the new school. Design of this item has been completed
and construction will begin soon.

New 8-inch Waterlines to the Tamarack Area,

The Tamarack Area will not be capable of supplying peak summer demands
to the area East of the Hwy. 334 Bridge. It is recommended that a new 8-
inch water line be constructed from the existing 8-inch water line at Trailwind
Street and Hwy. 334 to the west side of the bridge at the Cedar Creek
Reservoir. It is also recommended that an 8-inch water line be constructed
from Hwy. 334 and Wildwind Street to Beaver Brush Street.

New 8-inch and 6-inch Waterlines for the Remaining Priority #2 Area on the

E ide of the Hwy. 334 Bridge.

The area on the east side of the Hwy. 334 Bridge cannot currently provide
peak hour summer demands. It is recommended that an 8-inch water line be
constructed from the east side of the East Cedar Creek Reservoir to the
HillCrest Subdivision. A 6-inch waterline will need to be constructed
southward through the Oak Ridge Area and then eastward along Lago Drive
in the Bonita Point Subdivision.

TM#2-15



New 10-inch and 8-inch Waterlines to Harbor Point Area in the Northwest

Region of the Water System.

The small existing water lines in the far north part of the Harbor Point Area
are unable to supply peak summer demands. It is recommended that an 8-
inch water line be constructed northward from an existing 6-inch water line
at Commodore and Harbor Point Streets to First Mate and Harbor Point
Streets. It is also recommended that a 10-inch water line be constructed from
the new 12-inch water line on Hwy. 334 northward along Lakeview Street to
an existing 4-inch water line on Commander Street.

New 6-inch Waterline through Sandv Shores and Eastwood Island Areas.

Most of the existing waterlines within these areas are 3-inch and smaller in
size, and are not capable of supplying any significant demand. It is
recommended that a 6-inch waterline be constructed beginning at the 12-inch
waterline at Legendary Lane and Hwy. 334 and going west and south along
Southland Street. From Southland Street the 6-inch waterline should be
extended down to Lost Forest Street. From Lost Forest Street, it is
recommended that a 6-inch waterline be looped around Ocean Street to an
existing 4-inch waterline located on Lakeway Street.

New 6-inch Waterline Along Spanish Trail.

The area along the Cedar Creek in the Tanglewood Shores Area and the
Sherwood Shores and Southwind Estates Area cannot provide any significant
demand to these areas. It is recommended that new 6-inch water lines be
constructed in these areas. For the Sherwood Shores and Southwind Estates
Areas, a 6-inch water line should be constructed from the end of the existing
8-inch water line at Clear Fork Street to the intersection of Autumn Trail and
Legendary Lane. For the Tanglewood Shores Area, a 6-inch water line will
be constructed from an existing 6-inch waterline at Guadalupe Street going
southward along Spanish Trail to a 4-inch water line at Palo Blanco Street.

New 6-inch Waterline from Welch Street to Harmon Street,

To meet any significant demands in the Northern Shores and Lakeview Acre
Areas, it is recommended that a new 6-inch waterline be constructed from the
intersection of Welch and Sundrift Streets to an existing 4-inch waterline at
the intersection of Victor and Harmon Streets.

TM#2-16



2016 Condition

L

New 6-inch Waterline From Hwv. 198 to Whispering Trail,

Under 2016 Peak Flow Conditions, the southern part of the Tamarack area
will have low pressures under peak hour demands during the summer. It is
recommended that a 6-inch water line be constructed from Hwy. 198 along
Spring Valley Road to an existing 8-inch water line at Beaver Brush Street.
This will provide a looped connection for this general area.

New 6-inch and 8-inch Waterlines to Serve Priority Area #3.

To provide service to the Priority Area #3 along Hwy 334, toward Hwy, 175,
it is recommended that an 8-inch waterline be constructed from the end of the
existing 8-inch eastward approximately 4,200 linear feet. It is also
recommended that a 6-inch water line be constructed southward to loop in the
Hillcrest Shore subdivision and Oak Ridge Subdivision into an existing 6-inch
waterline on Lago Drive.

New 6-inch Waterline in the Qak Harbor Subdivision

The Oak Harbor Area is unable to provide adequate pressures for the 2016
planning period. It is recommended that a 6-inch waterline be constructed
along Lake Shore Drive beginning at Spanish Trail and ending at an existing
6-inch waterline on Oak Harbor Street.

New 6-inch Waterlines in the Mantle Manors and Sherwood Shores

Subdivisions.

The Mantle Manor and Southwind Estates Areas will not be capable of
providing adequate pressures under a peak 2016 demand condition. It is
recommended that a new 6-inch waterline be constructed along Autumn Trail
from Lost Forest Street to the existing 8-inch on Legendary Lane. It is also
recommended that a new 6-inch waterline be constructed along Colleen Street
to the existing 12-inch line on Willowwood. This will provide a 6-inch and
larger looped waterline for this area.

New 6-inch Looped Waterline for the Harbor Point Subdivision.

The far north part of the Harbor Point Subdivision will not be capable of
supplying adequate demand under peak 2016 conditions. It is recommended
that a new looped 6-inch waterline be constructed from the end of the existing
10-inch waterline up around Sea Breeze Road and down along First Mate
Street to an existing 8-inch waterline on Harbor Point Street.

TM#2-17




2026 Condition

L.

New 6-inch Waterlines in the Mantle Manors and the Southwind Estates

Subdivisions.

The Mantle Manor and Southwind Estates Areas will not be capable of
providing adequate demands under the 2026 demand conditions. It is
recommended that new 6-inch waterlines be constructed along Autumn Trail
and Lake View Streets.

New 6-inch Waterline in the Siesta Shores Area.

Under 2026 peak flow conditions, the existing waterline in this area will not
be capable of meeting adequate demands. It is recommended that a new 6-
inch waterline be constructed from Welch Street to an existing 6-inch
waterline at Guadalupe Street.

New 10-inch Waterline Along Hwy. 334 to Hwy. 198.

To increase the water supply to the Tamarack Area, it is recommended that
a new 10-inch waterline be constructed from the 12-inch water line shown on
Hwy. 334 to the existing 8-inch and 10-inch waterline at Tamarack Street and
Hwy. 334.

New 6-inch Waterline Along Whispering Trail in the Tamarack Area.

To complete a looped system in the Tamarack Area to meet peak hour
summer demand, it is recommended that a new 6-inch waterline be
constructed from Whispering Trail and Beaver Brush Street to Hwy 334.

New 6-inch Waterline Along Luther Street.

To meet future demands along Luther Street it is recommended that a new
6-inch water line be constructed and tied into the system at an existing 12-inch
waterline near Lakeview Airfield and an existing 6-inch waterline on the
north side of Luther Street.

New 6-inch Looped Waterline in Bonita Subdivision.

To meet the 2026 demand condition, it is recommended that a new 6-inch
looped waterline be constructed along Lake Shores Drive in the Bonita
Subdivision.

TM#2-18




New 6-inch in the Harbor Point Subdivision.

To meet the 2026 demand conditions in the middle of the Harbor Point
Subdivision, it is recommended that a 6-inch waterline be constructed along
Backlash Street down to Commodore Street.

New 6-inch Waterline Along Hwy. 334 in Priority Area #3

To provide adequate demands along Hwy. 334, it is recommended that a 6-
inch water line be constructed in Priority Area #3 from the end of the
existing 8-inch waterline toward Hwy 175.

South Water System

2006 Condition

1.

New 12-inch Waterline Along Enchanted Drive, Hwv 198 and Southward
toward Cedar Branch Park

Under Existing Conditions, the South Water System can not adequately supply
peak summer demands to most of the remote areas within the system. It is
recommended that a new 12-inch waterline be constructed from the water
treatment plant northward along Enchanted Drive to Hwy. 198 and southward
to Cedar Branch Park.

New 12-inch and 10-inch Waterline Along Hwy., 198 to Golden Oaks
Addition,

To supply peak summer demands to the northern portion of the system, it is
recommended that a 12-inch waterline be constructed from the end of the
new 12-inch waterline along Hwy. 198 to Leisureland Drive. From Leisure
Land Drive it is recommended that a 10-inch waterline be constructed north
along Hwy 198 to the Golden Oaks and Bandera Bay Subdivisions.

New 10-inch_and 8-inch Waterline through Forgotten Acres to Lakeland

Road,

To supply peak demands to the west side of the system it is recommended
that a 10-inch waterline be constructed from the New 12-inch waterline on
Hwy 198 through Forgotten Acres. It is recommended that a 8-inch waterline
be constructed from the west side of Forgotten Acres to the Del Mar
Subdivision and up to Lakeland Road.

TM#2-19



New 8-inch and 6-inch Waterline Southward Along Enchanted Drive to

Enchanted Qaks,

To provide adequate demands to Enchanted Oaks and Indian Harbor, it is
recommended that a 8-inch waterline be constructed from the water treatment
plant southward along Enchanted Drive to Cedarwood Drive. It is
recommended that the 8-inch waterline be connected into two separate 6-inch
waterlines at the north and south parts of the Indian Harbor Subdivisions.
From Cedarwood Drive it is recommended that a 6-inch water line be
constructed from the end of the 8-inch waterline down into Enchanted Oaks
to a existing 6-inch waterline.

New 8-inch and 6-inch Waterline to Golden Oaks, Southwood Shores.

Bonanza Beach and Oak Shores Subdivisions.

To provide adequate peak summer demands to these northern subdivisions
it is recommended that an 8-inch waterline be constructed from the 10-inch
waterline at Hwy 198 eastward along the southern part of the Golden Oaks
Subdivision. It is recommended that a 6-inch water line be constructed
northward through the Golden Oaks Subdivisions along Cartwright Street to
the three remaining subdivision within the northern Priority #1 and #2 Areas.

New 12-inch and 8-inch Waterline Through the Cedar Branch Subdivision.

To provide adequate demands for Cedar Branch Park for the 2006 condition
and to provide supply for the area east and south of Cedar Branch Park, it is
recommended that a 12-inch waterline be constructed from the end of the
new 12-inch waterline through Cedar Branch Park. It is recommended that
the southern part of the waterline within Cedar Branch Park be 8-inch in size.

New 6-inch Looped Waterline Around Leisureland Subdivision and to Three
Harbors Subdivisions.

To provide adequate demands for the 2006 condition it is recommended that
a 6-inch looped water line be constructed from the new 8-inch waterline at
the southeast corner of the Leisureland Subdivision along Lakeland Drive and
around Shady Shores Road. At the southwest part of the Leisureland
Subdivision, it is also recommended that a 6-inch waterline be constructed
down into the Three Harbors Subdivision.

New 6-inch Looped Waterline Through Bandera Bay and Oakwood Shores.

To provide adequate demand for the 2006 condition it is recommended that
a 6-inch looped water line be constructed from the end of the 10-inch

TM#2-20



waterline on Hwy. 198 westward through Bandera Bay and then southward
through the Oakwood Shores Subdivision to Leisureland Drive.

New 8-inch and 6-inch Waterline to Baywood Estates Area.

To provide adequate demand to the Baywood Estates Area, it is

recommended that a new 8-inch waterline be constructed from the end of the
10-inch waterline along Hwy 198 to the Baywood Estates Area. It is also
recommended that a 6-inch waterline be constructed along the northern side
of the Baywood Estates Area.

2016 Condition

1.

Parallel 12-inch Waterline along Enchanted Drive to Hwv. 198.

To provide adequate water supply to the Priority #3 Area, it is recommended
that a 12-inch waterline be connected to the elevated storage tank and run
parallel to the existing 12-inch waterline (2006 condition) from the treatment
plant along Enchanted Drive to Hwy. 198.

New 12-inch and 10-inch Waterline Along Hwy 198 Toward Pavne Springs.

To provide adequate water supply to the Priority #3 Area it is recommended
that a 12-inch water line be extended east along Hwy 198 approximately 3,000
feet. From the end of the 12-inch waterline , a 10-inch waterline should be
constructed for approximately another 1,000 ft.

New 8-inch Looped Waterline to Prioritv #3 Area.

To provide water to Payne Springs and to supply water to the far south
eastern part of the Priority #3 area it is recommended that a 8-inch waterline
be constructed beginning at the end of the 10-inch waterline on Hwy 198
going south through the current Payne Springs supply point and around to an
existing 12-inch waterline in the Cedar Branch Park Subdivision.

New 8-inch and 6-inch Waterlines Through the Southern Portion of the
Resort Service Area.

To provide service to the Resort Area immediately to the east of the Cedar
Branch Park Area, it is recommended that an 8-inch and 6-inch looped
waterline be constructed through Cedar Branch Park and eastward to the new
8-inch waterline supplying the Payne Springs Area.

TM#2-21



New 8-inch Waterline and Booster Pump Station to Supply Water to the
Southeast Parts of the Priority #3 Area including the I akeshore and Carolynn
N Areas.

To provide adequate supply to meet peak summer demands to the Lakeshore
and Carolynn CCN Areas it is recommended that an 8-inch waterline be
constructed from the existing 8-inch looped waterline eastward and around
Cedar Creek Lake to these remaining areas. Because of the distance from
the water treatment plant, it will be necessary to construct a dedicated
hydropneumatic booster pump station to provide adequate pressure for the
Lakeshore and Carolynn Areas. The hydropneumatic booster pump station
shall contain 2 -200 gpm pumps at a rated head of 200 ft. It is recommended
that a 200,000 gallon ground storage tank be constructed at the booster pump
station site, so that the remaining system will not have to supply the pump
station flow during a peak summer demand condition. A 200,000 gallon tank
will allow the pumps to operate for approximately 16 hours without an
additional supply from the water treatment plant. The ground storage tank
can be filled in the same manner as the elevated tank, during off peak times
such as at night time. It is also recommended that a 6-inch line be
constructed from the main 8-inch water line into each of the populated service
areas along the east bank of the Cedar Creek Lake. Initially, these 6-inch
waterlines will be tied into the existing water systems within these areas.

New 6-inch and 8-inch Waterline to Provide Looped System for the Golden
Oaks, Southwood Shores, Bonanza Beach and Oak Shores Subdivisions.

To provide peak hour demands during the summer for the 2016 time period
to these subdivisions, it is recommended that a 6-inch waterline be
constructed from the 12-inch waterline on Hwy 198 up to the Golden Oaks
Subdivision. It is recommended that an 8-inch waterline be constructed
around the Golden Oaks an up along the eastern side of the Oak Shores
Subdivision.

New 6-inch Waterline Through the Timber Bav. Spillview FEstates and

Diamond Qaks Subdivisions.

To provide adequate demands for the 2016 condition, it is recommended that
a parallel 6-inch waterline be constructed along an existing 4-inch waterline
through these subdivisions.

New 6-inch Waterline to Enchanted Isles Subdivision.

To provide adequate demand on Enchanted Isles for the 2016 condition, it
will be necessary to construct a parallel 6-inch waterline from Cedarwood

TM#2-22



10.

11.

12.

Drive to Enchanted Isles.

New 6-inch Waterline Through Del Mar Subdivision.

To provide adequate demands along the shoreline around the Del Mar
Subdivision it is recommended that a 6-inch waterline be constructed through
the Del Mar Subdivision to an existing 6-inch waterline in the Three Harbors
Subdivision.

New 6-inch Waterline Through Oakw hor ivision
To provide adequate demands along the shoreline around the Oakwood
Shores Subdivision it is recommended that a 6-inch waterline be constructed

Payne Springs Road to an existing 6-inch waterline on Shady Shores Drive.

New 6-inch Waterline to Cherokee Hills Subdivision.

To provide adequate demands for the 2016 condition, it is recommended that
a 6-inch water line be constructed along Hwy 198 through Baywood Estates
to the Cherokee Hills Subdivision.

New 6-inch Waterline on the East Side of the Resort Area in Priority #3
Area,

To provide adequate demands throughout the Resort Area, it is
recommended that a 6-inch waterline be constructed from Hwy 198 along the
east side of the Resort Area.

2026 Condition

1.

New 6-inch Waterline along the Del Mar shoreline.

To provide adequate demand to the southwestern portion of the Del Mar
shoreline under 2026 condition, it is recommended that a new 6-inch waterline
be constructed from the existing 6-inch waterline in the Del Mar Subdivision
to an existing 4-inch waterline in the Three Harbors Subdivision.

New 6-inch Waterline in the Southwood Shores Subdivision,

To provide adequate demand to the Southwood Shores Subdivision, it is
recommended that a 6-inch waterline be constructed from an existing 4-inch
waterline along Hwy 198 along the shoreline of Southwood Shores to an
existing 6-inch waterline on the north side of the Golden Oaks Subdivision.

TM#2-23



New 6-inch Waterline along the North Side of the Golden Oaks.

To provide adequate peak demands to the Bonanza Beach, Oak Shores and
Golden Oaks Subdivisions, it will be necessary to construct a 6-inch waterline
along the north side of the Golden Oaks Subdivision. It is also recommended
that a 6-inch waterline be extended from this waterline to the existing 4-inch
waterline within the Golden Oaks Area.

New 6-inch Waterline in the Baywood Estates Subdivision.

To provide a significant looped connection throughout the Baywood Estates
Subdivision for adequate demands, it is recommended that a 6-inch waterline
be constructed along the west side of the Baywood Estates Subdivision.

New 8-inch and 6-inch Looped Waterline Along Hwy 198.

To provide water system service to the remaining Payne Springs Area within
the Priority #3 Area, it is recommended that a 8-inch waterline be
constructed along Hwy. 198 eastward to the Priority #3 Boundary. From the
end of the 8-inch waterline, it is recommended that a 6-inch waterline be
constructed down to an existing 8-inch waterline along the Priority #3
Boundary.

New 6-inch Waterline in the Northeastern part of the Priority #3 Area.

To provide adequate service to the northeastern part of the Priority #3 Area,
it is recommended that a 6-inch looped waterline be constructed beginning at
Hwy 198 going upward and over to the east side of the Golden Oaks
Subdivision.

New 6-inch Iooped Waterline in the Carolynn, Lake Shore. and Southern
Resort Service Area,

To provide adequate summer peak demands throughout these areas, it is
recommended that 6-inch looped water lines be constructed around the
Hidden Hills Road, Oak Hills Road, and around the Lake Shore and
Carolynn shoreline.

New 6-inch_Waterline Through the Resort Area and the Western Side of
Payne Springs.

To provide adequate demands for the 2026 condition to the Resort Area and
to the western side of Payne Springs, it is recommended that a 6-inch
waterline be constructed from an existing 12-inch waterline at the Northern

TM#2-24




Part of Cedar Branch Park eastward across the Resort Area and to an existing
8-inch waterline on the west side of Payne Springs.

0. New 6-inch Waterline Through the Wood Canyon Waters Subdivision,

To provide adequate demands through the Wood Canyon Waters and Deer
Island Estates Area for the 2026 condition, it is recommended that a 6-inch
waterline be constructed parallel to an existing 3-inch waterline.

Each of the recommended projects will be evaluated as to cost and prioritized in the

Recommendations and Implementation phase of the Master Plan. A map of the proposed

water system improvements is provided in Attachment 2-C.

32  WASTEWATER COLLECTION SYSTEM ASSESSMENT

The North wastewater collection system was modeled using the HYDRA computer
modeling program. This program is very similar to CYBERNET with the exception that it
is capable of modeling gravity sewer lines. Since about half of the North System is gravity
sewers, it was determined that HYDRA would provide a better simulation of that system.
The CYBERNET program was used for the South wastewater collection system, since this
system has a very small amount of gravity sewer. Both programs are capable of providing
theoretical simulations of each system and their capabilities. Based on the distributed
wastewater flows for current and future conditions, both programs were able to determine
future collection system projects needed to provide adequate wastewater collection and
treatment to the District’s customers. Both programs were able to determine areas with low
and high pressure conditions which would indicate pumping problems within each system.
The programs were also able to determine inadequacies in collection system piping.

Based on current and projected wastewater flows, the computer models were

TM#2-25




developed to simulate conditions for the years 1996, 2006, 2016, and 2026. For each time
period, weaknesses in the systems were located and the linework and pumping capacities of
the systems were augmented to eliminate the weaknesses. Where new lines parallel existing
lines smaller than 4-inches in size, the existing lines may be abandoned at the time of
construction at the District’s discretion. The system model is designed to run on the lines
proposed in the Master Plan with existing parallel lines abandoned. However, the District
should consider the advantage of the operational advantage of leaving the exisging lines in
place, in the event that future linework dictates a necessary short-term rerouting of water
or wastewater flow. All new water and wastewater connections should be connected to the
new, larger lines. A list of anticipated projects needed to meet wastewater flow conditions
for each time period is provided below, along with an explanation of each project. The

projects are not listed in any particular order.

North Wastewater System
2006 Condition

1. Diversion of Flow from Lift Station #19 to Lift Station #29 and Expansion
of Lift Station #29.

Lift Station #19 and Lift Station #29 show to be overloaded under 2006 flow
conditions. It is recommended that flow be diverted from Lift Station #19 to
Lift Station #29, and that Lift Station #29 be expanded. The diversion line
will be a 6-inch gravity sewer line from the Spanish Trail area to Redbird
Street. It is recommended that Lift Station #29 be expanded to have a firm
pumping capacity of 110 gpm.

2. Diversion of Flow in Tamarack Area to Lift Station #56 and Construction of
a Gravity Sewer Line from Hwy. 198 to Lift Station #239.

Under the existing wastewater system layout, a series of lift stations in the
Tamarack area will be overloaded by the year 2006. It is recommended that

TM#2-26



a 6-inch diversion line be constructed from Trailwind Street to Wildwind
Street and then to Spring Valley Street. It is also recommended that an 8-
inch force main be constructed from the force mains at the end of Spring
Valley to Lift Station #56. This will divert much of the flow in the Tamarack
area to Lift Station #56. Lift Station #56 will need to be expanded to have
a firm pumping capacity of 170 gpm. A 6-inch force main will be constructed
from the end of an existing 4-inch force main at Bay View Street to Highway
198. From Highway 198 a 10-inch gravity sewer line will be constructed to
Welch Street. The force mains from Lift Stations #33 and #35 will be tied
into the 10-inch gravity sewer line. This will reduce the high discharge head
of these lift stations, which is currently a problem with Lift Station #35.
From Welch Street the sewer line will need to be increased in size to a 12-
inch sewer line and connected to Lift Station #39.

New 8-inch and 6-inch Gravity Sewer Lines and Lift Stations to Serve
Remaining Area in Priority Area #2, East of Tamarack.

Currently there exists no wastewater service to the area east of Tamarack
Across the Hwy. 334 Bridge. New sewer facilities are described here to serve
the remaining Priority Area #2 within the 2006 planning period. These
facilities would include a 6-inch and 8-inch gravity sewer line along the
Lakeview Drive to the east side of the Hwy. 334 Bridge. There will also need
to be a new 50 gpm Lift Station and 4-inch force main along the east side of
the Bonita Point Subdivision. This 4-inch force main will tie-in to the 8-inch
gravity sewer line at the Oak Ridge Subdivision. On the east side of the Hwy.
334 bridge, a new 120 gpm Lift Station will need to be built to convey this
area wastewater flow. It is recommended that flow from this lift station be
pumped to Lift Station #36 using a 4-inch force main.

Increase Pumping Capacity of Lift Stations #25. and #33.

Presently, the upstream Lift Stations #24 and #32 pump at a higher capacity
than Lift Stations #25, and #33. Increased growth will increase the likelihood
of overflow conditions at these downstream lift stations. Therefore it is
recommended that the firm pumping capacities of these lift stations be
increased in capacity. Lift Stations #25 and #33 will need to be expanded to
have a capacity of 80 gpm and 58 gpm respectively.

Increase Pumpin acity of Lift Stations #60 and #61 and Con ion of
ravi wer to Lift Station

Under existing conditions, Lift Station #61 and #60 show to be overloaded.

It is recommended that the pumping capacity of Lift Stations #61 and #60 be
increased to 65 gpm and 165 gpm respectively. It is also recommended that

TM#2-27



a 4-inch force main be constructed from Lift Station #60 to Harbor Street.
A 8-inch/10-inch gravity sewer line will need to be constructed from Harbor
Street along an existing creek to Lift Station #38. Once this gravity sewer
line is constructed, Lift Station #59 can be abandoned.

Expansion of Lift Stations #38 and #309.

Lift Stations #38, and #39 pump over 90% of the total wastewater flow in the
North System to the wastewater treatment plant. These lift stations are
currently overloaded under peak flow conditions. It is recommended that Lift
Station #38 be expanded to have a firm pumping capacity of 930 gpm. It is
recommended that Lift Station #39 be expanded to have a firm pumping
capacity of 990 gpm. These capacities are based on the projected flow to
these two lift stations in the year 2016.

2016 Condition

1.

Expansion of Lift Stations #36 and #40.

With the additional flow from new growth and the new wastewater service
area on the east side of Hwy. 334, Lift Station #36 and #40 will be
overloaded in the 2016 flow condition. Therefore it is recommended that Lift
Station #36 and #40 be expanded to 230 gpm and 260 gpm capacities
respectively.

New 6-inch Gravity Sewer Line to Serve Priority Area #3.

A new 6-inch gravity sewer line will need to be constructed along Hwy 334 to
convey wastewater flow from Priority Area #3 to the New Lift Station on the
east side of the Hwy. 334 Bridge.

Expansion of Lift Stations #19 and #44,

Lift Stations #19 and #44 show to be overloaded for the 2016 flow condition.
It is recommended that Lift Station #19 and #44 be expanded to 115 gpm
and 65 gpm respectively.

Expansion of Lift Station #7, and New Gravity Sewer Line From Lift Station
#21 and #46 to Lift Station #7.

Lift Stations #7 and #21 are overloaded under 2016 peak flow conditions.
It is recommended that an 8-inch gravity sewer interceptor be constructed
along Lost Forrest Street to Sunset Street and then to Lift Station #7. It is
also recommended that a 6-inch interceptor be constructed from Lift Station

TM#2-28



#46 at Lynn Street to Lift Station #10 and then to Lift Station #7. These
two gravity sewer lines will allow Lift Station #21, #46 and #10 to be
abandoned. Lift Station #7 will need to be expanded to a capacity of 120
gpm. It is also recommended that a new 4-inch force main be constructed
from Lift Station #7 to the 8-inch gravity sewer line on Hwy. 334,

Expansion of Lift Station #5 and Construction of New Force Main from Lift
Station #61 to Lift Station #60,

Lift Station #5 at the intersection of Lakeview and Bayview Streets shows to
be overloaded under peak 2016 flow conditions. It is recommended that this
Lift Station be expanded to a capacity of 65 gpm. It is also recommended at
this time that a new 4-inch force main be constructed from Lift Station #61
to Lift Station #60.

New 8-inch Gravity Sewer Line from Lakeview Street to Existing 10-inch
Gravity Sewer Line East of Harbor Street.

Under the 2016 conditions, Lift Station #3 and #4 show to be overloaded.
It is recommended that a 8-inch gravity sewer line be constructed to divert all
of the flow from this area to the existing 10-inch gravity sewer line that feeds
into Lift Station #38. This can be done by tying in the main 6-inch lines
along Lakeview Street and by pumping a reduce quantity of flow from Lift
Stations #3 and #4 to the new 8-inch gravity sewer line.

2026 Condition

1.

New 8-inch and 6-inch gravity sewer line along Luther Street to Lift Station
#39.

Under the 2026 flow condition, the gravity sewer line along Welch Street
shows to be overloaded in the analysis. It is recommended that a diversion
gravity sewer line be constructed beginning at the end of Lift Station #40 6-
inch force southward along Luther Street and then over to Lift Station #39.
It is also recommended that a new 6-inch sewer line be tie-in to the proposed
8-inch sewer line along Luther Street. A diversion box will need to be
constructed at the beginning of this project that will allow the splitting of flow
in two directions to Lift Station #39.

New 6-inch Gravity Sewer Line Along Hwy, 198 ,

It is recommended that a 6-inch gravity sewer line be constructed along Hwy.
198 to handle additional flow from the area. If significant growth occurs
along Hwy. 198 prior to this time period, it may be necessary to accelerate

TM#2-29



this project. This sewer line could also be used to relieve some flow from Lift
Station #40, if required at this time. Currently, system analysis at this time,
does not show that it will be necessary to divert flow under the 2026 flow
conditions from the expanded Lift Station #40.

Expansion of Lift Station #37.

Lift Station #37 will be overloaded under 2026 peak flow conditions. It is
recommended that Lift Station #37 firm pumping capacity be increased to
310 gpm. The current capacity of Lift Station #37 is rated at 140 gpm at 100
ft of head. From our analysis, it appears that the discharge head may be
significantly lower than 100 ft. Our analysis shows that the existing pumps will
operate at a point along their pump curve that will currently produce about
220 gpm.

New Gravity Sewer Line along Arbolado Street to Lift Station #24. Expansion
of Lift Station #24 and New 4-inch Force Main from Lift Station #24 to Hwy
334.

The analysis shows that Lift Station #24 and the existing force main along
Legendary Lane will be overloaded under 2026 flow conditions. It is
recommended that a new 6-inch gravity sewer line be constructed to divert
flow from Lift Station #13 and the existing force main along Legendary Lane,
to Lift Station #24. The firm pumping capacity of Lift Station #24 will need
to be expanded to a capacity of 95 gpm. It is recommended that a 4-inch
force main be constructed from Lift Station #24 directly to the existing 12-
inch gravity sewer line along Hwy 334,

New 8-inch Gravity Sewer Line along Harbor Point Road.

Our analysis showed that some of the 2-inch force mains in the Northwestern
Harbor Point Area, will become overloaded under peak flow conditions. It
is recommended that a 8-inch gravity sewer line be constructed along Harbor
Point Road down to the existing 8-inch gravity sewer line.

South Wastewater System

2006 Condition

1.

New 6-inch Force Main to Enchanted Drive and North to the Mac Qaks
Subdivision.

To prevent the grinder pump stations from operating at shut-off head under
peak flow conditions, it is recommended that a 6-inch force main be

TM#2-30



constructed parallel to an existing 4-inch force main from the wastewater
treatment plant to Enchanted Drive and northward to the Mac Oaks
Subdivision.

New 4-inch Force Main Along For n Lan 1 ral For
Mains t rve Del Mar and Three Harbors Subdivisions.

To provide adequate service to the Del Mar and Three Harbors Subdivisions,
it is recommended that a 4-inch force main be constructed along Forgotten
Lane beginning at Enchanted Drive. The 4-inch force main would be extended
along the southside of Lakeland Drive to King Arthur Street. It is
recommended that 3-inch lateral force mains be extended into each of the
major streets in the subdivisions as shown in the mapping. It is also
recommended that grinder pumps with shutoff heads of approximately 120 ft.
be used in theses two subdivisions.

New 4-inch Force Main Along Leisureland Drive and Associated Lateral

Force Mains to Serve Leisureland Subdivision.

To provide adequate service to the Leisureland Subdivision, it is
recommended that a 4-inch force main be constructed along Leisureland
Drive beginning at Enchanted Drive. The 4-inch force main would be
extended along Lakeland Drive. It is recommended that 3-inch lateral force
mains be extended into each of the major streets in the subdivisions as shown
in the mapping. It is also recommended that grinder pumps with shutoff
heads of approximately 120 ft. be used in this subdivision.

New 15-inch, 12-inch and 10-inch Gravity Sewer Line and Lift Station to
Convey Flow From the North Part of the Wastewater System.

To transport wastewater flow from the Oakwood Shores and Golden Oak
Subdivisions and Subdivisions further north, it will be necessary to construct
a gravity sewer line beginning at the southwest corner of the Golden Oaks
Subdivision and proceeding along Cedar Creek Branch toward the wastewater
treatment plant. It is recommended that the gravity sewer line begin as a 10-
inch sewer line and increase in size to a 12-inch and finally a 15-inch as the
line draws nearer to the plant. Because of the Hydraulics of the wastewater
plant, it will be necessary to construct a lift station near the wastewater plant.
It is recommended that this lift station have an initial firm capacity of 400
gpm, and expandable to a total capacity of 1400 gpm.

New 4-inch Force Main 1o th kw hor ivision

To provide adequate service to the Oakwood Shores Subdivision, it is

TM#2-31



recommended that a 4-inch force main be constructed from the new 10-inch
gravity sewer at the southwest corner of the Golden Oaks Subdivision on Hwy
198 to the Oakwood Shores Subdivision. It is recommended that 3-inch
lateral force mains be constructed down the major streets of the subdivision.

New 4-inch Force Main tq_the Baywood Estates Subdivision,

To provide adequate service to the Baywood Estates Subdivision, it is
recommended that a 4-inch force main be constructed from the existing 4-inch
force main on Hwy 198 to Baywood Estates and that 3-inch lateral force
mains be constructed down the major streets of the subdivision.

New 6-inch and 4-inch Force Main to the Golden QOaks Subdivision.

To provide adequate service to the Golden Oaks Subdivision, it is
recommended that a 6-inch force main be constructed parallel to the existing
4-inch force main from the 10-inch gravity sewer line to the golden Oaks
Subdivision. It is recommended that a 4-inch force main be constructed down
the middle of the Golden Oaks Subdivision. It is recommended that 3-inch
lateral force mains be constructed down each of the major streets in the
subdivision.

New 4-inch Force Main to the Southland Shores, Bonanza Beach, and
Qakshores Estates Subdivisions.

To provide adequate service to the far north subdivisions within the south
system, it is recommended that a 4-inch force main be constructed from the
existing 4-inch force main on Hwy 198 northeast through each of these
subdivisions. It is recommended that 3-inch lateral force mains be constructed
down the major streets within each of these subdivisions. It is also
recommended that a 6-inch gravity line be constructed to the south of these
subdivisions.

New 6-inch Force Main and Lift Station to Serve the Cedar Branch Park
Area.

To provide adequate service to the Cedar Branch Park Area, it is
recommended that a 6-inch force main be constructed from the beginning of
the new 15-inch gravity sewer line around Cedar Creek Branch and down to
the Cedar Branch Park Area. It is also recommended that a 250 gpm lift
station be constructed at the south end of the Cedar Branch Park Area to
receive and repump wastewater flow from grinder stations in the Timber Bay,
Spillview, Diamond Oaks, Wood Canyon and Deer Island Subdivisions.

TM#2-32



10.

New 4-inch and 3-inch Force Main to Serve the Timber Bay, Diamond Qaks,
Spillview, Wood Canyon and Deer Island Subdivisions,

To provide service to these subdivisions it is recommended that a 4-inch force
main be constructed from the lift station at the south end of the Cedar
Branch Park Subdivision southward through to the end of the Wood Canyon
Subdivision. From the end of the 4-inch force main it is recommended that
a 3-inch force main be constructed through Deer Island Estates. It is also
recommended that 3-inch lateral force mains be constructed into each of
these subdivisions.

2016 Condition

1.

New 6-inch and 4-inch Force Main to Serve the Southeastern Portion of the
Priority #3 Area.

To provide service to the area on the south side of Lynn Creek, it is
recommended that a grinder system be installed with a 6-inch running from
Lynn Creek southward to Lake View Street. From Lake View Street, the
force main will need to be 4-inch in size and extended southward to the end
of the Priority #3 service area. A 120 gpm lift station will need to be
constructed roughly in the middle of the force main route to reduce the total
pumping head of the grinder stations in the far south part of the Priority #3
Area. It is recommended that 3-inch lateral force mains be constructed to
each of the major streets within each of the subdivisions in this area.

New 250 gpm Lift Station and 6-inch Force Main at Lynn Creek.

To convey flow from the southeastern part of the Priority #3 Area to the
wastewater treatment plant, it is recommended that a 250 gpm lift station and
6-inch force main be constructed, The 6-inch force main will begin at Lynn
Creek and end at an existing 6-inch force main near Cedar Branch.

New 6-inch and 4-inch force main for the Resor N within the Priori
Area.

To provide service to the Resort CCN, it is recommended that a 6-inch and
4-inch force main be constructed from along the shoreline with 3-inch lateral

force mains. These force mains will feed into an existing lift station at the
southern end of the Cedar Branch Park Subdivision.

New Paralle]l 6-inch Force Main to the Indian Harbor Area,

To convey the 2016 peak flow from the Indian Harbor and Del Mar

TM#2-33



Subdivisions, it will be necessary to construct a parallel 6-inch force main
along the existing 4-inch force main that currently exists.

New Parallel 6-inch Force Main along Enchanted Drive.

To convey the 2016 peak flow from the Leisureland and Forgotten Acres
Subdivisions, it will be necessary to construct a parallel 6-inch force main
along the existing 4-inch force main that currently exists.

New Parallel 4-inch Force Main along Lakeland Drive.

To convey the 2016 peak flow from the Leisureland Subdivision, it will be
necessary to construct a parallel 4-inch force main along the existing 3-inch
force main that currently exists. This 4-inch force main will extend the entire
length of the Leisureland Subdivision.

New 8-inch Gravity Sewer Trunk Lines Along Hwy 198 and Along the Golden
Oaks Subdivision,

To convey flow from the northwestern part of Payne Springs, it is
recommended that these 8-inch gravity sewer lines be constructed and tied
into an existing 10-inch and 12-inch gravity sewer line respectively. Itis also
recommended that the small lateral sewer lines be 6-inch gravity lines.

New 8-inch Gravity Sewer Line to serve the southwestern part of Pavne
Springs.

To convey flow from the southwestern part of Payne Springs, it is
recommended that a 8-inch gravity sewer line be constructed down to an
existing lift station at Lynn Creek.

2026 Condition

1.

New 6-inch Parallel Force Main in the Southern Priority #3 Area.

To convey 2026 peak flows from the southern part of the Priority #3 Area,
it is recommended that a parallel 6-inch force main be constructed from the
middle lift station to the 6-inch force main at Hidden Hills.

New 6-inch Parallel Force Main to serve the Resort CCN Area.

To convey 2026 peak flows from the Resort Area, it is recommended that a
6-inch force main be constructed from the lift station at Cedar Branch Creek
to the northern part of the Cedar Branch Park Area.

TM#2-34



3. New 6-inch Parallel Force Main Along Forgotten Lane.

To convey peak 2026 flows from the Del Mar Subdivision, it is recommended
that a 6-inch force be constructed along an existing 4-inch force main along
Forgotten Lane.

4. New 6-inch. 8-inch and 10-inch Gravity Sewer Trunk Line through the Central
Part of Payne Springs.

To convey flows from the central part of Payne Springs, it is recommended
that a 6-inch, 8-inch and 10-inch gravity sewer line be constructed down to the

. existing lift station at Lynn Creek. It is recommended that lateral lines on
this sewer interceptor all be 6-inch in size.

Each of the recommended projects will be evaluated as to cost and prioritized in the
Recommendations and Implementation phase of the Master Plan. Currently, there is a
potential change in the location of the proposed South WWTP. The exact location of the
plant has not been determined. Therefore, the original planned location of the plant will
be used for the purposes of this study. Once the new plant site has been selected, the South

wastewater model should be rerun to determine any changes needed in the system. A map

of the proposed wastewater system improvements is provided in Attachment 2-C.

TM#2-35



40 RECOMMENDATIONS AND IMPLEMENTATION

Based on the information developed in this Technical Memorandum and Technical
Memorandum #1, a list of recommendations will be developed to address the present and
future needs of the District’s water and wastewater systems and treatment facilities. These
recommendations will be grouped into phases for implementation and an implementation
plan will be developed. Cost estimates will be provided for each recommended project and
an environmental assessment of each project will be performed. The environmental
assessment will be compiled in accordance with TWDB guidelines and will include a review
of the proposed improvements for potential environmental impacts. This information will
be developed and presented in Technical Memorandum #3 and the final Master Plan

report.

TM#2-36



ATTACHMENT 2-A

PRIORITY AND SERVICE AREA MAPPING



4000 Puls o

e Linast Covivy

Py

.
Lo L TR

o 1L
N
i

A v

WASTEWATER
SERVICE AREAS

T

Ty

-




PiL TR MOOD RIS O

R g L, St
1&" ity

WATER
SERVICE AREAS

Tl

il

'&.ﬁ'fﬁ?s TR S S5
foond

N




Py Uk Mo FAT 0

e e Cmtes
Dwe

AL w8
At L -1,

\
£°
- EE

1
v
i
4

PRIORITY
AREAS

. § -1
LT - |
— I
1 I
foo o
[
‘ T
o 4
PRIORITY 3 .
i
1
L - -




ATTACHMENT 2-B

POPULATION AND FLOW PROJECTIONS



I — LOHLSIQ HIHON

00’0 0 P92 =101 4 98eb rog A1
000 e6s0 0 9r9c 65EY 09Ey 99T s2o2
00°0 9650 0 9poe ey yEEY L192 veoe
0’0 6650 o 9v9C 90EY g0eY 5652 e20e
00’0 £09°0 0 oP9e At 4 ecy 652 (<A
00°0 209°0 ¢ 9r9e osey 182 tase 1202
000 0l90 (4] avoT 6.0 4 Le2k arse ocoe
€e'0 ¥s0°L 0 orse 18 4 8Ly Zese 6l0e
€€0 930’} 0 9v92 4 48 4 ekl geve 8102
£L0 L0°L 0 9¥92 860¢ 860 69ve L10C
£€°0 680°| 0 o9boe yS0F SOy 444 gloe
€e'0 o1 0 9¥9e cloy oLoy Sive siog
ge’0 ELLL 0 opaZ 5968 996¢€ 68ee L43
€60 = A 0 4474 Ieee Z26e 29E2 €102
1) gel’l 0 9p92C Lige 848¢ 9eeeT clog
EE°0 IS4t 0 oboc £e8e £EBE 602 1102
£€°0 oLl o g¥92 68.¢€ 68.8 282e oto2
EE0 g€2e’ L (¢] 99T 6ElE oriE £s2e 6002
€e0 el 0 9p92 069t 069t £222 8002
£€'0 6sE’| o gr9e IP9E L9t £612 2002
€20 8le’| L ovoe 065 Lese €91g 9002
€80 1682’1 134 oree g01e <002
£€°0 FAS S S8 ov9e 2a0e ¥o0e

rda
96/¥1/80

6961 —968T
06610061

‘P¥YO
|
1eje(]

“Td MOYAN D matey
“H'd ‘MW ", vomig

VIHv ONINNVId | ALIGOTEd

HILVMZLISVYM LOI41S1a HLHON

INM ALHOIIANY Al LoEg6D03]

10141810 HLIHON —~ SNOILO3MOHd V3HV ALIHCIHd

NVIdHILSYIN H3LVMILSYM ONY HILYM OSMd ¥33HD HVQID LSY3 efili

STTOHDIN = 383344

Ll




¢ — 1OMH1SIJHIHON

el o ¥er'o 6001 6001 00’0 0 epse 1% 4 g6Lp 625C 9202
ee’l 2920 120 8’001 8001 000 2650 0 evse 1743 4 vily vige se0e
ce'l oet’o 8i+°0 6001 6004 00'c 9650 0 [ 4°14 eriy iy 662 ¥20e
1 8SE°0 1418 H0) 600} + 16°00% oo'c 6650 Q chse v iy yeve €20
ot't 958°0 Pivo 8001 6001 000 £09°0 0 A4 T4 660 680 e9ve &0z
0e’l €9€°0 (83 4] 6001 6001 000 109°0 0 evse SLOov sLov SSve 1202
6’| 1SE0 60¥°0 600} 600} 000 ol9'c 0 chse 0sor 0so ob¥2 0eoe
FI4 B8re'o #ov0 600} 600} £€'0 ¥l 0 ebse 800 800p rive 6102
A SPe'0 Lov'o 600} €101 €€'0 990°} 0 cvse S96€ 996¢ 68€2 8102
STl (440 86E°0 6001 9’101 £€0 Friy 0 41 €26E €26t £9ee 4102
el 6E€0 P6E°0 6004 68’101 £€°0 680°1 0 erse 188E Iege geee 8102
22l $£E0 68t'0 600} £20!1 €e0 oL’ 0Z 4 41 618€ 6eat 14,574 S102
e’ 0ee0 £8€°0 ’ 4 4°14 Sie 96.€ £922 1 4304
81’1 <0 9.€°0 epse <69t 74> A AA €102
L} eeo 2ie0 epse t£eot kit 6312 4l
9l°t 9IE0 49¢€°0 cyse LLSE olet Isie L2
L4 HED 29E'0 orse 60S€ 1Z9t rLig otLo2Z
el 90€'0 95€'0 cyse 4 4 4 o|se ploZ 6002

(4 47 27454 €St £E02 2002

oLl 10E’0 0SE°0

VO H3d
goe3sval

AV

H31VMILSVYM 101H1SIa HLHON

D IIM ALHOIHANVAT10€56003]
rdg Ag 10HLSIQ HLHON —— SNOWJSrOtd Y3HV ALIHOIHC
96/p1/80 ‘oRQg NVIdHILSYIN HILYMILSYM ONY HILVM GSMd ¥33HO Hv(Q30 LSV 9l
4 STOHDIN = 383344

6961-9681 a'd "HOYAN "D BT S _U
0661 —0061 “H'd 91931 *p vomrg



€ — 1OI8ISIHLIHCN

80t ocL
90t 06
ot 08
20t (¢72
662 08
62 3+
562 or
c6e o
06¢c o7+

N -N-N-NoN-NeN-N-N-NolleNoloNeNoNolNoNoNoNaolloleolejeeRelleleli]

[~N-NoNoNeNoNeNoloNelal o)
-

VIHY ONINNY1d £ ALIHOIHd

HILVMIALSYM LOIH1SIA HLHON

PO MM ALHOIHANV AT 0ES6003]
rya Ag 10141510 HIHON —— SNOI1O3rOdd ¥Y3dY ALIHOIMd
96/¥i/80 lejeg NVIdHILSYIN H3LVM3LSYM ONV HILVM OSMd X33HD HYA3D 1SV el

STOHDIN = 383344

6961 —9681 H'd “SIOYAN "D UKIE Q U
0661 —0061 T %R "M VoW




Simon W. Freese, P.E. 1900-1990

Dj Marvin C. Nichols, P.E. 18961969
FREESE « NICHOLS
Title: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Date: 08/14/96
PRIORITY AREA PROJECTIONS — — 2031 DISTRICT By: DRJ
[ECCo5301]VANPRIORTY.WK1 Chikd: ™

NORTH DISTRICT WASTEWATER

ZOI._.I WASTEWATER 404>_.m

GAY|GROWTH 30 DA

5188
5361
5534
§707
5880

6197
6355
6514
6672
6831
6965

7232
7365
7488
7611
7733
7855
2015 4806 8154 7978
2016 4800 8243 8100
2017 4942 8331 8203
2018 5003 8420 8306
2019 5065 8508 8409
2020 s1z2r 8597 8511
2021 5168 8650 8578
2022 5207 8701 8644
2023 5246 8752 8700
2024 5206 8803 8775
2025 5325 8855 8840
2026 5365 8906 8906 5168

NORTHDISTRICT - 4



S — LOMHLSIOHLYON

410 be'l 68v'0 21 0 geg 058t 98cty 6ice = AerA
9L4°0 vae’L 98Y'0 21 2650 0 ces gcee (0.019 4 90t A0
SLL0 952'1 £8¢°0 43 9650 0 6% <08 1247 4 a6ee vzoz
vLL'0 6’| 0810 el 6650 0 928 28.¢ 80EY 822 1A
€L1°0 el L0 Fx g £09'0 0 (44 09.¢e 28y (92T 2202
(YN yeet Siv'0 21 2090 0 6ls £l 152y lsee eoe
0L10 9T’ eLv’o el 0i9'0 0 9Lg rviie ieer eee 0202
) ’ ' 0 pLee 6l02

0 1612 gioe

0 91 2102

0 tie 910c

0 12ie sloe

0 1602 rice

0 vi0e €102

0 1502 cioe

) 1202 102

0 002 o102z

0 861 6002

0 2s6l 8002

0 9Z61 2002

0 6681 92002

V3tV ONINNV1d } ALHOIHd

HILVM 10{41S1d HLHON

- PHYD INMALHOIHANVALL0ES6003]
rHa g 121H1SIQ HIHON —— SNOILO3rodd Y3y ALIHOIHd
o6/bi/80  :e3e(Q NVIdHILSVIN HILYMILSYM ONV H3LVM OSMA Y3360 HYQ3D 1SY3 teptL

$T1OHOIN » 38334

69619681  “H'd ‘SIOUIIN "D WiATely S_U
0661-0061 "H'd ‘35301 "M TOWIG




D Simon W. Preese, P.E.
D Marvin C. Nichols, P.E.

FREESE » NICHOLS

Title: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Date:
PRIORITY AREA PROJECTIONS —— NORTH DISTRICT By:
[ECCo5301]V;ANPRIORTY. WK1 Chkd:

NORTH DISTRICT WATER

1900-1990
1896 —1969

08/14/96
DRJ

OCO0O0O0OQOOO0OO|0M~

819

127 0.429 1.116

NORTHDISTRICT - 6




L= 1DHISIAHLIYHON

OO0O0O0QCOCO0O0O0CODODOO0OCODO0O0OOOCODODCOO0ODO0OO

H3LVM 1O{HLSIa HLHON

P INM ALHOIMANVATL0ES60D3]
rHa  :Ag 1OIHiSIQ HIHON =~ SNOILO3rOHd YaUV ALIHOIYd
96/¥1/80 :ejeQ NYIdHILSYW HILYMILSYM ONY HILVM OSMd Y3340 Hva3D L1SV3 ‘el

SJIOHDIN » 3834

6961~968T  “T'd "SIYAN "D UIE Q G
0661-0061  “T'd "% "M\ UOWIG




D Simon W. Freese, PE.  1900~-1990
D Marvin C. Nichols, P.E. 1896-1969

FREESE « NICHOLS

Title: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Date:  08/14/96
PRIORITY AREA PROJECTIONS ——~ NORTH DISTRICT By: DRJ
{ECC95301]VANPRIORTY. WK1 Chid:

NORTH DISTRICT WATER

NORTH WATER TOTALS

NORTHDISTRICT - 8



4 — LOIHLSIQ HINOS

0 0 0 0 €98 86LF 6861 8002 0202
0 0 0 0 £98 iy iriy 2i82 sz02
0 0 0 0 €98 £80¥ £80¥ 95T ¥zoz
[+) 0 0 [} £98 cZor G20r 0052 €202
o 0 0 0 £9% PI-. > 196¢ vove 2202
4] 0 0 [} €99 §06¢€ 8062 b:74 24 ¥4
0 0 0 0 £98 058t 0588 1662 0202
0 0 o 0 £98 Z6.e 26.8 S5E2 8102
0 0 0 0 €08 vele veLe 8162 8102
0 0 0 0 £08 9/0¢ o0t £822 2102
0 0 0 [} £98 219t g10t iyee o102
o 0 0 0 £o8 655t 85Se 1622 c1o2
o 0 0 0 €98 105¢ L0GE g1z v102
0 0 0 0 £o8 £rve (224 8ciz €102
o 0 0 0 co8 15 353 2012 z1o2
o 0 0 0 £08 268 lzZe8 9002 102
0 0 0 0 c98 8928 802¢ ocoz 0102z
0 0 0 0 £98 oLze oize o6l 8002
0 0 0 0 £98 k{0 ZGie 8561 8002
0 1] 0 0 £o8 60t ¥60t 2261 2002
0 0 0 0 £98 9c0e 908 o881 2002
0 0 0
0 0 0
0 0 0
0 0 0
0 0 0
0 0 0
0 0 0
0 0 0
0 0 0
o 0 0
AR O]
VYIHY ONINNV I } ALIHOINd

HALVMILSYM LOIHLSIA HINOS

‘PO LMW ALHOIHASVALLOES 6003]
rHa A9 LOHISIJ HINOS —~ SNOUWISIMOoYd Yauy ALOIHd
SO/¥L/80  l%EQ NYIdHILSYW HILVMILSYM ONV HLVYM 0SMd H334O HYQ3O LSv3 il

STOHOIN » 3§34

6T -9681 L WPPIN D Uy G_U
0561—0061 H'd "SR M, VOIS )




D Simon W, Freese, P.E 19001990
D Masvin C. Nichols, P.E. 1896— 1969

FREEBE » NICHOLS

Tile: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Dats: _ 08/1498
PRIORITY AREA PROJECTIONS —— SOUTH DISTRCT By: DRJ
[ECC05301]V:\SPRIORTY. WK1 Chkd:

SOUTH DISTRICT WASTEWATER

PRIORITY 2 PLANNING AREA
pr—

CPAN | : : CPEAKT LA

[+] 0 [/] 0
1007 [+] 0 [+] 0
1008 ] 0 [+ 0
1009 0 0 ) 0
2000 0 o} 0 0
2001 0 0 [+ 0
2002 0 0 0 0
2003 [»] 0 0 1]
2004 ] 4] [+] 0
2005 4] 0 0 0
2008 0 0 0 0
2007 Q 4] 0 [)]
2008 0 4] L] [s]
2000 ] 0 1] ]
2010 [+] 0 0 1}
2011 0 0 0 ]
2012 0 0 4] [/}
2013 0 88 0 0 0
2014 0 -] 0 0 0
2015 510 850 821 0 2% 0 0 ]
2016 537 864 884 0 0 4] 0 0
2017 545 ars 878 0 4] (4] 0 0
2018 554 892 892 4] 0 0 Q 1]
2019 562 006 008 [+] 1] 0 0 0
2020 -74] 19 019 0 0 0 0 1]
2021 580 933 3 0 0 0 0 0
2022 588 047 o047 [¢] 0 0 0 ]
2023 507 051 81 0 0 0 1] (]
2024 608 975 975 0 0 0 1} (1]
2025 814 889 089 9 0 0 0 (/]

0 4] 0 0 0

2026 623 1003 1003

SOUTH DISTRICT - 2




£ ~ 1OIHLSa HINOS

£I60 1110 €510 6v5°0 610 600} 0'l51 000 D 0- 0 Zi51 L2908 666 9202
18v0 (4344 Sri0 eve0 114 6°004 0'LSt 000 o't ¥eSh i 0 oEri 741 268 q202
19¥0 9040 Le10 ¥e$'0 €S0 8004 0181 000 143 (4348 801 0 19€1 [4:1.7 Sv8 ¥e0e
" 0] 00L0 0eLo 9250 0510 6001 0'LS) 00’0 o'l 2148 9! 0 3:r4 o062 86L €202
. " 0 olet 1682 374 Ze0z
0 el g68Z Y0L (X414
0 8501 zige 159 0202
4] €96 0LL2 oi9 6102
0 106 1212 €05 202
0 2¢8 S902 ols 2102
0 954 (44 +72 4 0102
0 089 0052 €2F S0
0 509 L9952 8. ¥102
0 625 gie2 82¢e €102
0 hsid 174 54 282 [43: 4
0 8L [+ 74 gee L1102
0 20¢ 18€2 g8l 0102
0 e SeT D43 6002
0 ist 20£2 ] 9002
0 9L
0 0
0 0
0 o
0 0
0 o
0 0
0 0
0 0
0 0
0 0
0 [!]

HILVMILSYM LOIHLSIG HINOS

PO M ALHOIEdSVAlLoes 8003l
reg__ Ag 1XHLSIQ HINOS — — SNOWOArOHd VIHY ALMOIUd
08/ri/e0 ®®Q NYIdU3LSVIN UALVMIALSYM ONY HILYM QSMd ¥33HO HvQ3O LSV ‘oL

STIOHIIN = I$3Td

6361 —9681 TdSOPIN D TR S G
0661 —0061 HJ WU "M, DOV




D Simon W. Froese, P.E. 1900—1990
D Marvin C. Nichala, P.E 1396~ 1969

FREESE = NICHOLS

Titte: EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Dabe: __08/14/90
PRIORITY AREA PROJECTIONS — - SOUTH DISTRICT By: DRJ
[ECCO5301]V\SPRIORTY. WK1 Chid:

SOUTH DISTRICT WASTEWATER

PRIORITY 4

-
sgoooooooooooooooooooocoooooooooo

0000 C|00ocoo|o 0000000000000 00C00COONO00OT O
OOOOOOC)OOOOOCDOOOOOOOQOC’OOOOQOQOOOODOOOOOO.‘E

2022 59

2023 800

2024 601

2025 003

2028 004

2028 807

2030 78 L

2032 118 812 180
2034 1587 815 252
208 e8| 617 35
2038 235 620 I7e
2040 274 623 442
2042 34 626 505
2044 353 628 5088
2048 392 831 831 0

SOUTH DISTRICT - 4



§ — LOldLsig HiNos

8560

L5410

vi88 OLI¥ 8202
998 8.0¥ §202
o8 196¢ o2
9258 §68¢ €z02

gest

g

g8

AIPPIN D UK
H'{ ‘w0l ‘p voums

§f§§§§§§§§§§§§§§§§§§§§§§§§§§§

STVIOL HALVMALSVM HINOS

HILVYMILSYM 101H181d H1INOS

IXMALHOIEdS\:AlL0668003]

LOHLSIQ HINOS ~ = SNOLLO3MOHd YIHY ALMOIYd

NYTdHALSVYIN HALVMILEYM ONV HALVM OSMd ¥33HO Hva30 LSV sl
STOHOIN «

&




D Simon W. Precse, PE 1900—-1990
D Marvin C. Nichals, PE. 1896—19¢9

FREESE » NICHOLS

Title: EAST CEDAR CREEK FWS0 WATER AND WASTEWATER MASTERPLAN Date: __08/14/96
PRIORITY AREA PROJECTIONS —— SOUTH DISTRICT By:  DRJ
[ECC95301]V:\SPRIORTY. WK1 Chkd.

SOUTH DISTRICT WATER

PRIORITY 1 PLANNING AREA
R : g 8- R
TAL | SERVED/ SERVICE | SERVICE
1997 1560 28512 212 0 0 0 0 0 232 115.38 0.000 0.000 0.000 0.000 0.290 0.7%1
1008 1506 2570 2570 4 0 0 0 0 2.26 115.38 0.000 0.00C 0.000 0.000 0.207 0.810
1909 1633 2020 2028 0 0 0 0 0 221 115,38 0.000 0.000 0.000 0.000 0.303 0.828
2000 1669 2e87 2087 0 0 o ] o 217 115.38 0.000 0.000 0.000 0.000 0.310 0.840
2001 1705 2745 2745 0 0 1] 0 0 212 115.38 0.000 0.000 0.000 0.000 0317 0.805
2002 1741 2803 2803 0 0 0 0 0 208 115.38 0.000 0.000 0.000 0.000 0.323 0.883
2003 17 2861 2861 0 0 0 0 0 2.03 115.38 0.000 0.000 0.000 0.000 0.330 0.901
2004 1813 2010 2019 o 0 [ 0 0 1.99 115.38 0.000 0.000 0.000 0.000 0.337 0.920
2005 1849 2978 078 (1] 0 (] 0 o .95 115.38 0.000 0.000 0.000 0.000 0.344 0.938
2000 1886 3038 3038 0 0 0 0 0 1.92 115.38 0.000 0.000 0.000 0.000 0.350 0.958
2007 1922 3004 3094 0 0 0 o 1] 1.88 115.38 0.000 0.000 0.000 0.000 0.357 0.975
2008 1958 3152 3152 0 ] 0 0 0 185 115.38 0.000 0.000 0.000 0.000 0.364 0.093
2008 1904 3210 3210 0 0 0 0 0 1.81 115.38 0.000 0.000 0.000 0.000 0.370 1.011
2010 2030 e 3208 0 0 0 0 0 1.78 11538 0.000 0.000 0.000 0.000 0.377 1.030
2011 2006 7 a3z7 0 0 0 0 0 1.75 115.38 0.000 0.000 0.000 0.000 0.384 1.048
2012 2102 3385 3385 0 o 0 0 0 1.72 11538 0.000 0.000 0.000 0.000 0.391 1.068
2013 2138 3443 4 0 0 o 0 0 1.6 11538 0.000 0.000 0.000 0.000 0.397 1.084
2014 2175 3501 a0 0 0 0 0 0 1.68 11538 0.000 0.000 0.000 0.000 0.404 1.103
2015 2211 3550 3550 0 0 0 0 0 1.63 115.38 0.000 0.000 0.000 0.000 0.431 1121
2018 2247 3418 3818 0 0 c 0 Q 1.61 115.38 0.000 0.000 0.000 0.000 047 1.139
2017 2233 676 370 0 0 0 0 [} 1.58 115.38 0.000 0.000 0.000 0.000 0.424 1.158
208 2319 3734 3734 0 0 0 0 0 1.56 115.38 0.00C 0.000 ©.000 0.000 0.431 1178
2019 235% are2 are2 0 0 0 o 0 1.53 115.38 0.000 0.000 0.000 0.000 0.438 1104
2020 23 3850 3450 0 0 0 0 0 1.51 115.38 0.000 0.000 0.000 0.000 0.444 1.213
2021 2428 3909 3008 0 0 [ 0 ] 149 115.38 0.000 0.000 0.000 0.000 0.451 1.21
2022 2484 3087 2967 0 9 0 o 0 1.47 115.38 0.000 0.000 0.000 0.000 0.458 1.249
2023 2500 4028 4025 0 0 ] 0 0 1.45 115.38 0.000 0.000 0.000 0.000 0.404 1.268
2024 2336 4083 4083 0 0 (1] 0 0 1.42 115.38 0.000 0.000 0.000 0.000 0.471 1.280
2028 2572 4144 H4 0 0 0 0 0 1.40 115.38 0.000 0.000 0.000 0.000 0.478 1.304
2028 2608 4199 4100 0 0 Q 0 g 115.38 0.000 0.000 0.000 0.000 0.485 1.323

SOUTH DISTRICT - 0




£ = 1OIHLSIQ HINOS

:98%358220'00000000000

'OOOOOOOOﬁOQOOOOOQOOQOOOOOOOOOOO
OOOOOOOOOOODOOOODOOOOOODOOQOOOQ
OOOOOOOOOOOOOQOOOOOOOOOOODOOGOQ

o™
~
-

HIALVYM LOIH1SIO HINOS

PHYD DM ALHOIHGSVATL0ES 60D3]
__fHa  :Ag LHLSIQ HLNOS =~ SNOLLOAOHd VIHY ALMOIHd
98/71/90 wwg NVIdHALESYN YALYMILSYM ONV UILVM GSMJ N33HD HvQ3D LSV epiL

SIOHDIN » 3934

696T—960T  Ad SOWPIN D TV CG
066T—006T A “Wal] "M howlg




D Simon W. Freess, PE. 19001990
D Marvin C. Nichole, PE 18961969

FREESE * NICHOLS

Tite: EAST CECAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Date: _ 08/14/98
PRIORITY AREA PRCJECTIONS —— SOUTH DISTRICT By: DAJ
[ECCO3301]V:\SPRIORTY. WK1 Chid:

SOUTH DISTRICT WATER

PRIORITY 3 PLANNING AREA
Eﬂq . 5

1007 0 0 345 0
1008 0 0 353 o .
190090 0 0 81 0 )
2000 0 0 88 0 }
2001 0 0 376 249 0 .
2002 [+} 0 384 254 0 )
2003 0 0 02 259 0 .
2004 0 0 400 265 0 .
2005 0 0 408 270 0 .
2008 0 Q 418 2715 0 .
2007 [+] 0 424 280 0 .
2008 [+ 0 432 286 0 R
2000 ] 0 20 0 .
2010 [+ 0 206 0 .
2011 0 [} an 0 .
2012 0 [+] 307 0 .
2013 Q [+} 312 0 . . , .
2014 0 [ 317 0 1.68 115.38 0.522 0.151 0.032 0.100 0.000 0.000
2015 0 0 323 0 1.63 115.38 0.531 0.154 0.032 0.102 0.000 0.000
2018 0 0 328 0 1.61 115.38 0.540 0.156 0.033 0.103 0.000 0.000
2017 0 ] 333 0 1.58 115.38 0.548 0.150 0.034 0.105 0.000 0.000
2018 0 [} 338 0 1.56 115.38 0.557 0.181 0.034 0.107 0.000 0.000
2019 Q [+} 344 0 1.53 115.38 0.566 0.104 0.035 0.108 0.000 0.000
2020 0 [} 3490 0 1.51 115.38 0.574 0.168 0.035 0.110 0.000 0.000
2021 0 [} 354 0 1.49 115.38 0.583 0.160 0.038 0.112 0.000 0.000
2022 0 0 350 0 1.47 115.38 0.562 0.171 0.038 0.113 0.000 0.000
2023 0 0 365 0 1.45 115.38 0.800 0.174 0.037 0.115 0.000 0.000
2024 0 0 370 0 1.42 115.38 0.000 0.178 0.037 0.117 0.000 0.000
2025 Q9 0 3rs 0 1.40 115.38 0.8018 0.179 0.038 0.118 0.000 0.000
2026 0 1] 380 0 115.38 0.826 0.181 0.038 0.120 0.000 0.000

SOUTH DISTRICT — 8




6 — LOH1S1a HLNOS

6810 €400 0000 000°0 000°0 0000 8eGlLL 220 [} 0 0 0 (1] 1e9 coe 90z
" " ' i 0 ) 0 9% 229 {217 ¥roe
0 0 0 S0% 629 rit 4 4174
0 0 0 b4 44 €29 »i2 oroe
0 0 0 8.t 029 g€ 8€02
0 o 0 gie 119 941 9002
0 0 0 esZ sio P11} ¥E02
0 0 1] [-1-13 cle 133 2802
o 0 [ ezl 809 8L 0g02
Q 0 0 £9 109 6€ 8202
0 Q 0 0 09 [ 8202
0 0 0 0 €09 4] s§202
0 0 0 Q e 0 rZo2
0 0 0 Q 009 0 €202
0 0 1] 0 865 0 2202
0 0 0 0 269 1] leoz
0 0 0 0 €65 0 0202
0 0 o 0 885 0 X174
0 0 o 0 08¢ 0 210
0 1] o 0 [4:5 1] 2102
0 0 0 0 8.8 0 eloz
0 o] 0 0 vis 0 gioz
0 0 0 0 0.8 0 rioz
0 0 0 0 995 0 10z
0 0 0 0 298 0 cioz
0 o 0 0 89S o Hoe
0 +] 0 4] £9¢ 1] oloz
0 ] 0 0 0
0 0 0 0 0
[1] 0 1] 0 Q
0 (4] [+] 0 0
0 0 o 0 0
0 0 0 0 0
0 0 0 0 0
] 0 0 0 0
0 o) 0 0 0
o] 0 0 (] 0
0 0 0 [*] 0
o 0 o 0 0
0 0 0 0 4]
Q 0 0 0 ']
% R 1k B

H3LVM 1D1HLSIAd HLNOS

P MM ALHOIH S\ ALL0eS6003]
rda ”>n LOHLSIG HLNOS — — SNOLLOSrOYd vYaHY ALMOiEd
00/41/80 MuQ NVIdU3LSYN HILYMILSYM ONV HILVM ASMd MI3HD Hvd3D 15V 'eplL

SIOHOIN » 397304
U

69619661  “H'd 'SIOTPIN O Arepy C
0661~0081 ' “WRAUL 'm tow|g



D Simcn W. Froeso, PE. 19001990
J Marvin C. Nichds, PE 18961969

FREESE « NICHOLS

Titie; EAST CEDAR CREEK FWSD WATER AND WASTEWATER MASTERPLAN Date: __08/14/06
PRIORITY AREA PROJECTIONS ~ - SOUTH DISTRCT By: DRJ
[ECC®53011VASPRIORTY.WK1 Chid:

SOUTH DISTRICT WATER

SOUTH WATER TOTALS
I TOTAL:
5313
1907  1805[ 5435
1908 1851 5888
1999 1808 5875
2000  1042) 5705
2001| 1087 Sso16
2002{ 2032 0035
2003] 2078] 6154
2004| 2123 0274
2005| 2188 6393
2008| 2214|512
2007|  2259| e6az
2008| 2305|6751
2000/ 2350 870
2010| 2395 6000
2011 2441 7100
2012|  2e80| 7227
2013|  2532] 7348

2014 2577 7404 4149 1839 480 17 nz 1.42 115.38 0.570 0.151 0.032 0.100 0.479 1.307
20138 2622 7583 4222 1869 4838 103 322 1.40 115.38 0.589 0.154 0.032 0.102 0.487 1.330
2016 2087 7702 4205 1900 496 105 328 1.38 115.38 0.508 0158 0.033 0.103 0.498 1.353
2017 2710 7820 4364 1931 504 106 333 1.36 11538 0.808 0.159 0.034 0.105 0.503 1.374
2018 2753 7930 4433 1981 512 108 338 1.34 115.38 0.018 0.161 0.034 0.107 0.511 1.308
2019 2700 8057 4502 1992 520 110 344 1.32 115.38 0.827 Q104 0.035 0.108 0.519 1.418
2020 2839 8176 4571 2022 528 11 349 1.30 115.38 0.637 0.108 0.035 0110 0.527 1.440
2021 2882 8204 4840 2053 538 113 354 117 115.38 0.647 0109 0.038 0112 0.535 1.482
2022 2925 8410 4709 2083 544 115 kL 1.18 115.38 0.656 017 0.036 0.113 0.543 1.482
2023 2068 8528 4778 2114 552 117 385 1.14 115.38 0.688 0.174 0.037 0115 0.551 1.508
2024 3011 8842 4847 2144 560 118 370 802 1.12 115.38 0.875 0.176 0.037 0117 0.550 1.527
2025 3054 8758 4010 2175 568 12¢ 375 803 1.1 115.38 0.083 0178 0.038 0.118 0.567 1.540
2020 3098 8av4 4985 2208 576 122 380 6805 11538 0.095 0.181 0.038 0.120 0.575 1.570

SOUTH DISTRICT — 10




ATTACHMENT 2-C

MODELING AND SYSTEM MAPPING



i
W m
!
EAST CEDAR CREEK
FRESH WATER SUPPLY DISTRICT -
. SOUTH WASTEWATER SYSTEM s Taw
! o
. 3008 WATER SYSTON MPROVEMENTS ,
|e 2018 WATER SYSTEM MENOVEMENTS —— |
| & 2028 WATER SYSTEM MPROVEMENTS —— AN
V- —
]
mm H
1 | -
I I | ;
' mm. e I kY ot
DA E \ i la




A
i




', EAST CEDAR CREEK
"FRESH WATER SUPPLY DISTRICT
: " SOUTH WATER SYSTEM

b
|
I
|
i

[ S




M3vm 9102
NISAS Yllvm 9002

———sxmmamrdmsmmem
—— SININGAQHAA| PCLSAS
~==— SININFAOHIN|

3N v DNUSHG
' ORI

.’ WALSAS YIIVM HLNON
1JWISIO A1ddNS H3ILVM HS3Y4

MO ¥vd3D 1SVl

T Pldn
I N s
Ld A :;:\':F\,:J![V -
4 T LI
4 — —
- ®
£ M
T
’ |
S
4 i |
ya [
— 4




APPENDIX C

TECHNICAL MEMORANDUM #3

RECOMMENDATIONS AND IMPLEMENTATION PLAN SUMMARY



EAST CEDAR CREEK
FRESH WATER SUPPLY DISTRICT

WATER & WASTEWATER MASTER PLAN

TECHNICAL MEMORANDUM #3

SUMMARY OF TASKS E AND F
RECOMMENDATIONS AND IMPLEMENTATION PLAN

OCTOBER 1996

FREESE = NICHOLS

ECC95301



TABLE OF CONTENTS

1.0 INTRODUCTION
1.1  Background
1.2  Recommendations and Implementation Plan Scope

2.0 RECOMMENDED IMPROVEMENTS 5
2.1  Distribution and Collection System Improvements 5
2.2  Water Treatment Plant Improvements 5
1
1

2.3  Wastewater Treatment Plant Improvements 2
2.4  Prioritization of Improvements 7
3.0 ENVIRONMENTAL ASSESSMENT 18
3.1  Permitting 18
3.2  Archeological, Historical, and Cultural Surveys 19
3.3  Threatened and Endangered Species 19
4.0 COST ESTIMATES 20
5.0 POTENTIAL FINANCING OPTIONS 32

ATTACHMENT 3-A - MAPPING OF PROPOSED IMPROVEMENTS

ATTACHMENT 3-B - MATRIX EVALUATION

ATTACHMENT 3-C - ENVIRONMENTAL ASSESSMENT

ATTACHMENT 3-D - COST ESTIMATES

LIST OF TABLES

Page No,

TABLE 1 - North Water Treatment Plant Capacity 8
TABLE 2 - South Water Treatment Plant Capacity 11
TABLE 3 - North Wastewater Treatment Plant Capacity 14
TABLE 4 - South Wastewater Treatment Plant Capacity 16
TABLE 5 - Preliminary Cost Estimates 21-29
TABLE 6 - Master Plan Costs Summary 31

TM#3-1



1.0 INTRODUCTION
1.1 BACKGROUND

The East Cedar Creek Fresh Water Supply District (ECCFWSD) consists of two separate
water distribution and wastewater collection systems, the North System and the South System.
Each System is hydraulically independent and has its own water and wastewater treatment plants,
elevated water storage tanks, and distribution and collection system piping. Both of the
wastewater collection systems are primarily pressure systems with the North System using about
half gravity sewers and the South System using mostly force main piping with a small amount of
gravity sewer. Each System was evaluated as to the current condition and expected future
conditions of the treatment plants, sewage collection systems and water distribution systems and
their ability to meet current TNRCC State Design Criteria.

The North District water system includes a 2.55 million gallon per day (MGD) water
treatment plant, 500,000 gallon elevated storage tank, and water distribution piping. District
records indicate that the North water distribution system served an average of 2,896 water
connections in 1995, The North District wastewater system includes a 0.626 MGD wastewater
treatment plant, 67 wastewater collection lift stations, associated house grinder pumps, wastewater
force mains, and gravity piping. The North wastewater collection system served an average of
3,075 connections in 1995.

The South District water system includes an existing water treatment plant and
hydropneumatic storage tank. However, a proposed 1.73 MGD water treatment plant and
300,000 gallon elevated storage tank have been designed and are under construction. Upon
completion of the new facility, the existing treatment plant will be abandoned. Therefore, for the

TM#3-2



purposes of this study, the evaluation only reviewed the proposed 1.73 MGD water treatment
facility, 300,000 gallon elevated storage tank, and water distribution system piping. Based on
information provided by ECCFWSD, the South water system served an average of 1,960 water
connections in 1995, including 200 water connections in Payne Springs that are no longer served
by the District. The South District wastewater system includes an existing wastewater treatment
plant with a permitted capacity of 40,000 gallons per day (gpd), a single wastewater lift station,
associated house grinder pumps, and pressure collection system piping. A new wastewater
treatment facility is under design and will be constructed in the near future. Upon completion of
the new wastewater facility, the existing wastewater treatment plant will be abandoned. The South

wastewater system served an average of 528 wastewater connections in 1995.

1.2 RECOMMENDATION AND IMPLEMENTATION PLAN SCOPE

The project scope for the Water and Wastewater Master Plan includes a review of the
current system conditions, field verification of treatment facilities, field verification of the
collection and distribution systems, computer modeling of the collection and distribution systems,
development of recommendations, development of an implementation plan, and presentation of
a final report. Technical Memorandums #1 and #2 discussed the results of the current conditions
review, field verification and computer modeling portions of the project.

The scope for the recommendations and implementation plan provides for the development
of a list of recommendations to address the present and future needs of the District's water and
wastewater systems. The recommendations will be grouped into phases for implementation. The
scope also includes the development of an opinion of probable project costs for each of the

TM#3-3



recommended projects and an environmental assessment of the proposed improvements. The
environmental assessment will be compiled in accordance with TWDB guidelines. The projects
will be prioritized through a matrix evaluation and recommendations will be made for phasing of
the projects. In addition, a brief evaluation of potential financing options will be included. This
Technical Memorandum will discuss the results of the recommendations and implementation phase

of the Master Plan.

TM#3-4



2.0 RECOMMENDED IMPROVEMENTS
2.1 DISTRIBUTION AND COLLECTION SYSTEM IMPROVEMENTS

The North and South water distribution and wastewater collection systems were modeled
using the CYBERNET and HYDRA computer modeling programs. The programs were used to
determine the future distribution and collection system projects needed to provide adequate water
and wastewater service to the District's customers. The models showed the location of
deficiencies in the water and wastewater systems and were used to develop solutions to overcome
those weaknesses. Water and wastewater system projects were developed based on Texas Natural
Resource Conservation Commission (TNRCC) design criteria. TNRCC criteria for water systems
require that the system be capable of providing a minimum pressure of 35 pounds per square inch
(psi) and 1.5 gallons per minute (gpm) of flow at all points in the distribution system. TNRCC
criteria for sewerage systems require that sewer lines be designed for estimated future service
populations, plus adequate allowance for institutional and commercial flows. Descriptions of the
proposed water distribution and wastewater collection system projects are provided in Technical

Memorandum #2. Mapping of the proposed improvements is provided in Attachment 3-A.

2.2  WATER TREATMENT PLANT IMPROVEMENTS

Each water treatment plant was evaluated for future capacity needs, and recommendations
were made for the expansion needs of each plant. Recommendations for plant expansion do not
take into account flows from adjacent areas operated by another wa'ter utility. If these service

areas are added to the system in the future, plant flows would increase accordingly.

TM#3-5



2.2.1 North Water Treatment Plant

The current rated capacity of the North Water Treatment Plant (WTP) is 2.55 Million
Gallons per Day (MGD). This capacity is dictated by design criteria established by the TNRCC
and published in Chapter 290 of 30 Texas Administrative Code. Under TNRCC rules, water
treatment plants are required to meet capacity criteria of 0.6 gpm per connection for raw water
pumping, high service pumping, and treatment plant capacity. The District currently has a
variance from this rule which allows them to meet 0.45 gpm per connection for these capacity
requirements. Under this variance the District cannot be approved as a "Superior” water system
by TNRCC and is not rated to meet fire flows. This variance may be removed at the discretion
of the TNRCC based on the ability of the District to treat and/or distribute water of an approved
quality and quantity. In order to meet adequate capacity requirements for fire flows and to be
approved as a "Superior” water system, the District would need to expand the North Water
Treatment Plant to meet the 0.6 gpm per connection criteria.

Based on water demand projections provided in Technical Memorandum #2, the
requirement of 0.6 gpm per connection for raw water pumping, high service pumping, and
treatment plant capacity has already been exceeded. Under the existing 0.45 gpm per connection
variance, the District will not exceed these capacities until 1999, 2001, and 2010, respectively.
TNRCC rules also require that the North water system have a total water storage capacity of 200
gallons per connection. The current storage capacity of the system is 728,450 gallons including
elevated and clearwell storage tanks. This total storage requirement will be exceeded in 2006.

Based on these projections it is recommended that the District expand the capacity of the
North raw water pumps, high service pumps, and water treatment plant to a capacity of 3.6 MGD

TM#3-6



prior to 1999. Expansion of the raw water pump station will likely require replacement of the two
existing 700 gpm pumps with new 1250 gpm pumps. This would raise the firm capacity of the
raw water pump station to 3.6 MGD. Expansion of the high service pumps would require
addition of an 1100 gpm pump to expand the firm capacity to 3.6 MGD. Plant expansion would
require expansion of plant treatment units including clarifiers and filters. The plant clearwells do
not need to be expanded as part of the plant expansion, but will require expansion based on the
need for expanded total storage in 2006. At this time a new 182,000 gallon clearwell should be
added.

These expansions will meet the 0.6 gpm per connection requirement for treatment plant
capacity, raw water pumping, and high service pumping until the year 2016. Since the District
is operating under the 0.45 gpm per connection variance, there is some leeway in the time scale
for expansion of these items. However, even under the variance, the District will need to expand
the raw water pumps, high service pumps and treatment plant capacity no later than 1999, 2001,
and 2010, respectively. If the District decides to design these expansions based on the 0.45 gpm
per connection variance, the expanded capacity of these items will need to be only 3.0 MGD
which would provide adequate capacity under the variance beyond the year 2026. The total
storage capacity of the system should be expanded to 910,000 gallons in 2006. This would
provide the system enough total storage to last beyond 2026. Table 1 shows the TNRCC design
criteria and design life of the existing and expanded treatment units at the North WTP. Estimates
for the expansion of these items are based on the 0.6 gpm per connection criteria and are included

in Section 4.0; Cost Estimates.

TM#3-7



8-C#ANL

‘8MO[j 211j y3ou 0} Pajes jou 81 pue DIYUNL Aq weysks aoem | Jousdng, ¥ s2 pojel 2q jouwed
1SL3SI(] ) ‘AOUBLIBA ST} JOPUN "UOHAUUOD Jd wdF Gp'() JO WNWITUTW € J90UT 0) WAY) SMOJ[® YOTYA ST ST} WOI] SOUBLIUA B s8Y A[JUSLIND PLsI(] oY *Ayouded

yred juswyeay pue ‘Surdwnd so1ares ySny ‘Surdwind 1e5em mea Joy uondouuos sod mds g Jo WML © yesw 0) sepiediounw sxinbax sojA DOYUNL «

90T < B/ 970T < o9l 000" S /153 000-008 UOIRUU0o/5EOTTES 0O Kiorde) Yuw [, pajsac]y
97T < 1o3UT0 0SS H/1¥2 000016 9002 PRUU0d TH9 /18 0SH8TL UOI35005/ELOIES (0T oJu1oig TE0,
3207 < A 9707 < 153 0SP8TL/ADW LS ¥ Rioedes waid 16 %S SFRION MBI
9707 < *109UU0d 679 p/AON 0' 100C "108un02 BRT'E/ADN €17 Ua[3auu00 Jod WAS Gp 0

910T 2UU00 991 ‘b/AON 9°E 9661 "199UU02 994 7/AON €1°'T uopauuo Jad wdd 9o sdwng eotateg Iy
9707 < J2UU00 679°H/AONW 0'C 010z "1P9UU00 GE6'C/ADIN S§°T uonoauied Jod wdd ¢y o

9107 "0RUU00 991 ‘b/AON 9°E 9661 ")23UU0D 166 T/ADN §$°T Torseutos 1od Wad 9 Anorde)) juounyessy,
9707 < "199U02 679 b/ADW 0°C 6661 Joauos 111°¢/ADW 10°T uonoauuos Jod Wd3 Gy

9107 "1PauLod 991 ‘HiADN 9°€ 9661 "P3uu0d £6¢‘7/AD 10T uoidatues Jod wdd 9°g sduing Jomp mey
970T < aon 9'¢ 90T < aon ss'z 100 arenbs Jad wds ¢ s1aL]
9707 < anno'e 9207 < aown §§'T aunm uolueIep “NY-7 SIALIBIO)
970T < aon 9'c 9207 < AON §S°T PIRIA ABQ XB]N UBY) J0183ID) Mol persy

REQEERE]
F4T1 NOISAd | ALIOVAVO QAANVJXH Avax ALIDVAYO LNHHEND VIMALID NOISTd NOILLVYHdO 1INN
AdaNvdxs

£pede)) jue]d Jusuwneal], JaJeA\ YLION

13qeL




2.2.2 South Water Treatment Plant

The rated capacity of the new South Water Treatment Plant (WTP) is 1.73 Million Gallons
per Day (MGD). This capacity is dictated by design criteria established by TNRCC and published
in Chapter 290 of 30 Texas Administrative Code. Based on TNRCC rules, water treatment plants
are required to meet capacity requirements of 0.6 gallons per minute (gpm) per connection for raw
water pumping, high service pumping, and treatment plant capacity. The District currently has
a variance from this rule which allows them to meet 0.45 gpm per connection for these capacity
requirements. Under this variance the District cannot be approved as a "Superior” water system
by TNRCC and is not rated to meet fire flows, This variance may be removed at the discretion
of the TNRCC based on the ability of the District to treat and/or distribute water of an approved
quality and quantity. In order to meet adequate capacity requirements for fire flows and to be
approved as a "Superior” water system, the District would need to expand the South Water
Treatment Plant in 2002 to meet the 0.6 gpm per connection criteria.

Based on water demand projections provided in Technical Memorandum #2, the
requirement of 0.6 gpm per connection for raw water pumping, high service pumping, and
treatment plant capacities will be exceeded in 2002. Under the existing 0.45 gpm per connection
variance, the District will not exceed these capacities until 2016. Based on these projections it is
recommended that the District expand the capacity of the South raw water pumps, high service
pumps, and water treatment plant to a capacity of 2.6 MGD prior to 2002. Expansion of the raw
water pumps will likely require replacement of two of the existing 600 gpm pumps with new 1200
gpm pumps. This would raise the firm capacity of the raw water pump station to 2.6 MGD.
Expansion of the high service pumps would likely require replacement of the existing high service

TM#3-9



pumps with two 1200 gpm pumps and one 600 gpm pump to expand the firm capacity to 2.6
MGD. It is recommended that these existing pumps be replaced during plant expansion due to
their age and head requirements. Plant expansion would require expansion of plant treatment units
including clarifiers and filters.

These expansions will meet the 0.6 gpm per connection requirement for treatment plant
capacity, raw water pumping, and high service pumping beyond the year 2024, Since the District
is operating under the 0.45 gpm per connection variance, there is some leeway in the time scale
for expansion of these items. However, even under the variance, the District will need to expand
the raw water pumps, high service pumps and treatment plant capacity no later than 2016. If the
District decides to design these expansions based on the 0.45 gpm per connection variance, the
expanded capacity of these items will need to be only 2.0 MGD to provide adequate capacity
under the variance beyond the year 2026. Table 2 shows the TNRCC design criteria and design
life of the existing and expanded treatment units at the South WTP. Estimates for the expansion
of these items are based on the 0.6 gpm per connection criteria and are included in Section 4.0:

Cost Estimates.

TM#3-10



TT-€#NL

*SMO]J 9J1j 90U 0} pejel j0U 1 pme HDYNL £q waysds temm Jouradng, v s€ pojel 9q JOUUED
JOLISI(] 9y “oOUELIEA SI) JSPU() "UOHOSUU0D Jod mdS ¢fy( JO WINWIUTUI B J03UT O} WAL} SMOJ[E YoTym J[NI ST} WOy SOUBLIBA © S Apuaino st oy, -Ajoeded
yeyd Juswyeer) pus ‘Surdmnd eotases g ‘Suiduind sopm mel 10§ uoneuuos Jed wdS 9°() Jo WNTHTUNL € Jo0UI O) sonediorumu axnbel seinr DDYNL «

20T B/u $20z 1o9UU00 (00°C/1¥3 000°00E OR300 5UO[ed (0] Ayporde) Yue ], pereadty
9207 < B/ 970t < "190un0d G “E/I%d 000°LEY UOIoRUI00/SUO[TES 0T o5ui0)g [B10L
90T < B/u 9707 < QS $L9/T53 000°LEE Aioedeo yusd jo %¢ 95vI01G [[oMIBID)
90T < "109uu09 980°€/AON 0°T 9102 "JoeUU0d 999°T/ADIN €L4°] uandeuuoo Jed wds ¢y

YOz “Joeumod 00" ¢/ADW 977 00T “Josuu0d 000 T/AOW €L'1 uondsuuoo Jad wds 9 sdumy eotases 4aryg
90T < ..uomqnoo. uwc.m.\.QOE 0T 9102 | "100UU0d 909 Z/AOW £L' 1 . uopoeuos Jod wdd gp'o

20t .u&_.aoo .ooo.m\QOE 9T N.oom il QOO,QQGE, £L1 couuo:wou Jod wids §°Q Ayovde)) uotyear],
90T < "josuuoo m.mo.m\QOE 0T 9107 "auu0d 999°Z/AOW €1 uonosuueo Jad Wwed ¢p'o

$70T 199U (0 €/AON 9'T 00T : .uoe,::co 000°Z/ADW €L°T- Honpeuuco Jad Wds 9°() sduing Jorepy mwy
9707 < TBRIT 970T < —@OWLT Jo0] 7anbs 300 WS § — o
90T < (€13) 4§14 90T < aon €Ll Jwn uonusep Y- SIaULIRID)
920T < aon o't 970T < Ao gL'l PIRIX AvQ Xe UBY) I9)82i0) MO PAIBY

qaaaaoxd
NOISHA ALIDVAVD QIANVIXH dviaA ALIDVAVD INHIIND VRIELIO NOIsHdd NOLLVIAdO LINN
HANVIXH

Adede)) jueld Jusumeal], JBDJEA [Inog

o9lqel,




2.3  WASTEWATER TREATMENT PLANT IMPROVEMENTS

Each wastewater treatment plant was evaluated for future capacity needs, and
recommendations were made for the expansion needs of each plant. Recommendations for plant
expansion do not take into account flows from adjacent areas operated by another wastewater
utility. If these service areas are added to the system in the future, plant flows would increase

accordingly.

2.3.1 North Wastewater Treatment Plant

The design capacity of the North Wastewater Treatment Plant (WWTP) is 0.626 MGD.
The 2 hour peak capacity of the North WWTP is 1.87 MGD. These capacities are dictated by
design criteria established by TNRCC and published in Chapter 317 of 30 Texas Administrative
Code. Under these rules, wastewater treatment plants are required to treat a design flowrate equal
to the maximum 30-day average flow for a wet weather period, and a peak flowrate equal to the
highest two-hour average flowrate expected to be delivered to the plant. In addition, Chapter 305
of 30 Texas Administrative Code requires that whenever flow measurements for any sewage
treatment plant reaches 75% of the permitted average daily flow for three consecutive months, the
permittee must initiate engineering and financial planning for expansion and/or upgrading of the
wastewater treatment facilities.

Currently, plant flows at the North WWTP have already exceeded 75% of the permitted
capacity and planning should begin on the North WWTP expansion. Based on the flow
projections provided in Technical Memorandum #2, the North WWTP is capable of meeting
permit requirements for the North wastewater collection system until the year 2000. At this time

TM#3-12



the plant flow will exceed the maximum 30-day capacity of the plant and construction should be
completed on an expanded plant. The expanded capacity of the plant should be 0.9 MGD with
a peak capacity of 3.0 MGD. The current plant peak flowrate will be increased prior to the year
2000 by the expansion of lift stations 38 and 39. The existing plant should be capable of handling
the new peak flows assuming full utilization of the existing surge basin. This can be accomplished
by bringing the new plate and frame press on-line to handle sludge dewatering processes for the
plant and by cleaning waste sludge out of the existing surge basin. This should bring the existing
surge basin back to its full capacity of 1.1 million gallons.

Based on these projections, it is recommended that the surge basin be brought back on-line
at its full capacity to handle larger peak flows expected from the expansion of lift stations 38 and
39. It is also recommended that the North WWTP be expanded before the year 2000 to a capacity
of 0.9 MGD with a peak flowrate of 3.0 MGD. At this capacity the plant will be capable of
providing adequate treatment capabilities beyond the year 2026. Table 3 shows the TNRCC
design criteria and design life of the existing and expanded treatment units at the North WWTP.

Estimates for expansion of the North WWTP are included in Section 4.0: Cost Estimates.

TM#3-13



PI-€#NL

CLIg
NDISHA

Ja3dNVdIXH

ALIDVAVYD
JHdaNvdxd

AHAdHOXd
dvaa

90T < aono’e 1007 m.m donze asop pejoadya 153431 JO %051 5307BULION )
90T < donoe 000C < AON $6'1 dD @ sum vopuelep U (T oEuo]) SULIO[YTD

"SI 9'¢ = oull) Uonuaje(] 8AY
9T0T < don o< 970 < PO AOW 7LO'T A1fepred g Furpeo| oovjIng oferony

J1/P/183 000°0T = o183 SUIPEO| JIOM

I g = ouil] Uohue(] Y¥od

9707 < UOW 0'E 00T dd aon sp1°'T AiAep1e3 001 Swipro Souping dY SIOYLIYID
sdJ [ Jo A)IOO[3A [oUUYD UFA
yonp 1ed s10101 Z Jo Iy
sinoy o7 = 1YH W
90T < aon 6o 000T o 9z9°o M 0001/42p/@0d a §1 Jo s1my Bulpso] yong uohepxg
B/U B/U B/U DA 1’1 awinjoa e jo 907-01 uiseg 23Ing
6t ¥ 8 5.871

9207 < dDN 0'€ Jo (g "dxg ADIN 6L°1 yepd o3 Suidund sdumnd e jo ayeImor Mol Nuwod Furdung
9t0T < aonwoe 000C < oW 2L8'1 smoyj ead Jy-g paredionuy < Mol Heod
970 < aonueo 000T QG_.Z 9290 - oFuioar Avp Of WNUNXBIN < . mo[] udisa(

ALIDVdAVYO
LNHIHNO VIIALIMD NOIsda NOILLVJ3dO LINN

Anoede)) Juepq JUSUIELII], J3JEMIISBA YMON

£ 9IqeL




2.3.2 South Wastewater Treatment Plant

The design capacity of the existing South WWTP is 0.04 MGD with a 2-hour peak
capacity of 0.1 MGD. Based on TNRCC rules, the existing South WWTP is unable to meet
current design criteria for daily and peak flows currently entering the plant. The District is
currently designing a new 0.2 MGD South WWTP to replace the existing plant. The new plant
will be capable of handling current and anticipated future flowrates. Since the existing plant will
be abandoned upon completion of the new plant, only the new plant was considered in this
evaluation.

Under TNRCC rules, wastewater treatment plants are required to treat a design flowrate
equal to the maximum 30-day average flow for a wet weather period, and a peak flowrate equal
to the highest two-hour average flow rate expected to be delivered to the plant. Since the
wastewater flows have already exceeded the existing plant's capacity, the District has begun
planning to replace the plant with a larger facility. The current maximum 30-day average and
peak flowrates for the South system are 0.17 MGD and 0.6 MGD respectively.

Based on the current flows and the projected expansion of the South wastewater collection
system, it is recommended that the new South wastewater plant be designed for an average flow
capacity of 0.2 MGD with a peak capacity of 0.8 MGD. Assuming that expansion of the South
wastewater collection system occurs as laid out in the Master Plan, these flows will provide
adequate treatment capacity until the year 1998. Therefore, it is recommended that the new plant
design include land needed for eventual expansion of the plant to a design capacity of 0.5 MGD
and a peak capacity of 1.76 MGD. Assuming that expansion of the South sewage collection
system occurs as laid out in the Master Plan, expansion of the new 0.2 MGD plant to an eventual

TM#3-15



design capacity of 0.5 MGD would extend the plant’s life until the year 2012. Since dates for
expansion of the South WWTP are directly related to the actual expansion of the South wastewater

collection system, these dates may vary. Costs for expansion of the South WWTP are provided

in Section 4.0: Cost Estimates.

Table 4

South Wastewater Treatment Plant Capacity

EXPANDED
UNIT DESIGN CRITERIA EXPANDED DESIGN

OPERATION EXCEEDED | CAPACITY

]';)esign Flow | > Maximum 30day i

| - average :
Peak Flow  |° > Anticipated 2br | 0.1MGD | = 1996 - | 0.8MGD | = > 1998~
- peak flows T : . - T

TM#3-16



2.4  PRIORITIZATION OF IMPROVEMENTS

Each project listed above and those listed in Technical Memorandum #2 were evaluated
using an evaluation matrix to prioritize those projects which occur in the same general time
period. Each project was evaluated on a scale of 1to 5, with 1 being lowest and 5 highest, for
three categories: technical importance, regulatory importance, and economic importance.
Technical importance describes the effect of the project on the water or wastewater system
operation. Those projects that have a large technical impact on system operation were rated
higher than those with a smaller impact. Regulatory importance describes the regulatory impact
of constructing or not-constructing the project. Those projects with a high regulatory impact, such
as the construction of treatment plant improvements, were rated higher than those with a smaller
impact. Economic importance evaluates the potential effects of the project on the local economy.
Those projects that enhance the attractiveness of a larger industrial and commercial areas, such
as the areas next to Highway 334, would be rated higher than improvements in small subdivisions.

The value of each category was added together to get the total value for each project.
Projects occurring in the same time period were then ranked in order based on their total rated
value. Each project was given a project identification number based on its total rating and
location. For instance, the highest rated project in the North wastewater system would be
identified as project number NWW1. Project dates and ratings are preliminary and should be
adjusted for changes in priority in the development of the District's water and wastewater systems.
Copies of the evaluation matrix for each water and wastewater project is provided in Attachment

3-B.

TM#3-17



3.0 ENVIRONMENTAL ASSESSMENT

As part of the overall Master Plan, a preliminary environmental assessment was conducted
to overview the potential environmental impacts of the proposed master plan projects. The
environmental assessment looked for “fatal flaws” in the layout of the potential projects. For the
most part, the distribution and collection system projects are located within and adjacent to
existing roadways and easements. A few ancillary lines cross cropland, pastureland, or otherwise
undeveloped land. Environmental considerations identified in the preliminary analysis of the
project include permitting, archeology, and endangered and threatened species. Layouts of the
projects are preliminary and the District will need to conduct a detailed environmental assessment

for each project prior to construction to ensure compliance with environmental guidelines.

3.1 PERMITTING

Section 404 of the Clean Water Act addresses impacts associated with those hydrologic
areas determined to be jurisdictional waters of the U.S. These jurisdictional waters include lakes,
ponds, rivers, streams, and any other water bodies as well as wetlands and special aquatic sites.
Construction activities within these jurisdictional waters require authorization from the U.S. Army
Corps of Engineers (Corps). Some proposed projects will cross numerous unnamed drainages
which flow into Cedar Creek Reservoir and areas that may be wetlands. Construction of the
pipeline crossings for these drainages and wetlands can be authorized under Nationwide Permit
12 (NWP 12) - Utility Line Backfill and Bedding. It is not necessary to notify the Corps prior
to construction as long as construction activities are conducted in accordance with the guidelines
of NWP 12. A definition of NWP 12 is included in Attachment 3-C.

TM#3-18



3.2 ARCHEOLOGICAL, HISTORICAL, AND CULTURAL SURVEY

Prior to construction of a particular project, it may be necessary to conduct a review of the
historical and archeoclogical value of the project site. A cultural resources survey of portions of
the distribution and collection lines may be required. This survey should be performed by a
professional archeologist and could include historical background checks, site visits, and
archeological review of the project site. The Texas Water Development Board (TWDB) has
indicated that their agency will coordinate these activities. The District would need to coordinate

these efforts with the TWDB for archeological resources.

3.3 THREATENED AND ENDANGERED SPECIES

The proposed project is located in Henderson County which is in the range of 14
threatened and endangered species. These species include the bald eagle, red-cockaded
woodpecker, whooping crane, Louisiana pine snake, paddlefish, white-faced ibis, American
swallow-tailed kite, Bachman's sparrow, wood stork, Texas horned lizard, northern scarlet snake,
alligator snapping turtle, and timber rattlesnake. The developed conditions of a majority of the
distribution and collection lines preclude any concern regarding any of these species. However,
in the event any of the pipeline routes cross undeveloped areas, the District should ensure that no

threatened or endangered species would be impacted.

TM#3-19



TABLE §

PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# Date Description Cost
NORTH WATER SYSTEM
*NW 1 1997 New 12" loop around Legendary Lane, 12 " WL $830,000
Hwy 334, and the Bozeman Easement 10 " WL
8" WL
* NW 2 1997/2010 North WTP Expansion 1 MGD $1,663,000
* NW 3 1997/1999 North WTP High Service Pump Expansion 1100 gpm $31,000
* NW 4 1997/2001 North WTP Raw Water Pump Expansion 2500 gpm $36,000
NW 5 1996-2006 New 8" and 6" Waterlines for the remaining 8 "WL $234,000
Priority #2 Area on the East Side of the 6 " WL
Hwy 334 Bridge
NW 6 1996-2006 New 8" Waterlines to the Tamarack Area 8§ "WL $186,000
NwW 7 1996-2006 New 10" and 8" Waterlines to Harbor Point 10 " WL $290,000
8§ " WL
NW 8 1996-2006 New 6" Waterline along Spanish Trail 6" $179,000
NwW 9 1996-2006 New 6" Waterlines through Sandy Shores 6" WL $235,000
and Eastwood Island Areas
NW 10 1996-2006 New 6" Waterline from Welch Street 6 " WL $78,000
to Harmon Street
NWwW 11 2006 Total Storage Capacity Expansion 182000 Gal $206,000
NW 12 2006-2016 New 6" and 8" Waterlines to serve Priority 8 "WL $279,000
Area #3 6 " WL
NW 13 2006-2016 New 6" Waterline from Hwy 198 to 6 " WL $128,000
Whispering Trail
NW 14 2006-2016 New 6" Waterline in the Oak Harbor 6 " WL $170,000
Subdivision
NW 15 2006-2016 New 6" Waterlines in the Mantle Manors 6 " WL $268,000
and Sherwood Shores Subdivisions
NW 16 2006-2016 New 6" Looped Waterline for the Harbor 6 " WL $246,000
Point Subdivision
NW 17 2016-2026 New 10" Waterline Along Hwy 334 to 10 " WL $307,000
Hwy 198
NW 18 2016-2026 New 6" Waterline along Hwy 334 in 6 " WL $117,000

Priority Area #3

TM#3-21



TABLE 5 (CONT.)

PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# Date Description Cost
NW 19 2016-2026 New 6" Waterline in the Siesta Shores 6 " WL $148,000
Area
NW 20 2016-2026 New 6" Waterline in the Harbor Point 6 " WL $67,000
Subdivision
NW 21 2016-2026 New 6" Waterline along Luther Street 6" WL $165,000
NwW 22~ 2016-2026 New 6" Waterlines in the Mantle Manors 6" WL $168,000
and the Southwind Estates Subdivisions
NW 23 2016-2026 New 6" Waterline along Whispering Trail 6 " WL $140,000
in the Tamarack Area
NW 24 2016-2026 New 6" Looped Waterline in Bonita 6 " WL $128,000
Subdivision
Total Costs 1996-2006 =  $2,932,000
Total Costs 2006-2016 =  $1,297,000
Total Costs 2016-2026 =  $1,240,000
North Water System
Total Project Costs =  $5,469,000
* Note: Project NW1 is currently under design and will be under construction shortly.

Therefore it is not included in the final estimate.
Projects NW2, NW3, and NW4 are based on expansion of treatment plant and
pumping capacity under TNRCC criteria for 0.6 gpm per connection.

TM#3-22



TABLE 5 (CONT.)
PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# _Date Description Cost
SOUTH WATER SYSTEM
*SW 1 2002/2016 South WTP, High Service & Raw Water 0.864 MGD $1,724,000
Pumps Expansion
SwW 2 1996-2006 New 12" and 10" Waterline along Hwy 198 12 " WL $230,000
to Golden Ozaks Addition 10 " WL
SW 3 1996-2006 New 12" Waterline along Enchanted 12 " WL $528,000

Drive, Hwy 198, and Southward toward
Cedar Branch Park

SW 4 1996-2006 New 12" and 8" Waterline through the 12 " WL $268,000
Cedar Branch Subdivision 8 " WL

SW 5 1996-2006 New 10" and 8" Waterline through 10 " WL $205,000
Forgotten Acres to Lakeland Road 8 " WL

SW 6 1996-2006 New 8" and 6" Waterline Southward along 8 " WL $130,000
Enchanted Drive to Enchanted Oaks 6 " WL

Sw 7 1996-2006 New 8" and 6" Waterline to Golden Oaks, 8" WL $396,000
Southwood Shores, Bonanza Beach, and 6 " WL
Oak Shores Subdivisions

SW 8 1996-2006 New 8" and 6" Waterline to Baywood 8 " WL $68,000
Estates Area 6 " WL

SW 9 1996-2006 New 6" Looped Waterline through Bandera 6 " WL $145,000
Bay and Oakwood Shores

SW 10 1996-2006 New 6" Looped Waterline around Leisure- 6 " WL $223,000
land and to Three Harbors Subdivisions

SW 11 2006-2016 New 6" and 8" Waterline to provide looped 8 "WL $524,000
system for the Golden Qaks, Southwood 6 " WL
Shores, Bonanza Beach, and Qak Shores
Subdivisions

SW 12 2006-2016 New 6" Waterline to Enchanted Isles 6 " WL $112,000
Subdivision

SW 13 2006-2016 New 6" Waterline to Cherokee Hills 6" WL $28,000
Subdivision

Sw 14 2006-2016 New 6" Waterline through Qakwood Shores 6" WL $84,000
Subdivision

SW 15 2006-2016 New 6" Waterline through Del Mar 6" WL $115,000

Subdivision

TM#3-23



TABLE 5 (CONT.)

PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# Date Description Cost

SW 16 2006-2016 New 6" Waterline through the Timber Bay, 6 " WL $73,000
Spillview Estates, and Diamend Oaks
Subdivisions

SW 17 2006-2016 Parailel 12" Waterline along Enchanted 12 " WL $123,000
Drive to Hwy 198

SW 18 2006-2016 New 12" and 10" Waterline along Hwy 198 12 " WL $229,000
toward Payne Springs 10 " WL

SW 19 2006-2016 New 8" and 6" Waterlines through the 8" WL $341,000
Southern Portion of the Resort Service 6 " WL
Area

SW 20 2006-2016 New 8" Waterline and Booster Pump 8" WL $£1,375,000
Station to supply water to the Southeast 6" WL
parts of Priority #3 Area including the 200 gpm pump
Lakeshore and Carolynn CCN areas 200000 gal tank

SW 21 2006-2016 New 8" Looped Waterline to Priority #3 8§ " WL $603,000
Area

Sw 22 2006-2016 New 6" Waterline on the East Side of the 6 " WL $170,000
Resort Area in Priority #3 Area

Sw 23 2016-2026 New 6" Waterline in the Southwood Shores 6" WL $162,000
Subdivision

SW 24 2016-2026 New 6" Waterline in the Baywood Estates 6" WL $47,000
Subdivision

SW 25 2016-2026 New 6" Waterline along Del Mar Shoreline 6 " WL $59,000

SW 26 2016-2026 New 6" Waterline through the Wood 6 " WL $75,000
Canyon Waters Subdivision

SW 27 2016-2026 New 6" Waterline along the North Side of 6" WL $173,000
the Golden Oaks Subdivision

Sw 28 2016-2026 New 8" and 6" Looped Waterline along g " WL $389,000
Hwy 198 6" WL

SW 29 2016-2026 New 6" Waterline through the Resort area 6" WL $112,000
and the Western Side of Payne Springs

SW 30 2016-2026 New 6" Waterline in the Northeastern 6 " WL $290,000

part of the Priority #3 Area

TM#3-24



TABLE 5 (CONT.)
PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# Date Description Cost
SW 31 2016-2026 New 6" Looped Waterline in the Carolynn, 6 " WL $564,000
Lake Shore, and Southern Resort Service
Area

Total Costs 1996-2006 =  $3,917,000
Total Costs 2006-2016 =  $3,777,000
Total Costs 2016-2026 =  $1,871,000

South Water System
Total Project Costs =  $9,565,000

* Note: Projects SW1 is based on expansion of treatment plant and pumping capacities
under TNRCC criteria for 0.6 gpm per connection.

TM#3-25



Project
ID#

B ———————— ey ]
NORTH WASTEWATER SYSTEM

*NWW |

NWW 2

NWW 3

NWW 4

NWW 5

NWW 6

Nww 7

NWW 8

NwWW 9

NWW 10

NWW 11

NWW 12

NWW 13

Construction
Date

1997

2000

1996-2006

1956-2006

1996-2006

1996-2006

1996-2006

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

TABLE 5 (CONT.)

PRELIMINARY COST ESTIMATES

Project Estimated
Description Cost
Expansion of LS38 and LS39 930 gpm LS $544,000
990 gpm LS
10 "FM
North WWTP Expansion 0.275 MGD $640,000
Increase pumping capacity of LS60, LS61, 65 gpm LS $285,000
& construction of a gravity sewer 10 .538 165 gpm LS
10 " Gravity
8 " Gravity
4 "FM
Increase pumping capacity of LS25 and 80 gpm LS $20,000
and L833 58 gpm LS
Diversion of flow in Tamarack Area to 12 " Gravity $383,000
LS56 and construction of a gravity sewer 10 " Gravity
line from Hwy 198 to LS39 8 "FM
6 " Gravity
6 "FM
170 gpm LS
Diversion of flow from LS19 to L829 and 6 " Gravity $26,000
expansion of LS§29 110 gpm LS
New 8" and 6" gravity sewer lines and 8 “ Gravity $438,000
Lift Stations to serve remaining area in 6 " Gravity
Priority Area #2, East of Tamarack 4 "FM
50 gpm LS
120 gpm LS
New 8" gravity sewer line from Lakeview 8 " Gravity $127,000
Street to existing 10" gravity sewer line
East of Harbor Street
Expansion of LS19 and 1.S44 115 gpm LS $£23,000
65 gpm LS
Expansion of L85 and construction of new 65 gpm LS $64,000
force main from LS61 to LS60 4 "FM
Expansion of LS7 and new gravity sewer 120 gpm LS $184,000
line from 1.S21 and LS46 10 LS7 8 " Gravity
6 " Gravity
4 "FM
New 6" gravity sewer line to serve 6 " Gravity $140,000
Priority Area #3
Expansion of LS36 and LS 40 230 gpm LS $69,000

TM#3-26



TABLE 5 (CONT.)
PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
D Date Description Cost
NWW 14 2016-2026 New 6" gravity sewer line along Hwy 198 6 " Gravity $92,000
NWW 15 2016-2026 New 8" and 6" gravity sewer line along 8 " Gravity $227,000
Luther Street to 1.839 6 " Gravity
NWW 16 2016-2026 New gravity sewer line along Arbolado 8 " Gravity $177,000
Street to L.S24, expansion of 1.824, and 6 " Gravity
new 4" force main from L.S24 to Hwy 334 4"FM
95 gpm LS
NWW 17 2016-2026 Expansion of LS37 310 gpm LS $40,000
NWW 18 2016-2026 New 8" gravity sewer line along Harbor 8 " Gravity $102,000
Point Road 6 " Gravity

Total Costs 1996-2006 =  $1,792,000

Total Costs 2006-2016 = $606,000
Total Costs 2016-2026 = $639,000
South Water System

Total Project Costs =  $3,037,000

* Note: Project NWW1 is currently under design and will be under construction shortly.
Therefore it is not included in the final estimate.

TM#3-27



TABLE 5 (CONT.)

PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID¥ Date Description Cost
SOUTH WASTEWATER SYSTEM
*SWW 1 1997 South WWTP Improvements 0.2 MGD $399,000
Sww 2 1996-2006 New 15", 12", and 10" gravity sewer line 15 " Gravity $619,000
and Lift Station to convey flow from the 12 " Gravity
North part of the wastewater system 10 " Gravity
400 gpm LS
SWwW 3 1996-2006 New 6" and 4" force main to the Golden 6 "FM $125,000
Oaks Subdivision 4 "FM
3"FM
SWW 4 1996-2006 New 6" force main to Enchanted Drive and 6 " FM $67,000
North to the Mac Qaks Subdivision
SWW 5 1996-2006 New 6" force main and Lift Station to serve 6 " FM $325,000
the Cedar Branch Park Area 250 gpm LS
SWW 6 1996-2006 New 4" force main to the Oakwood Shores 4 "FM $89,000
Subdivision 3"FM
SWW 7 1996-2006 New 4" force main to the Baywood Estates 4" FM $88,000
Subdivision 3 "FM
SWW 8 1996-2006 New 4" force main to the Southland 6 "FM $417,000
Shores, Bonanza Beach, and Oakshores 4 " FM
SWW 9 1996-2006 New 4" force main along Leisureland Drive 4 "FM $168,000
and associated lateral force mains to serve 3"FM
Leisureland Subdivision
SWW 10 1996-2006 New 4" force main along Forgotten Lane 4 "M $274,000
and associated lateral force mains to serve 3"FM
Del Mar and Three Harbors Subdivisions
SWW 11 1996-2006 New 4" and 3" force main to serve the 4 " FM $245,000
Timber Bay, Diamond Oaks, Spillview, 3"FM
Wood Canyon, and Deer Island Subdivisions
SWW 12 1998-2006 South WWTP Expansion 0.3 MGD $698,000
SWW 13 2006-2016 New 8" gravity sewer line to serve the 8 " Gravity $204,000
Southwestern part of Payne Springs 6 " Gravity
SWW 14 2006-2016 New 8" gravity sewer trunk lines along 8 " Gravity $681,000
Hwy 198 and along the Golden Oaks 6 " Gravity

Subdivision

TM#3-28



TABLE 5 (CONT.)
PRELIMINARY COST ESTIMATES

Project Construction Project Estimated
ID# Date Description Cost
SWW 15 2006-2016 New parallel 6" force main to the Indian 6 "FM $46,000
Harbor Area
SWW 16 2006-2016 New parallel 6" force main along Enchanted 6 "FM $61,000
Drive
SWW 17 2006-2016 New parallel 4" force main along Lakeland 4 "FM $45,000
Drive
SWW 18 2006-2016 New 6" and 4" force main to serve the 6 "FM $600,000
Southeastern portion of Priority #3 Area 4 "FM
3"FM
120 gpm LS
SwWw 19 2006-2016 New 6" and 4" force main for the Resort 6 "FM $272,000
CCN within the Priority #3 Area 4"FM
3"FM
SWW 20 2006-2016 New 250 gpm Lift Station and 6" force 250 gpm LS $350,000
main at Lynn Creek 6 "FM
SWW 21 2016-2026 New 6", 8", and 10" gravity sewer trunk 10 " Gravity $1,258,000
line through the Central part of Payne 8 " Gravity
Springs 6 " Gravity
Sww 22 2016-2026 New 6" parallel force main on Forgotten Ln. 6 "FM $47,000
SWW 23 2016-2026 New 6™ parallel force main to serve the 6 "FM $78,000
Resort CCN Area
SWW 24 2016-2026 New 6" parallel force main in the Southern 6 "FM $142,000
Priority #3 Area
Total Costs 1996-2006 =  $3,115,000
Total Costs 2006-2016 =  $2,260,000
Total Costs 2016-2026 =  $1,526,000
South Water System Total Project Costs =  $6,901,000
* Note: Project SWW1 is currently under design and will be under construction shortly.

Therefore it is not included in the final estimate.

TOTAL MASTER PLAN COSTS 1996-2006 $11,756,000

TOTAL MASTER PLAN COSTS 2006-2016
TOTAL MASTER PLAN COSTS 2016-2026
TOTAL MASTER PLAN COSTS =

TM#A3-29

$7,940,000
$5,276,000
$24,972,000



A summary of the total estimated Master Plan costs is provided in Table 6. This summary
shows the total cost of the Master Plan projects for each ten year period for both water and
wastewater systems. The costs for each system have been broken into costs per connection and
costs per 1000 gallons of billed water use or wastewater treated. The cost per connection for a
ten year period is calculated by dividing the Master Plan costs for that period by the average
estimated number of water or wastewater connections for that period. The cost per 1000 gallons
for a ten year period is calculated by dividing the systems total cost for that period by the
estimated average billed water usage or estimated wastewater treated for that same period. Billed
water use is estimated by assuming that 85% of the future water demand at the District's water
treatment plants is billed directly to the customer. Since not all water customers are on the
wastewater system and vice versa, estimates for wastewater projects were based on estimates of
treated wastewater. Both cost per connection and cost per 1000 gallons were then amortized at
an interest rate of 5% over 20 years. These amortized costs show the required increase in the
District’s revenue to repay a 20-year loan with a 5% interest rate.

The cumulative cost per 1000 gallons is the cost over each ten year period to repay all
outstanding debt service based on loans of 20 years at 5% interest. For example, in the second
ten-year period for the District’s water systems, the cumulative cost per 1000 gallons is $2.66.
This is the total cost for repayment of the loan taken in the first ten years ($1.65) plus the cost of
the loan taken in the second ten years ($1.01). At the end of the second ten-year period, the first
20-year loan ($1.65) is paid off and the third 20-year loan ($0.55) is added. This is only one
example of potential amortization of the debt service for Master Plan costs. The District will need
to consider individual funding options prior to design and construction of Master Plan projects.

TM#3-30




TABLE 6

MASTER PLAN COSTS SUMMARY

1996-2006 2006-2016 | 2016-2026 TOTALS

NORTH WATER

Total Costs $2,932,000 | $1,297,000 | $1,240,000 [ $5,469,000

Cost per Connection $71 $26 $23 $113

Cost per 1000 Gallons $1.08 $0.40 $0.34 $1.73
SOUTH WATER

Total Costs $3,917,000 | $3,777,000 | $1,871,000 | $9,565,000

Cost per Connection $156 $123 $51 $315

Cost per 1000 Gallons $2.711 $2.13 $0.89 $5.47
WATER TOTALS

Total Costs $6,849,000 | $5,074,000 | $3,111,000 | $15,034,000

Cost per Connection $103 $63 $34 $191

Cost per 1000 Gallons $1.65 $1.01 $0.55 $3.06
Cummulative Cost per 1000 Gal $1.65 $2.66 $1.56 n/a
NORTH WASTEWATER

Total Costs $1,792,000 $606,000 $639,000 | $3,037,000

Cost per Connection $40 $11 $10 $55

Cost per 1000 Gallons $0.83 $0.23 $0.22 $1.19
SOUTH WASTEWATER

Total Costs $3,115,000 | $2,260,000 | $1,526,000 [ $6,901,000

Cost per Connection $175 $66 $32 $215

Cost per 1000 Gallons $4.95 $2.11 $1.09 $6.74
WASTEWATER TOTALS

Total Costs $4,907,000 | $2,866,000 | $2,165,000 { $9,938,000

Cost per Connection $78 $31 $19 $114

Cost per 1000 Gallons $1.76 $0.78 $0.50 $2.77
Cummulative Cost per 1000 Gal $1.76 $2.53 $1.28 na
MASTER PLAN TOTALS

Total Costs $11,756,000 | $7,940,000 | $5,276,000 | $24,972,000

Cost per Connection $91 $46 $26 $150

Cost per 1000 Gallons $1.69 $0.91 $0.53 $2.94
Cummulative Cost per 1000 Gal $1.69 $2.61 $1.44 n/a

TM#3-31




5.0 POTENTIAL FINANCING OPTIONS

There are several potential financing options the District can pursue to assist in the
implementation of projects laid out in the Master Plan. These options include user service
charges, taxes, Community Development Block Grants (CDBG's), Rural Utilities Service
(formerly Farmers Home Administration, FmHA) grants and loans, State Revolving Fund (SRF)
funding, bond issues, EPA hardship grants, and Economic Development Administration grants.
Specific fanding vehicles should be determined prior to design and construction of a specific
project(s). If the District qualifies, the use of grant monies would reduce the burden of payment
for the improvements placed on the District.

Increased service charges are the most common method of paying for capital improvements
projects. Service charge increases are typically used in conjunction with loan programs to assist
in repayment of loans over a long period of time. As indicated in Table 6, this increase in the
base charge per 1,000 gallons of sewer or water service would be between $1.30 and $2.50
depending on the system and timing of improvements. Another option for increasing revenues
without additional service charge is the implementation of some form of special service tax.

Several federal and state grant programs exist to assist small communities in paying for
capital improvement programs including EDA and FmHA programs. FmHA loans and grants are
provided for communities that are financially sound, but unable to obtain funds from other sources
at reasonable rates. Grants covering up to 75 percent of a project’s costs may be made to help
reduce the repayment burden placed on the systems users. Eligible applicants include municipal
service districts with priority given to communities of 5,500 or less or to projects meeting certain
other criteria establishing urgent need.

TM#3-32



The Texas Water Development Board SRF program provides a low interest, 20-year loan
for 100 percent of water and wastewater treatment, water distribution and wastewater collection
program costs. Funds are not released until construction begins and are disbursed as these costs
are incurred. The loan amount can include costs for all three phases of a water/wastewater project
- planning, design, and construction - and can include expenses for building "excess capacity” for
future use, as long as needs are well documented.

The EPA has recently published draft guidelines for the Hardship Grants Program for
Rural Communities. The intent of the program is to provide assistance to qualifying rural
communities with fewer than 3,000 residents. Funds will be made available for improvements

to wastewater systems and for alternative wastewater services, such as on-site treatment systems.

TM#3-33



ATTACHMENT 3-A

MAPPING OF PROPOSED IMPROVEMENTS



- ||_ T
EAST CEDAR CREEK
FRESH WATER SUPPLY DISTRICT
NORTH WATER SYSTEM
MASTER PLAN
Emm%v\
EXISTING WATER LINE _
2006 WATER SYSTEM IMPROVEMENTS e

2018 WATER SYSTEM IMPROVEMENTS —em—
2026 WATER SYSTEM INPROVEMENTS - - =

-




|

\ #

k!

L .

)
FRESH WATER SUPPLY DISTRICT
SOUTH WATER SYSTEM

W

-
— |
s b 1
sl AY ~ |
Fle BN | :
1) S T
Ny 1
)
s o
[ ' o
I
H :|| b
~ ;\ Farcan |
A J
mT
j |
— /fll’\.

EAST CEDAR CREEK

MASTER FLAN
LEGEND

EXISTING WATER LINE
2006 WATER SYSTEM IMPROVEMENTS

2016 WATER SYSTEM IMPROVEMENTS
2026 WATER SYSTEM MPROVEMENTS - - -




i
" -
ol
i
b m
; —-
| i
m :
R R
: f
i
1
| |
. ,
|
b
, T T
|
L ! , i
v : - ! !
| L,, i
I ! [ ,
[ ,, ” !
i : | !
Ny t |
Nz y W
[ | i
. ke
}
i
| b T - \
I b
; | _ .
p— L
‘ s
i
Lo
- e
i b= o1 -
, I -
B EAST CEDAR CRFEK “ W
=~ FRESH WATER SUPPLY DISTRICT - b _
: SOUTH WASTEWATER SYSTEM o P ;
MASTER PLAN ’ :
LECEND
EXISTING WATER LINE _-—
2006 WASTEWATER SYSTEM IMPROVEMENTS
2016 WASTEWATER SYSTEM IMPROVEMENTS -=——mr e
2026 WASTEWATER SYSTEM IMPROVEMENTS - - - - | I
2036 WASTEWATER SYSTEM IMPROVEMENTS —-— v J
,,
|
N I,
R S [
{ i ,r 11 :




ATTACHMENT 3-B

MATRIX EVALUATION



EAST CEDAR CREEK FRESH WATER SUPPLY DISTRICT

PROJECTS MATRIX EVALUATION

North Water System

Project Construction Project

ID# Date Description T | Rl | El |JTOTALS
NW 1 1997 New 12" water loop 5 5 5 15
NW 2 1997/2010 North WTP Expansion S 5 5 15
NW 3 1997/1999 North WTP High Service Pump Expansion 5 5 3 13
NW 4 1897/2001 North WTP Raw Water Pump Expansion 5 5 3 13
NW 5 1996-2006 New 8" and 6" WL's for E. of Hwy 334 Bridge 4 3 4 11
NW 6 19896-2006 New 8" Waterlines to the Tamarack Area 4 3 4 11
NW 7 1996-2006 New 10" and 8" Waterlines to Harbor Point 4 3 3 10
NW 8 1996-2006 New 6" Waterline along Spanish Trail 3 2 2 7
NW 8§ 1096-2006 New 8" WL thru Sandy Shores & Eastwood Isle 3 2 2 7
NW 10 1996-2006 New 6" WL from Welch to Harmon 3 2 2 7
NW 11 2006 Total Storage Capacity Expansion 5 5 3 13
NW 12 2006-2016 New 6" and 8" WL's to serve Priority#3 5 3 2 10
NW 13 2006-2016 New 6" WL from Hwy 198 to Whispering Trail 4 3 2 9
NW 14 2006-2016 New 6" Waterline in Oak Harbor 3 2 2 7
NW 15 2006-2016 New 6" WL in Mantle Manors & Sherwood 3 2 2 7
NW 16 2006-2016 New 6" Looped WL for the Harbor Point 3 2 2 7
NW 17 2016-2026 New 10" WL Along Hwy 334 to Hwy 198 3 2 2 7
NW 18 2016-2026 New 6" WL along Hwy 334 in Priority #3 2 2 2 6
NW 19 2016-2026 New 6" Waterline in the Siesta Shores 2 1 1 4
NW 20 2016-2026 New 6" Waterline in the Harbor Point 2 1 1 4
NW 21 2016-2026 New 6" Waterline along Luther Street 2 1 1 4
NW 22 2016-2026 New 6" WL in Mantle Manors & Southwind Est. 2 1 1 4
NW_ 23 2016-2026 New 6" WL along Whispering Trail in Tamarack 2 1 1 4
NW 24 2016-2026 New 6" Looped Waterline in Bonita subdivision 2 1 1 4

Tl - Technical Importance
RI - Regulatory Importance
El - Economic Importance

Each category was rated for each individual project on a scale of 1 to 5 with 1 being lowest and 5 highest



South Water System

Project Construction Project
ID# Date Description Tl RI El {TOTALS
SW_ 1 Wﬁfw outh “High Sefvice & Raw Waler Pump Expal 5] 5] 5 15
sSw_ 2 1996-2006 New 12" and 10" WL along 198 to Golden Oaks 5 5 5 15
sW 3 1996-2006 New 12" WL along Enchanted Dr., 198, & Cedar 5 5 5 15
SW_ 4 1996-2006 New 12" and 8" WL through the Cedar Branch 4 4 4 12
SW_ 5 1996-2006 New 10" and 8" WL thru Forgotten Acres to Lakelan| 4 4 4 12
SW_ 6 1996-2006 New 8" and 6" WL along Enchanted Dr. to Ench. O 4 3 3 10
SW 7 1996-2006 New 8" and 6" WL to Gold Oaks, Southwood, Bona 3 3 2 [}
Sw_ 8 1996-2006 New 8" and 6" WL to Baywood Estates 3 3 2 8
SW 9 1996-2006 New 6" Loop thru Bandera Bay & Oakwood Shores 3 2 2 7
sSW 10 1996-2006 New 6" Loop around Leisureland and Three Harbor 3 2 2 7
SW 11 2006-2016 New 6" and 8" loops for Gold Oaks, Southwood, Bo 4 3 2 9
SW 12 2006-2016 New 6" Waterline to Enchanted Isles 4 2 2 8
SW 13 2006-2016 New 6" Waterline to Cherokee Hills 4 2 2 8
SW 14 2006-2016 New 6" Waterline through Oakwood Shores 4 2 2 8
SW_15 2006-2016 New 6" Waterline through Del Mar 4 2 2 8
SW 16 2006-2016 New 6" WL in Timber Bay, Spillview, & Diamond Oa 4 2 2 8
sSwW_17 2006-2016 Parallel 12" WL along Enchanted Dr. to 198 3 2 2 7
SW 18 2006-2016 New 12" and 10" WL along 198 to Payne Springs 3 2 2 7
SW 19 2006-2016 New 8" and 6" WL thru South Resort Area 3 1 2 6
SW 20 2006-2016 - New 8" Waterline and Booster Pump Station 3 1 2 6
SW 21 2006-2016 New 8" Looped Waterline to Priotity #3 3 1 2 6
SW 22 2006-2016 New 6" WL on East Side of Resortin Priority #3 3 1 1 5
SW 23 2016-2026 New 6" Waterline in the Southwood Shores 2 2 1 5
SW 24 2016-2026 New 6" Waterline in the Baywood Estates 2 2 1 5
SW 25 2016-2026 New 6" Waterline along Del Mar Shoreline 2 2 1 5
SW 26 2016-2026 New 6" WL through Wood Canyon Waters 2 2 1 5
SW 27 2016-2026 New 6" WL on North Side of Goiden QCaks 2 2 1 5
SW 28 2016-2026 New 8" and 6" Loops along 198 2 1 1 4
SW 29 2016-2026 New 6" WL in Resort & W. Payne Springs 1 1 1 3
SW 30 2016-2026 New 6" WL in NE patt of Priority #3 Area 1 1 1 3
SW 31 2016-2026 New 6" Loop in Carolynn, Lakeshore, and S. Resort 1 1 1 3

TI - Technical Importance
Ri - Regulatory Importance
£l - Economic iImportance

Each category was rated for each individual project on a scale of 1 to 5 with 1 being lowest and S highest



North Wastewater System

Project Construction Project
1D# Date Description Tl RI El |TOTALS
NWW 1 1897 Expansion of LS38 and LS39 5 5 5 15
NWW 2 2000 North WWTP Expansion 5 5 5 15
NWwW 3 1996-2006 Expansion of LS60, LS61, & new GS to LS38 5 4 3 12
NWW 4 1996-2006 Increase pumping capacity of LS25 and LS33 5 3 3 11
NWW 5§ 1996-2006 Divert to LS 56 & GS from 198 {o LS39 4 3 3 10
NWW 6 1996-2008 Divert flow from LS§19 to LS29 & exp. LS29 4 3 3 10
NWw 7 1996-2006 New 8" and 6” GS & LS to serve P2, E. of Tamarac 4 2 3 9
NWW 8 2006-2016 New 8" GS from Lakeview to exist 10" E. of Harbor 4 2 2 8
NWW 9 2006-2016 Expansion of LS19 and LS44 4 2 2 8
NWW 10 2006-2016 Expand of LS5 and new FM from LS61 to LS60 4 2 2 8
NWW 11 2006-2016 Expand LS7 and new GS from LS21 and LS46to L 4 2 2 8
NWW 12 2006-2016 New 6" gravity sewer line to serve Priority #3 4 1 2 7
NWwW 13 2006-2016 Expansion of LS36 and LS 40 4 1 2 7
NWW 14 2016-2026 New 6" gravity sewer line along Hwy 198 3 2 3 8
NWW 15 2016-2026 New 8" and 6" GS along Luther to LS39 3 2 1 6
NWW 16 2016-2026 GS on Arbolado to LS24, Expand LS24, & new 4" f 3 2 1 6
NWW 17 2016-2026 Expansion of LS37 3 2 1 6
NWW_ 18 2016-2026 New 8" gravity sewer line along Harbor Point Rd. 2 1 1 4

Tl - Technical Importance
RI - Regulatory importance
El - Economic Importance

Each category was rated for each individual project on a scale of 1 to 5 with 1 being lowest and 5 highest



South Wastewater System

Project Construction Project

[»;;] Date %Egh%%ﬁ TI RI El |TOTALS
SWW 1 1997 outl Tmprovements 5 5 5 15
SWW 2 1996-2006 New 15", 12" & 10" GS & LS to convey flow from N 4 4 4 12
SWW 3 1996-2006 New 6" and 4" force main to the Golden Oaks 4 4 3 11
SWW 4 1896-2006 New 6" FM to Enchanted Dr & North to Mac Oaks 4 4 3 11
SWW 5 1996-2006 New 6" FM & LS to serve Cedar Branch Park Area 4 4 3 11
SWW 6 1996-2006 New 4" force main to the Oakwood Shores 4 3 3 10
SWW 7 1996-2006 New 4" force main to the Baywood Estates 4 3 3 10
SWW 8 1996-2006 New 4" FM to Southland, Bonanza Beach, and Oak 4 3 3 10
SWW 9 1996-2006 New 4" FM on Leisureland Dr & laterals to Leisurela 4 3 3 10
SWW_10 1996-2006 New 4" FM on Forgotten Ln & laterals to Del Mar & 4 3 3 10
SWW 11 1096-2006 New 4" & 3" FM in Timber bay, Diamond Oaks, Spil! 4 3 3 10
SWW 12 1998-2006 South WWTP Expansion _ 5 5 5 15
SWW 13 2006-2016 New 8" GS line to serve the SE part of Payne Sprin 3 2 3 8
SWW 14 2006-2016 New 8" GS along 198 and Golden Oaks 3 2 3 8
SWW 15 2006-2016 New parallel 6" force main to the Indian Harbor 3 2 2 7
SWW_ 16 2006-2016 New parallel 6" force main along Enchanted Drive 3 2 2 7
SWW_17 2006-2016 New parallel 4" force main along Lakeland Drive 3 2 2 7
SWW 18 2006-2016 New 6" and 4" FM to serve the SE portion of Priority 3 1 2 6
SWW 19 2006-2016 New 6" and 4" FM for the Resort CCN in Priority #3 3 1 2 6
SWW 20 2006-2016 New 250 gpm Lift Station and 6" FM at Lynn Creek 3 1 2 6
SWW 21 2016-2026 New 6", 8" and 10" GS through central Payne Sprin 2 1 2 5
SWW 22 2016-2026 New 6" paraliel force main along Forgotten Lane 2 2 1 5
SWW 23 2016-2026 New 6" parallel force main to serve the Resort CCN 2 1 1 4
SWW 24 2016-2026 New 6" parallel force main in the Southern Priority # 2 1 1 4

Tl - Technical Importance
RI - Regulatory Importance
El - Economic Importance

Each category was rated for each individual project on a scale of 1 to 5 with 1 being lowest and 5 highest



ATTACHMENT 3-C

ENVIRONMENTAL ASSESSMENT



(Sections 10 and 404)

6. Survey Activities. Survey activides including core sampling, seismic exploratory
operations, and plugging of seismic shot holes and other exploratory-type bore holes. Dnlhng
and the discharge of excavated material from test wells for cil and gas exploration is not
2uthorized by this nationwide permit; the plugging of such wells is authorized. F1ill placed fer
roads, pads and other similar acdvides is not authorized by this nagonwide permit. The
discharge of drilling muds and cutungs may require a permit under Section 402 of the Clean
Water Act. (Sectons 10 and 404)

7. Outfall Structures. Acdvites related to consgucton of outfall smuctures and asscciated
intake structures where the effluent from the ourf2ll is authorized, condiconally autherized, or
specifically exempted, or are otherwise in compliance with regulagons issued under the Natonal
Pollutant Discharge Elimination System program (Section 402 of the Clean Water Act), provided
thzt the nationwide permittes notifles the dismict engineer in accordance with the "Nouncaaon”
general condinon.

(Also see 33 CFR 330.1{e)). Inizke siructures per se are not mciuded - cnly these direcdy
zcsociated with an ourfall smucrure. (Secdons 10 and 404)

8. Oil and Gas Structures. Stucturas for the exploradon, praducton, and Tansponenon
of oll, gas, and minerzals on the outer conunental sheif within areas leased for such purpeses by
the Department of the Inierior, Minerals Manzgement Senvice. Such structures sizll not b2 placed
within the limits'of any designated shipping safety fairway or mainc separadon scheme, excepi
temmporary anchors that comply with the fairway reguletions in 33 CFR 322.5(1). (Where such
limits have not been designaied, or where changes are anacipated, disTict gnginesTs Wikl consider
zsserdng discredonary authority in accordance with 33-CFR 330.4(e) and will 2lso review such
proposals 1o ensure they comply with the provisions of the fairway regulazons in 53 CFR
322.5(1)). Such smuctures will not be placed in established danger zones or resmicted aress as
dasignated in 33 CFR Part 334 nor will such suctures be permitied in EPA or Comss
designated dredged material dispcsal areas. (Secton 10)

2. Structures in Fleeting and Anchorage Areas. Smuctures, buoys, flcais. and cther
devices placed within anchorage or fleeung areas to facilitate moorage of vessels where such
areas have been established for that purpose by the U.S. Coast Guard. (Secaon 10)

10.  Mooring Buoys. Non-commercial, single-boat, mooring buoys. (Secoon 10)

11. Temporary Recreational Structures. Temporary buoys, markers, smeall floaang docks,
and similar structures placed for recreational use during specific events such as water skiing
competitions and boat races or seasonal use provided that such sguctures are removed within 30
days after use has been discontinued. At Corps of Enginesrs Teservolrs, the reservoir manager
must approve each buoy or marker individually. (Secdon 10)

12.  Utility Line Backfill and Bedding. Discharges of material for backfill or bedding for

utlity lines, including outfall and intake structures, provided there is no change in preconsucuon
contours. A "utility line" is defined as any pipe or pipeline for the transportaton of any gaseous,

17




liquid, liquefiable, or slurry substance, for any purpose, and any cable, line, or wire for the
rransmission for any purpose of electrical energy, telephone and telegraph messages, and radio
and television communicadon. The term "utlity line" does not include acaivines which drain a
water of the United States, such 2s drainage tle, however, it does apply to pipes conveying
drainage from another area. Matenal resuling from tench excavation may be temporanly
sidecast (up to three months) into waters of the United States provided that the matenal is not
placed in such a manner that 1t 1s dispersed by currents cr other forces. The DE may extend the
period of temporary side-casting up to 130 days, where appropriate. The area of waters of the
United States that is disturbed must be limited to the minimum necessary to construct the uality
iine. In wedznds, the top 6" to 12" of the wench should generally be backfilled with topsoil from
:he wench. Excess material must be removed to upland zreas immediately upon corapletion of
consmucton. ARy exposed slopes and soeambanks must be stabilized immediatelv upon
completon of the udlity line. The udlity line iself will requure 2 Section 10 permit if in
azvigable waters of the United Siates. (See 33 CFR Pan 322). (Secuon 404)

13 Bank Stabilization. Bank sizbilizadon actvimes necessary for ercsion prevenoon

orovided:

No material is placed in excess of the minimum nesded for erosion proiecnon:

m

o’

The bank si2bilization zcnviry is less than 500 fze: in length;

Tre acrvity will not excesd an average of ons cubic vard per running foot placed along
the bank belcw the plane of the ordinary high water merk or the high tde line:

e

d. No material is placed in any sperial aquadc site, inciuding wetlands;

2. No material is of the nvpe or is placed in 2ny locadon or in any manner so as {0 MMpawr

surtaze water flow into or out of any wetand zrea;

No material is placed in = manner that will be eroded by normal or expected mgh flows
(properly ancnored wees and Teetops may be used in low energy areas); anc.

z. Thz 2cdvity is part of 2 single and complete project.

Bank stabilizadon activities in excess of 500 fest in length or greater than an zverage of one
cubic vard per running foot may be authorized if the permirtee notifies the district enginesr in
accordance with the "Notficadon” general condition znd the district enginesr determines the
activity complies with the other terms and conditions of the nationwide permit and the adverse

environmental impacts are minimal both individually and cumuladvely. (Sectons 10 and 404)

14.  Road Crossing. Fills for roads crossing waters of the United States (including wetlands
and other special aquatc sites) provided:

a. The width of the fill is limited to the minimum necessary for the actual crossing;

b. The fill placed in waters of the United States is limited to 2 filled area of no more than

18



ATTACHMENT 3-D

COST ESTIMATES



suabupuon

00z '88$

000’ 1€2$

008'v8ls

009'102%

00L'8ZL$

009'96%

058'08%
008'sei$

00L'PSLS

008'8s$

00v'9L1L8
00v'vELS

00Z'.9%
005'0514

0000V LS
002’6118
000'95%
gll'9zs

059°e2s$

D00'0ST' 1S

008°91$
005'eL$
00b'EES

ejo1qns

W

W

W

W

)

W

1eBy

3

e

W
W

L)

00'L2$

00'GE$

00°'12$

00’128

00'iZ%

00’128

00'1Z%

oo'gcs

s8'0¢

co'les

00128
00123

00’828
00'se3

00'82%

41 o0zy 000°2LLS TM. 9 ul pge AmH Buoje suialepp .9 MeN 9z02-8l0Z 8L MN
a6l Amy
47 0099 000°£0€$ ™M 0 0} pge AmH Buopy euipeiepn 0L MeN 9z0z-9l0z LI MN
uoIsIpQNS Wilod
47 0088 000'0v2$ IM. 9 JoqJe eyj 10j sulsiEpA padoc 9 MBN 9102-900Z 91 MN
SUOISIAIPGNS Saloyg pooMisyg pue
41 0096 000'892$ IO SIOUE( SUBJY oUl Ul SAUISIEAA O MeN 910Z-800Z2 Sl MN
uoISIAIPANS
47 0019 000'0214 TN 9 JogieH yeQ euj ul eulpeleAs 9 MON g10z-900Z ¥ MN
pea Buliedsiypn
41 00sy 000'8ZL3$ TM .8 0} 861 AMH Woy sulLejepn 9 MeN 910Z-900Z €1 MN
47 068€ M9 C# ealy
47 009% 000'642$ TM. 8 fuouyd enlses 0} seuiliajeAA 8 PUB 9 MeN 910Z-900Z  ZI MN
va | 000'90Z$ [eS 000Z81 uojsuedx3 Ayoede) ebelo)s el | 9002 14 MN
1994} UowlieH o}
41 0082 000'8.$ M. 9 1994S YojeAA WOy sullaleAr 9 MEN 8002-9661 0} MN
sealy pue(s| pooMise3 pue
47 008 000'6EZ$ TM .9 saloyg Apueg ybnoy seullieleps 9 MeN 9002-9661 6 MN
471 009 000'6.4$ M. 9 1edy ysiueds Buoje eunjielepp 9 meN 9002-9661 2 MN
41 ooz M. 8
Eal 000'062$ IM . 0L U0 JogueH 0} seulslepA 8 PUB Q) MON 900Z-9661 L MN
41 0008 000'9818 IM. 8 eoly JORIBLIE] AL 0) SBUISIBAA 8 MeN a002-9661 9 MN
abpug pce AMH
47 0026 M. 9 al} 4O epIS 1SBT 8L U0 BBty Z# Auoud
471 0002 000'FE2S IM. 8 Buiurewel e Joj SBUIEJEAA O PUE 8 MBN 900Z-9661 S MN
Vil 000'0cs wdbB oSz uoisuedx3 duing J61eps MeY d LA UHON 100Z/.661 ¥ MN «
v3 i 000'LES wdb o041 uoisuedx3 duind a3nag UBIH d LM YHON 66612661 € MN »
eju 000'€09'1$ don | uoisuedx3 d 1A YHON 0102//661 Z MN.
47 008 TM . 8 _
47 0012 M. 0L juewese] uewszog ey} pue ‘e AMH
000'0E8S M. 2L ‘aue AepusBa] punaJe dooj 2| MmeN 1661 L MN 5
nieny 3500 uopdiiosaq ajeg #al
pajewnsy yos{oud uooNsSuUcD 399{oid

LUEISAS JBJe AN YHION



009'96%

000'501%

000'9214

005'eZ1S

00v'05$

00EL LIS

W oo'izs

W oo'izs

v 00'1Z8

A 00128

W 00128

N oo'ies

47 00s¥

47 000S

41 0009

371 0065

47 0ovZ

41 00€S

"uogoeuuoa Jed wdB g°Q Joj BUEWD DO¥NL J8pun fyoedeo Buidwind
pue jueid jusunees Jo Uoisuedxs uo peseq aie PN pue ‘EMN ‘ZMN s108loud
‘gjeLUnSe |eul et Ul pepnioul JoU S| ) eJojaiey)
-Apioys UBRANASUDD JBpuN eq | pue ubisep Jepun Apuesino s |AAN 1osfold ‘910N .

000'69F'SS = 51507 Joeloid (o)
wielsAg Je1eA YHON

0o0'ovZ' 1S = 920Z-910Z SIs0D [0l
000'262't$ = 91L0Z-900T Ksc) [EoL
000'Ze6'28 = 9002-9661 S1s0D [B10]

uoiSINpaNg

000'9Z1L8 M. 9 ejuog Ul eullielepp pedoo g MeN 9z0Z-910Z
BONy doriewe] ey u

000°'0¥4$ M. 9 jiea | Buuedsiypa Buoje sullielepn 9 MeN 9z0z-9102
SUOISIAIPGNS S8JEIST PUMYINOG Bu} pue

000'891$ IM. 9 SIOUBYY BRUELY O UI SBUILISIEA .G MaN 9702-910Z

000'S91LS M. 9 1904 Jaipn Buoje sujuelepp 9 MEN oz0Z-9102
uoisInpgng

000°29% TM L8 jJuiod JogieH e} Ul BUILBIEAN 9 MEN 9z0z-8402
Boly

000'sy1L$ M9 S2I0YS BISAIS BL) Ul SUIIGIBAN O MEN 9z0z-910Z

£ eay Auolg

¥Z MN

€ MN

ZC MN

12 MN

61 MN



uoisIPaNg

004 '98% W 00'12$ 4100k 000'GHLS M. 9 Ie [9Q YBNOA] BUILBIEAR 9 MON 9102-900Z Sl MS
uoISINPANG

000'c9$ W 00'12$ 41 000€ 000'+8$ M. 9 910S POOMYEQ YBNOIL BULIGIEAN 9 MEN 9102-900Z bl MS
uoISIMPANg

000'1Z$ M 00128 4000L  000'g2% M. 9 SIIIH 8eX018YD O} SUILIBIEAN g MaN 910Z-900Z €L MS
uoISIAIPang

000484 W 00128 41000F  000THI$ M. 9 $9[S| PejUEYUT O} BUILSIEAA 9 MaN 910Z-900Z  ZL MS
SuoISINPANS

seio0ys NBQ pue ‘yoeeq ezueuog ‘saioyg

005'v6$ W ooolzs 41 00sy IM. 9 POOMBNOS 'SYE) UBP|OL) 8L 10) LUBISAS
009'662¢ 3 00'eZ$ 47 00.01 000'vZS$ M. 8 padooj epircid 0) BullIBlepA g PuB 9 MeN 9102-900C L M8
SUOISIAIPGNS SJOGiEH @8Jy| O} pue pue|
000'891L% W oo'izs 47 0008 000°'€2Z$ M. 8 -ainsia] punose suuelep pedoo g meN 900Z-9661 0l AAS
saloyg poomieQ pue Aeg
00zZ'601$ I 00128 47 002 000°SrLS M. 9 eiepueq ybnoip euluelepA padoo 9 MeN 9002-966 1 6 MS
058'2L18 I o0'LZs 47 0s8 ML 9 Ealy S8jE)S]
009'ce$ I 00'8Z% 47 00Ci 000'89% M. 8 poomfeq o) sullIsIeAN O PUE 8 MEN 9002-9661 8 MS
SUOISIAIPGNS SAJI0YS Yep
00.'vezs I oooizs 47 06401 M. 9 pue 'yoeeg ezUeUOH ‘SAIOYS POOMIANOS
008°22% I 00828 47 0092 000'06£$ M. 8 ‘s)eQ uepjoo o} eulejepl S PUB 8 MON 900Z-9661 L MS
008'/€$ I ooy 47 0081 M. 9 s)eQ psjueyou] 0} 8AlIq pejueyauy
00Z'09% I 008Z% 47 0512 000'0EL$ M. 8 Buoje premuinog euljIgleAA O PUEB .8 MIN 9002-9661 9 MS
000't1$ I 00828 471 00S M. 8 peEOYN puUBENET 0} S0y Lejobioy
000'0k 18 I/ oo'sed 471 000y 000's0Z$ IM . 0L ybnouu suilelepA 8 PUe 01 MeN 900Z-9661 S MS
009'L11S I 00828 47 00cy M. 8 uoisinipgng youelgq Jepad
000've% I oo'ers 471 000C 000'89z$ ML 2L 2y} ybnouY) eUNGIEAA 8 PUE 2| MaN 900c-9661 ¥ MS
}iedq Yyouelig Jepad
PeMO} PIEMINOG PUE ‘BGL AMH ‘AU
006'96£% N 0oZrs 47 0Sv6 000'825$ ML 2L pajueyou3 Buole aulpsieAA | MON 9002-9661 € MS
005'101$ I 00ses 47 0062 M. O uoRippy syeQ uaplos o)
ce’l oov‘LLS I/ 00Trs 47 004} 000'0e2$ M. 2 861 AMH Bucfe sulielepn 01 PUe Z| M3N 9002-9661 Z MS
uoisuedx3 sdwing
000'962° 13 E5/ 05°1¢ eu 000'vZ2'1$ aoW ¥98°0 Jelepn Mey B edines YBHH ‘d LW Winos 9102/2002 L MS «
Aouabupuon [ejo)qns 3509 Ajpueny 31509 uopdijiasaq ajeq #at
Jun pajewpsy Jaefoid uopoNNSUOD Joafoid

Wwo)sAg J3JepA WINCS



00Z'veyrs

oor'81Zs

000’84

00Z'TLLS

oor'ozis

00Z'0ELS

00.'9$
00l 'F¥$
00L'seS
008'1Z18
00l 'sZ1s
009'es¥$
000'0L1S
000018

ooo'9ZLs
000'82.%

00v'9.1L8
008'6.%
0GZ €E$
009'8E1S

00 'T6$

009'¥S$

EE

W

'}

W

H

W

W

=)
ea

]
Ul

)
W
L
]

N

W

oo'1zs

00’128

00'1Z%

00'LZ$

oo'scs

00’128

oo'ics
00'12%

00'12$

00°12%

00'12%

00'8Z8%

S8'0%

00000'S$

00'1Z$
00'8z8

00°1Z$
oo'ezs
00°6ES
o0crs

00'Zrs

00128

47 00202

41 oovtl

41 ooor

47 00¢8

471 00EY

41 0029

41 0042

4710012

471 0041

47 0085

41 0019

47 00T}

val

vic

471 0009
47 00092

47 00v8
47 0582
47 066

47 00€E

471 0022

471 0092

000'v9ss

000'06C$

000°ZHIS

000'68E$

000'cL1S

000's.$

000'65%

000'L¥$

000'2914

0000419

000'€09%

000'SLE'LS

000'LYES

000'6Z28

0C0'eC}

000'€.$

M9
M. 8
I—g-w
M9
M. 8

IM. 9

MG 9

TM. 9
I“; n m
M. 9
Jg " m
M. 8
»uey [eB DO000Z
dwnd wdB 00Z

M. 8
l—gsm

M. 9
I_; n m
ML 0L
M ZY

M. 2L

T 9

esry
80IAI0G HI0SBY WBLRNOS pUB 'aloys 8)e’
‘uukjoien e Ul auieleA pedoo 9 MEN

ealy £ fuoud ewp jo ued
UISISEBLLION BUR Ul BUILISIEAA .9 MON

sBuudg aufed jJo BpIS WIEISBAA 8l pue
gole Losey el ybnoiy) eullelean 9 MeN

a6l AmH
Buocje euiisiepn pedooT 9 pue g MeN

UDISIAIPGNS SHEQ UBPIOD 9}
10 apIS YLON 8L Buole eUIieIEAA .9 MeN

uoISINPGNS SiejepA UokuB)
poopA eyl yBnoap suleler 9 MeN

aunaioyg Jey [aQ Buole BUILBIEAA ,9 MEN

uoIsIAIPGNS
sajejs poomleq ey Ui autlelep 9 MEN

ucisiapgng
S8J0YS POOMUINOS BLf L SUILGIBM 9 MaN

vory £# Auold i eery Hosey
B Jo BpIS 1SBY 8L UO GUILBIBAA 9 MON

ealy
e Auoud o} euieiepn padeo 8 MeN

seale N uuAoie) pUe asoyseye
oy Buipnjoul easy g Aluoud jo sped
1sesynog ey 0} Jejem Aiddns o} UogElg
dwng Jejscog pue 8ulllsleps 8 MeN

ealy
ea1AIOS HOSBY B JO UCHHO WIBNOS
oty yBnoAy SeUIBIEA 9 PUE .8 MEN

sBundg eufed piemo)
861 ks Buole sulielBAN 01 PUB Z| MeN

86} AmH 0} eaud
pejueyous Buoje eulpelepn 2| (8i[eled

suoisiApans
SHEQ puowelq pue 'sejers3 mewdg
‘Aeq Jequuii eyl ybnoiy) eutielepr 8 MON

97029102

9z0Z-9102

9202-9102

9z0Z-9102

9z0oT-910C

920Z-910Z

92029102

9¢0z-9102

9Z0Z-9102

910Z2-9002

910Z-900

910Z-9002

9102-9002

9102-9002

9102Z-900¢

9102-900¢

IE MS

82 MS

LT MS

9z MS

5¢ MS

¥C MS

61 MS

8l MS

Ll MS

a9l MS



Total Costs 1996-2006 =  $3,917,000
Total Costs 2006-2016 =  $3,777,000
Total Costs 2016-2026 =  $1,871,000

South Water System
Total Project Costs =  $9,565,000

* Note: Projects SW1 is based on expansion of treatment plant and pumping capacities
under TNRCC criteria for 0.6 gpm per connection.



North Wastewater System

Project Construction Project Estimated
ID# Date Description Materials Cost Quantity
FNWW 1 199/ Expansion of L538 and LS39 930 gpm LS $544,000 1EA
990 gpm LS 1 EA .
10 FM 6400 LF $35.00 /LF
NWW 2 2002 North WWTP Expansion 0.275 MGD $640,000 nfa $1.75 /gal
NWW 3 1996-2006 increase pumping capacity of LS60, LS61, 65 gpm LS $285,000 1EA  $7,500.00 ea
& construction of a gravity sewer to LS38 165 gpm LS 1 EA $13,000.00 ea
10 * Gravity 3700 LF $35.00 #if
8 * Gravity 1400 LF $28.00 N
4"FM 1800 LF $14.00 A
NWW 4 1996-2006 increase pumping capacity of LS25 and 80 gpm LS $20,000 1 EA $7,50000 ea
and LS33 58 gpm LS 1 EA  $7,500.00 ea
NWW 5 1996-2006 Diversion of flow in Tamarack Area to 12 * Gravity $383,000 600 LF $42.00 Af
LS56 and construction of a gravity sewer 10 * Gravity 5700 LF $35.00 nf
line from Hwy 198 to L8382 8"FM 300 LF $28.00 nf
6 " Gravity 800 LF $21.00 if
6" FM 1200 LF $21.00 Af
170 gpm LS 1 EA $13,000.00 ea
NWW 6 1996-2006 Diversion of flow from LS519 to LS28 and & " Gravity $26,000 450 LF $21.00 M
expansion of 529 110 gpm LS 1 EA $10,000.00 ea
NWW 7 1996-2006 New 8" and 6" gravity sewer lines and 8 " Gravity $438,000 3700 LF $28.00 #f
Lift Stations %o serve remaining area in 6 * Gravity 2900 LF $21.00
Priority Area #2, East of Tamarack 4"FM 10500 LF $14.00 0if
50 gpm LS 1 EA  $7,500.00 ea
120 gpm LS 1 EA $10,000.00 ea
NWW 8 2006-2016 New 8" gravity sewer line from Lakeview 8 " Gravity $127,000 3400 LF $2800 M
Street to existing 10" gravity sewer line
East of Harbor Street
NWW 9 2006-2016 Expansion of LS19 and LS44 115 gpm LS $23,000 1 EA $10,000.00 ea
65 gpm LS 1 EA  $7,500.00 ea
NWW 10 2006-2016 Expansion of LS5 and construction of new 65 gpm LS $64,000 1 EA  $7,500.00 ea
force main from LS61 to LS60 4" FM 2900 LF $14.00 Af
NWW 11 2006-2016 Expansion of LS7 and new gravity sewer 120 gpm LS $184,000 1 EA $10,000.00 ea
line from 1L.S21 and LS46 to LS7 8 " Gravity 2800 LF $28.00 M
6 " Gravity 900 LF $21.00 M
4"FM 2200 LF $14.00 F
NWW 12 2006-2016 New 6" gravity sewer line to serve 6 “ Gravity $140,000 5000 LF $21.00

Priority Area #3

$224,000

$481,250

$7.500
$13,000
$129,500
$39,200
$25,200

$7,500
$7,500

$25,200
$199,500
$8,400
$16,800
$25,200
$13,000

$9,450
$10,000

$103,600
$60,900
$147,000
$7.500
$10,000

$95,200

$10,000
$7,500

$7,500
$40,600

$10,000
$78,400
$18,900
$30,800

$105,000



009219
0ov'vas
000°0E$
000018
008'vH$
00¥'05$
000°82$
00Z'se$
009'sh 1$
00E'69$

000'22$
000'6Z$

EE

§8 &£ =5 =&xl

00°12%
00'8z$
00°000'0E$
00'000'014
00'vLS
00'1Z¢
00'8Z¢

00'1Z$
00'8Z8

00128

00'000'£2$
00'000'6Z$

47 009
47 00eZ

LER
Y3t
47 002¢
41 00v¢
41 0001

47 0021
41 002S

47 00ge

vil
v3il

‘gjeLnSS [euy SLy Ul pepnioul Jou S| Y aJojeley |

"A[oys uoNINASUOD Japun aq jiw pue ubisap Jepun Apueund si LAAAMN J0eloid

000'201$

000'0v$

000°22)8

000'2ez$

000'Z6%

000'69%

000'/E0'ES = sisoD Joafoid [ejoL

000'6E9$
000°909%

wisyshs JAJEAA YInog

= 9Z0Z-910Z SIS0 [E10L
=910Z-9002 SIS0 |B10L

000'Z64'13 = 900Z-9661 SI1S0D ®0L

Auners , g
funergy , g

§7 wdb gie
g1 wdb 55
' E I
Awnelsy , 9
fyness | g

fuaeig , 9
fwners , g

uess , 9

s wdB ooz
s wdb ez

peoy julod
Joqrer Buoje aul Jamas ApaeiB g meN

LE57 Jo ucisuedx3

¥£€ AMH 0} #2S7T WOy UiBW 8010} MaU
pue ‘pZS7 Jo Loisuedxe ‘ST 0} 18843
opejoqry Buoje eul Jemes AiaelB meN

6€S7 C1 10945 Joypn
Buoje eul Jemes AaesS g pue g men

861 AmH Buoje euy James AuaelB g moN

OF S PUE g£51) Jo Loisuedx]

BI0N

920Z-9408

920¢-9.L0C

9z02-810C

92029102

920Z-9102

94029002

8l MMN

L MMWN

91 MMWN

S MMN

I MMN

€} MMN



059'ves W 00129 47 0591 000'9v$ Wid.9 uelpy} ey o} Utew aolo} 9 [elfesed meN 910Z-9002 SI MMS

UuoISINpang
00Z'191% 4 0012$ 47 0042 Aynessy , 9 syeQ Uepjog) ey Buoje pue g6 AMH
000'05£$ W 00828 4100621  000'189s fyrels) g Buoje seuy yunn Jemes inesS g meN g10z-900Z  ¥1 MMS
006'09% i 00128 47 0062 fyners , g sBundg eufed jo yed Weysempnog
cor'Zes W o0o0ges 47 00EE 000028 e , g eyl eAes 0) oull Jamas AuaelB g meN 9L0z-900Z  €F MMS
000'5Z5$ 1eb; 21§ e/ 000°'869% aow EDd uoisuedx3 d1 MM Winog 00028661 L MMS
suolSIAIpqNG puels| Jee(] pue ‘ucAuer) POOAA
0S¥'16%$ W 05018 41 006¥ Wd.€ ‘MRS ‘SyEQ puoweiq ‘Aeg iequil)
000CELS ¥ o0vi$ 41 0056 000'sZs Wi, ¥ ey} 8AIeS 0} UIBW 8310J £ pUe i MeN 900Z-9661 L AMS
SUOISIAIPGNS SioqJely eely] pue Iey |eg
00b'Z6% # 05018 47 0088 WH.€ @AI9S 0} SUlBW 8210} [B1B)E] pejeloosse pue
cov'eLLs W 00¥1s 41 0018 000'vL2$ A EI eue usyobic Buole ulew 8010} & MN 900z-966L O MMS
UoISIAIPgNS pueainsian
oov'LL$ W 05018 47 0089 Wi.E 6AI9S 0] SUIEL 8010} [B49)€] PSIBIDOSSE pUB
009'¥S$ W 00vLS 47 006€ 000'891% e enuQ puejeinsie Guoje ulew 8310} b MEN 9002-9661 8 MMS
009°2813% M 00vis 47 covEl Wi.v saloysie( pue ‘yoeeg ezueuog 'seioys
o0b 128 W 00'1Z$ 47 00¥E 000'21+$ W4.9 PUEILINOS S} 0} UIEW 80104 ,p MBN 900Z-9661 8 MMS
000'12% W 05018 47 0002 , Wi.¢ UoISIAIPANG
008'tH$ W 00¥Le 47 002E 000'88% B sajeis3 poomdeg ey} 0} UleL 8010} MEN 900Z-9661 L MMS
065268 W 0s018 47 00LE Wd.€ uoISINPANS
008 'vE$ W oovLs 41 0542 000'68% N E 4 S8I0US POOMEQ EU} O} UIELL 8010 f MON 900Z-9661 9 MMS
000'9Z$ B8 00000'92% V3 i 57 wdb oGz ealy ded youeig Jepa)) ey}
R TRA S i 00128 4100v0L  000'GZES W4.9 OAIS 0} UOREIS I PUE UIELL 8210} 0 MEN 00Z-966 1 S MMS
uoISINPANS SYEQ 2BW Y] 0} YHON
00r'05$ W oo'1z$ 47 oove 000°29% Wi.9 PUE 8ALI] PEjUBYOUT O} UlELL 8010} 9 MEN 900Z-9661 ¥ MMS
052'92$ W 0S01% 47 0082 WH. €
000'6V$ W 00vLS 47 005E WA. ¥ LoISIAPaNg SHEQ
006'gLS W 00128 347 006 000'sZ1L$ W4.9 uapjog) 64} o} Uew! 8210} . PUe g MON 900Z-9661 £ MMS
002 '3€$ ee 0000L8ES VA L g1 wdB ooy
000'8€Z$ # oo'ses 41 0089 Awers , 01 weysis Jsjemaisem ay Jo 1ed yuoN
000'¥8% N 00Zrs 47 0002 Ayaeioy , Z1 eu} Woy Mol AeAuCS 0} UoRE}S i pue
000'501$ i1 0s5°zss 47 0002 000'619% fureioy , 61 ou Jemos Ayaesb g pue 2L "5l MeN 90029661 Z MWS

eg B, $ gon z'o sjuewerosdw] gL AAM inos L661 L MG ¢
[eyoiqng 1s0) nuenty 180D vondudsaq) 8jeq #ql
nn pejewnsy yeloid uoRoNASUOY) 108loid

ausbunuo’)

waelsAg Jelemelsepn YINog



SWW 16

SWW 17

SWW 18

SWW 19

SWwW 20

SWwW 21

SWwW 22

SWw 23

SWW 24

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2016-2026

2016-2026

2016-2026

2016-2026

* Note:

Harbor Area

New parallel 6" force main along Enchanted 6"FM
Drive
New parallel 4" force main along Lakeland 4"FM
Drive
New 6" and 4" force main to serve the 6"FM
Southeastern portion of Priority #3 Area 4" FM
3"FM
120 gpm LS
New 6" and 4" force main for the Resort 6"FM
CCN within the Priority #3 Area 4" FM
3“FM
New 250 gpm Lift Station and 6" force 250 gpm LS
main at Lynn Creek 6"FM
New 6", 8", and 10" gravity sewer trunk 10 " Gravity
line through the Central part of Payne 8 " Gravity
Springs 6 " Gravity
New 6" parallel force main on Forgotten Ln. 6"FM
New 6" parallel force main to serve the 6"FM
Resort CCN Area
New 6" parallel force main in the Southern 6"FM
Priority #3 Area

Total Costs 1996-2006 =  $3,115,000
Total Costs 2006-2016 =  $2,260,000
Total Costs 2016-2026 =  $1,526,000

South Water System Total Project Costs =  $6,901,000

$61,000

$45,000

$600,000

$272,000

$350,000

$1,258,000

$47,000

$78,000

$142,000

Project SWW!1 is currently under design and will be under construction shortly.

Therefore it is not included in the final estimate.

TOTAL MASTER PLAN COSTS 1996-200 $11,756,000
TOTAL MASTER PLAN COSTS 2006-201  $7,940,000
TOTAL MASTER PLAN COSTS 2016-202  $5,276,000

TOTAL MASTER PLAN COSTS = §24,872,000

2200 LF

2400 LF

6300 LF
15000 LF
9400 LF

1 EA

3300 LF
4500 LF
6900 LF

1 EA

11300 LF
5800 LF
13100 LF
17900 LF
1700 LF

2800 LF

5100 LF

$21.00

$14.00

$21.00
$14.00
$10.50
$10,400.00

$21.00
$14.00
$10.50

$26,000.00
$21.00

$35.00
$28.00
$21.00
$21.00

$21.00

$21.00

fif
it
ea

2E

$46,200

$33,600

$132,300
$210,000
$98,700
$10,400

$69,300
$63,000
$72,450

$26,000
$237,300

$203,000
$366,800
$375,900

$35,700

$58,800

$107,100



FIFETIS

, H i
5 E "'Il‘l"‘ .
crEoLo LS L




SWW 18

SWw 17

SWW 18

SWW 19

SWW 20

SWW 21

Sww 22

SWw 23

SWW 24

Harbor Area

2006-2016 New parallel 6" force main along Enchanted 86"FM
Drive
2006-2016 New parallel 4" force main along Lakeland 4"FM
Drive
2006-2016 New 6" and 4" force main to serve the 6"FM
Southeastern portion of Priority #3 Area 4"FM
3"FM
120 gpm LS
2006-2016 New 6" and 4" force main for the Resort 6"FM
CCN within the Priority #3 Area 4"FM
3"FM
2006-2016 New 250 gpm Lift Station and 6" force 250 gpm LS
main at Lynn Creek 6"FM
2016-2026 New 6", 8", and 10" gravity sewer trunk 10 " Gravity
line through the Central part of Payne 8 " Gravity
Springs 6 " Gravity
2016-2026 New 6" parallef force main on Forgotten Ln. 6" FM
2016-2026 New 6" parallel force main to serve the 6"FM
Resort CCN Area
2016-2026 New 6" parallel force main in the Southern 6"FM
Priority #3 Area

Total Costs 1996-2006 =  $3,115,000
Total Costs 2006-2016 = $2,260,000
Total Costs 2016-2026 = $1,526,000

South Water System Total Project Costs = $6,901,000

$61,000

$45,000

$600,000

$272,000

$350,000

$1,258,000

$47,000

$78,000

$142,000

* Note: Praject SWW1 is currently under design and will be under construction shortly.

Therefore it is not included in the final estimate.

TOTAL MASTER PLAN COSTS 1996-200 $11,756,000
TOTAL MASTER PLAN COSTS 2006-201  $7,940,000
TOTAL MASTER PLAN COSTS 2016-202  $5,276,000

TOTAL MASTER PLAN COSTS = $24,972,000

2200 LF

2400 LF

6300 LF
15000 LF
9400 LF

1EA

3300 LF
4500 LF
6900 LF

1 EA
11300 LF

5800 LF
13100 LF
17900 LF

1700 LF

2800 LF

5100 LF

$21.00

$14.00

$21.00
$14.00
$10.50
$10,400.00

$21.00
$14.00
$10.50

$26,000.00
$21.00

$35.00
$28.00
$21.00
$21.00

$21.00

$21.00

f

if

nf
nf
ea

nf

if

$46,200

$33,600

$132,300
$210,000
$98,700
$10,400

$69,300
$63,000
$72,450

$26,000
$237,300

$203,000
$366,800
$375,900

$35,700

$58,800

$107,100



APPENDIX D

CURRENT SYSTEM MAPPING



Iy
!iilhﬂ‘!i!.\; I

)

1i i .




p——

WALSAS M3IVM HLNOS

LORILSIA AlddNS NALVM Imwz.._

X330 z<nuo 1sv3

4




, _
] - | | - | i !
SEok = - e e
. : R, _
! i : T e
I ! O - S ) !
w , 3 e
i _.m W - !
,, i A - H
1 i ¥ -
,
) : - T : i T T
j
- | - — i
i
I N
,, T
! ,
P
. o
- |
< -
;
..
o 3 i
- L : - i
. , T -
- - nn L1y - - il -
e — ' LT !
, -
] ! - ey
] I |
. ; ! ;
i ‘ =
| ,, -
_, - =
-
, .
_ _ | et
-
- R = 2
. - F -
- 1]
I \v
, !
i ] .
/, |
. | ,_
: o

ISAS MIIVMILSVM HLMON
10R{ISIQ A1ddNS YALVM HS3NS
/EIN0 Va3 ISV3







APPENDIX E

PROPOSED SYSTEM MAPPING



= 1
! \ B o = T f,. W\MH\JH
“ . mﬁ N
[ —~—
. . 1
, st L' N ! ey

285 | o oom—mhooFT WO TT[T S N T =2
Z=E | i Y 4, iy = Cﬁ 0]
| . T b
, | “ e
4 <)

= ==« SININIAOHAM AALSAS HIjvM 9Z0Z
smmmes SINIRIAOHCWT PILSAS M3ALYM 9102
= SININFAOHOM -MIISAS HILYM 002

{
ubil-taly
J— N gatvm oNusHa

=
M ,.\\ q -
Bl aﬂ_m 2

e 1
i

WALSAS M3ILYM HLMON W
LOIMISIO A1ddNS HALVM HS3Md ﬁ




/ R {
r vg h y
o iy
\Ax.u»mlp AT |
AT e
= LI
p,,/* o e Ny N /
e L
A JERN
LT N -
: J
“of
O
- - - - SININIAOHJMI WILSAS HILvm 9207 g
—-— SININIAGHdNI MALSAS Hilvi 9107 J e
~—— SINIWAONAWI MILSAS MIiWM 300F s
—_ 3N HALwM ONIESIX] T W
gRnch S

NYId N3LSVW

FELSAS HIIVM HINOS (/|

. 10WISIQ_ATddNnS yaLvk Hs3dd! ||
>\ W3O WVID ISvd ||

/

[ ! i
W
Do ,,i
“ V )
i 7 |.r
¥ ___mxu A
,_ “ i wﬁﬂ-ﬁm!
i NG
\ | .al.ll“nﬁ.l et i
A, : =
[ ﬁw..i/
j / ’ W nPWM
R N

- -
\




|
EAST CEDAR CREEK

FRESH WATER SUPPLY

ICT

NORTH WASTEWATER

- fa
1
A

A, -

]




—_— 3NN HALYM OheLSIXT
ONTOaT

NVid YISV
NILSAS YIIVMILISYM HLNOS
LOIMISI] AMddNS M3Lym HS3Ud —
MI380 ¥va3d isv3 .

!

STy

H h\ w
= -0 \. 7 1 -
S C =\ T
“ : 1 e
— A 1!
W Sl \ 0|} Y
’ NN ! I
- I\.‘_ L
L L
S o T ==
A L
[ N _ N
LN o —
~ " ey — nf}
= : T
;" : i T i
|||||||||| L

]



APPENDIX F

COST ESTIMATES



SWW 16

SWW 17

SWw 18

SWW 19

SWW 20

SWw 21

SWWw 22

SWW 23

SWW 24

2006-2016

2006-2016

2006-2016

2006-2016

2008-2016

2016-2026

2016-2026

2018-2026

2016-2026

* Note:

Harbor Area

New parallel 8" force main along Enchanted

Drive

New parallel 4" force main along Lakeland

Drive

New 6" and 4" force main to serve the
Southeastern portion of Priority #3 Area

New 6" and 4" force main for the Resort
CCN within the Priority #3 Area

New 250 gpm Lift Station and 6" force
main at Lynn Creek

New 6", 8", and 10" gravity sewer trunk
line through the Central part of Payne

Springs

New 6" parallel force main on Fergotten Ln.

New 6" parallel force main to serve the
Resort CCN Area

New 6" parallel force main in the Southern

Priority #3 Area

South Water System Total Project Costs =

Total Costs 1996-2006 =
Total Costs 2006-2016 =

6"FM

4"FM

6"FM

4"FM

3"FM
120 gpm LS

6"FM
4"FM
3"FM

250 gpm LS
6"FM

10 * Gravity
8 " Gravity
6 " Gravity
6"FM

6"FM

6"FM

$3,115,000

Total Costs 2016-2026 =

$2,260,000
$1,526,000

$6,801,000

TOTAL MASTER PLAN COSTS 1996-200 $11,756,000
TOTAL MASTER PLAN COSTS 2006-201
TOTAL MASTER PLAN COSTS 2016-202

TOTAL MASTER PLAN COSTS =

$7,940,000
$5,276,000

$24,972,000

$61,000

$45,000

$600,000

$272,000

$350,000

$1,258,000

$47,000

$78,000

$142,000

Project SWWH1 is currently under design and will be under construction shortly.
Therefore it is not included in the final estimate.

2200 LF

2400 LF

6300 LF
15000 LF
9400 LF

1 EA

3300 LF
4500 LF
6900 LF

1 EA
11300 LF

5800 LF
13100 LF
17900 LF

1700 LF

2800 LF

5100 LF

$21.00

$14.00

$21.00
$14.00
$10.50
$10,400.00

$21.00
$14.00
$10.60

$26,000.00
$21.00

$35.00
$28.00
$21.00
$21.00

$21.00

$21.00

nt

I

nf
Iif
nf
ea

Nf
nf
nf

ea
fif

ff
i
iif
Nf

If

Iif

$46,200

$33,600

$132,300
$210,000
$98,700
$10,400

$69,300
$63,000
$72,450

$26,000
$237,300

$203,000
$366,800
$375,900

$35,700

$58,800

$107,100



South Wastewater System

Project Construction Project Estimated Unit
ID# Date Description Cost ___ Quantity Cost Subtotal
* SWW 1 1997 South WWTP Improvements 0.2 MGD $399,000 nia $1.50 /gal $300,000
SWW 2 1996-2006 New 15, 12", and 10" gravity sewer line 15 * Gravity $619,000 2000 LF $62.50 fif $105,000
and Lift Station to convey flow from the 12 " Gravity 2000 LF $42.00 /If $84,000
North part of the wastewater system 10 " Gravity 6800 LF $35.00 sf $238,000
400 gpm LS 1 EA $38,700.00 ea $38,700
sSww 3 1996-2006 New 6" and 4" force main to the Golden 6"FM $125,000 900 LF $21.00 f $18,900
Qaks Subdivision 4"FM 3500 LF $14.00 $49,000
3"FM 2500 LF $1050 #if $26,250
SWW 4 1996-2006 New 8" force main to Enchanted Drive and 6"FM $67,000 2400 LF $21.00 #if $50,400
North to the Mac Oaks Subdivision
SWW 5 1996-2006 New 6" force main and Lift Station to serve 6"FM $325,000 10400 LF $21.00 #if $218,400
the Cedar Branch Park Area 250 gpm LS T EA  $26,000.00 ea $26,000
SWW 6 1896-2006 New 4" ferce main to the Oakwood Shores 4"FM $89,000 2450 LF $14.00 /f $34,300
Subdivision 3"FM 3100 LF $10.50 #f $32,550
SWwW 7 1996-2006 New 4" force main to the Baywood Estates 4"FM $88,000 3200 LF $14.00 1if $44,800
Subdivision 3"FM 2000 LF $10.50 f $21,000
SWw 8 1996-2006 New 4" force main to the Southland 6"FM $417,000 3400 LF $21.00 M $71,400
Shores, Bonanza Beach, and Oakshores 4"FM 13400 LF $14.00 o $187,600
SWw 9 1996-2006 New 4" force main aiong Leisuretand Drive 4"FM $168,000 3900 LF $14.00 fif $54,600
and associated lateral force mains to serve 3"FM 6800 LF $10.50 #f $71,400
Leisureland Subdivision
SWW 10 1896-2006 New 4" force main along Forgotten Lane 4"FM $274,000 8100 LF $14.00 nf $113,400
and associated lateral force mains to serve 3"FM 8800 LF $10.50 #f $92,400
Del Mar and Three Harbors Subdivisions
SWW 11 1996-2006 New 4" and 3" force main to serve the 4"FM $245,000 9500 LF $14.00 Af $133,000
Timber Bay, Diamond Oaks, Spillview, 3"FM 4900 LF $10.50 A $51,450
Wood Canyon, and Deer Island Subdivisions
SWW 12 1898-2006 South WWTP Expansion 0.3 MGD $698,000 n/a $1.75 /gal $525,000
Sww 13 2006-2016 New 8" gravity sewer line to serve the 8 " Gravity $204,000 3300 LF $28.00 nf $92,400
Southwestern part of Payne Springs 6 " Gravity 2900 LF $21.00 nf $60,900
SWW 14 2006-2016 New 8" gravity sewer trunk lines along 8 " Gravity $681,000 12500 LF $28.00 /i $350,000
Hwy 198 and along the Golden Oaks 6 " Gravity 7700 LF $21.00 Af $161,700
Subdivision
SWw 15 2006-2016 New parallel 6" force main to the Indian 6"FM $46,000 1650 LF $21.00 Af $34,650

Contingenc




NWW 13

NWW 14

NWW 15

NWW 16

NWW 17

NWW 18

2006-2016

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

* Note:

Expansion of L $36 and LS 40

New 6" gravity sewer line along Hwy 198

New 8" and 6" gravity sewer line along
Luther Street to LS39

New gravity sewer line along Arbolado
Street to LS24, expansion of LS24, and
new 4" force main from LS24 to Hwy 334

Expansion of LS37
New B" gravily sewer line along Harbor

Point Road

Total Costs 1996-2006 =
Total Costs 2006-2016 =
Total Costs 2016-2026 =

South Water System
Total Project Coslts =

230 gpm LS
260 gpm LS

6 " Gravity

8 * Gravity
6 " Gravity

8 " Gravity
6 " Gravity
4" FM

95 gpm LS

310 gpm LS
8 " Gravity
6 " Gravity

$1,792,000
$606,000
$639,000

$3,037,000

$69,000

$92,000

$227,000

$177,000

$40,000

$102,000

Project NWWH1 is currently under design and will be under construction shortly.

Therefore it is not included in the final estimate.

1EA
1 EA

3300 LF

5200 LF
1200 LF

1000 LF
2400 LF
3200 LF

1 EA

1 EA

2300 LF
600 LF

$25,000.00
$27,000.00

$21.00

$28.00
$21.00

$28.00
$21.00
$14.00
$10,000.00

$30,000.00

$28.00
$21.00

ea
ea

ft

f

i
fif
if
ea

0a

nt
it

$25,000
$27,000

$69,300

$145,600
$25,200

$28,000
$50,400
$44,800
$10,000

$30,000

$64.400
$12,600




North Wastewater System

Project
ID#

NWwW 2

NWW 3

NWW 4

NWW 5

NWW 6

NWW 7

NWW 8

NWW 9

NWW 10

NWW 11

NWW 12

Construction
Date

2002

1996-2006

1996-2006

1896-2006

1996-2006

1996-2006

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

North WWTP Expansion

Increase pumping capacity of LS60, LS61,

& construction of a gravity sewer to LS38

Increase pumping capacity of L525 and
and LS33

Diversion of flow in Tamarack Area to
LS56 and construction of a gravity sewer
line from Hwy 198 to LS39

Diversion of flow from 1519 to LS29 and
expansion of LS29

New 8" and 6" gravity sewer lines and
Lift Stations to serve remaining area in
Priority Area #2, East of Tamarack

New 8" gravity sewer line from Lakeview
Street to existing 10" gravity sewer line
East of Harbor Street

Expansion of LS19 and LS44
Expansion of LS5 and construction of new
force main from LS61 to LS60

Expansion of LS7 and new gravity sewer
line from LS21 and LS46 to LS7

New 6" gravily sewer line to serve
Priority Area #3

Materials
gpm
990 gpm LS

10 FM

0.275 MGD

65 gpm LS

165 gpm LS
10 " Gravity
8 ~ Gravity
4"FM

80 gpm LS
S8 gpm LS

12 ~ Gravity
10 * Gravity
8"FM
6 " Gravity
6" FM
170 gpm LS

& " Gravity
110 gpm LS

8 " Gravity
6 " Gravity
4°FM
50 gpm LS
120 gpm LS

8 " Gravity

115 gpm LS
65 gpm LS

65 gpm LS
4" FM

120 gpm LS
8 “ Gravity
6 ~ Gravity
4" FM

6 " Gravity

Estimated
Cost

$640,000

$285,000

$20,000

$363.000

$26,000

$438,000

$127,000

$23,000

$64,000

$184,000

$140,000

1 EA
3700 LF

1400 LF
1800 LF

2200 LF

5000 LF

$13,000.00

$21.00
$10,000.00

$28.00
$21.00
$14.00
$7,500.00
$10,000.00

$28.00

$10,000.00
$7,500.00

$7.500.00
$14.00

$10,000.00
$28.00
$21.00
$14.00

$21.00

=2II==R

ea

ea

I
ea
ea

oa
ea

e3a

ea

f

i

Subtotal

$95,040
$224,000

$481,250

$7,500
$13,000
$129.500
$39,200
$25,200

37,500
$7.500

$25,200
$199,500
$8,400
$16,800
$25,200
$13,000

$9,450
$10,000

$103,600
$60,900
$147,000
$7,500
$10,000

$95,200

$10,000
$7.500

$7.500
$40,600

$10,000
$78,400
$18,900
$30,800

$105,000

Contingenc



Total Costs 1996-2006 =  $3,917,000
Total Costs 2006-2016 =  $3,777,000
Total Costs 2016-2026 = $1,871,000

South Water System
Total Project Costs = $9,565,000

* Note: Projects SW1 is based on expansion of treatment plant and pumping capacities
under TNRCC criteria for 0.6 gpm per connection.



SW 16

SW 17

SW 18

SW 19

SW 20

SW 21

SW 22

SW 23

SW 24

SW 25

SW 26

SW 27

Sw 28

SW 29

SW 30

SW 31

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2016-2026

2018-2026

2016-2026

2016-2026

New 6" Waterline through the Timber Bay,
Spillview Estates, and Diamond Oaks
Subdivisions

Parallel 12" Waterline along Enchanted
Drive to Hwy 198

New 12" and 10" Waterline along Hwy 198
toward Payne Springs

New 8" and 6" Waterlines through the
Southern Portion of the Resort Service
Area

New 8" Waterline and Boaster Pump
Station to supply water to the Southeast
parts of Priority #3 Area including the
Lakeshore and Carolynn CCN areas

New 8" Looped Waterline to Priority #3
Area

New 6" Waterline on the East Side of the
Resort Area in Priority #3 Area

New 6" Waterline in the Southwood Shores
Subdivision

New 6" Waterline in the Baywood Estates
Subdivision

New 6" Waterline along Del Mar Shoreline

New 6" Waterline through the Wood
Canyon Waters Subdivision

New 6" Waterline along the North Side of
the Golden Oaks Subdivision

New 8" and 6" Looped Waterline along
Hwy 198

New 6" Waterline through the Resort area
and the Western Side of Payne Springs

New 6" Waterline in the Northeastern
part of the Priority #3 Area

New 6" Looped Waterline in the Carolynn,
Lake Shore, and Southern Resort Service
Area

6" WL

12 "WL
12" WL
10 "WL
8 "WL
6" WL

8 "WL
6 "WL
200 gpm pump
200000 gal tank

8"WL

6 "WL

6 "WL

6 "WL

6 "WL

6 " WL

8 "WL
6 "WL

6"WL

$73,000

$123,000

$229,000

$341,000

$1,375,000

$603,000

$170,000

$162,000

$47,000

$59,000

$75,000

$173,000

$389,000

$112,000

$290,000

$564,000

2600 LF

2200 LF
3300 LF
950 LF
2850 LF
8400 LF

26000 LF
6000 LF

2 EA

1 EA
16200 LF
6100 LF
5800 LF

1700 LF

2100 LF

2700 LF

6200 LF

4300 LF

8200 LF

4000 LF

10400 LF

20200 LF

$21.00

$42.00
$42.00
$35.00
$28.00
$21.00

$28.00
$21.00
$5,000.00
$0.85
$28.00
$21.00
$21.00

$21.00

$21.00

$21.00

$21.00

$28.00

$21.00

$21.00

$21.00

$21.00

I

Iif

fif
fif

nf

ea

fif

1

114

iif

fif

1§

i 1

If

1

It

$54,600

$92,400
$138,600
$33,250
$79,800
$176,400

$728,000
$126,000

$10,000
$170,000
$453,600
$128,100
$121,800

$35,700

$44,100

$56,700
$130,200
$120,400
$172,200
$84,000

$218,400

$424 200



South Water System

Project
1D#

SW 2

SW 3

SW 4

SW 5

SW 6

SW7

SwW 8

SW 8

SW 10

SW 11

SW 12

SW 13

SW 14

SW 15

Construction
Date

1996-2006

1996-2006

1996-2006

1996-2006

1996-2006

1996-2006

1996-2006

1886-2006

1996-2006

2006-2016

2006-2016

2006-2016

2006-2016

2006-2016

Project

outh WTP, High Service &
Pumps Expansion

New 12" and 10" Waterline along Hwy 198
to Golden Oaks Addition

New 12" Waterline along Enchanted
Drive, Hwy 198, and Southward toward
Cedar Branch Park

New 12" and 8" Waterline through the
Cedar Branch Subdivision

New 10" and 8" Waterline through
Forgotten Acres to Lakeland Road

New B" and 6" Waterline Southward along
Enchanted Drive to Enchanted Oaks

New 8" and 6" Waterline to Golden Oaks,
Southwood Shores, Bonanza Beach, and
Qak Shores Subdivisions

New 8" and 6" Waterline to Baywood
Estates Area

New 6" Looped Waterline through Bandera
Bay and Oakwood Shores

New 6" Looped Waterline around Leisure-
tand and to Three Harbors Subdivisions

New 6" and 8" Waterline to provide looped
system for the Golden Oaks, Southwood
Shores, Bonanza Beach, and Oak Shores
Subdivisions

New 6" Waterline to Enchanted Isles
Subdivision

New 6" Waterline to Cherokee Hills
Subdivision

New 6" Waterline through Oakwood Shore
Subdivision

New 6" Waterline through Del Mar
Subdivision

12" WL
10 " WL

12 "WL

12" WL
8 "WL

10 “WL
8" WL

8" WL
6" WL

8" WL
6" WL
8" WL
6" WL
6" WL

6"WL

6 "WL

6" WL

6" WL

6" WL

Estimated

$268,000

$205,000

$130,000

$396,000

$68,000

$145,000

$223,000

$524,000

$112,000

$28,000

$84,000

$115,000

2000 LF
4200 LF

4000 LF
500 LF

2150 LF
1800 LF

2600 LF
10700 LF
1200 LF

850 LF
5200 LF

8000 LF

10700 LF
4500 LF

4000 LF

1000 LF

3000 LF

4100 LF

$42.00
$35.00

$42.00

$42.00
$28.00

$35.00
$28.00

$28.00
$21.00

$28.00
$21.00
$28.00
$21.00
$21.00

$21.00

$28.00
$21.00

$21.00

$21.00

$21.00

$21.00

fif
it

fif

I
fif

fif
it

nf
I

1
nf
Nif
nt
n

i

ff

nf

Nf

I

fif

Subtotal

$84,000
$117,600

$140,000
$14,000

$60,200
$37,800

$72,800
$224,700
$33,600
$17,850
$109,200

$168,000

$299,600
$94,500

$84,000
$21,000
$63,000

$86,100

Contingenc

1.33



North Water System

Project Construction Project Estimated Unit
1D# _Date Description Cost Quantity Cost Subtotal Contingency
*NW 1 1997 New 12" loop around Legendary Lane, 12"WL $830,000 12700 LF $42.00 /if $533,400 1.33
Hwy 334, and the Bozeman Easement 10 "WL 2100 LF $35.00 /f $73,500
8 "WL 600 LF $28.00 /f $16,800
*NW 2 1997/2010 North WTFP Expansion 1 MGD $1,663,000 nfa $1.25 /gal $1,250,000
*NW 3 1997/1999 North WTP High Service Pump Expansion 1100 gpm $31,000 1 EA $21.50 /gpm $23,650
*NW 4 1997/2001 North WTP Raw Water Pump Expansion 2500 gpm $36,000 1 EA $10.71 /gpm $26,775
NW 5 1996-2006 New 8" and 6" Waterlines for the remaining 8 "WL $234,000 2000 LF $28.00 Nf $56,000
Priority #2 Area on the East Side of the 6 "WL 5700 LF $21.00 nf $119,700
Hwy 334 Bridge
NW 6 1996-2006 New 8" Waterlines to the Tamarack Area 8 "WL $186,000 5000 LF $28.00 fif $140,000
NwW 7 1996-2006 New 10" and 8" Waterlines to Harbor Point 10 "WL $290,000 4300 LF $35.00 7if $150,500
8"WL 2400 LF $28.00 fif $67,200
NW 8 1898-2006 New 6" Waterline along Spanish Trail 6" WL $179,000 6400 LF $21.00 /¥ $134,400
NW & 1996-2006 New 8" Waterlines through Sandy Shores 6 " WL $235,000 8400 LF $21.00 /f $176,400
and Eastwood Island Areas
NW 10 1996-2006 New 8" Waterline from Welch Street 6 "WL $78,000 2800 LF $21.00 /if $58,800
to Harmon Street
NW 11 2006 Total Storage Capacity Expansion 182000 Gal $206,000 1 EA $0.85 /gal $154,700
NW 12 2006-2016 New 6" and 8" Waterlines to serve Priority 8" WL $279,000 4600 LF $28.00 M $128,800
Area #3 6 WL 3850 LF $21.00 /i $80,850
NW 13 2006-2016 New 6" Waterline from Hwy 198 to 6"WL $128,000 4600 LF $21.00 /i $96,600
Whispering Trail
NW 14 2006-2016 New 6" Waterline in the Oak Harbor 6 "WL $170,000 61C0 LF $21.00 N $128,100
Subdivision
NW 15 2006-2016 New 6" Waterlines in the Mantle Manors 6" WL $268,000 9600 LF $21.00 Af $201,600
and Sherwood Shores Subdivisions
NW 16 2006-2016 New 6" Looped Waterline for the Harbor 6" WL $246,000 8800 LF $21.00 1f $184,800
Point Subdivision
NwW 17 2016-2026 New 10" Waterline Along Hwy 334 to 10 " WL $307,000 6600 LF $35.00 /i $231,000
Hwy 198
NW 18 2016-2026 New 6" Waterline along Hwy 334 in 6 "WL $117,000 4200 LF $21.00 /if $88,200



NW 19

NW 20

NW 21

NW 22

NW 23

NW 24

Priority Area #3

2016-2026 New 6" Waterling in the Siesta Shores 6" WL $148,000
Area

2016-2026 New 6" Waterline in the Harbor Paint 6" WL $67,000
Subdivision

2016-2026 New 6" Waterline along Luther Strest 6 "WL $165,000

2016-2026 New &" Waterlines in the Mantle Manors 6"WL $168,000
and the Southwind Estates Subdivisions

2016-2026 New 6" Waterline along Whispering Trail 6" WL $140,000
in the Tamarack Area

2016-2026 New 6" Looped Waterline in Bonita 6 "WL $128,000
Subdivision

Total Costs 1996-2006 =  $2,932,000
Total Costs 2006-2016 = $1,297,000
Jotal Costs 2016-2026 = $1,240,000

North Water System
Total Project Costs =  $5,469,000

* Note: Project NW1 is currently under design and will be under construction shortly.
Therefore it is not inciuded in the final estimate.
Projects NW2, NW3, and NW4 are based on expansion of treatment plant and
pumping capacity under TNRCC criteria for 0.6 gpm per connection.

5300 LF

2400 LF

5900 LF

6000 LF

5000 LF

4600 LF

$21.00 /f

$21.00 Af

$21.00 Af

$21.00 #f

$21.00 5f

$21.00 nf

$111,300

$50,400

$123,900

$126,000

$105,000

$96,600



